




ADAMS MOTOR. GMDER No. 512

HOW TO USE THIS 'ARTS LIST

First refer to the illustration on page 2 to obtain the reference number of the main
assembly on which the part wanted is used; then refer to the reference number in the
index on following page, which will give you the page number on which the main as­
sembly is illustrated. After locating the illustration of the assembly, identify the
part wanted; then refer to the reference number of the part in the description follow­
ing the illustration to obtain part number, description and quantity used. 'An alpha­
betical index to the description pages follows the index to assembly illustrations for
your further guidance in locating parts wanted.

The reference numbers shown on the illustration are merely to assist in locating the
parts in the list and should never be used for ordering parts; always use the part n
ber which is shown in the list following each illustration.

WHEN ORDERING PARTS: Give part number, complete description, also mod~
number and Adams serial number of grader on which parts will be used; when part~
are for the engine, the serial number of the engine must also be included.

Standard hardware items (such as bolts, nuts, washers, cap screws, etc.) do not
have part numbers but are either shown in the illustration and description by refer­
ence number or are indented in the description under the parts with which they are
used. When ordering standard hardware items give complete description and speci­
fications as shown in the list. All bolts (both standard and special bolts with part
numbers )- are furnished with nut and all drilled bolts are furnished with nut and cot­
ter pin.

For engine used in the Adams Motor Grader No. 512 see page number 297

PRINTED IN U.S A. icc , 4 - 55
~~
1,

,'_

1 ,;\ l-
. ,,-"_7 . ..-........&.

"-



f
I
I,...
te

"

~
'\.'
i tt'

~

--" I
t-:l \

~ a
1:/ :lID,...

e
III
:lID

r Zp
UI
..&
W

;:g
H
Z
>-3
tr1
t::J
H
Z
c:::
en
:<>

REFERENCE CHART IDENTIFYING MAIN ASSEMBLIES

To find the part you want, use the above illustration to locate the main assembly in which the part is used. Then re­
fer to index on opposite page, which will give you the page numbers on which the parts of the assembly are illus-

trated.

c c

\



,-

ALWAYS GIVEMODEL MiD SERIAL NUMBER

INDEX TO ASSEMBLY ILLUSTRATIONS

(Reference numb;,s below correspond to those in illustration on page 2)

PAGE MO.

20

106
276

120
118

126

110

}8
58

58

196 ~~
198

202
204

20

19

16
22

26
30

78

84

82

12

88

OF ASSEMBLYDESCRIPTIONREF. NO.

1

2

3

" 4

5
6

7

8

9

Rear Wheels -

Tandems - - - - -
Odometers

Transmission and Final Drive
Rear Axle carrier

Transfer Drive

Brake Shoe, Backing Plate and Wheel Cylinder

Circle - - - - - -

Moldboard, Blades, Boots and Extension Blades

Drawbar - - - - - - - -

Scarifier Model No.13
Scarifier Lift and Controls, Model No. 13

Scarifier Model No. 14 - - - - - - - - - - - -
scarifier Lift and Controls, Model No. 14 - - - -

Front wheels10

Front Leaning Wheel Control - - -11

Front Axle - - - - - - - - - -
Front Leaning Wheel Housing - - - - - -

12

Manual Steering Gear and Control
Power Steering Gear and Control

13

Blade Lift and Controls - - - -14

15 Lateral Shift and Controls

Blade Lift and Lateral Shift Links16

17

18

Main Frame

Power Control Box, Drive and Propeller Drive Shaft

(Continued)

3

--'_.--- -~.-......-.



INDEX TO ASSEM ~BLY ILLUSTRATIONS ,
(Reference numbers belo w corresp don 10 Ihose in illu , "51 allan on page 2)

REF. NO.

19

DESCRIPTION OF ASSEMBLY

Hand Brake Thand Oil Pres~;;le and CockingIndicators __ L~v~r Controls, Heat

Gear Sh"
1ft Control and - - - - - - - - -

Overdrive Control
Foot Brake C - - -ontrol and Ma t - - - - - -

s er Brake C
Roadster Cab C b ylinder - - -, a Top and Cab - - -
Fuel Tank Enclosure

and Connect'r.ons

Electrical

194

232

PAGE NO.

20

21

22

152

148

n4
160

23

24

25

starting and L" h "19 td.ng Eq ,
Engine Com ulpment --

(

ponent Parts - - - - - -
InternationalH and Connectionsarvester Co - - - - - -
Air Cl • - 14A Modified) - - - - -

eaner and C - - - - - -
onnections

Rear Motar Supports

Tire Pump - - - 212

280

297

282

144

26 Tools "\ - -

..,

,=, .b..=====;4~==__-.'0, _*__ .._____ PRINTED IN U.S.A.

,



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX

DESCRIPTION

Air Cleaner and Connections (Used on Serial Nos. 1 thru 7299) - - - -
Air Cleaner and Connections (Used on Serial Nos. 7300 and after) - - - -
Air Compressor (Tire Pump)
Air Pre-Cleaner
Axle Carrier, Rear
Axle, Front - - - - - -
Axle, Rear - - - -

Blade Lift and Controls, R.H. and L.H. - - - - -
Blade Lift Links - - - - - - - - - - -
Blade and Boots, R.H. and L.H. (Moldboard)
Blades and Moldboard Extensions for Bracket Moldboard -
Blades and Moldboard Extensions for Slide-Shift Moldboard - -
Brake and Control, Clutch - - - - - - - - - - - - - - - -
Brake and Master cylinder, Foot - - - - - - - - - - - - - - - -
Brake Control, Foot - - - - - - - - - - - - - - - - - - - - - - - - - - -
Brake Control, Hand: (Used on Serial Nos. 1 thru 3983) - - - -

(Used on Serial Nos. 3984 and after)
Brake, Hand: (Used on Serial Nos. 1 thru 3983) - - - -

(Used on Serial Nos. 3984 and after)
Brake Shoes - - - - - - - - - -
Brake Wheel Cylinder - - - - - - ;a,.-

PAGE NO.

282 thru 284
286 and 287

212 thru 231
282 thru 284
118 and 119
16 and 18

118 and 119

78 thru 81
82 and 83

58 thru 61
66 and 67
68 and 69

134 thru 140
114 thru 116
114 thru 116
152 thru 155
156 thru 159
152 thru 155
156 thru 159
110 thru 112
110 thru 112

170 thru 173
182 thru 186
188 thru 190
170 thru 173
182 thru 186
188 thru 190
160 and 161

174 thru 176
162 thru 164
174 thru 176
166 thru 168
180 and 181
332 and 333

322 thru 326
342 thru 344
118 and 119
58 thru 61
62 thru 64

70 thru 72
74 thru 76

•

cab Doors: (Used on Serial Nos. 1 thru 3983)
(Used on Serial Nos. 3984 thru 7299)
(Used on Serial Nos. 7300 and after)

cab Enclosure: (Used on Serial Nos. 1 thru 3983)
(Used on Serial Nos. 3984 thru 7299)
(Used on Serial Nos. 7300 and after) - - - - - - - -

Cab, Roadster (Cab without top): (Used on Serial Nos. 1 thru 3983)
(Used on Serial Nos. 3984 and after)

Cab Seat: (Used on Serial Nos. 1 thru 3983) - - - - - - - - -
(Used on Serial Nos. 3984 and after)

Cab Top: (Used on Serial Nos. 1 thru 3983)
(Used on Serial Nos. 3984 and after)

Cables, Spark Plug - - - - - - - - - -
Camshaft and Related Parts -
Carburetor - - - - - - - - -
Carrier, Rear Axle - - - - - - - - - - - - - - - - -
Circle for Bracket Moldboard - - - - - - - - - - - - -
Circle for Slide-Shift Moldboard - - - - - - - - - - _ = = = = = = = __
Circle Reverse and Transfer Housing: (Used on Serial Nos. 1 thru 3443 __

except 3045, also used on 3450) _ - - __ - - _ - _'- _
. (Used on Serial Nos. 3444 and after, also 3045, not on 3450)

C~rcle Reverse Control: (Used on Serial Nos. 1 thru 3443 except 3045
also used on 3450) _ - _ _ _ _ - _ - - _ - _ _ - ~ _ ,
(Used on Ser~al Nos. 3444 and after, also 3045 not u~e~ ~n-345;)=

Cleaner and Connect~ons, Air - - __ ' - - __

(Continued)

70 thru 72
74 thru 76

282 thru 284

5



ALWAYS GIVE MODEL AND SERIAL ·NUMBER

ALPHABETICAL INDEX

DESCRIPTION
PAGE NO.

Clutch - - - - - _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ __

Clutch Brake and Control (Used on Serial Nos. 1 thru 7299) _
Clutch and Clutch Brake Control (Used on Serial Nos. 7300 and after)
Clutch Shaft and P.T.O. Shaft (Used on Serial Nos. 7300 and after)
Clutch Shaft and Clutch Brake (Used on Serial Nos. 7300 and after)
Cocking Lever Control (Used on Serial Nos. 1 thru 3983) _

(Used on Serial Nos. 3984 and after)
Compressor, Air (Tire Pump) _
Connecting Rods - - - _ _ _ _ _ _ _ _ _ _ _ _ _
Controls: Blade Lift - - - _

130 and 131
134 thru 136
138 thru 140
132 and 133
142 and 143

152 thru 155
156 thru 159
212 thru 231
314 Chru 316
78 thru 81
72 thru 74

134 thru 140
152 thru 159
114 thru 116
148 thru 150
152 thru 159
84 thru 86

19
148 thru 150
88 thru 96

198 thru 201
202 and 203
26 thru 29
30 thru 34

152 thru 159
314 thru 316
322 thru 326
310 and 311

314 thru 316
110 thru 112
114 thru 116
306 thru 309
306 thru 309

Circle Reverse and Transfer
Clutch - - - - - - - _
Cocking Lever
Foot Brake
Gear Shift - - - - _ _ _
Hand Brake - -
Lateral Shift - - - - - - - _
Leaning Wheel
Overdrive --
Power Box - - - - - - - -
Scarifier Lift Model #13 -
Scarifier Lift Model #14 - - - _ -
Steering (Manual)
Steering (Power)
Throttle - - - - - - - - -

Crank, Starting - - - - - - - - - -
Crankcase and Front Cover -
Crankcase Oil pan - - - - -
Crankshaft and Related Parts
Cylinder Brake, Wheel - - -
Cylinder, Foot Brake, Master
Cylinder Heads - - - -
Cylinder Sleeves - - - - - - - - - - -

Doors, Cab: (Used on Serial Nos. 1 thru 3983) - - - - -
(Used on Serial Nos. 3983 thru 7299) - - - - - - - - - - - -
(Used on Serial Nos. 7300 and after)

Door Locks (Used on Serial Nos. 7300 and after) - - - -
Doors - Panel (Hood Side) - - - - - - - - - - - - - - -
Drawbar for Bracket Moldboard - - - - - - - - - - - -
Drawbar for Slide-Shift Moldboard - - - - - - - - - - - - - -
Drive and Bracket, Magneto - - - - - - - - - - - - - - - - - - -

-------Drive, Final - - - - - - - - - - - - - - 1 thru 3983)
Drive, Power Control Box: (Used on Serial Nos.

(Used on Serial Nos. 3984 and a:t~r~ _
Drive Pulley (Fan) - - - - - - - - - - - - - - - -
Dr' Shaft Power Control Box, Propeller:

lve , (Used on Serial Nos. 1 thru 3983) - - -
(Used on Serial Nos, 3984 and after)

170 thru 173
182 thru 186
188 thru 190
192 and 193

288 thru 290
58 thru 61
62 thru 64
332 and 333

120 thru 124
88 thru 91
92 thru 96

314 thru 316

88 thru 91
92 thru 96

(Continued)

6 PRINTED IN U.S.A.

_.-"' -"'.:~~'._,....~ ,--~.'-~"'-

o



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX

DESCRIPTION

Drive Transfer
Dual Fuel Filter

Electrical Equipment - - - - - - - -
Enclosure, Cab: (Used on Serial Nos.

(Used on Serial Nos.
(Used on Serial Nos.

1 thru 3983)
3984 thru 7299)
7300 and after)

Engine - - - -
Engine Support, Front
Exhaust Pipe - - - -

Fan - - - - - - - - - - - - - - - - - - - - - - - -
Fan Drive Pulley - - - - - - - - - - - - - - - - - - - -
Filter,Dual Fuel - - - - - - - - - - - - -
Filter, Lubricating Oil - - - - - - - - - - - - -
Filter, Single Fuel - - - - - - - - - - - - - - - -
Final Drive - - - - - - - - - - - - - - - -
Flywheel - - - - - - - - - - - - - - - - - - ~ ";.'.- - - - --
Flywheel Housing - - - - - - - - - - - -
Foot Brake Controls and Master Cylinder - - - - - - - - - - - - - - -
Frame, Main - - - - - - - - - - - - - - - - - - - - - - - - - - - - -
Front Axle - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - --
Front Engine Support - - - - - - - - - - - - - - - - - - - ..
Front Leaning Wheel Control - - - - - - - - - - - - - - - - - - - -
Front Leaning Wheel Housing - - - - - - - - - - - - - - - - - - - -
Front Wheels - - - - - - - - - - - - - - - - - - - -
Fuel Filter, Dual - - - - - - - - - - - - - - - - - -
Fuel Filter, Single - - - - - - - - - - - - - - - - - - - - - -
Fuel Pipes - - - - - - - - - - - -- --
Fuel Tank and Connections (Diesel) - - - - - - - - - - - - - - -

Gasoline Tank, Strainer, Pipe and Connections:
(Used on Serial Nos. 1 thru 6143, also 6148 thru 6152)
(Used on Serial Nos. 6144 thru 6147, 6153 and after) -

Gauge Line, Oil - - - - - - - - - - - - - - - - - - - - - - - ~ -
Gear Shift Control - - - - - - - - - - - - - - - - - - - - - - - -
Generator (6 volt - 20 amp) (12 volt - 20 amp) (standard)
Generator (12 volt - 25 amp) (special)
Glass for Cab Enclosure - - - - - - - - - - - - - - - - - - -

Hand Brake and Control: (Used on Serial Nos. 1 thru 3983) - - - - -
_ (Used on Serial Nos. 3984 and after) - - - - -

Head Lights, R.H. and L.H. - - - - - - - - - - - - - - - - -
Heat Indicator: (Used on Serial Nos. 1 thru 3983) - - - - - - - - -

(Used on Serial Nos. 3984 and after) - - - - - - - -
Hood, Side Doors, Panel and Lower Hood Sides (Used on Serial Nos. 1thru

7299)-

(Continued)

PAGE NO.

126 thru 129
348 and 349

232 thru 273
170 thru 173
182 thru 186
188 thru 190

297
l44 and 145

334 thru 336

302 thru 304
314 thru 316
248 and 249
318 and 319
346 and 347

120 thru 124
314 thru 316
322 thru 326
114 thru 116
12 thru 14
16 thru 18
144 and 145

19
22 thru 24
20 and 21

348 and 349
346 and 347

350 thru 356
194 and 195

362 and 363
360 and 361

152 thru 159
148 thru 150
232 thru 273
232 thru 273
182 thru 186

152 thru 155
156 thru 159
232"tlu'u273
152'tltni 155
156 tJifii 159

288 thru 290

7 512 M.G.

co
----------------------------------------------------------~----

,



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX

DESCRIPTIOH

Hood T?p, Mot?r Panel, Lower.Hood Sides:(Used on Serial Nos. 7300 and after)
Hood Slde EqUlpment - Hood Slde Doors:(Used on Serial Nos. 7300 and after) _
Horn - - - - - - - - - - - - - -
Hour Meter, Mechanical
Hour Meter, Electric

Index, Numerical - - - - - - - - - - - - - - - - - - - - - - - - - - -
Indicators - Heat and Oil Pressure: (Used on Serial Nos. 1 thru 3983) -

(Used on Serial Nos. 3984 and after) - -
Injection Nozzles - - - -
Injection Pump Air Cleaner
Injection Pump Gear - - -

Lateral Shift and Control - - - - - - - - - - - - - - - - - - - -
Lateral Shift Links - - - - - - - - - -
Leaning Wheel Control Front - - - - - - -
Leaning Wheel Housing, Front - - - - - -
Lift and Controls, R.H. and L.H. Blade - - - -
Lift and Control, Scarifier Model #13 - - - - - - - - - - - - -
Lift and Control, Scarifier Model #14 - - - - - - - - - - - - - - -
Lift Links, Blade - - - - - - - - - - - - - - - - - - - -
Lighting and Starting Equipment - - - - - - - - - - - -
Lights, R.H. and L.H. Head - Tail - - - - - - - - - - - - -
Lubricating Oil Filter - - - - - - - - - - - - - - - - - - - - - -
Lubricating Oil Filter (Full flow) (Used on 8erial Nos. 7300 and after)
Lubricating Oil Pump (Used on Serial Nos. 1 thru 7299) - - - - - - - - -
Lubricating Oil Pump and Crankcase Oil Pan: (Used on Serial Nos. 7300 and

after)-

Magneto - - - - - - - -
Magneto Drive and Bracket -
Main Frame - - - - - - - - -
Manifolds - Intake and Exhaust - - - - - -
Manual Steering Gear and Control - - - - - - - - - - -
Master Cylinder, Foot Brake - - - - - - - - - - - -
Moldboard Blades and Boots, R.H. and L.H. Bracket -­
Moldboard Blades and Boots, R.H. and L.H. Slide-Shift - - - -
Moldboard Extensions for Bracket Moldboard - - - - - - -
Moldboard Extensions for Slide-Shift Moldboard - -
Motor Mount - - - - - - - - - - - - - - - - - - -
Motor Panel (Rear) and Lower Hood Sides - - - - -
Motor, Starting --
Motor Supports, Rear
Muffler - - - -

Numerical Index

Odometer

(Continued)

PAGE 1040.

292 and 293
294 and 295

232 thru 273
277

278 and 279

364 thru }78
152 thru 155
156 thru 159
350 thru 356
350 thru 356
350 thru 356

84 thru 86
82 and 83

19
22 thru 24
78 thru 87

198 thru 201
204 thru 206

82 and 83
232 thru 273
232 thru 273
318 and 319
320 and 321
310 and 311

312 and 313

338 thru 341
332 and 333
12 thru 14

334 thru 336
26 thru 29

114 thru 116
58 thru 61
62 thru 64
66 and 67
68 and 69
144 and 145
288 thru 290
232 thru 273

147
334 thru 336

364 thru 378

276

8 PRINTED IN U.S.A.

'P 9



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX

PAGE NO.
DESCRIPTION

Oil Filter Lubricating - - - - - - - - - - - - -
Oil Gauge Line and Pressure Indicators:

(Used on Serial Nos. 1 thru 3983)
(Used on Serial Nos. 3984 and after)

Oil pan, Crankcase - - - -
Oil Pump, Lubricating - - - - - - -
Overdrive, Control - - - - - - - - - - - - - - - -
OVerlaid End Bits - - - - - - - - - - - - - - -

318 and 319

152 thru 155
156 thru 159
310 and 311
310 and 311

148 thru 150
65

panel - Rear Motor
Piston - Sleeves
Platform: (Used on Serial Nos. 1 thru 3983) - -

(Used on Serial Nos. 3984 and after)
Plugs - Cables, Spark - - - - - - - - - - - - - -
Power Control Box, Drive and Propeller Drive Shaft:

(Used on Serial Nos. 1 thru 3983) - - - - -
(Used on Serial Nos. 3984 and after)

Power Control, Clutch and Anti-Coast Brake:
(Used on Serial Nos. 6243 and after)

Power Control Housing and Levers: (Used on Serial Nos. 6243 and after)­
Power Control Vertical Drive Shaft and Housing:

(Used on Serial Nos. 6243 and after) - - - - -
Power Steering Arm, Torque Plate, Bushings and Bearings:

(Used on Serial Nos. 6528 and after) - - - -
Power Steering Control Valve Housing and Cam

(Used on Serial Nos. 6528 and after)
Power Steering Cylinder, Tubes and Adaptor:

(Used on Serial Nos. 6528 and after)
Power Steering Gear and Control (Used on Serial Nosl 1 thru 6527)

(Used on Serial Nos. 6528 and after)
Power Steering Housing, Shaft and Hub

(Used on Serial Nos. 6528 and after) - - - -
Power Steering Lever Shaft, Housing and Cover:

(~sed on Serial Nos. 6528 and after) _ ,__
Power Steer~ng Pump (U~ed on Serial Nos. 1 thru 6242) _
Power Steerlng Pump Drlve (Used on Serial Nos. 1 thru 6242) _Pre-Cleaner, Air - - _
Primer and Connections, Starting _ _ _ _ _ _ _ _ _ _ _
Propeller Drive Shaft, Power Control Box:

(Used on Serial Nos. 1 thru 3983) __
(Used on Serial Nos. 3984 and after)

Propeller Drive Shaft - P.T.O. Shaft
(Used on Serial Nos. 6243 and after)Pulley, Drive (Fan) _

Pumps, ~ir Cleaner, Injection _
Pump Drlve, Power Steering __
Pump, Lubricating Oil _
Pump, Power Steering
Pumps, Tire _
Pump, Water _

288 thru 290
314 thru 316
162 thru 164
174 thru 176
332 and 333

88 thru 91
92 thru 96

100 and 101
98 and 99

102 and 103

46 and 47

38 and 39

40 and 41
30 thru 34
36 and 37

42 and 43

44 and 45
52 and 53
50 and 51

282 thru 284
330 and 331

88 thru 91
92 thru 96

104 and 105
314 thru 316
350 thru 356

50 and 51
310 and 311
52 and 53

212 thru 231
302 thru 304.- - - - - -

(Continued)

512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX

DESCRIPTION

Radiator and Connections - - - - - - - - - - - - - - - -
Radiator Shutter:(Used on Serial Nos. 1 thru 3983) - - - - - - - - - -

(Used on Serial Nos. 3984 and after)
Rear Window: (Used on Serial Nos. 1 thru 3983) - - - -

(Used on Serial Nos. 3984 thru 7299)
(Used on Serial Nos. 7300 and after)

Regulator, voltage - - - - - - - - - - - - - - - -
Reservoir Tank, Tubes, Fittings and Connections (Power Steering)

(Used on Serial Nos. 1 thru 6242) - - - - - - - - -
Reverse and Transfer Housing Assemblies and Control, Circles:

(Used on Serial Nos. 1 thru 3443, except 3045, also 3450)
(Used on Serial Nos. 3444 and after, also 3045, not used

on 3450) -
Rims ----------­
Roadster Cab: (Used on Serial Nos.

(Used on Serial Nos.
Rods, Connecting - - - - - - - -

1 thru 3983)
3984 and after)

Scarifier, Model #13 - - - - - - - - -
Scarifier, Model #14 - - - - - - - - -
Scarifier Lift and Control, Model #13

j Scarifier Lift, Model #14 - - - - - -
Scarifier Lift and Control Model #14
Shift and Control, Lateral - - - - - -
Shift control, Gear - - - - - - - - - - - - - -
Shift Link Lateral - - - - - - - - - - - - - -
Shutter, ~diator: (Used on Serial Nos. 1 thru 3983)

(u~e~ ~n_s~r~a~ ~os. 398~ ~n~ ~f~e~)
Side Doors (Hood)
Single Fuel Filter - - - - - - - -
Sleeves, Cylinder - - - - - - - -
Sleeves, piston - - - - - - - - - -
Solenoid - - - - - - - - -
Spark Plugs and Cables - ~ - - - -
Starting and Lighting Equ1pment
starting Crank - - - - - - ~ - -
startin~ Mechanism - - - - - -
starting Motor - - - - - ~ - - - -
starting Primer and Connect10ns _
starting Valves - - - - - - - - - - - - - - - - - -
Steering Gear and Control, Manual - - - - - ~ai Nos 1 thru 6527) - -

Steer
·1'ngGear and Control, power (Used on sSer~1 NOs· 6528 and after)-(used on ena • _

.." PumP Drive power - - - - - - - - - - - .,.,.,= = - - - - - -
Steer~ng , _ _ _ _ - - - - - - - - - - 6148 thru
steering PumP, ~ower(Usedon Serial Nos. 1 thru 6143, also 6152) _
t . er Gaso11ne: )S raw , 4 6147 6153 and after

(Used on Serial Nos. 614 thru ,
- - - -

Tail Lights, R.R. and L.R. - - - = = = = = = = = = = i = - - - - - - -
Tandems, R.R. and L.R.

(Continued)

PAGE HO.

298 thru 300
208 and 209
210 and 211

170 thru 173
180 thru 186
188 thru 190
232 thru 273

48 and 49

70 thru 72

74 thru 76
20 and 21

160 and 161
174 thru 176
314 thru 316

196 and 197
202 and 203

198 thru 201
202 and 203

204 thru 206
84 thru 86

148 thru 150
84 thru 86
208 and 209
210 and 211

288 thru 290
346 and 347

314 thru 316
314 thru 316
232 thru 273
332 and 333

232 thru 273
314 thru 316
328 and 329

232 thru 273
330 and 331

306 thru 309
26 thru 29
30 thru 34
38 thru 57
50 and 51
52 and 53

362 and 363
360 t.hru362

232 thru 273
106 thru 108

10
PRINTED IN U.S.A.

I

-



.u

ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX

DESCRIPTION PAGE NO.

Tank and Connections, Fuel (Diesel) - - - - - - __
Thermostat - - - - - - - - - _ _ _ _ _ _ _ _ _ _ _ _ _
Throttle Control:(Used on Serial Nos. 1 thru 3983)

(Used on Serial Nos. 3984 and after) -
Tire Pumps - - - - - - - - - - - - - - _ _ _ _ _ _ _ _ _
Tools - - - - - - - - - - __ - _
Tool Box, Seat Support (Used on Serial Nos. 3984 and after) _
Transfer Drive - - - - - - - - - - - - _
Transfer Housing and Control, Circle Reverse:

(Used on Serial Nos. 1 thru 3443, except 3045, also on 3450)
(Used on Serial Nos. 3444 and after, also 3045, not on 3450)

Transmission - - - - - - - - - - - _

194 and 195
302 thru 304
152 thru 155
156 thru 159
212 thru 2.):,_
280 and 281
178 and 179

126 thru 129

70 thru 72
74 thru 76

120 thru 124

Val ve Lever s -­
Valve, Starting
Voltage Regulator

306 thru 309
306 thru 309
232 thru 273

Water Pump - - - - - - - - -
Water Trap - - - - - - - _
Wheel Control, Front Leaning
Wheel Cylinder, Brake - - - -
Wheel Equipment - - - - - - - -
Wheel Front - - - - - - - __

302 thru 304
358 and 359

19
110 thru 112

20 and 21
20 and 21

22 thru 24
20 and 21

170 thru 173
182 thru 186
188 thru 190
274 and 275

Wheel Housing, Front Leaning - - - - - _
Wheel,Rear - - - - - - - -
Window, Rear: (Used on Serial Nos. 1 thru 3983)

(Used on Serial Nos. 3984 thru 7299)
(Used on Serial Nos. 7300 and after)

Windshield Wiper - - - - - - _ _ _ _

11 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

MAIN FRAME

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 350614 Bearing base 4
2 350773 Lub, fitting 1
3 401560 Support, R.H. front platform 1
4 401561 Support, L.H. front platform 1
5 402306 Support, R.H. rear platform 1
6 402307 Support, L.H. rear platform 1
7 402365 Support, lateral shift 1
8 402367 Plate, rear frame closure 1
9 Cap screw, hex head 1/2" x 3" N.C. 4

10 Lock washer 1/2" special 4
11 Cut washer 1/2" 8
12 402369 Lift beam 1
13 402372 Support angle, hand brake 1
14 402389 Draft pin 1
15 Cotter pin 5/16" x 2-1/2" 1
16 { 404335 Pull rod 2 7300 t

402393 Pull rod 2 1 7299
17 Cap screw, hex head 1" x 2-1/4" N.C. 2
18 Lock wash!lr1" special 6
19 Hex nut 1 N.C. . 4
20 402394 Pull rod 4
21 402395 Pull rod 4
22 { 402439 Rear axle support cap 2

402420 (replaced by 402439)

23 ( 402796 Moldboard stop angle with anchor bracket 1
428730 (replaced by 402796)

24 Plow bolt, round head 1/2" x 1-3/4" W.C. 4
25 Lock washer 1/2" special 4
26 Cut washer 1/2" 4
27 Hex nut 1/2" N.C. 4r29~ Step, R.H. 1 1524 t
28 402563 Step, R.H. 1 1 1523

Machine bolt, hex head 1/2" x 2-1/4" N.C. 1 1 1523
Machine bolt, hex head 1/2" x 5-3/4" N.c. 1 1 1523

29 Lock washer 7/8" heavy 3 1524 t
Lock washer 1/2" medium (Manual) 4 1 1523

30 f Hex nut 7/8" N.C. 3 1524 t
Hex nut 1/2" N.C. 2 1 1523

/-402961 Step, L.H. 1 1524 t
31 402564 Step, L.H. 1 1 1523

I Machine bolt, hex head 1/2" x 2-1/4" N.C. 1 1 1523
Machine bolt, hex head 1/2" x 5-3/4" N.C. 1 1 1523

>- Lock washer, shakeproof external teeth 7/8" (power) 2 5721 t
32 I~

Lock vasher 1/2" medium (power) 1 5721 t
Lock washer 7/8" heavy (manual) 3 1524 t, Lock washer 1/2" medium (manual) 4 1 1523

[ Hex nut, jam 7/8" N.C. (power) 2 5721 t
33 Hex nut 7/8" N.C. (power) 1 5721 t

Hex nut 7/8" N.C. (manual) 3 1524 t
Hex nut 1/2" N.C. (manual) 2 1 1523

(Continued)

PRINTED IN U.S,A..

t All later models
512 M.G.13



ALWAYS GIVE MODEL AND SERIAL NUMBER

MAIN FRAME

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

(Continued)

34 {403915 Rear cross member assembly (Incl. Ref. Nos. 35 thru 37) 1
402368 (replaced by 403915)

35 Machine bolt, hex head 3/4" x 3" N.C. 16
36 Lock washer 3/4" medium 32
37 Hex nut 3/4" N.C. 16

{404548 Main frame assembly (Incl. Ref. Nos. 34 thru 37) 1 7300 t
38 403916 Main frame assembly (Incl. Ref. Nos. 34 thru 37) 1 1 7299

402347 (replaced by 403916)
39 425873 Power box tie rod block 2
40 426193 Brake c,ylinderbracket 1
41 426469 Bolting angle, R.H. 1
42 426470 Bolting angle, L.H. 1

43 { 722667 Fuel tank support angle 4 7300 t
426881 Fuel tank bracket 4 1 7299

44 426890 Pull rod block 2

45 427014 Brake line frame bracket 2
50 428308 Control rod bearing 1
51 428588 Threaded bar 4
52 428589 Bolt clamp bar 4
53 428625 Brake cable holder 1

54 428666 Tandem stop 4
55 428731 Mold stop angle lug 2

56 {722995 Bearing support base 1 7300 t
428734 Bearing support base 1 1 7299

57 428781 Motor support angle 1

58 428786 Axle support plate 2

59 429768 Brake shaft bearing 1

{429915
Control rod bearing 1 1530 t

60 also 1471, 1472.

429714 Control rod bearing 1 1 1529
except 1471,1472

61 720414 Tube clamp base 3 1 7299

62 720415 Tube clamp base 3 1 7299

63 721704 Brake shaft bearing 1

64 721763 Hydraulic tube guard 1 5721 7299

65 4P568 Lub fitting 2

PRINTED IN U.S.A.

t All later models 14

o

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

15 512 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

16

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 1926 Yoke, tie rod 2
2 662232 Bearing, lower spindle fork (used with No. 404115 spindle and

bushing assembly, Ref. No. 43) 2
2 2232 Bearing, Lower-spindle fork (used with No. 428050 spindle) 2
3 Cap screw 3/8" x 1-3/8" N.C. 12
4 Lock washer 3/8" special 12

5 (2452 Steering ball socket 2
2241 (replaced by 2452)

6 Cap screw, hex socket head 5/16" x 1-3/8" N.C. 5
1 Lock washer 5/16" heavy 10
8 , Hex nut 5/16" N.C. 5
9 402188 Spindle fork tilt pin 2

10 Machine bolt 3/8" x 2" N.C. 2
11 Lock washer 3/8" special 4
12 Hex nut 3/8" N.C. 2
13 Cotter pin 3/8" x 2-1/2" 2
14 402189 Vibrating bar pin 3
15 Machine bolt, hex head 3/8" x 1-1/2" N.C. 3
16 Lock washer 3/8" special 6
11 Cut washer 3/4" 3
18 Hex nut 3/8" N.C. 3
19 Hex nut, slotted 3/4" N.F. 3
20 Cotter pin 3/16" x 1-1/2" 3
21 402196 Vibrating bar 1
22 402671 Bolster pin 1
23 Cap screw, hex head 1/2" x 1" N.C. 1
24 Lock washer 1/2" special 1
25 402829 Front axle assembly (Incl. Ref. Nos. 44 and 53) 1
26 402830 Spindle fork assembly (Incl. Ref. Nos. 51 and 52) 2
21 (403456 . Steering arm assembly, R.H. (Incl. Ref. Nos. 29, 30, 55 and 58) 1 2904 t

402465 Steering arm assembly (Incl. Ref. Nos. 29, 30, 55 and 58) 1 1 2903
29 { Cotter pin 1/8" x 1-1/2" 1 2904 t

Cotter pin 3/16" x 1-1/2" 1 1 2903
30 { Cotter pin 3/8" x 2-1/2" 1 2904 t

Cotter pin 5/16" x 2-1/4" 1 1 2903
31 {403451 Steering arm assembly, L.H. (Incl. Ref. Nos. 33, 34, 55 and 58) 1 2904 t

402465 Steering arm assembly (Incl. Ref. Nos. 33, 34, 55 and 58) 1 1 2903
33 { Cotter pin 1/8" x 1-1/2" 1 2904 t

Cotter pin 3/16" x 1-1/2" 1 1 2903
34 { Cotter pin 3/8" x 2-1/2" 1 2904 t

Cotter pin 5/16" x 2-1/4" 1 1 2903
35 422821 Steering arm washer 2
36 422830 Pivot locking pin 4
31 Lock washer 1/2" special 4
38 Hex nut 1/2" N.C. 4
39 423163 Bolster thrust washer 1
40 424562 Swivel block 2
41 424563 Yoke pin 4
42 425668 Bolster thrust washer 2
43 404115 Spindle with bushing (Incl. Ref. No. 66A) 2
43 428050 (replaced by 404775)
44 428073 Front axle tilting stop 2
45 428~90 Lower spindle fork seal washer 2
46 428092 Upper spindle fork seal washer 2
47 428093 Upper spindle fork closure washer 2
48 428094 Bearing thrust disc 2

(Continued)

PRINTED IN u.s .s:
t All later models 17



ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE

Ref. Adams DESCRIPTION
No. SerialNumber

No. Part No., Req'd.

(Continued)

49 428095 Spindle fork thrust bearing cone 2
50 428096 Spindle fork thrust bearing cup 2
51 428098 Lower spindle fork bushing 4
52 428099 Upper spindle fork bushing 4
53 428100 Bolster pin bushing 2
54 428104 Steering ball socket shim 3
55 428107 Steering arm key 2
56 428183 Steering ball boot 1
57 428377 Bolster sleeve 1

58 {428699 Hex slotted nut 2 2904 t
Hex slotted nut 3/4" N.F. 2 1 2903

59 429916 Bearing thrust adjusting screw 2
60 720241 Tie rod end 2 2904 t
61 (720242 Tie rod 2 2904 t

402190 Tie rod 2 1 2903
62 Lockwasher 1-1/4" light 2
63 Hex nut, jam 1-1/4" N.F. 2
64 Hex nut, jam 1-1/4" N.F. 2 2904 t
65 720406 Over center stop bar 2 2904 t
66 {721697 Lower spindle fork Closure washer 2

402186 (replaced by 721697)
66A 723970 Bushing, spindle (Used with No. 404775 spindle and bushing

assembly, Ref. No. 43) 2
66A 723972 Bushing, spindle (undersize salvage bushing used with No. 428050

spindle and reworked 2232 bearing) 2

67 41'567 Lub. fitting 5
68 41'568 Lub, fitting 10
69 41'695 Bearing screw lock nut 2
70 41'929 Special nut 4

PRINTED IN U.S.A.

t All later models 18

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT LEANING WHEEL CONTROL
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

8A

2 /
3 '" "'~8-... ~I-"'~-================-=:11 • ...... .MfW.mg@.!!h+.i;:' ::t==::t .,/i (f~\ t
9 17 124 II 5 t

8

16
\.,

.. (I ~r r,
12 4 II

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

Serial Nos. of Machines
Replaced

Ref. Adams DESCRIPTION No. Parts Are Used OnNo. Part No. Used From Thru
By

FRONT LEANING WHEEL CONTROL
1 350613 Bearing cap 32 . . Hex head cap screw 3/8" x 2" N.C• 63 Lock washer 3/8" special 64 350773 Lllb.fitting 55 402226 Telescope with shaft 1{"O3598 Universal joint assembly (Inc1.Ref.
6 Nos. 11, 12, 14 and 15) 1 3984 tSA395 Universal joint assembly (Incl. Ref.

Nos. 11 and 12) 1 1 39837 423220 Front control shaft 18 428201 Square shaft 18A 428841 Lub , fitting 19 661658 Control rod bearing 3
[ 720670 Rear control shaft 1 3984 t10 720310 Rear control shaft 1 1 3983424223 Rear control shaft

72031011 DP621 Drilled pin (9 used serial nos. 3984
and after - 10 used serial nos. 1 thru
3983)

12 Cotter pin 1/811 x 3/4" 1013 DPl808 Center control shaft 114 DPl923 Drilled pin 1 3984 t15 Cotter pin 1/811 x 3/4" 116 4A449 Universal joint assembly (Incl. Ref.
Nos. 11 and 12) 117 4p567 Lub. fitting 318 :3A395 Universal joint assembly (Incl. Ref.
Nos. 11 and 12) 3

t All later model s 19 512 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

WHEEL EQUIPMENT
( For 7.50 x 24, 8.25 x 24, 9.00 x 24, 10.00 x 24 and 13.00x 24 tire. )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

<0.........
8

N H

-I()
N

9.oE--

" (t)
N

u

DO NOT ORDER PARTS BY REFERENCE NUMBERS

~______.-O
(\J O
(\J

!~e
N_____"""O '_<0

~~O
ALWAYS GIVE PART NUMBER AND DESCRIPTION

u

/20



ALWAYS GIVE MODEL AND SERIAL NUMBER

WHEEL EQUIPMENT
( For 7.50 • 24, 8.25 • 24, 9.00 • 24, 10.00.24 and 13.00.24 tires)

--
Ref. Adams DESCRIPTION

No. SerialNumber
No. PartNo. Req'd.

1 {2004 Clamp (for all front wheels except those for 13.00x24 tires) 18
2203 Clamp (for front wheels using 13.00x24 tires) 18

2 2245 Cap, hub (front wheels) _ 2

3 Cap screw, hex head 7/16" x 1-3/4" N.C. 6
4 Lock washer 7/16" medium 6
5 2560 Lug, rim bolt (rear wheels) 36 7300 t
6 404233 Disc with bolts (rear wheels) Incl. Ref. No. 27 4 7300 t

{403342
Wheel, front (for all except those using 13.00x24 tires) 2

7 403424 Wheel, front (for 13.00x24 tires) 2
2235 (replaced by 403342)

8 422839 Gasket, hub cap (front wheels) 2

9 422864 Cone, outer bearing (front wheels) 2
10 424341 Ring, rim side (for 13.00x24 tires) (rear wheels) 4

{424664 Base, rim (for 7.50x24 and 8.25x24 tires) (front wheels) 2
11 425058 Base, rim (for 9.00x24 and 10.00x24 tires) (front wheels) 2

720457 Base, rim (for 13.00x24 tires)(front wheels) 2
12 428109 Spacer, bearing (front wheels) 2
13 428160 Cup, outer bearing (front wheels) 2
14 428161 Cone, inner bearing (front wheels) 2
15 428162 Cup, inner bearing (front wheels) 2
16 428163 Pin, bearing spacer (front wheels) 2
17 428164 Seal, bearing (front wheels) 2
18 428166 Nut, bearing (front wheels) 2
19 428198 Bolt, drilled (front wheels) 2
20 Hex nut, slotted 5/16" N.C. 2
21 Cotter pin 3/32" x 1" 2
22 428293 Retainer, felt (front wheels) 2

23 {429648 Stud (front wheels) 18
4P1461 (replaced by 429648)

24 401533 Rim and disc, rear wheel (for 13.00x24 tires) 4r~'Ring, side (for 7.50x24 and 8.25x24 tires) (front wheels) 2
721446 Ring, side (for 9.00x24 and 10.00x24 tires) (front wheels) 2

25 424341 Ring, rim side (for 13.00x24 tires) (front wheels) 2
424655 (replaced by 721445 for 5" rims and 721446 for 6" rims )
424665 (replaced by 721445)
425059 (replaced by 721446)

(22793 Bolt, wheel (rear wheels) 40 7300 t
26 424523 Stud (rear wheel hubs ) 40 1 7299

Hex nut I" N.F. (rear wheel studs) 40 1 7299
27 722794 Bolt, rim (rear wheels) 36 7300 t
28 KP804 Lub. fitting (front wheels) 2

29 {4P1462 Nut (front and rear wheels) 54 7300 t
4P1462 Nut (front wheels only) 18 1 7299

PRINTED IN u.s .»,
21 512 M.G.t All later models



ALWA VS GIVE MODEJ,.. AND SERIAL NUMBER

FRONT LEANING WHEEL HOUSING
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

co

/1-1:::
((

(I /~

X
o. .,.,

u

__0
(Y)

\ \o 10 r"1 -/of) of}, I.. co
(Y)

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

22



ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT LEANING WHEEL HOUSING

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

(Continued)

{"29791 "0" ring, bearing adjusting cap 1 1404 t exce

39 1459 thru1472.
428127 Gasket, bearing adjusting cap 1 1 1403 a

Lub. fitti~g with extension (replaces 522578 and 721795)
1459thru 1472.

40 (522551 1 6123 t
428181 Lub. fitting, crank pin 1 1 6122

41 551334 Gasket 3

42 {691888 Bearing, self-aligning 2 7300 t
681888 Bearing, self-aligning 2 1 7299

44 C21801 Half gear 1
402202 (replaced by 721801)

{:722445 "U" bolt 2 7300 t
45 402598 Cap,bearing 2 1 7299

DP1658 Shim 4 1 7299

46 Lock washer 5/8" medium 4
47 Hex nut 5/8" N.C. 4
48 722841 Stud 9
49 Lock washer 5/8" medium 9
50 Hex nut 3/8" N.F. 9
51 4p567 Lub. fitting 2 876 t
52 4P1578 Dowel pin 2
53 5Pl416 Welch plug 2
54 5P1575 Key 1

PRINTED IN U.S,A.

t All later models 24

..___ --

1
pt

1so

1



---------------_.- ._-

ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT LEANING WHEEL HOUSING

Ref.
No.

Adams
Part No. Serial Number

402591

402831

(
403921
402194

DESCRIPTION

1
4
4
1
1
1
1
1

No.
Req'd.

22361
2
3
4
5
6
7
8
9

350808

2243
350504
402201
402590

10
11
12
13

14
15

16
17
18
19
20

21

{

403743

2244

423843
427284
428101
428102
428103
428125
428128
428131
428132
428133
428141-
428173
428174
428199
428857

(723338

l152357

(429784

l152356

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

37

38

Cap, tilting housing bearing
Cap screw, hex head 3/8" x 1-1/211 N.C.
Lock washer 3/8" special

Set screw,
, Hex nut, jam 3/4" N.C.
W:lrm
Seal, grease
Worm gear and pinion
Gear housing assembly (Incl. Ref. Nos. 29 thru 31, 36, 41, and
53)
Plow bolt 3/4~x 2-3/4" N.C.
Lock washer 3/4" special
Hex nut 3/4" N.C.

Cover assembly, gear housing (Incl. Ref. Nos. 29, 30, 36, 41 and
53)

Tilting link assembly (Incl. Ref. Nos. 24 and 25)
Crank assembly, tilting (Incl. Ref. Nos. 19, 20, 40 and 43)
(replaced by 423921)

Machine bolt, hex head 5/8" x 4-1/2" N.C.
Lock washer 5/8" medium
Hex nut 5/8" N.C.
Cap screw, hex head 1/2" x 2-1/4" N.C.
Lock washer 1/2" special

Bearing assembly, worm thrust (Incl. Ref. No. 38)

WOrm thrust bearing

Seal, grease
Washer, worm thrust
Bushing, tilting link
Bushing, tilting link
Pin, tilting link
Shaft, worm
Shaft, tilting
Bushing, tilting shaft
Bushing, intermediate shaft
Bushing, worm shaft
Gasket, tilting gear housing
Key, half gear
Key, tilting crank
Spacer, tilting housing
Plug
Pin, thrust bearing dowel (replaces 429710)

Pin, thrust bearing dow~l

Bushing, thrust bearing

Spacer, thrust bearing

(Continued)

1
1
1
1

1
1
1

2
4
2
1
1
1 1404 t

except 1459 thru
1472.

1 1403
also 1459 thru
1472.

1

1
1
1
2
1
1
1
2
2
1
1
1
1
1
3
1 1404 t

except 1459 thru
1472.

1 140)
also 1459 thru
1472.

1404 t
except 1459 thru
1472.

1 1403
also 1459 thru
1472.

1

1

1

PRINTED IN U.S,A.

t All later models
512 M.G.

23

---------~~--- - --------------



ALWAYS GIVE MODEL AND SERIAL NUMBER

MANUAL STEERING GEAR AND CONTROL

Ref.
No.

Adams
Part No. DESCRIPTION

32
33
34

35

36

37

38

39

40

42

43

44

45

46

47
48

49

50

51

52

53

54

55
56
57
58
59
60
61
62
63
64
65
66
67

473057
473058
473059

{
473819
472735

{
474023
472729

{

474024
428332
474025
425578

/474026
\472730
/474027
\472731
474028
472732

74029

425930

~

74030
72736
74031

425577

{
{
474032
472698
661658

{
720323
472734

/720324
\424313
1'.721823
\428132
721824

721825

721826

DP621

4P151
4P405
4P567

(Continued)

Unit, oil seal (Incl. Ref. Nos. 33 and 34)
Gasket, oil seal
Washer, oil seal
Steering arm
Steering arm
Housing assembly (Incl. Ref. Nos. 27, 38 and 39)
Housing assembly (Incl. Ref. Nos. 27, 38, 39, 46 thru 48)

Pipe plug, square head 3/8"
Bushing
Bushing
Seal, oil
Seal, oil
Cam and wheel shaft
Cam and wheel shaft
Upper cover assembly (Incl. Ref. Nos. 32)
Upper cover assembly (Incl. Ref. Nos. 32)
Levershaft assembly (Incl. Ref. Nos. 15 and 43)
Levershaft assembly (Incl. Ref. Nos. 15 and 43)

Lock washer 1-1/8" heavy
Lock washer 1-1/4" light

Set of two matched stud roller bearing units (Incl. Ref. Nos.
51 and 52)

Set of two matched stud roller bearing units (Incl. Ref. Nos.
51 and 52)

Cover, housing side
Cover, housing side
Cap screw
Stud

Lock washer 3/8" special
Lock washer 1/2" medium
Hex nut 1/2" N.C.

Gasket, side cover
Gasket, side cover
Bearing, control rod
Nut
Nut
Pronged washer
Pronged washer
Bushing
Bushing
Bolt

Machine bolt, hex head 3/4" x 2-3/4" N.C.
Lock washer 3/4" special
Hex nut 3/4" N.C.

Stud
Lock washer 5/8" special
Hex nut 5/8" N.C.

Torque plate
Cap screw, hex head 1/2" x 2-1/4" N.C.
Lock washer 1/2" special

Drilled pin
Cotter pin 1/8" x 3/4"

Key
Shaft, front control
Lub. fitting

(Continued)

No.
Req'd.

1
1
1
1
1
1
1
2
2
2
1
1
1
1
1
1
1
1
1
1

1

1
1
1
4
4
4
4
4
1
1
2
2
2
2
2
2
2
1
1
2
1
2
2
2
1
1
1
4
4
1
1
3

Serial Number

6123
1
6123
1
6123
6123
1
6123
1
6123
1
6123
1
6123
1

6123

1
6123
1
6123
1
6123
1
1
6123
1

6123
1
6123
1
6123
1
6123
1
1
1
6123

6123
6123

t
6122
t
6122
t
t
6122
t
6122
t
6122
t
6122
t
6122

t

6122
t
6122
t
6122
t
6122
6122
t
6122

II·

t
6122
t
6122
t
6122
t
6122
6122
6122
t

t
t

PRINTED IN U.S.A.

t All later models 28

~----------------------------------------------------------



ALWAYS GIVE MODEL AND SERIAL NUMBER

MANUAL STEERING GEAR AND CONTROL

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

26

1

n



ALWAYS GIVE MODEL A'ND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

25 512 TlG



/
ALWAYS GIVE MODEL AND SERIAL NUMBER

MANUAL STEERING GEAR AND CONTROL

It

Ref. Adams
DESCRIPTION No. SerialNumberNo. Part No. Req'd.

(Continued)

~P1429 Steel ball 3/8" dia. 28 6123 t68 424308 Steel ball 7/6" d.la, 28 1 6122
i+p2403 (replaced by 5P1429)

69 51<395 Universal joint assembly (Incl. Ref. Nos. 63 and 64) 1
70 5P1585 Coupling, lube fitting 1

428158 Steering gear (complete assembly not available - order individ~
ual parts) 1 1 6122

PRINTED IN U.S,A.

t All later models 29 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING GEAR AND CONTROL
(1J.~d n" Serial NOl. 1 thru 6527. exceot 6298.6299,6301,6302 and 6304 I

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

13254 52

46'\~3012 .~ -~5

47-\00)~~51
48_0. o_ .--6149-'/ll~ .,~~

13II \ \ ,__.__64
16II

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

o

u
30 PRINTED IN n,S,A,



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used OnNo. Part No. Used From Thru By

POWER STEERING GEAR AND CONTROL
(Uled on Strial NOI. 1 th,u 6527, except 6298, 6299, 6301,

6302 and 6304 )
(Continued)

51 472853 Upper cover gasket 1
52 472854 Hex head cap screw 3
53 Lock washer 3/811 speciaL 3
54 472855 Hex head cap screw 3

55 Lock washer 3/8" special 3
56 472856 Cam 1
57 472857 Thrust bearing adjustins nut 1
58 Fillister head lock screw #12 - 24

x 5/811 1
59 472858 Lever shaft assembly (Incl. Ref. Nos.

62 thru 64) 1
60 Lock washer 1-1/211 x 1/211 X 1/4"

special 1
61 472859 Set of 43 needle bearings 1
62 472360 Roller with needle bearings (Incl. Ref.

No. 61) 1
63 472851 Retainer washer 1
64 472862 Rivet 1
65 472863 Slide block 1
66 472864 Slide block pin 1
67 Cotter pin 1/811 x 1" 2
68 472865 Guide bearing plate 2
69 472866 Locking screw 7/16 - 20 x 1" N. F. 4
70 Shakeproof lock washer 7/1611 external

teeth 4
71 472867 Steering arm 1
72 472868 Control valve unit (Incl. Ref. Nos. 73

thru 78) 1
73 472869 Centering spring 2
74 472870 Spring guide 2
75 472871 Guide pin 1
76 472872 Ball spring 1
77 472873 Ball seat 1
78 472874 Ball 1
79 472875 Control valve houslng seal 2
80 472876 Camshaft and control valve thrust

bearing 2
81 472878 Camshaft and control valve thrust

washer 1
82 472880 Control valve and cap bolt 6
83 Lock washer 1/211 special 6
84 472881 Power cylinder assembly (Incl. Ref. Nos.

85 thru 92) 1
85 472882 Power cylinder 1
86 472883 Piston rod adaptor assembly (Inel. Ref.

Nos. 87, 97, 98 and 106A) 1
R7 472884 Piston rod adaptor seal 2
88 472886 Power cylinder piston 1- -.

(Continued)

32 PRINTED IN U.S.A.

1



ALWAYS GIVE MODEL AND SERIAL NUMBER

L Serial Nos. of Machines
ReplaeedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

POWER STEERING GEAR AND CONTROL
(U •• d on S.rial No•. Ithru 6527, except 6298, 6299, 6301,

6302 ond 6304 )

1 350582 Bearing cap 1
2 Hex head cap screw 3/8" x 2" N. C. 3
3 Lock washer 3/8" special 3
4 350513 Bearing cap 1 •
5 Hex head cap screw 3/8" x 2" N, C. 2
6 Lock washer 3/8" special 2
7 350773 Luo , fitting 2
8 401555 Universal joint (Incl. Ref. Nos. 7,127

and 128) 1
9 403356 Torque plate 1

10 403357 Steering tube 1

{ 474267 Stud and Cone assembly unit (Incl. Ref.
11 Nos. 12, 13 and 16) 1

424311 Stud and cone u7u?67
.12 424312 Special hex nut 1
13 424313 Special lock washer 1
16 424316 Snap ring 1
17 425577 Housing stud 12
18 Lock washer 1/2" special 12
19 Hex nut 1/2" - 20 N. F. 12
20 425578 Oil seal unit 1
21 426272 Vented pipe plug 3/8" 1 fI

22 428067 Steering wheel 1 "

23 428182 Ball stud 1
24 Hex slotted nut 7/8" N. F. 1
25 Cotter pin 3/16" x 2" 1
26 428200 Pipe nipple 1
27 428332 Lever shaft bushing 3
28 428621 Shaft 1
29 Shakeproof lock washer 7/8" external

teeth 1
30 429851 Special cap nut 1
31 472733 Lever shaft nut 1
32 472838 Housing assembly (Incl. Ref. Nos. 17 thrl

20 and 27) 1
33 Pipe plug 3/8" 2
3i~ 472839 Rear housing cover assembly (Incl. Ref.

Nos. 35 and 36) 1
35 472840 Camshaft bushing 2
36 472841 Camshaft oil seal 1
37 4728u3 Camshaft oil seal 1
38 472844 Gasket 2
39 472845 Power cylinder adaptor 1
;'0 472846 Power cylinder gasket 1
41 u72847 Power cylinder adaptor and end cover

gasket 2
42 472848 Rear housing end cover 1
43 472849 Hex head cap screw 4
44 472850 Washer 4~:5 472851 Upper housing cover 1
46 Hex head machine bolt 5/8" x 2-3/4"

N. c. 1
47 Hex head machine bolt 5/8" x 9" N. C. 3
48 Lock washer 5/811 medium 8
49 Hex nut 5/8" N. C. 4

L 50 472852 Adjusting screw 1

(Continued)

31 512 MG



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

DESCRIPTION

POWER STEERING GEAR AND CONTROL
( Used on S.rled Nos. 1 Ihru 6527, excopl 6298, 6299, 6301,

6302 and 6304 )

(Continued)

Pistonring
Power cylinderpiston rod (Incl.Ref. Nos
95 and 96)
Pistonrod washer
Bleed screw
Hex head cap screw

Lock washer 1/2" special
piston rod nut
Washer
pistonrod seal
Snap ring
Plug
Spring

Washer 1

"Tasher 1

Washer 1

Controlvalve end cap 1

Controlvalve cap 1

Controlvalve adaptorassembly(Incl.Ref.
Nos. 35 and 37) 1

Controlvalve adaptorassembly (Incl.Ref.
Nos. 35 and 37) 1

Thrustwasher 2

camshaftand controlvalve thrustwasher 2
Seal, adaptor 1
Bearing 2
Steeringtube clamp 1

Machinebolt, hex head 1/2" x 5-1/2"N.C. 1
Lock washer 1/2" 2
Hex nut 1/2" N.C. 1

Lock nut 4
~~~ 4

2
2
4
2

Lock nut
Gasket
Elbow
Elbow

(Continued)

Serial Nos. of Machines
No. Parts Are Used On
Used I---F-=r"':om;:':':""::"'--T-h-ru--"1

2

1
1
2
6
6
1
1
1
1
1
1

Adams
Part No.

89
90

91
92
93
94
95
96
97
98
99

100

472887
472888

472889
472892
472893

472986
472987
472988
472989
473362
473638

473639

473640

473641

101

102

103

104

t73691

l472879

473692

Replaced
By

4596 6527 except6298, 6299,
6301, 6302 and 6304.

4596 6527 except6298, 6299,
6301, 6302 and 6304.

4596 6527 except6298, 6299,
6301, 6302 and 6304,

4596 6527 except6298, 6299,
6301, 6302 and 6304.

5934 6527, also 5910, 5916, 5922
and 5925,except6298, 6299
6301, 6302 and 6304.

1 5933 except5910, 5916, 5922
and 5925.

5934 6527, also 5910, 5916, 5922,
and 5925, except6298, 6299,
6301, 6302 and 6304.

1 5933 except5910, 5916, 5922,
and 5925.

5934 6527, also 5910, 5916, 5922,
and 5925, except6298,6299,
6301, 6302, and 6304.

1 5933 except5910, 5916, 5922
and 5925.

105

106

472842

:-.

{

473693

472877
474272
661658
720438

106A
107
108
10BA
108B
108c
109
no
111
112
113
114

720490
720491
720492
720493
720564
720571

33 512 M.G.

------ ---------------------------------------



ALWAYS GIVE,MODEL AND SERIAL NUMBER

Serial Nos. of Machines
Replaced

Ref. Adams DESCRIPTION No. Parts Are Used OnNo. Part No. Used From Thru By

POWER STEERING GEAR AND CONTROL
(UI.d on Serial NOl. 1 thru 6527, except 6298, 6299, 6301,

6302 and 6304 )

(Continued)

115 720583 Bushing 1
116 720585 Shim for torque plate x

(722848 Cap screw, heat treated 1117 720586 (replaced by 722848)
118 Lock washer 3/4" medium 1
119 Hex nut 3/4" N.C. 1
122 720594 Elbow 2
123 720768 Spacer washer 6
124 721159 Bleeder line with nuts 1
125 721160 Short tube with nuts 1
126 721161 Long tube with nuts 1
127 DP621 Drilled pin 4
128 Cotter pin 1/8" x 3/4" 4
129 4P151 Key 1
130 4p405 Shaft 1
131 4p567 Lub, fitting 3
132 4P2401 Lock nut 1
133 5A395 Universal joint (Incl. Ref. Nos. 7, 127,

and 128) 1
134 5P1585 Lub. fitting coupling 1

PRINTED IN U.S.A.x As required 34

jj
U

v

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

35 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING GEAR CONTROL
(U.ed on Serial No•• 6528 and after, also on 6298, 6299, 6301, 6302 and 6304 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS u

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

36 PRINT"'D Itil U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

POWER STEERING GEAR CONTROL
( Uled on S.rlol NOl. 6528 and olt.r, else on 6298, 6299, 6301,

6302 and 6304 )

1 350582 Cap, bearing 1
2 Cap screw, hex head 3/8" x 2" N.C. 3
3 Lock washer 3/8" special 3
4 350613 Cap, bearing 1
5 Cap screw, hex head 3/8" x 2" N.C. 2
6 Lock washer 3/8" special 2
7 350773 Lub. fitting 2
8 401555 Universal joint assembly (Incl. Ref. Nos.

14 and 15) 1
9 428067 Wheel, steering 1

10 4.28621 Shaft, rear 1
II Lock washer, shakeproof 7/8" external

teeth 1
12 429851 Nut, special cap 1
13 661658 Bearing 2
14 DP621 Pin, drilled 4
15 Cotter pin 1/8" x 3/4" 4.
16 4P151 Key 1
17 4p405 Shaft, front 1
18 4.P567 Lub. fitting 2
19 5A395 Universal joint assembly (Incl. Ref. Nos.

14 and 15) 1

37 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING CONTROL VALVE HOUSING AND CAM
I Used on Seriol Nos. 6528 and ofter. olso on 6298. 6299. 6301. 6302 and 6304 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

I"')
N

!:::"" "\ f"--
c <0

- 0

I ~<0---<:;'_Q

10 _(;
I"')

/"

,
f

o

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

38 PRINTEDIN U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING CONTROL VALVE HOUSING AND CAM
( Uled on Seriol NOl. 6528 and alter, elac on 6298, 6299, 6301, 6302 ond 6304 )

Ref.
]\;0. Serial Number

1
2
3
4
5
6

474431
474432

DESCRIPTION

1
1
4
4
8
1

Adams
Part No.

423149

472854

474126

~

74434
74132
74168

474140
474141
474146
474150
474152
474160
474161
474166

{
474430
474167

{
474433
474169

474170
474174
474175
474177
474181
474182
474205
474206
474266

720490
720491
720492
720493
720564
470564

720594
474273

Elbow, street
Pipe plug, countersunk head 3/8"

Cap screw, hex head
Lock washer 3/8" medium

Cap screw, hex socket head
Seal and washer, actuating lever
(replaced by 474434)
(replaced by 474434)
Shim, ve11umoid
Shim, ve11umoid
Bearing, thrust
Retaining ring
Cover, control housing
Seal, "0" ring
Seal, "0" ring
Retainer, sleeve
Cover assembly, valve spool (Incl. Ref. Nos. 13, 36 and 37)
(replaced by 474430)
Rod assembly, swivel bearing (Incl. Ref. Nos. 17, 18 and 18A)
(replaced by 474433)

10ck washer,shakeproof 3/8" external teeth
Hex nut 3/8" N.F.
Cotter pin 1/16" x 3/4"

Cover, lever
Seal, lever cover
Retainer, spring
Housing assembly, control (Incl. Ref. Nos. 2·and 26)
Actuating lever, valve
Cam
Lock washer, shakeproof
Pipe plug
Valve assembly, control (Incl. Ref. Nos. 5, 6, 10, 12 thru 18,
23 and 25) (replaces and includes part numbers 474162, 474164,
474165 and 474172, which are no longer furnished individually)

Lock nut
Gasket
Lock nut
Gasket
Elbow

(replaced by 720564)

Elbow
Cap screw, hex head

Lock washer 5/16" medium
Seal, ru1:Jber
Retainer, rubber seal

No.
Req'd.

39

2
1
2
1
1
2
1
1
1

1

1
1
1
1
1
2
1
1
1
8
1

1
2
2
2
2
2

2
4
4
1
1

PRINTED IN U.S.A.
512 M.G.

7
8
9

10
11
12
13
14

15

16

17
18
18A
19
20
21
22
23
24
25
26
27

28
29
30
31
32
32

33
34
35
36
37



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERING CYLINDER, TUBES AND ADAPTER
( Uled on S.riol NOl. 6528 and oft.r, olio on 6298, 6299, 6301, 6302 and 6304 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

13_0

8-0

20--9 \19---' ~
3--/

28

J

/)

1
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

40 PRINTED IN U.S.A.

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING CYLINDER, TUBES AND ADAPTER
(Us.d on S.riol No•• 6528and oh.r, also on 6298, 6299, 6301, 6302and 6304)

Ref. Adams DESCRIPTION No. Serial Number
No. Part No. Req'd.

1 472855 Cap screw, hex head 4
2 Lock washer 3/8" medium 4
3 474127 Set screw 1
4 Hex nut, jam 1/2" N.F. 1
5 474128 Hex nut, slotted 1
6 474129 Washer, adaptor seal 1
7 474130 Washer 1
8 474131 Washer, lever block 1
9 474135 Seal 1

10 474136 Washer, vellumoid back-up 1
11 474149 Retaining ring, cylinder 1
12 474150 Retaining ring 1
13 474151 Retaining ring 1
14 474153 Cylinder 1
15 474154 Piston 1
16 474155 Piston ring. 1
17 474156 Adapter with bushing, cylinder 1
18 474157 Adapter, power cylinder 1
19 474158 Pin, lever 10ck 1
20 474159 Block, lever 1
21 474163 Seal, "0" ring 1
22 474173 Gasket, power cylinder 1
23 474178 Bar assembly, slide (Incl. Ref. Nos. 5, 7 and 24) 1
24 Cotter pin 1/8" x 1-1/2" 1
25 720490 Lock nut 2
26 720491 Gasket 2
27 720564 Elbow 2
28 722435 Tube, rear (valve to ram) 1
29 722436 Tube, front (valve to ram) 1

.

PRINTED IN U.S.A. 512 M.G.41



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERING HOUSING, SHAFT AND HUB
( Uled on S.,iol NOI. 6528 and oft." 0110 on 6298, 6299, 6301, 6302 and 6304 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

7----0
B_____

o
9---0

20-0
12---(,) ·-22

II--~

12---0
18 .,c,*,

16 0------a
15---0

a
10______ \

~30------15_-0
16-----------.. a

.-24

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

42 PRINTED IN P. S.A •

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING HOUSING, SHAFT AND HUB
(Used on S.rial Nos. 6528and aft.r, else on 6298, 6299, 6301, 6302and 6304)

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 423149 Elbow, street 1
3 424593 Ball, steel 28

tt26281 Shim (.002" thick) x
4 26282 Shim (.003" thick) x

26283 Shim (.010" thick) x
5 472854 Cap screw, hex head 8
6 Lock washer 3/8" medium 8
7 473057 Seal unit, oil (Incl. Ref. Nos. 8 and 9) 1
8 473058 Washer, cork 1
9 473059 Washer, steel 1
10 474124 Shaft and hub assembly, wheel (Incl. Ref. Nos. 3, 15 and 16) 1

{474137 Shim (.003" thick) x
11 474138 Shim (.010" thick) x

474139 Shim (.002" thick) x
12 474140 Shim, ve11umoid 2
13 474141 Shim, vellumoid 2
14 474143 Gasket, slide bar 1
15 474147 Cup, ball 2
16 474148 Retaining ring 2
17 474171 Housing, shaft 1
18 474176 Spacer 1
19 474179 Housing assembly (Incl. 425578 and 428332 on page 45) 1
20 474180 Cover assembly, upper end (Incl. Ref. Nos. 7, 8, and 9) 1
21 Cap screw, hex head 3/8" x 1" N.C. 4
22 Lock washer 3/8" medium 4
23 474188 Cover, slide bar end 1
24 474206 Pipe plug 2

PRINTED IN U.S,A.

X As required 43 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING LEVER SHAFT. HOUSING AND COVER
( I' .... on S.rlol Nos. 6528 and aft.r. also on 6298. 6299. 6301. 6302 and 6304 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

e
\
10

r

2_~

1-0
3-1lJ

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

44 PRINTED IN U.S.A.

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING LEVER SHAFT, HOUSING AND COVER

(Uud on Serial NOI. 6528and after, 0110 on 6298, 6299, 6301, 6302and 6304)

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 425578 Seal unit, oil 1
2 428332 Bushing 2
3 472733 Nut, lever shaft 1
4 472854 Cap screw, hex head 8
5 Lock washer 3/8" medium 8
6 474125 Shaft assembly, lever (Incl. Ref. Nos. 3, 10 thru 12) 1
7 474133 Washer, spring 3
8 474134 Washer, support 1
9 474142 Shim, support 1

10 474144 Bearing unit, stud roller (Incl. Ref. Nos. 11 and 12) 1
11 Pronged washer 1/4" medium 1
12 Hex nut, jam 1/4" N.F. 1
13 474179 Housing assembly (Incl. Ref. Nos. 1 and 2) 1
14 474183 Cover, side 1
15 474184 Gasket, side cover 1
16 426272 I Pipe plug, vented 1
16 474206 (replaced by 426272)
17 4P2400 Screw, adjusting 1
18 4P2401 Nut, adjusting 1

PRINTED IN U.S.A. 512 M.G.45



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING ARM, TORQUE PLATE, BUSHINGS AND BEARINGS
( Used on S.riol Nos. 6528ond ofter, olso on 6298, 6299, 6301, 6302 and 6304 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

.-18
p 17

Q,_--17ria
0-19

»>:13•
20

~

/
3

/0./ 0--7

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

PRINTED IN U.S.A.

u,

u
46



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING LEVER SHAFT, HOUSING AND COVER
(Used on S.riol NOl. 6528and alt.r, else on 6298, 6299, 6301, 6302and 6304)

-

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 403111 Bearing assembly, self-aligning (Incl. Ref. No. 2) 2
2 428132 Bushing 4
3 428182 Stud assembly, ball (Incl. Ref'.Nos. 4 and 5) 1
4 Hex nut, slotted 7/8" N.F. 1
5 Cotter pin 3/16" x 2" 1
6 428200 Pipe nipple 1
7 472733 Nut, lever shaft 1
8 Lock washer 1-1/2" x 1/2" x 1/4" special 1
9 472867 Arm, steering 1

10 691000 Cap, lift link 1
11 Cap screw, hex head 5/8" x 3-1/2" N.C. 2
12 Lock washer 5/8" medium 2

f50833 Shim washer (.03125" thick) x
13 720585 Shim (.015625" thick) x

Cut washer 3/4" (SAE - standard) x
14 722432 Base, self-aligning bearing 1
15 722433 Torque plate 1
16 Machine bolt, hex head 5/8" x 2-3/4" N.C. 3
17 Lock washer 5/8" medium 6
18 Hex nut 5/8" N.C. 3
19 722434 Washer, spacer 1
20 722848 Cap screw, heat treated 1
21 Lock washer 3/4" medium 1
22 Hex nut, jam 3/4" N.C. 1
23 DP1658 Shim 2
24 4p567 Lub. fitting 2
25 5P1585 Coupling, lub. fitting 1

•

PRINTED IN U.S.A.

X As required 512 M,G.47



ALWAYS GIVE MODEL AND SERIAL NUMBER

RESERVOIR TANK, TUBES, FITTINGS AND CONNECTIONS
(Used on Serial Hos. 1 thru 6142)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

N ~r
o 71)/
N~" t

eX)
(\J

r
...._N

N

u

v

0)
N--

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

48 PRINTED IN U.S,A.



ALWAYS GIVE MODEL AND SERIAL. NUMBER

Ref.
No.

1
2
3
4
5
6
7
8
9

10
11
12
13
14

15

16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
n
12
33
34
35
36
37
38
39
40
41

Adams
Part No.

M3346

1.;03355

}-I2}-I243
424904
427578
720494
720569
720574

{
723421
720591
720592
720593
720600
720601
720602

720603

720604

720606
720673
720678
721163
721171
721172
721173
721174
721266
721h35
721486
721487
721488
721489

RESERVOIR TANK, TUBES, FITTINGS
AND CONNECTIONS

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I----=:....:::...:.:,...:.::::..:_::..:..:..::.....:...--I
From Thru

49

(Used on Seriol Nos. 1 thru 6242)
Reservoir tank 1

Hex head machine bolt 3/8"xl-3/h" N.C. 4
Lock washer 3/8" special 3
Hex nut 3/8" 4
Pipe plug 1/}-I" 1

Screen 1
Hex head cap screw 5/16" x 7/8" N.C. 2
Lock washer 5/16" ned ium 2

Clamp 4
Tube elbow 1
Breather 1
Hose clamp 6
Hydraulic hose 2
Formed suction line 1
Adaptor 1
(replaced by 723421)
Tubing union 3
T~i~ =t 2
Gasket 1
Cap 1
JVieasuring rod 1

Hex nut 1/4" N.C. 1
Tube clamp cap 3

Hex head cap screw 1/2"x2-1i4" Ii.C. 3
Lock washer 1/2" medi urn 3

Tube clamp cap 3
Hex head cap screw 7/16"xl-l/2" N. C. 3
Lock m.sher '7/16" medi urn 3

Pressure hose line 1
Suction line 1
Rear suction hose 1
Rear pressure line with nuts 1
Back return line with nuts 1
Middle pressure line with nuts 1
Front return line with nuts 1
Front pressure line with nuts 1
Loon 4
Bleed line tube 1
Hose clamp 2
Suction hose 1
Bleed line t~e 1
Tube connector 1

Replaced
By

512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING PUMP DRIVE
(Used on Serial Nos. 1 thru 6242)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

50 PRINTED IN U.S.A.

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplaeedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From To
By

POWER STEERING PUMP DRIVE
(U.ed on Serial No.. 1 thru 6242)

1 403353 Belt guide 1
2 403354 Pump bracket 1
3 Cut washer 1" 2
4 Hex jam nut 3/4" - 10 N. C. 4
5 403359 Cam control 1
6 425964 Pipe nipple 1
7 427312 Key 1
8 662458 Pump pulley 1
9 662459 Pump drive pulley 1
10 Hex head cap screw 3/811 - 16 X 1" N. C 2
1~ Cut washer 3/8" 2
12 Lock washer 3/811 2
13 662494 Adaptor block 1
14 Hex head cap screw 3/811 - 16 x 2-1/4"

N. c. 4
15 Lock washer 3/8" It
16 720468 Pump (For details see page Nos. 52 & 53) 1

17 Hex head cap screw 5/16" - 18 x 3/4"
N. c. 1

18 Hex head machine bolt 1/2" x 1-3/4"
N. c. 4

19 Lock washer 5/16" mediillll 1
20 Lock washer 1/2" mediillll 8
21 Hex nut 1/211 4
22 720497 Adaptor block gasket 1
23 720498 Adaptor block gasket 2
24 720558 Hinge shaft 1
25 Cotter pin 3/1611 x 2" 2
26 720559 Pulley washer 1
27 720563 Street elbow 1
23 720567 Pipe nipple 1
29 720570 Reducer tee 1
30 720589 Elbow 1
31 720590 Adaptor 1

33 720628 "V" belt 2
34 721164 By-pass tube with nuts 1
35 752352 Spring 2

51 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING PUMP
(Us.d on Serial Nos. 1 thru 6242)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

t\J

I
o
t\J

J

CD
L

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

52 PRINTED IN U.S.A.

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From TIara
By

POWER STEERING PUMP
(Used on Serial Has. 1 thru 6242)

1 472894 Bearing cap 1
2 472895 Hex head cap screw 5/16" - 18 x 1-1/4"

with lock washer 8
3 472896 Relief valve cap gasket 2
4 472897 Relief valvp cap 2
5 472898 Spring retainer 1
6 472899 Relief valve spring 2
7 472900 Body, dowel and cover 1
8 472901 Inboard bearing retainer gasket 1
9 472902 Shaft 1
10 472903 Outboard bearing retainer gasket 1
II 472904 Hex head cap screw 1/4" - 20 x 7/8"

with lock washer 4
12 472905 Ball bearing 1
13 414906 Rotor sub-assembly 1
14 472907 Cover ring gasket 1
15 472908 Relief "alve 1
18 4729ll Drive key 1
19 472912 Relief "alve spring shim x
20 472913 Ball bearing 1
21 472914 Retainer rinG 2
22 472915 Seal 1
23 472916 Socket head set screw 3/8" - 16 x 1"

with lock washer 4
24 472917 Pedestal adaptor 1
25 474012 Bushing 1

512 MG
X As required 53



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERING RESERVOIR, TANK, TUBES, FITTINGS, CONNECTIONS, PUMP DRIVE AND PUMP
(U.ed on Serial No•• 6U3 anel After)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME I.S CORRESPONDING PARTS SHOWN WITH NUMBERS

o
I()

i1~

\h
I '0'1! I()

~j 0'1

/ -:
/ I

( r

_<c
I()

----IJ...,.

=-(!,

ALWAYS GIVE PART NUMBER AND DESCRIPTION

o.

I ,... 0__

I() o 0'1
~-Ib 00 I.

'" ("f)/1 -. <, CO
I")

0 I")I") 0'1 ...,.
I")

DO NOT ORDER PARTS BY REFERENCE NUMBERS

u

u
54 PRINTJi'DIN U,S.A,



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERING RESERVOIR, TANK, TUBES, FITTINGS, CONNECTIONS, PUMP DRIVE AND PUMP
(Used on Serial NOl. 6243 ond after )

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

1 403355 Screen 1
2 cap screw, hex head 5/16" x 7/8" N.C. 2
3 Lock washer 5/16" 2
4 403973 Tank, oil (Incl. Ref. No.8) (When ordering tank for serial nos.

6243 thru 6662, except 6594, it will also be necessary to order
one 722670, Ref. No. 66) 1

5 Machine bolt, hex head 3/8" x 1-3/4" N.C. 4
6 Lock washer 3/8" special 8
7 Hex nut 3/8" N.C. 4
8 Pipe plug 1/4" 2
8A 403974 Valve assembly, relief (Incl. Ref. Nos. 79, 80, 81, 100 and 101) 1
9 424243 Clamp 4 6243 6527

10 424904 Elbow, tube 1 6243 6527
11 426546 Elbow, street 2
12 427578 Breather 1
13 428857 Drain plug 2
14 471713 Gasket 6 6243 7299

except 6954.
15 474105 Housing 1
16 474283 Adapter 1 7300 t also

6954.
16 474106 Adapter 1 6243 7299

except 6954.
17 474284 Cover, end 1 7300 t also

6954.
17 474107 Cover, end 1 6243 7299

except 6954.
18 474285 Shaft, drive 1 7300 t also

6954.
18 474108 Shaft, drive 1 6243 7299

except 6954.
19 474286 Shaft, driven 1 7300 t also

6954.
19 474109 Shaft, driven 1 6243 7299

except 6954.
20 474110 Gear 2
21 474111 Wear plate 1
22 474112 \<olearplate 1

23 474113 Gasket (.001" thick) x
23 474270 Gasket (.002" thick) x

21, 474114 Snap ring 4

25 474287 Screw, cap 4 7300 t also
6954.

25 474115 Screw, cap 4 6243 7299
except 6954.

26 1.414116 Key, Woodruff 1
27 474117 Snap ring 1
28 474118 Bearing 4
29 474288 Seal 1 7300 t also

6954.
29 474119 Seal 1 6243 7299

except 6954.
30 474120 Seal ring 2

31 474289 Key 1 7300 t al. so
6954.

31 474121 Key 1 6243 7299
except 6954.

(Continued)

PRINTEO IN U.S.A. 512 M.G.
t All later models 55
x As required



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING RESERVOIR, TANK, TUBES, FITTINGS, CONNECTIONS, PUMP DRIVE AND PUMP

( u.ed on S.,ial No•• 6243and aft., )

Ref. Adams DESCRIPTION
No. SerialNumber

No. Part No. Req'd.

32 474122 Bearing
(Continued) 1

33 474123 Dowel 4
34 551334 Gasket 2
35 662505 Housing, pump mounting gear 1
36 Cap screw, hex head 1/2" x 1-3/8" N.C. 2
37 Lock washer 1/2" special 2
38 720492 Lock nut 2
39 720493 Gasket 2
40 720494 Clamp, hose 2
41 720567 Pipe nipple 1
42 720592 Union 2
43 720594 Elbow 2
44 720600 Gasket 1
45 720601 Cap 1
46 720602 Rod, measuring 1
47 Hex nut 1/4" N.C. 1
48 720604 Block, tube clamp 3
49 Cap screw, hex head 3/8" x 1-1/2" N.C. 3
50 Lock washer 3/8" special 3
51 720802 Spacer, power box 2
52 Machine bolt, hex head 1/2" x 3-1/2" N.C. 2
53 Lock washer 1/2" special 4
54 Hex nut 1/2" N.C. 2
55 721063 Elbow, tubing 2

56 {722437 Line with nuts, front return 1 6528 t
721173 Line with nuts, front return 1 6243 6527

57 721266 Loom 4 6243 6527
58 721485 Tube, bleed line 1 6243 6527
59 721486 Clamp, hose 2 6243 6527
60 721487 Hose, section 1 6243 6527
61 721488 Tube, bleed line 1 6243 6527
62 721489 Conne ctor, tube 1 6243 6527
63 721883 Shim, power box spacer 10
64 721886 Gasket, driven gear housing 1
65 721888 Shim, spiral pinion bearing 3
66 722670 Line with nuts, rear pressure 1
67 721975 Line with nuts, back return 1

68 C22h38 Line with nuts, front pressure 1 6528 t
721976 Line with nuts, front pressure 1 1 6527

69 721983 Tee, service 1
70 721984 Hose, pressure 1
71 721985 Cover, filter hole 1 6243 6662

except 6594.
72 Cap screw, hex head 5/16" x I" N.C. 4
73 Lock washer 5/16" heavy 4
74 721986 Elbow 1
75 721987 Snap ring 1
76 721988 Adapter, pump 1 6243 7299

Cap screw, hex head 1/2" x 1-1/2"
except 6954.

77 N.C. 4
78 Lock washer 1/2" special 4
79 721989 Valve screw 1
80 Hex nut, jam 5/8" N.F. 1

(Continued)

PRINTED IN U.S.A.

t All later models 56

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING RESERVOIR, TANK, TUBES, FITTINGS, CONNECTIONS, PUMP DRIVE AND PUMP

(Used on Serial ilia•• 6243 and aft... )

Ref. Adams DESCRIPTION No. SerialNumberNo~ PartNo. Req'd.

(Continued)

81 721990 Valve body 1
82 723465 Pump assembly, hydraulic (Incl. Ref. Nos. 15 thru 33) 1
82 721993 (replaced by 723465)

When 723465 pump has been installed on graders prior to
Serial No. 7300, except 6954, order individual parts as
listed far graders Serial No. 7300 and after, also 6954.

83 Machine bolt, hex head 7/16" x 1-1/4" N.C. 6
84 Lock washer 7/16" medium 12
85 Hex nut 7/16" N.C. 6
86 721995 Hose, suction 1
87 721996 Gear, pump driven 1
88 Set screw, Allen head cup point 5/16" x 1/2" N.F. 1
89 721997 Cover, pump opening 1
90 Cap screw, hex head 1/2" x 1-3/8" N.C. 4
91 Lock washer 1/2" special 4
92 721998 Gasket 2
93 721999 Stud 1
94 Lock washer 1/2" special 1
95 Hex nut 1/2" N.C. 1
96 722000 Gasket 1 6243 6662

except 6954.
97 722005 Gasket, pump 1 6243 7299

except 6954.
98 722006 Gear, pump drive 1
99 722033 Spacer, gear 1

100 722261 Spring, compression 1
101 722549 Poppet 1
102 722972 Bushing, pipe 1 7300 t also

6954.
103 723251 Stud 1
104 Lock washer, shakeproof 1/2" internal teeth extra heavy 1
105 Hex nut 1/2" N.C. 1
106 723252 Spacer 1

PRINTED IN U.S.A.
512 M.G.t All later models 57



ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR,CIRCLE AND BRACKET MOLDBOARD
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS u.

.

23
39

. '124

\

'IIq.
62

,8

63

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

58 PRINTED IN U.S.A.

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR,CIRCLE AND BRACKET MOLDBOARD

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 2448 Circle adjusting wedge 3 3444 t also
3045.

2 2449 Circle adjusting wedge 3 3444 t also
3045.

r21929 Pitch adjusting link lock 2 3444 t also
3 3045.

AA747 Pitch adjusting link lock 2 1 3443
2450 (replaced by 721929) except 3045.

4 152148 R.H. boot (For 121 and 141 oil mix moldboards) 1
5 Round head plow bolt 5/811x 2-1/411N.C. 5
6 Hex nut 5/bll N.C. 5
7 152149 L.H. boot (For 121 and 1411oil mix moldboards) 1
8 Round head plow bolt 5/811x 2-1/411N.C. 5
9 Hex nut 5/811N.C. 5

10 350820 Drilled bolt 6
11 Cut washer 3/411 6
12 Cotter pin 5/3211x 1-1/411 6
13 350833 Shim washer 36

r281

121 oil mix moldboard assembly (Incl. Ref. Nos. 4 thru 9, 57
14 thru 60, 62, 63, 64, 69, 70 and 71) 1

428333 121 oil mix moldboard (Less Ref. Nos. 4 thru 9, 57 thru 60, 62,
63, 64, 69, 70 and 71) 1

{403271
Rear wedge back 2 3444 t also

15 3045.
350462 Rear adjusting screw bar 2 1 3443

except 3045.
16 Set screw, square head flat point 5/811x 2-1/211N.C. 4
17 Hex nut, jam 5/811N.C. 4

{403272
Front wedge back 1 34L.L. t also

18 3045.
350823 Front adjusting screw bar 1 1 3443

except 3045.
19 Set screw, square head flat point 5/811x 2;';1/211N.C. 2
20 Hex nut, jam 5/811N.C. 2f~~Drawbar assembly (Incl. Ref. Nos. 15, 18, 23 and 38) 1 7435 t

403945 Drawbar assembly (Incl. Ref. Nos. 15, 18, 23 and 38) 1 6813 7434
21 403274 Drawbar assembly (Incl. Ref. Nos. 15, 18, 23 and 38) 1 3444 6812

also 3045.
403287 Drawbar assembly (Incl. Ref. Nos. 15, 18, 23 and 38) 1 1 3443

except 3045.
403290 Circle assembly (Incl. Ref. Nos. 29 and 55) 1 3444 t

22 also 3045.
402388 Circle assembly (Incl. Ref. Nos. 29 and 55) 1 1 3443

~\03296
except 3045.

23 Lift ball, welded 2
~~8681 (replaced by 403296)
04593 Adjusting plate assembly, front (Incl. Ref. No. 13) 1 7435 t

403436 Adjusting plate assembly, front (Incl. Ref. No. 13) 1 3444 7434
also 3045.

330329 Adjusting plate assembly, front (Incl. Ref. Nos. 13) 1 1 3443
24 ~ except 3045.

403436 Adjusting plate assembly, rear (Incl. Ref. No. 13) 2 3444 t
also 3045.

(30329 Adjusting plate assembly, rear (Incl. Ref. No. 13) 2 1 3443
except 3045.

(Continued)

PRINTED IN U.S.A.
59 512 M.G.

t All later models



ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR. CIRCLE AND BRACKET MOLDBOARD

Ref. Adams DESCRIPTION No. SerialNumberNo. Part No. Req'd.

(Continued)

404592 Retaining plate assembly, front (Incl. Ref. No. 13) 1 7435 t
403437 Retaining plate assembly, front (Incl. Ref. No. 13) 1 3444 7434

also 3045
330359 Retaining plate assembly, front (Incl. Ref. No. 13) 1 1 3443

25 ~ except 3045.
403437 Retaining plate assembly, rear (Incl. Ref. No. 13) 2 3444 t

also 3045.
330359 Retaining plate assembly, rear (Incl. Ref. No. 13) 2 1 3443

except 3045.
26 423292 Drilled bolt 3
27 { Cut washer 3/4" 2

Cut washer 3/4" SAE standard 1
28 Cotter pin 5/.'32"x 1-1/4" 3
29 ~25888 Large circle rack segment 6

25889 Small circle rack segment 1
30 28060 Dravbar bearing cap 1
31 ~28061 Shim (.03125"thick) 3

428062 Shim (.0625" thick) 1
32 28063 Drawbar draft ball 1
33 Hex nut, slotted 1-1/2" N.F. 1
34 Cotter pin 5/16" x 2-1/2" 1
35 428064 Steering shaft bearing block 1
36 428065 Steering shaft bearing cap 1
37 428066 Top drawbar bolting bar 1
38 ~28151 Draft ball block 1
39 28349 Drilled bolt 2

29723 (replaced by 428349)
40 428350 Drilled bolt 2
41 { 428699 Special thick nut 9

429510 Shim washer (not required)
;722969 Wearing plate, front 1 7435 tI 720388 Wearing plate, front 1 3444 7434

also 3045.
42 350460 Wearing plate, front 1 1 3443

)720388
except 3045.

Wearing plate, rear 2 3444 t
also 3045.

350460 Wearing plate, rear 2 1 3443
except 3045.

43 720394 Wedge adjusting bolt 3 3444 t
also 3045.

44 Lock washer, shakeproof 5/8" internal teeth 3
45 Hex nut 5/8" N.C. 3
46 Hex nut, jam 5/8" N.C. 3

{ 720h21 Drilled bolt, heat treated 2 3444 t
47 also 30h5.

35077h Drilled bolt, heat treated 2 1 3h43

f except 3045.
48 Hex nut, slotted 1" N.C. 2

Hex nut, slotted 7/8" N.C. 2
49 [ Cotter pin 1/4" x 2" 2

Cotter pin 3/16" x 1-1/2" 2

(Continued)

PRINTED IN U.S.A.

60t All later models

u

u

v

v

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR, CIRCLE AND BRACKET MOLDBOARD

Ref.
No.

Adams
Part No. DESCRIPTION No.

Req'd.

1
1
1
1
1
1

Serial Number

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65
66
67
68
69
70
71

[720423
\_DP1l86

~

~
(720426

~50648

/720427

lDP730

(
720649
JP444

/721320.

\52313

{~:~~~:404207

721774
721780

721854

~

~~~~~
p6525
p8535
BP7535
p6535

DP1413

4-88

8P465

(Continued)

Pitch adjustinglink stud 2

Pitch adjustinglink stud 2

Lode washer1-1/8"heavy 2
Lock washer7/8" N.C•.heavy 2
Rex nut 1-1/8"N.C. 2
Rex nut 7/8" N.C. 2
Rex nut, slotted1" N.C. 2
Rex nut, slotted3/4" N.C. 2
Cotterpin 1/4" x 1-3/4" 2
Cotterpin 3/16"x 1-1/4" 2

Moldboardball 2

Moldboardball 2

Pitchadjustinglink 2

Pitch adjustinglink 2

Sphericalwasher 2
(replacedby JP444)
Mold hangerbracket(8requiredfor 12' moldboard,6 required
for 14' moldboardand 2 requiredfor 16' moldboard)
(replacedby 721320)

Plow bolt assembly,heat treated(Incl.Ref. No. 60) (16 re­
quiredfor 12' moldboardand 18 requiredfor 14' moldboard)
(replacedby 404208)

Plow bolt assembly,heat treated(Incl.Ref. No. 60) (For 16'
moldboard) 20
(replacedby 404207)

Heat treatedhex nut (16 requiredfor 12' moldboard,18 required
for 14' ~oldboardand 20 requiredfor 16' ~oldboard)

Wlsher (replacescut washer3/4") 2

R.R. blade (for 16' moldboard)
R.H. blade (for 14' moldboard)
R.R. blade (for 12' moldboard)
L.R. blade (for 16' moldboard)
L.R. blade (for14' moldboard)
L.R. blade (for 12' moldboard)
Pitch adjustinglink bracket (8 requiredfor 12' moldboard,
6 requiredfor 14' moldboardand 2 requiredfor 16' moldboard)

Flag socket
Cap screw,hex head 5/8" x 2-1/4"N.C.
Lock washer 5/8"
Cut washer 5/8"

Drilledbolt
Rex nut, slotted5/8" N.C.
Cotterpin 5/32"x 1-1/4"

3444 t
also 3045.
1 3443
except3045.

3444 t
also 3045.
1 3443

except3045.
3444 t

also 3045
1 3443

except3045.

2
2
4
4
2
2
2

PRINTED IN U.S.A.

t All latermodels 61
512 M.G.



en
I':
JaI
III
)!
::>z

~ :r:
Eo<

ILl 3:
m z

i!=
~ g
j en

en
Z Eo<

I':
"(

.J 0 '"Q!
-c (.!)

II( 0 z- IXl i5
~

0 Z
...J g

ILl 0 en::::e JaI
I':en I- p:;

!:!: 0

C U
J:
V'l en

Z I "(
W

II( f! JaI
)!

...J "(

.J V'l en

1&1 0 JaI
Z :r:

C -c Eo<

W JaI

0 ...J II:
U

"(

~ Q! en
U Z

0
1&1 ri E:::

> "" s
IXl Eo<en- 3: ::>e -e >-l
Q! ::l

en 0
JaI:r:

~

Eo<

ES
til
Eo<
I':
"(

'"II( Q
JaI
I':
JaI
III
)!
::>zz::>

-
vv- _0
€V-----./

617- .....,_.~ 0<;
--917

~LV
,,~-9V

»>·<;V
»>:

/
LI
OC----

--01
<~-L£

I
_. ----€C
,--- .....---- 9£
0-22

\--12

\------£

z
0

~
Uen
raI
Q

Q
Z
"(

""raIIII
)!
::>z
'"""s
raI

i::
(.!)

til><
~
>-l
"(

fc1
en
""raIIII
)!
::>z
raI
U
Z
raI

""~
raI

""
~
en
'"II:"(
'"II:
raI
Q
II:
0
Eo<

~
0
Q



ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR, CIRCLE AND SLIDE-SHIFT MOLDBOARD

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 2448 Circle adjusting wedge 3
2 2449 Circle adjusting wedge 3
3 350820 Drilled bolt, heat treated 6
4 Cut washer 3/4" 6
5 Cotter pin 5/32" x 1-1/4" 6
6 350833 Shim washer 36
7 403271 Rear wedge back 2
8 403272 ~~ont wedge back 1
9 1~03296 Lift ball 2

404593 Adjusting plate assembly, front ~Incl. Ref. No.6) 1 7435 t
10 ~ 403436 Adjusting plate assembly, front Incl. Ref. No.6) 1 1 7434

>~03436 Adjusting plate assembly, rear (Incl. Ref. No.6) 2
404592 Retaining plate assembly, front (Incl. Ref. No.6) 1 7435 t

11 403437 Retaining plate assembly, front (Incl. Ref. No.6) 1 1 7434

~73437 Retaining plate assembly, rear (Incl. Ref. No.6) 2
03406 Drawbar assembly (Incl. Ref. Nos. 7, 8, 9 and 33) 1 7435 t

12 ~03945 Drawbar assembly (Incl. Ref. Nos. 7, 8, 9 and 33) 1 1 7434

t3964

Moldboard assembly (Incl. Ref. Nos. 14, 15, 42 thru 50, 66 and
13 67) 1

03956 (replaced by 403964)
14 Machine bolt, hex head 5/8" x 4" 2
15 Lock washer 5/8" 4
16 Hex nut 5/8" N.C. 2
17 403960 Pitch adjusting tube 1
18 403966 Moldboard lock pin 1
19 722419 Lock nut 1
20 403968 Circle assembly (Incl. Ref. No. 24) 1
21 423292 Heat treated drilled bolt (replaces 4(292) 3
22 { Cut washer 3/4" 2

Cut washer 3/4" SAE standard 1
23 Cotter pin 5/32" x 1-1/4" 3

24 {425888 Large circle rack segment 6
425889 Small circle rack segment 1

25 428060 Drawbar bearing cap 1

26 ~2806l Drawbar shim (.03125" thick) 3
428062 Drawbar shim (.0625" thick) 1

27 428063 Drawbar draft ball 1
28 Hex nut, slotted 1-1/2" N.F. 1
29 Cotter pin 5/16" x 2-1/2" 1
30 428064 Steering shaft self-aligning bearing block 1
31 428065 Steering shaft self-aligning bearing cap 1
32 428066 Top drawbar bolting bar 1
33 428151 Draft ball block 1
34 428349 Drilled head bolt 2
35 428350 Drilled head bolt 2
36 428699 Special thick slotted nut 9

~22969 Wearing plate, front 1 7435 t
37 720388 Wearing plate, front 1 1 7434

720388 Wearing plate, rear 2
.:>8 720394 Wedge adjusting bolt 3
39 Hex nut 5/8" N.C. 3
40 Lock washer, shakeproof internal teeth 5/8" 3
41 Hex nut, jam 5/8" N.C. 3

(Continued)

PRINTED IN U.S.A. 512 M.G.t All later models 63



ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR, CIRCLE AND SLIDE-SHIFT MOLDBOARD

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

(Continued)

42 {152l48 Moldboard boot, R.H. 1
720655 (replaced by 152148)

43 Plow.bolt 3/4" x 2-1/4" 7
44 Hex nut 3/4" N.C. 7

45 ~52l49 Moldboard boot, L.H. 1
20656 (replaced by 152149)

46 Plow bolt 3/4" x 2-1/4" 7
47 Hex nut 3/4" N.C. 7

48 {404208 Plow bolt asSemblY~ heat treated (Incl. Ref. No. 50) 14
721773 (replaced by 40420 )

49 {t042l0 Plow bolt assembly, heat treated (Incl. Ref. No. 50) 2
21775 (replaced by 404210)

50 721780 Heat treated hex nut 16
51 721956 Moldboard lock spring 1
52 721957 Bolting plate 2
53 721963 Moldboard lock end cover plate 1
54 Cap screw, hex head 5/16" x 1-1/4" 4
55 Lock washer 5/16" 4
56 721964 Moldboard lock side cover plate 1
57 Cap screw, hex head 5/16" x 3/4" 4
58 Lock washer 5/16" 4
59 721969 Pitch adjusting link lock bolt 2
60 Lock washer 1-1/8" 2
61 Hex nut 1-1/8" N.F. 2
62 721970 Moldboard lock control shaft 1
63 721971 Pitch adjusting link "U" bolt 2
64 Lock washer 5/8" 4
65 Hex nut 5/8" N.F. 4
66 BP6525 Blade, R.H. 1
67 BP6535 Blade, L.H. 1
68 4-88 Flag socket 2
69 Machine bolt, hex head 5/8" x 4" N.C. 2
70 Lack washer 5/8" 4
71 4P567 Lub. fitting 1

PRINTED IN U.S.A.

64

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

OVERLAID END BITS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

8

,5~r 7

......«.__-3

9
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

OVERLAID END BITS
(Quantiti.s List.d are *- BetIt R.tt. ... L.H.)

1 404477 End bit assembly, R.H. (Incl. Ref. Nos. 2, 3, 7, 8 and 9) 1
2 Plow bolt 5/8" x 2-3/4" N.C. 4
3 Hex nut 5/8" 4
4 404478 End bit assembly, L.H. (Incl. Ref. Nos. 5 thru 9) 1
5 Plow bolt 5/8" x 2-3/4" N.C. 4
6 Hex nut 5/8" 4
7 404210 Plow bolt assembly, heat treated (Incl. Ref. No. 9) 2
8 404278 Plow bolt assembly, heat treated (Incl. Ref. No. 9) 2
9 721780 Hex nut, heat treated 4

65 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

MOLDBOARD EXTENSIONS FOR BRACKET MOLDBOARD

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

N

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

66

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

MOLDBOARD EXTENSIONS
FOR BRACKET MOLDBOARD

(Quantities listed _ If. both R. H. and Lett.)

Ref. Adams DESCRIPTION No. Serial NumberNo. Part No. Req'd.

1 152332 Extensions, R.H. moldboard 1
1 152333 Extensions, L.H. moldboard 1
2 PLow bolt 3/4" x 2" N.C. 8
3 Hex nut 3/4" N.C. heavy 8
4 350796 R.H. upper reinforcer 1
4 350797 L.H. upper reinforcer 1
5 }lachinebOltt hex head 3/4" x 2-1/2" N.C. 2
6 Fl.oubolt 3/ " x 2-1/2" N.C. 4
7 Hex nut 3/4" N.C. 2
8 Hex nut 3/4" N.C. heavy 4
9 350798 Lower reinforcer 2

10 350799 Spacer 4
11 350801 Blade 2
12 350893 Spacer 10
13 404209 Plow bolt assembly, heat treated (Inc!. Ref. No. 17) 2
13 721772 (replaced by 404209)
14 Cut washer 5/8" 2
15 404210 Plow bolt assembly, heat treated (Incl. Ref. No. 17) 12
15 721775 (replaced by 404210)

16 Cut washer 5/8" 12
17 721780 Heat treated hex nut 14

I I I ~~/
-------------------------------------------------------------

PRINTED IN U.S,A.

67



ALWAYS GIVE MODEL AND SERIAL NUMBER

MOLDBOARD EXTENSIONS FOR SLlDE·SHIFT MOLDBOARD
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

o
<,=--.~

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

68

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

MOLDBOARD EXTENSIONS FOR SLIDE·
SHIFT MOLDBOARD

(Quantiti •• listed are far bath R.H. & L.H.)

Ref. Adams DESCRIPTION No. SerialNumberNo. Part No. Req'd.

1 350796 R.H. upper reinforcer 1
1 350797 L.H. upper reinforcer 1
2 Hachine bolt, hex head 3/4" x 2-3/4" N.C. 2
3 Hex nut 3/4" N.C. 2
4 Plow bolt 3/4" x 2-3/4" 4
5 Hex nut 3/4" N.c. 4
6 350798 Lower reinforcer 2
7 350799 Spacer 4
8 350801 Blade 2

9 152332 Extension, R.H. moldboard 1
9 720647 (replaced by 152332)
9 152333 Extension, L.H. moldboard 1
9 720648 (replaced by 152333)

10 Pl.owbolt 3/4" x 2" 12
11 Hex nut 3/4" N.C. 12

12 404209 Plow bolt assembly, heat treated (Incl. Ref. No. 14) 2
12 721772 (replaced by 404209)

13 Cut washer 5/8" 2
14 721780 Hex nut, heat treated 14
15 721944 Spacer 6

16 404278 Plow bolt assembly, heat treated (Incl. Ref. No. 14) 12
16 721949 (replaced by 404278)
17 Cut washer 5/8" 12
18 EPIBO Spacer 4

PRINTED IN U.S,A.

512 E.G.69



ALWAYS GIVE MODEL AND SERIAL NUMBER

CIRCLE REVERSE HOUSING, TRANSFER HOUSING AND CONTROLS
(Used on Seriol Nos. 1 thru 3443, except 3045. AIso Used on 3450)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERf:

I <1 I

10 ' t
'¢

I- v
I()
N C')

N

\
......
I()

1-

1
,I \
I' 1 !, l-c

C
A •

I
I
I

i
10
N

01/
I() "i

co,
NI

......
I()

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

70

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

Replaced
By

1 871
1A

2 2011
3
4
5
6 2012
7
8
9
10 2379
11 330283
12 350496
13 350533
14 350534
15 350613
16
17
13 350754
19 350773
20 350859
21 401380

22 402481

23
24
25
26

27
28 402482

29
30
31 402651

32 4C2677
33 425044
34 425316
35 425339
36 425358
37 427956
38 428689
39 428857
)-to 429300
41 429610
42 551334
43 551453
44 661313

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I--:....:::..,..=...:.....::~:....:..:.;:_---l
From Thru

CIRCLE REVERSE HOUSING, TRANSFER
HOUSING AND CONTROLS

(Used on Serial Has. 1 thru 3443, Except 3045. Also
Used on 3450)

T.~rust bearing cap 1
Square head cup point set screw
3/8" x 1/2" N. C. 1

Tra~sf8r housing 1
':iex head cap screw 1/2" x 1-1/4" N.C. 4
Lock washer 1/2" special 4
Square head pipe plug 1/4" N. C. 2

Transfer housing cover 1
Hex head cap screw 1/2" x 1-1/4" N.C. 4
Lock washer 1/2" special 4
Squar-e head pipe pl.ug 1/8" N. C. 1

Reverse giar seal plate 1
Hollow square with shaft 1
Gasket 1
Spur gear 2
Shaft 2
Bearing cap 2

Hex head cap screw 3/8" x 2" N. C. 4
Lock washer 3/8" special 4

Shaft 1
Lub, fitting 6
Spacer 1
Wormand shaft assembly (Incl. Ref. Nos.

58) 1
Circle reverse housing assembly (Incl.

Ref. Nos. 23 thru 27, 38 thru 40, 42
and 51) 1
Hex head machine bolt I" x 3" N. C. 2
Hex head machine bolt 1" x 9-3/4" 2'-'"
Lock washer I" special 7
Shakeproof lock washer 1" externa ../
~elli ~'~l
Hex nut 1" N. C. 4

Circle reverse housing cover assembly
(Incl. Ref. Nos. 38, 39 and 42) 1
Hex head cap screw 1/2" x 1-1/4" N.c ••1i,9
Lock washer 1/211 mediurn " ;.i 9

Gear and pinion assembly (Incl. Ref. ~,~ ~~
10, 32 and 41) .,., , ..1.....

Pinion gear and shaft ~ 1
Square shaft 4~
Gasket ~'l •
Felt washer 1
Oil seal 1
Center shaft 1
Bushing 4 .~
fl~ ~3 (r
Plug . ';1 .
Reverse gear '~i " .Gasket 3
Rear shaft 1
Wormthrust bearing 1

(Continued)

71 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplaeedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

CIRCLE REVERSE HOUSING, TRANSFER
HOUSING AND CONTROLS

(Used on Serial Hos. t thru 3443, Except 3045. AIso
Used on 3450) (Continued)

45 661314 Worm thrust bearing 1
46 661658 Bearing 2
47 DP621 Drilled pin 11
48 Cotter pin 1/811 x 3/4" 11
49 DP973 Felt washer cup 2
50 DP993 Felt washer 2
51 EP257 Shim washer 3
52 lP450 Welch plug 2 1 485
53 2P782 Bearing plug 3
54 2P783 Lock nut 2
55 4A449 Universal .joint assembly (Incl. Ref. Nos.

47 and 48) 1
56 4P15l Key 2
57 4P567 Lub , fitting 6
58 4P2536 Taper pin 2
59 5A395 Universal joint assembly (Incl. Ref. Nos.

47 and 48) 4
60 5A396 Universal joint (Incl. Ref. Nos. 47, 48

and 61) 1
61 5P1575 Key 1

•

u

u
72



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

73 "12 ilG



ALWAYS GIVE MODEL AND SERIAL NUMBER

CIRCLE REVERSE HOUSING, TRANSFER HOUSING AND CONTROLS
(Used on Serial Nos. 3444 and After, Also 3045. Hot Used on 3450)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

8---~'Q.- --II
9 -->00 I ·10

--43 .~----7
75----_".,. ~--30

--3369 C-45

1
(1-37

--4~"---63
h

35/--41

1~-29

1---74
--25

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

74

I



ALWAYS GIVE MODEL AND SERIAL NUMBER

CIRCLE REVERSE HOUS~G, TRANSFER HOUSING AND CONTROLS
(Used on Serial Nos. 3444 and alt.r, also 3045, not used on 3450 )

Serial NumberNo.
Req'd.

Adams
Part No.

Ref.
No.

DESCRIPTION

1 3302B3 Hollow square with shaft 1
2 350539 Grease seal 2
3 350613 Bearing cap 2

4 cap screw, hex head 3/B" x 2" N.C. 4
5 Lock washer 3/B" special 4
6 350773 Lub, fitting 4
7 401047 Bearing cap assembly (Incl. Ref. No. 75) 1
B Cap screw, hex head 5/8" x 1-3/4" N.C. 4
9 Lock washer 5/B" medium 4

10 DP1605 Set screw 1
11 Hex nut, jam 1" N.C. 1
12 403023 Pinion and gear shaft 1
13 403025 Gear and pinion assembly (Incl. Ref. Nos. 12, 43 and 44) 1

14 {403949 Transfer housing cover assembly (Incl. Ref. Nos. 36, 46 and 60) 1 6B13 t
403200 Transfer housing cover assembly (Incl. Ref. Nos. 36, 46, and 60) 1 {3444 - 6812, also

15 cap screw, hex head 3/B" x 1-3/B" N.C. 6 3045 except 34So.
16 Lock washer 3/8" special 6

17 {403950 Transfer housing assembly (Incl. Ref. Nos. 36, 46 and 60) 1 681l t
403201 Transfer housing assembly (Incl. Ref. Nos. 36, 46 and 60) 1 {344 - 6812, also

lB Cap screw, hex head 5/B" x 2" N.C. 1 3045 except 34So.
19 Machine bolt, hex head 5/B" x 2-1/2" N.C. 2
20 Lock washer 5/8" special 5
21 Hex nut 5/t" N.C. 2
22 403202 Gear cover assembly (Incl. Ref. No. 46) 1
23 cap screw, hex head 3/B" x 1" N.C. 6
24 Lock washer 3/B" special 6
25 403203 Reverse gear housing assembly (Incl. Ref. Nos. 35, 36, and 60) 1
26 403204 Reverse gear housing cover assembly (Incl. Ref. No. 35) 1
27 Cap screw, hex head 1/2" x 1-1/4" N.C. 7
28 Lock washer 1/2" medium 7
29 403205 Shouldered worm bearing assembly (Incl. Ref. No. 37) 1
30 403206 Thrust bearing assembly (Incl. Ref. No. 37) 1

31 {40359B Universal joint assembly (Incl. Ref. Nos. 67 thru 71) 1 39B4 t
5A395 Universal joint assembly (Incl. Ref. Nos. 67 and 6B) 1 3444 3983

also 3045.

32 425044 Square shaft 1
33 42535B Oil seal 1
34 427956 Center shaft 1
35 42B6B9 Gear shaft bushing 2
36 42BB57 Plug 5
37 429040 Worm shaft bushing 2
38 429947 Reverse housing gasket 1
39 429949 Coupling 2
40 429950 coupling shaft 1
41 429954 Worm shaft 1
42 429955 Dowel pin 1

42A {426B12 Dowel pin 2 6813 t
429955 Dowel pin 2 \!444 - 6812. also

43 429956 Circle reverse gear 1 3045 except 34So.
44 429962 "0" ring 1
45 429963 "0" ring 1

(Continued)

PRINTED IN U.S.A.

t All later models 75 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

( U.... on Serial Nos. 3444 and ofter. 01.0 3045. nol used on 3450 ) ICIRCLE REVERSE HOUSING. TRANSFER ~USING AND CONTROLS

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

(Continued)

46 429965 Bushing 4
47 429966 Gear cover gasket 1

48 C21924 Transfer housing gasket 1 6813 t
429967 Transfer housing gasket 1 {344h - 6812 alt

49 429968 Lower pinion and shaft 1 30 5 except 3
50 429969 Upper pinion and shaft 1
51 429972 Grease seal 1
52 429976 Heat treated drilled pin 2
53 Cotter pin 1/8" x 3/4" 2
54 429979 Tapped block 1
55 429980 Bolt 1
56 Lock washer 1-1/4" light 1
57 429981 Bolt 2
58 Lock washer 1" special 4
59 Hex nut 1" N.F. 2
60 551334 Gasket 5
61 551453 Shaft 1
62 661658 Bearing 2

63 {672451 Worm 1
AB813 (replaced by 672451)

64 721718 Machine bolt 1
65 Lock washer 1" special 2
66 Hex nut 1" N.F. 1
67 DP621 Drilled pin (7 used serial Nos. 3984 and after - 8 used on

serial Nos. 3444 thru 3984, except 3450) (also used on Ser.3045)
68 Cotter pin 1/8!!x 3/4" 8

69 {DP1282 Woodruff key 2
425382 (replaced by DP1282)

70 DP1923 Drilled pin 1 3984 t
71 Cotter pin 1/8" x 3/4" 1
72 EP257 Shim washer 4
73 4A449 Univ. joint assembly (Incl. Ref. Nos. 67 and 68) 1
74 4P567 Lub. fitting 3
75 4P1578 Dowel pin 1
76 5A395 Univ. joint assembly (Incl. Ref. Nos. 67 and 68) 2

o
50.

AI•
PRINTED IN U.S.A.

t All later models 76



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE
GENUINE
PARTS

77 512 nG



ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND CONTROLS uUNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

(\I

DO NOT ORDER PARTS BY REFERENCE NUMBERS

cor-­
(\1(\1

\ i
* !c~
t CO0 .0

o~ __
, .0
v~

o u
ALWAYS GIVE PART NUMBER AND DESCRIPTION

78



ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND CONTROLS

(Quantltl •• lI.t.d •• for Both R.H. and L.lt.)

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 1820 Worm thrust bearing 2
2 2401 Bearing adjusting cap 2 3984 t
2 661731 Bearing adjusting cap 2 1 3983

3 Cap screw, hex head 3/8" x 1-1/4" N.C. 8
4 350808 Set screw 2
5 Lock washer 3/8" special 8
6 Hex nut, jam 3/4" N.C. 2
7 2402 Bearing cap 2 3984 t
7 671730 Bearing cap 2 1 3983
8 cap scr-ew hex head 3/8" x 1-1/8" N.C. 8
9 Lock washer 3/8" special 8

10 152073 Welch plug 2 1 3983
11 152349 Pinion shaft 2
12 152356 Adjusting spacer 2 1 3983
13 350483 Gasket 2
14 350484 Spiral gear 2
15 350613 Bearing cap 2
16 Cap screw, hex head 3/8" x 2" N.C. 4
17 Lock washer 3/8" special 4
18 350771 Gear housing gasket (2 used Serial Nos. 3984 and after. 4 used

Serial Nos. 1 thru 3983)
19 350773 Lub. fitting 6
20 401047 Bearing cap assembly (Incl. Ref. No. 82) 2
21 Cap screw, hex head 5/8" x 1-3/4" N.C. 8
22 DP1605 Set screw 2
23 Lock washer 5/8" medium 8
24 Hex nut, jam I" N.C. 2
25 402173 Gear housing assembly (Incl. Ref. No. 46) 2
26 402466 Cover assembly (Incl. Ref. Nos. 47, 51 and ~:') 2
27 Cap screw, .iex head 1/2" x 1-3/8" N.C. 26
28 Lock washer 1/2" special 26
29 402467 Lift arm assembly (Incl. Ref. No. 76) 2
30 402595 Reduction housing assembly (Incl. Ref. Nos. 51, 52, 58 and 64) 2
30 771727 (replaced by 402595)
31 Cap screw, hex head 5/8" x 1-3/4" N.C. 8
32 Lock "asher 5/8" medium 8
33 402787 Long mounting bolt 4
34 Lock washer I" special 8
35 Hex nut 1" N.F. 4
36 402788 Short mountinG bolt 4
37 Lock washer litspecial 8
38 Hex nut 1" N.F. 4
39 403117 Worm thrust bearing assembly (Incl. Ref. No. 54) 2 3984 t
39 1969 Worm thrust bearing 2 1 3983
40 403118 Worm thrust bearing assembly (Incl. Ref. No. 55) 2
40 661819 (replaced by 403118)

41 403597 Universal joint assembly (Incl. Ref. Nos. 73, 74 and 84) 2 3984 t
41 5A396 Universal joint assembly (Incl. Ref. Nos. 73, 74 and 84) 2 1 3983
42 423027 Key 2

(Continued)

PRINTED IN U.S.A.

t All later models 79 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND CONTROLS
(Quantiti •• LI.t.d are for Both R.H. and L.... )

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

(Continued)

43 423931 Shouldered spacer 2 1 3983
44 424292 Lift worm shaft 2

45 425643 Seal, oil 2 3984 t
45 350504 Seal, oil 2 1 3983

46 427990 Housing bushing 2
47 428689 Housing cover bushing 2
48 428732 Lift gear shaft 2
49 428741 R.R. lift gear 1
50 428742 L.R. lift gear 1
51 428857 Plug 12
52 429040 Bushing 2

53 723338 Pin, roll 2 3984 t
53 429710 (replaced by 723338)
53 152357 Dowel pin 2 1 3983

54 429784 Bronze bushing 2 3984 t
55 429845 Bronze bushing 2 3984 t
56 429858 "0" ring 4 3984 t
56 350778 Bearing cap gasket 4 1 3983

57 429963 "0" ring 4 3984 t
58 551334 Gasket 12
59 661658 Bearing 2
60 671729 Cover 2
61 Cap screw, hex head 5/16" x 1" N.C. 12
62 Lock washer 5/16" heavy 12

63 720668 Rear control shaft 2 3984 t
63 428002 Rear control shaft 2 1 3983
63 427581 (replaced by 428002)

64 720772 Snap ring 2 3984 t
65 721675 Spiral pinion 2
66 M813 R.R. worm (:7 1
67 ABB13 L.R. worm 1
68 DP621 Drilled pin 8
69 Cotter pin 1/811 x 3/4" 8
70 DP1282 Woodruff key 4
71 DP1330 Gasket 2
72 DP1922 Key 2
73 DP1923 Drilled pin 2 3984 t
73 DP621 Drilled pin 2 1 3983
74 Cotter pin 1/8" x 3/4" 2
75 EP257 Shim washer 2
76 KP731 Heat treated bolt 4
77 Lock washer 7/8" heavy 8
78 Rex nut 7/8" N.C. 4
79 4P151 Key 2
80 4P567 Lub, fitting 6
81 4P859 Front control shaft 2
81 428620 (replaced by 4P859)
82 4P1578 DO-delpin 2
83 5A395 Universal joint assembly (Incl. Ref. Nos. 68 and 69) 4
84 5P1575 Key 2
85 5P1708 Dowel pin 4 3984 t

PRINTED IN U.S.A.

t All later models 80

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

81 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND LATERAL SHIFT LINKS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

------------------------------------------------------------------------------------,

15- -t
12

13-"-'

14-- ~a D

9 10

~ "'''-I

-----8

14------0 P

13 -tJ'
16- --, 0-- ---12

II --1
7

'014---6

13---~
12--0 .~--15

DO NOT ORDER PARTS BY REFERENCE NUMBERS

14 .- --15
12--·- -0

-13

a ,- 14

I

1--

a p-14

tJJ 13
1.-16

12-----0

A----II

I
~- .....--9

-~
10

ALWAYS GIVE PART NUMBER AND DESCRIPTION

82



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

BLADE LIFT AND LATERAL SHIFT LINKS

1 401863 R. H. adjustable lift link shaft 1
2 401864 Adjustable link tube 2
3 Hex head machine bolt 5/8" x 4" N. C. 2
4 Lock washer 5/8" special 4
5 Hex nut 5/8" N. C. 2
6 402383 Lateral shift link shaft 1
7 402384 Lateral shift link tube 1
8 402391 L. H. adjustable lift link shaft 1
9 426947 Locking pin 3

10 Cotter pin 1/8" x 1-1/2" 3
11 429451 Heat treated cap screw 12
12 Lock washer 5/8" special 12
13 DA588 Cap assembly (Incl. Ref. No. 14) 6
H DP1658 Shim 12
15 4P567 Lub. fitting 4
16 4p568 Lub , fitting 2

83 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

LATERAL SHIFT AND CONTROLS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

C') ~ I12g_

Jj~

I

{ .;•
b
A
I

<0
(\J

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

84

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplaeeclRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

LATERAL SHIFT AND CONTROLS

- 1 1820 Worm thrust bearing 1
p40l Bearing adjusting cap 1 3984 t2 661731 Bearing adjusting cap 1 1 3983

3 Hex head cap screw 3/8" x 1-1/4" N. c. 4
4 Lock washer- 3/8" special 4

5 350808 Set screw 1
6 Hex jam nut 3/4" N. C. 1

7 { 2402 Bearing cap 1 3984 t
671730 Bearing cap 1 1 3983

8 152073 Welch plug 1 1 3983..~ 9 152349 Pinion shaft 1
Ie 152356 Adjusting spacer 1 1 3983

t30450 Cover assembly (Incl. Ref. Nos. 52 and
11 60) 1

671729 Cover 330450
12 Hex head cap screw 5/16" x 1" N. C. 6
13 Lock washer 5/16" heavy 6
14 350483 Gasket 1

~ 15 350484 Spiral gear 1
16 350771 Gear housinG gasket 1 3984 t
17 350773 Lub , fitting 2
18 401047 Bearing cap assembly (Incl. Ref. Nos. 77 1
19 Hex head cap screw 5/8" x 1-3/4" ll. c. 4
2C Lock washer 5/8" medium 4

21 DP1605 Set screw 1
22 Hex jam nut 1" 1
23 402397 Circle reverse rod bearing support 1
24 Hex head cap screw 3/8" x 1-3/8" N. c. 4
2.S Lock washer 3/8" special 4
26 402463 Cover assembly (Incl. Ref. Nos. 48, 52

and 60) 1
27 Hex head cap screw 1/2" x 1-3/8" N. C. 13
28 Lock washer 1/2" special 13
29 402464 Housing assembly (Incl. Ref. No. 47) 1
3C 402468 Lateral shift arm assembly (Incl. Ref.

No. 73) 1
31 402595 Reduction housing assembly (Incl. Ref.

Nos. 52,54, 60 and 62) 1
32 Hex head cap screw 5/8" x 1-3/411 N. c. 4
33 Lock washer 5/8" medium 4
34 402787 Long mounting bolt 2
35 Lock washer 1" special 4
36 Hex nut 111N. F. 2
37 402788 Short mounting bolt 2
38 Lock washer 1" special 4
39 Hex nut 1" N. F. 2

t03117 WOrJllthrust bearing assemhly (Incl. Ref.
40 No. 56) 1 3984 t

1969 Worm thrust bearing 1 1 3983

(Continued)

t All later models 85 512 HG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

LATERAL SHIFT AND CONTROLS
(Continued)

-- {403ll8
Worm thrust bearing assembly (Incl. Ref.

41 No. 57) 1 3984 t
661819 Worm thrust bearing 1 1 3983

{403597 Universal joint assembly (Incl. Ref. Nos.
42 70, 71 and 79) 1 3984 t

5A396 Universal joint assembly (Incl. Ref. Nos.
65, 66 and 79) 1 1 3983

43 423027 Key 1
44 423931 Shouldered spacer 1 1 3983

- 45 424292 Lift worm shaft 1

46 {425643 Grease seal 1 3984 t
350504 Grease seal 1 1 3983

47 428673 Housing bushing 1
48 428689 Housing cover bushing 1

"49 428726 Lift gear shaft 1
50 428762 L. H. gear 1
51 428806 Grease seal 1
52 428857 Plug 5
53 428963 Breather plug 1
54 429040 Bushing 1

55 \723338 Pin, roll (replaces 429710) 1 3984 t
152357 Dowel pin 1 ] 3983

56 429784 Bronze bushing 1 3984 t
57 429845 Bronze bushing 1 3984 t
58 {429858 "0" ring 2 3984 t

350778 Bearing cap gasket 2 1 3983

59 (429963 "0" ring 2 3984 t
350771 Gear housing gasket 2 1 3983

60 551334 Gasket 5

61 F20669 Shaft 1 3984 t
5P1465 Shaft 1 1 3983

62 720772 Snap ring 1 3984 t
63 721675 Spiral pinion 1
64 AB813 L. H. worm 1
65 DP621 Drilled pin 2
66 Cotter pin 1/8n x 3/4" 2
67 DP1282 Woodruff key 2
68 DP1330 Gasket 1
69 DP1922 Key 1

70 {DP1923 Drilled pin 1 3984 t
DP621 Drilled pin 1 1 3983

71 Cotter pin 1/8" x 3/4" 1
72 EP257 Shim washer 2
73 KP731 Heat treated bolt 2
74 Lock washer 7/8n heavy 4
75 Hex nut 7/8n N. C. 2
76 up151 Key 1
77 UP1578 Dowel pin 1
78 5A395 Universal joint assembly (Incl. Ref.

Nos. 65 and 66) 1
79 5P1575 Key 1
80 5P1708 Dowel pin 2 3984 t

u

u,

t All later models 86



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

87 512 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX, DRIVE AND PROPELLER DRIVE SHAFT
(Serial Nos. 1 thru3983)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

C"l-"
~--Q\. --N

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

If
88



I
-

ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

POWER CONTROL BOX, DRIVE AND
PROPELLER DRIVE SHAFT

(Serial Nos. 1 thru 3983)

1 1970 Spiral gear 1

2 2170 Safety cap 1

3 Allen - head cup point set screw
5/16" x 3/8" N. C. 2

4 2172 Housing cover 1

5 Hex bead cap screw 3/8" x 1-1/B" N.C. 18
6 hex head machine bolt 5/16" x 1-1/4"

N. C. 2
7 Hex head machine bolt 1/2" x 2" N. C. 3
8 Hex head machine bolt 1/2" x 2-1/2"

N. C. 1

9 Lock washer 3/8" 18
10 Lock washer 5/16" 4
11 Lock washer 1/2" 8
12 Hex nut 5/16" N. C. 2
13 Hex nut 1/2" N. c. 4
14 152375 Swivel bearing 6
15 350483 Drive housing gasket 1
16 350505 Bearing cone 2
17 350506 Bearing cup 2
18 350527 Thrust disc 1
19 350778 Cap gasket 2
20 402160 Vertical drive shaft assembly (Incl. reJ;

nos. 112) 1
2l Cotter pin 5/32" x 2" 1
22 402471 Control lever 6

[402527 Housing assembly (Incl. ref. nos. 24,76
23 and 95.) 1

2173 Housing 1 402527
24 Pipe plug 1/8" N. C. 1

t02528 Power box drive housing assembly(Incl.
25 Ref. Nos. 76 and 95) 1 402528 .

2050 Power box drive housing 1
26 Hex head cap screw 3/8" x 1" N. C. 6
27 Lock washer 3/8" 6

t02529 Drive housing cover assembly (Incl. ref.
28 nos. 76 and 95) 1

425107 Drive housing cover 402529
29 Hex head cap screw 5/16" x 1" N. C. 6
30 Lock washer 5/16" 6
31 422913 Gasket 1
32 424814 Shim 3
33 425113 Oil slinger 1
34 425115 Grease seal retainer 1
35 425116 Breather 1
36 lJ.25541 Lever guide plate 6
37 425636 Clutch shaft 6
38 425637 Clutch 6
39 425638 Clutch gear 12
40 425640 Clutch spring 6

(Continued)

89 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplaeedRef. Adams DESCRIPTION No. Parts Are Used OnNo. Part No. Used From Thru By

POWER CONTROL BOX, DRIVE AND
PROPELLER DRIVE SHAFT

(S.rial No•• hhru 3983)
(Continued)

41 425641 Cam stud 6
42 425643 Grease seal 7
43 425645 Retainer ring 6
44 425669 Bearing race 13
45 425698 Thrust washer 13
46 425699 Thrust washer 12
47 425708 Welch plug 6
48 425709 Spring 6
49 425824 Grease seal 1
50 425854 Drive housing clamps 1
51 Hex head machine bolt 3/811 x 1-1/4"N.C 2
52 Hex head machine bolt 3/811 x 2-1/4"N.C 1
53 Lock washer 3/811 6
54 Cut washer 3/8" 2
55 Hex nut 3/811 N. C. 3
56 425883 Spiral pinion shaft 1
57 Lock washer 1/211 1
58 Hex jam nut 1/211 N. F. 1
59 426200 Slug washer 1
60 427593 Rear bevel drive gear 1
61 427594 Front bevel drive gear 1
62 427598 Lock nut 1
63 427601 Rear bearing carrier 1
64 427602 Lock nut 1
65 427603 Snap ring 1
66 427604 Lock washer 1
67 427605 Roller bearing 1
68 427793 Collar 1
69 427845 Spacer ring 1
70 427846 Center shaft 1
71 Hex slotted nut 3/411 N. F. 1
72 Cotter pin 3/3211 x 1-1/211 1
73 427955 Shim (.005" thick) 1
74 428771 Propeller drive shaft assembly (Incl.

ref. nos. 59, 80 thru 84,86,90 thru 94
and 105.) 1

75 428824 Lever ball 6
76 428857 Plug 4
77 429536 Cap screw 10
73 Lock washer 3/8 II 10

79 {429938 Seal, oil 1
350476 Seal, oil 429938

81 472199 Cork washer 8
82 472201 Dust;shield 8
83 472202 Cap screw 8

(Continued)

u

PRINTED IN U.S.A. 90



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Th...
By

POWER CONTROL BOX, DRIVE, ANi)
PROPELLER DRIVE SHAFT

(Serial Noa. 1 thru 3983)
(Contn.nued )

85 472204 Cap screw 4
86 472205 Lock plate 4
87 472206 Bushing plate 4
B8 472207 Lock plate 4
89 472208 Dust cap 1
90 472209 Yoke with keyway 1
91 472220 Slip yoke 1
92 472720 Tube and yoke 1
93 472941 Snap ring 4
94 474041 Spider assembly (Incl. Ref. Nos. 81 thru

83, 86 and 93) (replaces 472196,472197,
472200 and 472203) 2

95 522224 Ball bearing 2
96 551334 Gasket 10
97 661731 fearing cap 1
98 Hex head cap screw 3/8" x 2" N. C. 8
99 Lock washer 3/8" 8
100 Allen 'leadcup point set screw 3/4"

x 1-1/2" N. C. 1
101 Hex jam nut 3/4" N. C. 1
102 p21675 Spiral pinion 1

425111 Spiral pinion 721675
103 DPl922 Key 1
104 4P151 Woodruff key 2
105 4P568 Lub fitting 1
106 4P1578 Dowel pin 2
107 4P1612 Roller bearing 25
108 4P1672 Gasket 13
109 4P1684 Cover plate 2
110 Hex head cap screw 3/8" x 5/8" N. c. 4
111 Lock washer 3/8" 4
112 4P1767 Slotted nut 1
113 5P1409 Bearing 1
114 5P1410 Bearing 1
.115 5P1416 Welch plug 1
n6 5P1421 Spring 6
Iii QPl422 Socket 6

426752 (replaced by 5P1422)
li8 5P1424 Spring stop 6
119 5{,14S6 Ball 12
120 5P1558 Pin 6
121 5P1575 Key 1

472196 (replaced by 474041, Ref. No. 94)
472197 (replaced by 474041, Ref. No. 94)
472200 (replaced by 474041, Ref. No. 94)
472203 (replaced by 474041, Ref. No. 94)

91 512 M.n.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX, DRIVE AND PROPELLER DRIVE SHAFT
( Used on Se,ial Nos. 3984 tlvu 6242 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

115A

29 136126 97~

e 101---" \.J 98~J'
11!/·~~83 13~O~.:~.: ~_-115

127 46A 0--66 30 -- \
336970 -. J 1003tll/ 134<, / 40- Q 0,

35--...o"o~/,I .. 43 /0 76 II~ '* 103
50-@', . ~25 9(. ~ 44 .>•• ~ / (.) /131

•• 13 0 23 -> 137 lOY 0
I:;""'-~ ~ 42 \ ... ~ 119 / .~
3~\;-128 \~-47 ~ 37 30 /.,

24__ \ 8 O"________31... 12212.4 45/" / /29--@ .•
12--8 ?O 124 \ ! ../.,41 101 .~.

t :' '-1\ 125 ,/ 131 /"
I 1--9 II '1/ 0 39 /',~~~:OO~. 29_~ 2/8

\ ~6 ~3 125 131-- \ 73
71 7 121 »>"0~ 0-_1314 28
132 ~ .---
_______~ 15+GA 68

IL__ _ 1.i!aI·~70
~liiiilliil"',17 , .,\

18_"~ !iiJ
..r-. _70Ar 69/9\' "20 70B

19 1
49 67

86

\85 :

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

92

u

u
----- ~~-



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX, DRIVE AND PROPELLER DRIVE SHAFT
( U•• d on Serial No•• 3984 thru 6142 )

Ref. Adams DESCRIPTION No. SerialNumberNo. Part No. Req'd.

1 2454 Swivel bearing (power box lever cap) 6
3 Cap screw, hex head 3/8" x 1" N.C. 12
4 Lock washer 3/8" special 12
5 662455 Power box housing cover 1
5 2455 (replaced by 662455)
6 Cap screw, hex head 3/8" x 1" N.C. 14
6A Cap screw, hex head 3/8" x 1-3/8" N.C. 4
7 Lock washer .3/8"special 18
8 404307 Housing assembly, power box drive (Incl. Ref. Nos. 49 and 67) 1
8 2457 (replaced by 404307)
9 Cap screw, hex head 3/8" x 1-1/4" N.C. 6

10 Lock washer 3/8" special 6
11 350483 Gasket 1
12 350505 Bearing cone 2
13 350506 Bearing cup 2
14 350527 Thrust disc 1
15 350778 cap gasket 2
16 402160 Vertical drive shaft with nut (Incl. Ref. No. 132) 1
17 Cotter pin 5/32" x 2" 1
18 402529 Drive housing cover assembly (Incl. Ref. Nos. 49 and 67) 1
19 Cap screw, hex head 5/16" x 1" N.C. 6
20 Lock washer 5/16" heavy 6
21 403347 Brake band package (Incl. Ref. No. 126A) 6
2lA 403402 Power box lever and anti-coast assembly (Incl. Ref. Nos. 1, 21,

22, 84, 85, 93, 94, 96, 99, 111, 117 and 126A) 6
22 403693 Power box lever and ball 6
23 424814 Shim 3
24 425113 Oil slinger 1
25 425115 Retainer, oil seal 1
26 425116 Breather 1
27 425643 Seal, oil 7
28 425669 Bearing race 13
29 425698 Thrust washer 13
30 425699 Thrust washer 12
31 425824 Seal, oil 1
32 425883 Spiral pinion shaft 1
33 Lock washer 1/2" special 1
34 Hex nut, jam 1/2" N.F. 1
35 426200 Slug Hasher 1
36 427593 Bevel drive gear 1
37 427594 Bevel drive gear 1
38 427598 Lock nut 1
39 427602 Lock nut 1
40 427603 Snap ring 1
41 427604 Lock 'lasher 1
42 427605 Roller bearing 1
43 427793 Collar 1
44 427845 Spacer ring 1
45 427846 Shaft 1
46 Hex nut, slotted 3/4" N.F. 1
46A Cotter pin 3/3211x 1-1/2" 1

(Continued)

PRINTED IN U.S.A.

93 512 H.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX DRIVE AND PROPELLER DRIVE SHAFT
( u.ed on Serial NOl. 3984 tlvu 6242 ) u

Ref.
No. Serial NumberAdams

Part No. DESCRIPTION No.
Req'd.

47
48

49
50
52
53
54
57
60
61
62
63
64
65

66
67
68
69
70
70A
70B
71
72

72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91

92

427955
~8771)

428857
429938
472199
472201
472202
472205
472208
472209
472220
472720
472941
474041

522224
551334
661731

661970

403946

662456

720516
720517
720518

720519
720520

720521

720522

(Continued)

Shim 1
Propeller drive shaft (Incl. Ref. Nos. 357 51 thru 55, 57, 61
thru 65 and 120) 1
Drain plug 6
Seal, oil 1
~~~~~ 8
Dust shield 8
Cap screw 8
Lock plate 4
Dust cap 1
Yokewith keyway 1
Slip yoke 1
Tube and yoke 1
Snap ring 4
Spider assembly (Incl. Ref. Nos. 52 thru 54, 57 and 64) (replaces
472196,472197,472200 and 472203) 2
Bearing 2
Gasket 6
Bearing cap 1
Capscrew, hex head 3/8" x 1" N.C. 8
LockHasher 3/8" special 8
Set screw, Allen head cup point 3/4" x 1-1/2"N.C. 1
Hexnut, jam 3/4" N.C. 1

Spiral gear 1

Powerbox housing assembly (Includes 1 - 404308housing with 3 -
428857plugs and 3 - 551334gaskets, 1 - 662495 carrier, 1 -
721849 ring, 1 - 721851gasket, 12 - 721859 shim, 1 - 721917
plate, 4 cap screws 3/8" x 1-1/8"N.C. and 4 lock washers
3/8" special. 1
(replaced by 403946
Cap screw, hex head 3/8" x 1" N.C. 2
Cap screw, hex head 1/2" x 1" N.C. 1
Cap screw, hex head 1/2" x 1-1/4"N.C. 1
Machinebolt, hex head 5/16"x 1-1/2"H.C. 4
l'Jachine bolt, hex head 1/2" x 3/4" N,C. 2
Lockwasher 3/8" special 2
Lock washer 5/16" 8
Lock washer 1/2" 6
Hexnut 5/16"N.C. 4
Hexnut 1/2" N,C. 2

Rear bearing carri~ 1
Gear shift knob 6
Set screw 6
Set screw, Allen head cup point 3/8" x 5/8"N.C. 6

Laminated shim 6
Cover p:ate (Used whengrader is not equipped with scarifier) 1
Cap screw, hex head 3/8" x 5/8" N.C. 2
Lockwasher 3/8" special 2

Cover plate gasket, (Used whengrader is not equipped with
scarifier) 1
~"ring 1

(Continued) u
PRINTED IN U.S.A.

94



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX, DRIVE AND PROPELLER DRIVE SHAFT
( Uled on $erial NOI. 3984 thru 6242 )

Ref. Adams DESCRIPTION No. SerialNumberNo. Part No. Req'd.

(Continued)

93 720524 Ball seat 6
94 720525 Lever seal cap 6
95 720526 Locking bar 2
96 720528 Brake drum 6
97 720529 Compression spring 6
98 720530 Ball poppet 6
99 720531 Carriage bolt 6

100 720532 Outlet shaft 6
101 720537 Clutch gear 12
102 720538 Power box clutch 6
103 720539 Shifting rail 6
104 720540 Anchor plate 2
105 720541 Drum shield 2
106 Gap screw, hex head 5/16" x 1/2" N.C. 8
107 Machine bolt, hex head 5/16" x 3/4" N.C. 8
108 Lock washer 5/16" shakeproof internal teeth 24
109 Hex nut 5/16" N.c. 8
110 720542 Gasket 1
111 720552 Lock nut 6
112 720616 Mounting plate 1
113 Gap screw, hex head 1/2" x 3/4" N.C. 3
114 Lock washer 1/2" special 3
115 720692 Power box shifter fork 6
115A Cotter pin 3/16" x 1-3/4" 6
116 720859 Spiral pinion 1
118 721388 Shim 24
119 721397 Snap ring 12
120 721439 Spacer 6

121 403875 Housing clamp 2
121 721476 (replaced by 403875)
122 :t-Iachinebolt, hex head 3/8" x 1-1/4" N.C. 2
123 Machine bolt, hex head 3/8" x 2" N.C. 1
124 Lock washer 3/8" special 6
125 Hex nut 3/8" N.C. 3
126 721784 Separator spring (Used on Serial Nos. 5949 thru 6242, also 15

5865, 5916, 5925, 5928 and 5943.)
126 5Pl429 Ball (Used on Serial Nos. 3984 thru 5948, except 5865, 5916, 15

5925, 5928 and 5943.)
126A 723869 Spring, compression 6
127 DP1922 Square key 1
128 4P151 Woodruff key 2
129 4P568 Lub, fitting 1
130 4P1578 Dowel pin 2
131 4P1612 Knuckle shaft bearing 25
132 4P1767 Nut 1
133 5Pl409 Ball bearing 1
134 5Pl410 Ball bearing 1
135 5Pl416 Welch plug 1
136 5p1429 Ball 75
137 5P1575 Woodruff key 1

PRINTED IN U.S.A.

95 512 E.G.

___L-________ __



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

PRINTED IN U,S,A, 96

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

97 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

~-.1__ .....
V

''''''''___co:-0 v

'" /'
0 G'".....__ 0.:----. co
'"

1 u~----c I()

I'" .
1 .....

0 "'----0 Q-\v v co ~

~

"'--------0 N ~ \ \ ''J-'"'" iii \ ~
v _---0 o_v I II t___ . "'/.O t J
(\I t1 t~ () "v

r I'" 4 vI A
r

<0t 0) UI .....

POWER CONTROL BOX HOUSING AND LEVERS
( Uled on S.,lol NOI. 6243 and after)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

-(\I
'<tV
I II I

N

'"I
+

_0)
(\I.-~

r... I().......-(\1

o---~
O-~

0)
U-'<t.-~

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

u

u
98 PRINTED IN U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX HOUSING AND LEVERS
( U.ed on S.,lal No•• 6243and aft., )

Ref.
No.

Adams
Part No. DESCRIPTION

6
12
12

1
2
3
4

5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

pRINTED IN U.S.A.

2454

403402

403693
404308

425669
425698
427593
427594
427602
427603
427604
427605
427793
427845
427846

428857
522224
551334
662495
720517
720519
720524
720525
720616

721849
721851
721859
721917

41'1612
5P1575

Cap, lever
cap screw, hex head 3/8" x 1" N.C.
Lock washer ,/8" special

Lever and anti-coast assembly, power box (Incl. Ref. Nos. 1 thru
3, 5, 36 thru 39, also Ref. Nos. 4, 19, 22, 32, 35 and 38A on
page number 101).

Lever and ball, power box
Housing assembly, power box (Incl. Ref. Nos. 32 and 34)

Machine bolt, hex head 1/2" x 1-1/4"
Lock washer 1/2" special
Cap screw, hex head 1/2" x 1" N.C.
Lock washer 1/2" special
Machine bolt, hex head 1/2" x 1-3/4" N.C.
Lock washer 1/2" special
Hex nut 1/2" N.C.
Cap screw, hex head 3/8" x 1" N.C.
Lock washer 1/2" special
Machine bolt, hex head 5/16" x 1-1/2" N.C.
Lock washer 5/16" medium
Hex nut 5/16" N.C.

Race, heat treated
Washer, thrust
Gear, bevel dri~e
Gear, bevel drive
Lock nut
Snap ring
Lock washer
Bearing, roller
Collar
Spacer, ring
Shaft

Hex nut, slotted 3/4" N.F.
Cotter pin 3/32" x 1-1/2"

Plug, drain
Bearing
Gasket
Bearing carrier, rear
Ball, lever
Shim, laminated (.060" thick)
Ball seat
Cap, lever seal
Mounting plate

Cap screw, hex head 1/2" x 3/4" N.C.
Lock washer 1/2" special

"0" ring
Gasket
Shim (.005" thick)
Cover plate

Cap screw, hex head 3/8" x 1-1/4" N.C.
Lock washer 3/8" special

Bearing, shaft
Key, woodruff

99

No.
Req'd. Serial Number

1
6
1
1
1
1
1
2
4
2
2
2
4
8
4

13
13
1
1
1
1
1
1
1
1
1
1
1
3
2
3
1
6
6
6
6
1
3
3
1
1

12
1
4
4
1
1

512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERCONTROL BOX COVER, CLUTCH AND ANTI-COAST BRAKE BAND
( Used on Serial Nos. 6243 and after )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

O-ctl

o 01

I I
~ I,~

ctl(\1--- .... 1-_(11)

o
tf)--o

01
(\1----"'"

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

100

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERCONTROL BOX COVER, CLUTCH AND ANTI-COAST BRAKE BAND
( U.ecI011 Serial No•• 62Q ane!aft., )

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 662455 Cover, power box 1
2 Cap screw, hex head 3/811X 111N.C. lL.
2J. Cap scren, hex head 3/811x 1-3/811 N.C. 4
3 Lock washer 3/811special 18
4 403347 Brake band package (Incl. Ref. No. 38A) 6
5 425643 Seal, oil 7
6 425669 Race, heat treated 13
7 425698 Washer, thrust 13
8 425699 Washer, thrust 12
9 720518 Set screw 6

10 Set screw, Allen head cup point 3/811x 5/811N.C. 6
11 720520 Cover plate 1
12 Cap screw, hex head 3/811x 5/811N.C. 2
13 Lock washer 3/811special 2
14 720521 Gasket, cover plate 1
15 720526 Bar, locking 2
16 Machine bolt, hex head 5/1611x 3/411N.C. 8
17 Lock washer, Shakeproof 5/16" internal teeth 16
18 Hex nut 5/16" N.C. 8
19 720528 Drum, brake 6
20 720529 Spring, compression 6
21 720530 Ball poppet 6
22 72d531 Carriage bo1t 6
23 720532 Shaft, outlet 6
24 720537 Gear, power box clutch 12
25 720538 Clutch, power box 6
26 720539 Shifting rail 6
27 720540 Anchor plate 2
28 720541 Drum shield 2
29 Cap screw, hex head 5/16" x 1/2" N.C. 8
30 Lock washer, Shakeproof 5/16" internal teeth 8
31 720542 Gasket, power box 1
32 720552 Lock nut 6
33 720692 Fork, power box shifter 6
34 Cotter pin 3/16" x 1-3/4" 6
35 721388 Shim 12
36 721397 Snap ring 12
37 721439 Spacer 6
38 721784 Spring, separator 15
;3BA 723869 Sprin~ compression 6
39 41'1578 Pin,.doueL 2
40 41'1612 Bearing, shaft 24
41 5p1429 Ball 75

PRINTED IN U.S.A..

101 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX VERTICAL DRIVE SHAFT AND HOUSING
( U.ed on S.,loI No•. 6243 and after)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

C\i-O
~--o
10---0
C\I
C\I_
'f

C\I-----Q

__---..0
t()----.

0
I t .. 10

1
'f

V 'f CO

o

----.
C\I----e

Ot}
t fJ I t

C\I" I
C\I t()

t()

o
'f

I
~

~--u
~--.~
!-,..o co__ o

t()

g..___ -
t()

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

102 PRINTED IN U.S.A.

CO

I "
I

1.,

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX VERTICAL DRIVE SHAFT AND HOUSING
( Used on Serial Nos. 6243 and ofte, )

Ref. Adams DESCRIPTION No. Serial NumberNo. Part No. Req'd.

1 350505 Cone, bearing 2
2 350506 Cup, bearing 2
3 404120 Bevel gear and pinion 1
4 404123 Shaft assembly, vertical drive (Incl. Ref. Nos. 5 and 44) 1
5 Cotter pin 5/32" x 2" 1
6 404309 Drive gear housing assembly (Incl. Ref. Nos. 17 and 18) 1
7 Cap screw, hex hea,d3/8" x 1-1/4" N.C. 6
8 Lock washer 3/8" special 6
9 424814 Shim (.010" thick) 3

10 425116 Breather 1
11 425824 Seal, oil 1
12 426898 Spacer, power box 2
13 Machine bolt, hex head 1/2" x 3-1/2" N.C. 2
14 Lock washer 1/2" special 4
15 Hex nut 1/2" N.C. 2
16 427955 Shim (.005" thick) 2
17 428857 Drain plug 3
18 551334 Gasket 3
19 662500 Cover, pump opening 1
20 720522 "0" ring 1
21 721867 Cap, seal 1
22 Cap screw, hex head 5/16" x 1-1/4" N.C. 4
23 Lock washer 5/16" heavy 4
24 721868 "0" ring 1
25 721872 Seal, oil 1
26 721874 Cup, bearing 1
27 721875 Cone, bearing 1
28 721876 Cone, bearing 1
29 721882 stud 4
30 Lock washer 1/2" medium 4
31 Hex nut 1/2" N.C. 4
32 721883 Shim, power box spacer 10
33 721884 Shim, spiral gear 3
34 721885 Spacer, bearing 1
35 721886 Gasket, drive gear housing 1
36 721887 Cover plate, drive housing bottom 1
37 Cap screw, hex head 3/8" x 1" N.C. 6
38 Lock washer 3/8" special 6
39 721888 Shim, spiral pinion bearing 3
40 721890 Gasket, bottom cover plate 1
41 721898 Shaft, spiral pinion drive 1

{72192O Shim (.005" thick) 5
42 721921 Shim (.007" thick) 3

721922 Shim (.020" thick) 1
43 4P1570 Cup, bearing 1
44 4P1767 Nut 1
45 5P671 Key, Woodruff 2

PRINTED IN U.S.A. 512 M.G.103

,_



ALWAYS GIVE MODEL AND SERIAL NUMBER

PROPELLER DRIVE SHAFT -- P. T.O. SHAFT
(Used on S.. lal Nos. 6243 and aft., )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

0 ,
t • •t
6 4

2t 31/ 0
32-~ 25/

22 .._26

\ 22C23 7 2 5 28

- I I \
~

1 \ 16 15 30 0 27
0 0 ~ ! I0 e •-,,-226 0 0

~,22A -"'-I ..
)9

0--19--. 17-\\

/Cfl
18
.""

\
II

j..-··-13

O_g--c
4---19-0

I'

il
13 II

17-0

.___/
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

104 PRINTED IN U.S.A.

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

PROPELLER DRIVE SHAFT -- P.T.O. SHAFT
( Used on Serial Nos. 6243 and afte, )

Ref. Adams DESCRIPTION No. Serial Number
No. Part No. Req'd.

1 4p567 Lub, fitting 1
2 425189 Bearing, P.T.O. shaft 1
3 426200 Slug washer 1
4 427234 Bearing, clutch pilot 1
5 427603 Snap ring, P.T.O. 1
6 429859 Snap ring 1
7 472168 Snap ring 1

9 472199 Washer, cork 8
10 472201 Dust shield 8
11 472202 cap screw 8

13 472205 Lock plate 4
14 472209 Yoke with keyway 1
15 Lock washer 1/211 special (Used with Ref. No. 27) 1
16 Hex nut, jam 1/211 N.F. (Used with Ref. No. 27) 1
17 472941 Snap ring 4
18 474036 Yoke assembly 1
19 474041 Spider assembly (Inc1.Ref.Nos. 9, 10 & 17)(rep1.472197 and 47220~ 2
20 474101 Shaft assembly, propeller drive (Incl. Refo Nos. 8 thru 14, 17

thru 19, 21 and 30) 1
21 474104 Tube and yokes assembly 1
22 662497 Bearing cage assembly, power take-off 1
22A Cap screw, hex head 3/8" x 1-1/211 NoC 0 3
22B Lock washer 3/811 special 3
22C 721869 Snap ring 1
23 721871 Seal, oil 1
24 721880 Coupling, universal 1
25 721895 Snap ring 1
26 721918 Fitting, relief 1
27 722924 Shaft, PoToOo 1 7300 t
27· 721881 Shaft, PoToO. 1 6243 7299
a8 472181 Gasket, PoToO. bearing cage 1
29 4P151 KeyJ Woodruff 1
30 4P568 Lub, fitting 1

I. H. C.
Part No.

31 e61351R2 Coupling, continuous P.T.O. 1 6813 t
8978DAM Hub, P.T.D. coupling 1 1 6812

32 {261352R1 Bolt, continuous P.T.O. coupling 2 6813 t
57916DA Bolt, continuous P.T.O. coupling 2 1 6812

PRINTED IN U.S.A. 105 512 M.G.t All later models



ALWAYS GIVE MODEL AND SERIAL NUMBER

TANDEMS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

(\j
(\j

o
'Of

! ~
I I
; /
!;

)

I()
(\J
I
/

1 ,;

"

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

106



ALWAYS GIVE MODEL AND SERIAL NUMBER

TANDEMS
( Quantitl•• Li.t.d are far bothR. H. and L.H. )

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 1913 Hub, wheel 2
2 2131 Cap (for tandem chain port hole) 8
3 2272 Housing, inner eccentric bearing 4
4 cap screw, hex head 1/2" x 1-1/2" N.C. 48
5 Lock washer 1/2" special 48
6 2273 Cap, hub 4
7 Cap screw, hex head 1/2" x 1-3/4" N.C. 24
8 Lock washer 1/2" special 24
9 350773 Lub. fitting 4

10 401761 Cover assembly, port hole (Incl. Ref. Nos. 11 and 42) 4
11 Hex nut 1/2" N.F. 8
12 401952 Clamp, port hole cap 8
13 Lock washer 3/8" special 8
14 Hex nut 3/8" N.C. 8
15 402469 Axle assembly, driven (Incl. Ref. Nos. 25, 39, 53 and 54) 4
16 Cotter pin 3/8" x 3" 4

{402957 Housing assembly, outer eccentric (Incl. Ref. No. 41) 4
17 2260 (replaced by 402957)

662260 (replaced by 402957)
18 Cap screw, hex head 1/2" x 1-1/2" N.C. 48
19 Lock washer 1/2" 48

{403906 Bolt and nut assembly (Incl. Ref. No. 46) 32
20 428595 (replaced by 403906)

428594 (replaced by 403906)
21 {404132 Cover assembly, port hole (Incl. Ref. No. 22) 2 7300 t

401761 Cover assembly, port hole (Incl. Ref. Nos. 22 and 42) 2 1 7299
22 Hex nut 1/2" N.F. 4
23 {404149 Housing tandem 2 7300 t

402322 • I d 2 1 7299Houslng, tan em
24 422881 Seal, oil 4
25 424530 Pin, roll 4
26 424656 Link, roller x
27 424657 Link, coupler (Incl. Ref. No. 28) x
28 Cotter pin 1/8" x 3/4" x
29 425073 Cup, bearing 4
30 425074 Cone, bearing 4
31 427262 Gasket, (for tandem chain cap) 8

{428574 Shim (.020" thick) 20
32 428575 Shim (.007" thick) 12

428676 Shim (.005" thick) 12
33 428578 Gasket 4
34 428579 Cup, outer bearing 4
35 428580 Cone, outer bearing 4
36 428581 Gasket 4
37 428604 Seal, oil 4
38 428605 Seal, oil 4
39 428737 Key (for driven axle) 4
40 428857 Plug, oil hole drain 6
41 429320 Pipe plug, slotted 20

(Continued)

PRINTED IN U.S.A. 512 M.G.
t All later models
x As required

107



ALWAYS GIVE MODEL AND SERIAL NUMBER

TANDEMS u( Quantltl.s Listed are for bothR. H. and L. H. )

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

(Continued)

42 ~29783 Gasket, port hole cover 6 1404 t
P1239 Gasket, port hole cover 6 1 1403

43 551334 Gasket, oil hole drain plug 6
44 661920 Hub with brake drum, wheel 2
45 428590 Sprocket, driven 4
46 721785 Nut, locking 32

47 {722481 Gasket 2 7300 t
428499 Gasket 2 1 7299

48 {722482 Plate, cover 2 7300 t
428498 Plate, cover 2 1 7299

49 Cap screw, hex head 3/8" x 3/4" N.C. 24
50 Lock washer 3/8" special 24

51 ~20287 Chain assembly, drive (Incl. Ref. Nos. 26, 27 and 28) 4 7300 t
28495 Chain assembly, drive (Incl. Ref. Nos. 26, 27, and 28) 4 1 7299

52 p567 Lub. fitting 4
53 5P1258 Nut (for driven axle) 4
54 5P1259 Washer 4

'.

. . ....
-, • -., "

u
PRINTED IN U.S.A.

t All later models 108

•



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

109 512 l'lG



, -

ALWAYS GIVE MODEL AND SERIAL NUMBER

BRAKE SHOE, BACKING PLATE AND WHEEL CYLINDER
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

46

20

9'---7

42

Y
39

2>43 40 \4\"'- "-40 ..

~~
"

39

/-:
"..g.

37 44

-"349
I•;"", -.

/ \,1
50

~- ------53

38
21

- r----------- ___I\___ -----~---47

./ '~~c;J=.Dom' r.)csG
/ / / / / \ \ \ \ '\(l ,,-.-.

30 28 27 26 / aD \ 26 \ \ \ "" 31
25 \ 22 27 29 30 <,
fl 0 46

23/0 ~ 48
I
i
24

DO NOT ORDER PARTS BY REFERENCE NUMBERS
ALWAYS GIVE PART NUMBER AND DESCRIPTION

110



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

BRAKE SHOE, BACKING PLATE AND ,-WHEEL CYLINDER ...
"

2 426204 Heat treated cap screw 12
3 Lock washer 1/2" special 12
4 426205 Heat treated cap screw 8
5 Lock washer 1/2" special 8
6 f2646J Backing plate, R.H. 1

h26464 Backing plate, L.H. 1
426153 Brake wheel c,ylinderassembly (Incl.

7 Ref. Nos. 10 thru 19) 2
471700 (replaced qy 426153)

B Hex head cap screw 5/16" x 3/4" N.C. 4
9 Lock washer 5/16" heavy 410 471701 Piston 411 471707 Piston cup 4
12 471708 Piston return spring 2
13 471709 Boot 4
14 471710 Boot strap 4 --

15 (1171711 Bleeder screw 2 -\':1
426460 (replaced by 471711)

-, I16 471712 Inlet fitting 2
17 471713 Inlet fitting ga~ket -2 ,18 471714 Inlet fitting bolt gasket 2
19 471715 Inlet fitting bolt 2
20 fr71751 R. H. primary shoe and lining 1

71752 L. H. primary shoe and lining 1 -~-21 471762 Centralizer assembly ( Incl. Ref. Nos.
22 thru 32 and 48) 2

22 471763 Centralizer bracket 2
23 Lock washer 1/2" 424 Hex nut 1/2" N. F. 4
25 471764 Adjusting nut 2
26 471765 Retainer (Centralizer spring-inner) 427 471766 Spring (Centralizer) 428 471767 Retainer (Centralizer spring-outer) 2
29 471768 Wheel (Adjusting nut) 2
30 471769 Lock (Centralizer spring retainer) 8
31 471770 R. H. adjusting screw 2
32 471771 L. H. adjusting screw 2
33 471772 Anchor pin 4

- 34 Cotter pin 3/16" x 1-1/2" 4
35 471774 Lock washer (Anchor pin) 4
36 471775 Reinforcement plate (Anchor pin) 2
37 471776 Spacer (Shoe) 8
38 471777 Pin (Shoe hold down) 8
39 Cotter pin 5/32" x 3/4" 8
40 471778 Cup (Shoe hold down spring) 16
41 471779 Spring (Shoe hold down) 8
42 471780 Spring (Anchor to shoe-primary) 2
43 471781 Spring (Anchor to shoe-secondary) 2
44 471782 Spring (Adjustin~ screw) 2
45 h71783 Spring(Primary to secondary shoe) 2
46 471784 Pin (Brake shoe pivot) 4
47 Cotter pin 5/32" x 1-1/8" 4
48 471785 Plate (Centralizer) 2

(Continued)

12 M

jI

.
.

111 5 .G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

",..0

Serial Nos. of Machines Replaced
Ref. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

BRAKESHOE, BACKING PLATE AND
..... WHEEL CYLINDER

(Continued)

49 471786 Cover plate 2
50 Hex head machine bolt 5/16" x 3/4"

N. F. 4
51 Lock washer 5/16" 4
52 471787 Connecting link (Wheel cylinder) 4

["71794 R. H. secondary shoe with lining (Used

53 on L. H. brake) 1
471795 L. H. secondary shoe with lining (Used

on R. H. brake) 1

.f;.- 54
472072 Ground lining segment package (Include

2 primary linings, 2 secondary linings
and 70 rivets, Ref. No. 5S) 1

55 472756 Rivet 70
56 472990 Nut (Anchor pin) 4
57 472991 Rivet (Anchor bracket) 12

112

u

u

j



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

113 512 rIG



It:
1&1m
~
:l
Z
...I
c(-It:
1&1
U)
C
Z
c(
...I
ILl
Co
~
1&1->-C)
g!
~
...I
c(

J

:r:
€121f-o

~
j Iz~ 000 ...---11g
...... -01'"~ --'L 9 1717I':

~
~

()"
OL 6-- ..

L2-:;;· /
92 ~2

LI



ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOT BRAKE CONTROL AND MASTER CYLINDER

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 1823 Pad, pedal 1
2 Machine bolt, hex head 3/8" x 1-1/2" N.C. 1
3 Lock washer 3/8" special 2
4 Hex nut 3/8" N.C. 1
5 401068 Tube assembly, R.H. or L.H. brake (Incl. Ref. No. 19) 2
6 401539 Lever, foot brake 1
7 401541 Lever, brake push 1
8 401655 Tube assembly, R.H..brake (Incl. Ref. No. 20) 1
9 401656 Tube assembly, L.H. brake (Incl. Ref. No.20) 1

10 403938 Seal plate, foot lever 1 6243 t
11 Machine bolt, hex head 5/16" x 1-3/8" N.C. 1
12 Lock washer 5/16" heavy 2
13 Hex nut 5/16" N.C. 1
14 423138 Hose with fittings 2
15 423139 Union, hose 2
16 423252 Jam nut 2
17 423253 Tee, axle 2

~
18 423254 Plug, axle tee 2
19 423256 Nut, tube 4
20 423257 Nut, tube 4

t472804 Outlet fitting for L.H. side 1
21 621125 Plug for R.H. side 1

423301 (replaced by 472804 and 621125)

22 (423302 Bolt, outlet fitting 1 2904 t
423302 Bolt, outlet fitting 2 1 2903

23 423303 Gash t, outlet fitting 2
24 {423304 Gasket, outlet fitting bolt 2 2904 t

423304 Gasket, outlet fitting bolt 2 1 2903
25 {120462 Clamp 1 7300 t

423336 Clamp 1 1 7299
26 Cap screw, hex head 5/16" x 1/2" N.C. 1
27 Lock washer 5/16" heavy 1
28 ~723282 Clamp, tube 1 7300 t

424063 Clamp, tube 1 1 7299
29 Machine bolt, hex head 3/8" x 1-3/4"N.C. 1
30 Lock washer 3/8" special 2
31 Cut washer 3/8" 2
32 Hex nut 3/8" N.C. 1

{4P2565 Clamp 4 7300 t
33 424243 Clamp 4 3444 7299

426585 Clamp 4 1 3443
34 C1p screw, hex head 5/16" x 1/2" N.C. 4
35 Lock washer 5/16" medium ~ ~.~;!~..4-'-'t,;'~:'

36 425350 Yoke, brake cylinder rod ~"""l."'"
37 425353 Pin, cylinder rod yoke 1'"
38 Cotter pin 3/32" x 3/4" 1 ,
39 426194 Rod, brake cylinder 1
40 Hex nut 7/16" N.F. 1
41 Hex nut, jam 7/16" N.F. 1

(Continued)

• .~

PRINTED IN U.S.A.

t All later models 115 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOT BRAKE CONTROL AND MASTER CYLINDER

Re£. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

(Continued)

e29848 Cylinder assembly, master (Incl. Ref. Nos. 21 thru 24, 43, 53
42 thru 69) 1

426207 (replaced by 429848)
43 426238 Plug, welch 1
44 428371 Spring, return 2
45 428372 Bracket, brake return 1 1 3983
46 428958 Bracket, tee 2
47 Machine bolt, hex head 3/8" x 1-1/2" N.C. 2
48 Lock washer 3/8" special 4
49 Hex nut 3/8" N.C. 2
50 428331 Collar, drilled 1

51 ~29877 Shaft, cross 1 1530 t
428370 Shaft, cross 1 1 1529

52 Cotter pin 3/16" x 1-3/4" 1
53 471716 Tank, supply 1
54 Machine bolt, hex head 3/8" x 1-3/4" N.C. 3
55 Lock washer 3/8" special 6
56 Hex nut 3/8" N.C. 3
57 Pipe plug 1/8" 1

~71717 Piston assembly 1
58 71718 (replaced by 471717)

71720 (replaced by 471717)
71721 (replaced by 471717)

59 471719 Cup, piston 1
60 471722 Spring, piston return 1
61 471723 Washer, piston stop 1
62 471724 Wire, piston stop 1
63 471725 Valve assembly 1
64 471726 Cap, filler 1
65 471727 Gasket, filler cap 1
66 471728 Boot 1
67 471729 Strap, boot - small 1
68 471730 Strap, boot - large 1
69 471731 Link, cennecting 1
70 720357 Washer, shim 4
71 721904 Seal pad, foot lever 1 6243 t
72 4P2259 Pin, brake cross shaft 3
73 Cotter pin 1/8" x 3/4" 3

' ...•

PRINTEO IN U.S.A.

t All later models 116

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

..

117 512 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR AXLE CARRIER
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

~o
=-~ 2

I~s,
co

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

118

•

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR AXLE CARRIER

Ref. Adams DESCRIPTION No. Serial Number
No. Part No. Req'd.

1 2269 Set of two matched axle carrier flanges 2
2 402320 Inner axle carrier 2
3 Cap screw, hex head 5/8" x 1-3/4" N.C. 44
4 Lock washer 5/8" special 44
.5 {404128 Hub and sprockets, driving 2 7300 t

402.121 Hub and sprockets, driving 2 1 7299
6 402832 Outer axle carrier assembly (Incl. Ref. Nos. 11 and 13) 2
7 Cap screw, hex head 5/8" x 2" N.C. 4
8 Cap screw, hex head 3/4" x 2-1/4" N.C. 16
9 Lock washer 5/8" special 4

10 Lock washer 3/4" medium 16
11 428470 Steel back bronze bushing 2
12 428472 Seal, oil 2
13 428477 Steel back bronze bushing 2
14 428481 Thrust ring 2
15 428482 Thrust ring 2
16 428484 Seal retainer collar 6
17 Cap screw, hex head 1/2" x 2-1/2" N.C. 24
18 Lock washer 1/2" medium 24
19 428487 Snap ring 2
20 428488 Bearing 2
21 428489 Seal, oil 2
22 428490 Seal, oil 2
23 428496 Axle bolting plate 2
24 428497 Drilled cap screw 6
25 428529 Seal, oil 4
26 428941 Red fiber gasket 8
27 428957 Drilled plug 2
28 429320 Slotted pipe plug 2
29 429546 Wire (14 gauge) 2

30 {429973 Rear driving axle 2 2691 t. '
428467 Rear driving axle 2 1 2690

31 551334 Gasket 2

32 ~568 Lub. fitting 2 7300 t
2108 Lub. fitting 2 1 7299

33 {122439 Lub, fitting 2 7300 t
KP805 Lub. fitting 2 1 7299

34 C23448
Lub. fitting 2 7300 t

4p568 Lub. fitting 2 1 7299. .

PRINTED IN U.S.A.
512 M.G.t All later models 119

-



ALWAYS GIJtMODEL AND SERIAL NUMBER

TRANSMISSION AND FINAL DRIVE
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

!«
01
01

'd

,'j,i;,3~

I,....
c:()

01
I")

o
to

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

120



ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSMISSION AND FINAL DRIVE

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

1 422909 Bull pinion bearing cup 2
2 422910 Bull pinion bearing cone 2
3~' 424308 Hardened steel ball 1
4 424614 Woodruff key 1
5 426524 Rear transmission spline shaft bearing 1
6 426525 Front bevel pinion shaft and front spline shaft bearing 2
7 426526 ! Rear bevel pinion shaft bearing 1
8 471832 Brake lining rivet 22
9 471845 Brake adjusting rod washer 1

10 471847 Gear shifter lever housing gasket 1

11 ~74315 Gear shifter lever housing 1 7300 t
71848 Gear shifter lever housing 1 1 7299

12 473690 Hex head cap screw 7
13 Lock washer 3/8" special 7
14 Pipe plug 3/8" 1

15 {474314 Gear shift lever 1 7300 t

It!
471849 Gear shift lever '1· 1 7299

Cotter pin 1/4" x 2-1/2" 1
IV 471850 Gear shifter lever shaft with ball 1
18 471872 Hex slotted n~t _ . 1
19 471882 Transmissiont,ront plate dowel pin 1
20 471883 Filler hole cap 1
21// ~7188S Seal, oil 2 1215 t

71885 Seal, oil 1 1 1214
22./ 71886 Retainer, oil seal 2 1215 t

71886 Retainer, oil seal 1 1 1214
23 471937 Slotted nut ,-i~k 2
24 471964 Bull pinion and shaft ~ 1
25 471965 Bull pinion and shaft assembly (Incl. Ref. Nos. 24, 27 thru

31, and 39) 1
26 471966 Bull pinion shaft bearing cage L.H. 1
27 471967 Drive bevel gear bolt 6
28 Lock washer 9/16" medium 6
29 Castellated nut 9/16" N.F. 6
30 Cotter pin 1/8" x 1" 6
31 ~71968 Brake drum 1

71969 Bull pinion shaft bearing cage shim (.0625"thick) 2

32 ~471970 Bull pinion shaft bearing cage shim (.0313"thick) 2
471971 Bull pinion shaft bearing cage shim (.0156" thick) 2
}~71972 Bull pinion shaft bearing cage shim (.004" thick) 6
471973 Brake band assembly (Incl. Ref. Nos. 8, 53 and 54) 1

36 471831 (replaced by 471973)
471987 (replaced by 471973)

37 Light castellated nut 5/8" N.F. 1
38 Cotter pin 1/8" x 1-1/4" 1
39 471974 Drive bevel gear (48 teeth - spiral - 13-3/4" dia.) 1
40 471975 Reverse shaft 1
41 471976 Drilled head bolt 1
42 Lock washer 3/8" special 1
43 Hex nut 3/8" N.C. 1
44 Cotter pin 3/32" x 3/4" 1

(Continued)

PRINTED IN U.S.A. 512 M.G.
t All later models 121



ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSMISSION AND FINAL DRIVE

45
46
47
48
49
50
51
52
53
54

55
56
57
58

"A£f:ff~
61
62
63
64
65

70
71
72
73

---~ 74
75
76
77
78
79
80
81
82
83
84
85
86

87

Ref.
No.

66

90
91
92

Adams
Part No.

471977
471978
471979

471980
471984

720358
471985
471986
471987
471988
471991
471997
471998

472000
472001

472002
472007

~

72008
72009
72010
72011

472012

472013

472014
472015
472016

472017
472019
472020
472021
472022
472023

~

472024
472025
472026
472027
472042
472150

DESCRIPTION

(Continued)

Reverse idler gear bushing
Reverse idler gear assembly (Incl. Ref. No. 45)
Bevel pinion shaft

Cotter pin 3/16" x 2-1/4"
Bull pinion shaft bearing cage, R.H.
Main frame

Pipe cap 1/2"
Drain plug
Brake lining
Inside brake lever
Brake adjusting rod (Discontinued)
Differential lock hub assembly (Incl. Ref. Nos. 92 and 93)
Main frame gasket
Hole cover gasket
Hand hole cover

Cap screw, hex head 3/8" x 5/8" N.C.
Lock washer 3/8" medium

Transmission sliding gear (15 teeth)
Transmission spline shaft

Cotter pin 3/16" x 2"
Transmission sliding gear (15 and 24 teeth)
Transmission front plate gasket
Bevel pinion shaft bearing shim (.0625" thick)
Bevel pinion shaft bearing shim (.0313" thick)
Bevel pinion shaft bearing shim (.0156" thick)
Bevel pinion shaft bearing shim (.007" thick)
Bevel pinion shaft bearing cover

Cap screw, hex head 3/8" x 1-1/2" N.C.
Gap screw, hex head 3/8" x 2-1/4" N.C.
Lock washer 3/8" special

Drilled head cap screw
Soft wire (18" long - #16 ga)

Bevel pinion shaft bearing retainer
Bevel pinion shaft bearing cover gasket
Transmission front plate

Cap screw, hex head 1/2" x 1-1/2" N.C.
Lock washer 1/2" special

Transmission stationary gear (34 teeth)
Transmission stationary gear (42 teeth)
Reverse gear (35 teeth)
Transmission stationary gear (51 teeth)
Bevel pinion shaft snap ring
Dowel pin (Transmission front cover)
Transmission top cover shim (.031" thick)
Transmission top cover shim (.015" thick)
Transmission top cover shim (.004" thick)
Transmission top cover rear dowel
Transfer housing lower gasket
Differential lock pin

(Continued)

2
1
1
1
1
1
1
2
1
1

1 2690

Serial Numberfo.Io.
Req'd.

v
1 26901

1
1
1
4
4
1
1
2
1
1
2
2
4
6
1
3
2
5
4
1
1
1
1
8
8
1
1
1
1
2
1
4
2

12
1
2
4

UI

PRINTED IN U.S.A.
122



ALWAYS GIVE MODEL AND SERIAL NUMBER

1 TRANSMISSION AND FINAL DRIVE:

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

(Continued)

93 472152 Pin for differential lock pin 4 1 2690
94 472295 Round key 3
95 472306 Front shifter fork 1

9~V 472308 Rear shifter fork 1
97 472650 Poppet spring 1
98 472651 Breather assembly (Incl. Ref. Nos. 99, 100, 101, 130 and 141) 1
99 Cap screw, hex head 1/4" x 1" N.C. 1

~
99A Cap screw, hex head 1/4" x 1-1/2"N.C. 1

100 Cap screw, hex head 1/4" x 1-3/4" N.C. 2
101 Lock washer 1/4" heavy 4
102 472652 Breather gasket 1
103 472699 Transmission stationary gear (23 teeth) 1
104 472700 Transmission sliding gear (32 and 43 teeth) 1

105 {472726 Differential housing bolt 12 1401 2690
472726 Differential housing bolt 8 1 1400

106 Hex slotted nut 7/8" N.F. (1 used with each 472726 bolt)
107 Cotter pin 1/8" x 1-1/2" (1 used with each 472726 bolt)
108 472742 Transmission rover 1
109 Cap screw, hex head 5/8" x 1-1/2" N.C. 13
110 Cap screw, hex head 5/8" x 3" N.C. 2
111 Lock washer 5/8" medium 15

112 {472760 Shifter rod poppet spring 3 307 t
A..I 471930 Shifter rod poppet spring 3 1 306

{472761 Shifter rod support 1 307 t113 472006 Shifter rod support 1 1 306
114 Cap screw, hex head 1/2" x 1-1/2" N.C. 3
115 Lock washer 1/2" special 3

116 ~72762 Shifter rod poppet 3 307 t
72029 Shifter rod poppet 3 1 306

117 {472763 Right shifter rod 1 307 t
472303 Right shifter rod 1 1 306

117A Hex slotted nut 1/2" N.F. (light thick) 1
117B Cotter pin 3/32" x 3/4" 1
118 {t72764 Left shifter rod 1 307 t

472304 Left shifter rod 1 1 306
11SA Hex slotted nut 1/2" N.F. (light thick) 1

~
118B Cotter pin 3/32" x 3/4" 1

119 {472765 Center shifter rod 1 307 t
472305 Center shifter rod 1 1 306

119A Hex slotted nut 1/2" N.F. (light thick) 1
119B Cotter pin 3/32" x 3/4" 1
120 {t72766 Center shifter fork 1

72307 (replaced by 472766)
121 472767 Neutral lock finger clamp bolt 2 307 t
12lA Lock washer 5/16" 1
121B Hex slotted nut 5/16" N.F. (light thick) 1
122 Cotter pin 1/16" x 5/8" 2
123 472768 Right neutral lock finger 1 307 t
124 472769 Left neutral lock finger 1 307 t
125 472771 Front neutral lock finger guide rod 1 307 t

{j (Continued)

PRINTED IN U.S,A.

t All later models 123 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSMISSION AND FINAL DRIVE

Ref. Adams
DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

(Continued)

126 472772 Rear neutral lock finger guide rod 1 307 t
127 472773 Right shifter rod head 1 307 t
128 472774 Center shifter rod head 1 307 t
129 472775 Left shifter rod head 1 307 t
130 472777 Breather pipe 1
131 472788 Gear shifter assembly (Incl. Ref. Nos. 94 thru 96, 112 thru 129,

and 137 and 138) 1 307 t
132 {472796 Right differential housing 1 1 2690

472725 (replaced by 472796)
133 ~72797 Left differential housing 1 1 2690

472723 (replaced by 472797)
~72918 Bull gear and spider 1 2691 t

134 72803 Bull gear and spider 1 1 2690
472724 (replaced by 472803)

135 ~72919 Differential bearing 2 2691 t
72069 Differential bearing 2 1 2690

136 ~72920 Differential bearing snap ring 2 2691 t
72185 Differential bearing snap ring 2 1 2690

137 473050 Heat treated cap screw 3

{ Shakeproof lock washer 3/8" internal teeth 3
138 Shakeproof lock washer 3/8" external teeth(replacedby

internal teeth)
139 473051 Heat treated cap screw 8
140 Lock washer 5/8" medium 8
141 473052 Bronze or copper sponge 3/8" oz. 1
142 473054 Hardened steel ball 2 1 306
143 PP1l46 Woodruff key 1
144 474257 Magnetic pipe plug 1 6813 t
145 474258 Magnetic pipe plug 1 6813 t

"
PRINTED IN U.S.A.

t All later models 124



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

125 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSFER DRIVE
IJNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

--~---

o
Q~O U •

10

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

126

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSFER DRIVE

Ref. Adams DESCRIPTION No. SerialNumberNo. Part No. Req'd.

1 402945 Adaptor housing (Incl. Ref. No. 33) 1 1530 7299
1 2107 Adaptor housing 1 1 1529
2 Cap screw, hex head 3/8" x 1-1/2" N.C. 12
3 Cap screw, hex head 3/4" x 1-3/4" N.C. 2
4, Cap screw 3/4" x 2" 6
5 Lock washer 3/8" special 12
6 Lock washer 3/4" medium 8
7 403828 Transfer housing and front support assembly (Incl. Ref. Nos. 15,

64 and 71) 1
7 472041 (replaced by 403828)
8 Cap screw, hex head 3/4" x 3-1/4" N.C. 10
9 Lock washer 3/4" medium 10

10 Hex nut 3/4" N.C. 2
11 Cotter pin 5/32" x 1-1/4" 1
12 Street elbow 1" malleable 1
13 Pipe nipple 1" x 5" 1
14 Pipe cap 1" 1
15 Pipe plug 3/8" 1
16 423843 Input shaft front oil seal 1
17 424614 Woodruff key 1
18 425880 Front motor support shim 1
19 425881 Power unit support bolt 4
20 Lock washer 3/4" shakeproof internal teeth 4
20A Hex nut 3/4" N.C. 8
21 426513 Shifter arm oil seal 1
22 426515 Transmission spline shaft oil seal 1
23 426516 Idler shaft bearing cone 3
24 426517 Idler shaft bearing cup 3
25 426523 Input shaft bearing (front) 1
25 426520 (replaced by 426523)
26 426521 Idler shaft bearing cone 1
27 426698 Support clamp bar 1
28 426699 Front motor support 11
29 Machine bolt, hex head 3/4" x 3-1/4" N.C. 5
30 Lock washer 3/4" medium 10
31 Hex nut 3/4" N.C. 5
32 428759 Front motor support shim 1
33 429792 Bushing 2 1530 7299
34 471892 Lower idler inner cover gasket 1
35 471893 Lower idler bearing inner cover 1
36 Cap screw, hex head 5/16" x 3/4" N.C. 3
37 Lock washer 5/16" medium 3
38 471894 Shifter arm 1
39 471895 Upper idler gear (45 teeth) 1
40 471896 Transfer housing top cover 1 •
41 Pipe plug 1" 1
42 471897 Overdrive gear (40 teeth) 1
43 471898 Bearing cap shim (.0313" thick) 4
43 471899 Bearing cap shim (.0156" thick) 4
43 471900 Bearing cap shim (.004" thick) 16
44 471901 Transfer housing bearing cap 2

(Continued)

PRINTED IN U.S.A.

127



ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSFER DRIVE

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

(Continued)

45 471902 Upper idler gear shaft 1
46 471903 Shifter rod poppet 1
47 471908 Top cover bearing cage gasket 1

48 474097 Transfer drive sliding gear 1 6381 t
48 471911 Transfer drive sliding gear 1 1 6380

49 471912 Transfer housing top gasket 2

5Q 474295 Top plate bearing retainer gasket 1 7300 t
50 471915 Top plate bearing retainer gasket 1 1 7299

51 471928 Transfer drive shifter rod 1
52 Set screw, square head cup point 3/8" x 1-1/4" N.C. 1
53 Hex nut 3/8" N.C. 1

54 474292 Transfer housing top plate 1 7300 t
54 471929 Transfer housing top plate 1 1 7299

55 Cap screw, hex head 3/8" x 1/2" N.C. 1
55A Lock washer 3/8" 1
56 471933 Lower idler gear (55 teeth) 1
57 471937 Slotted nut 1
58 Cotter pin 3/16" x 2" 1
59 471938 Transfer drive lower gear 1
60 471941 Dowel pin ,4
61 471943 Breather cap 1
62 Steel pipe nipple 1/2" x 2-1/2" 2
63 Malleable elbow 1/2" 1
64 471944 POHer unit front support 1
65 471945 Pouer unit front support block 4
66 471946 Power unit front support stud 4
67 Lock washer 5/8" medium 4
68 Hex nut, slotted 5/8" N.F. 4
69 Annealed wire (14" long - 1fl6ga.) 2
70 471951 Copper washer 1

71 472023 Dowel pin (between transfer housing and power unit front support) 2 7300 t
71 472023 Dowel pin (between transfer housing and power unit front support.

Also transfer housing and adapter housing.) 4 1 7299

72 472028 Transmission spline shaft spacer 1
73 472039 Transfer housing lower cover 1
74 Pipe plug 1/2" 1
75 472040 Transfer housing lower cover gasket 1

76 474099 Shifter rod poppet spring 1 6381 t
76 472082 Shifter rod poppet spring 1 1 6380

77 472151 Stud 4
78 Lock washer 3/8" medium 4
79 Hex nut 3/8" N.F. 4

80 472154 Snap ring 4 6381 t
80 472154 Snap ring 3 3009 6380
80 47.2l..54 Snap ring 2 1 3008

(Continued)

PAINTED IN Au.s ..
t All later models 128

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSFER DRIVE

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

(Contirru.ed)

81 472158 Input shaft front bearing retainer assembly (Incl. Ref. No. 16) 1
82 474290 Input shaft rear bearing snap ring 1 7300 t
82 472160 Input shaft rear bearing snap ring 1 1 7299
83 472161 Transfer housing clutch compartment cover 1
84 Machine screw, round head 1/4" x 1/2" N.C. 9
85 Lock washer 1/4" heavy 9
86 472162 Input shaft coupling spacer 1 1 3008
87 472166 Input shaft coupling snap ring 1 1 3008
88 472182 Transfer drive shifter fork 1
89 472316 Threaded dowel pin (between transfer housing and transmission

case) 2

90 474291 Transfer drive input shaft 1 7300 t
90 474096 Transfer drive input shaft 1 6381 7299
90 472820 Transfer drive input shaft 1 3009 6380
90 472155 Transfer drive input shaft 1 1 3008

91 472821 Input shaft coupling 1 3009 7299
91 472800 Input shaft coupling 1 1 3008
91 472157 (replaced by 472800)

92 474294 Input shaft rear bearing cage assembly (Incl. Ref. No. 93) 1 7300 t
92 472823 Input shaft rear bearing cage assembly (Incl. Ref. No. 93) 1 3009 7299
92 472802 Input shaft rear bearing cage assembly (Incl. Ref. No. 93) 1 1 3008
92 472159 (replaced by 472802)

93 474296 Oil seal (input shaft rear) 1 7300 t
93 426515 Oil seal (input shaft rear) 1 3009 7299
93 472156 Oil seal (input shaft rear) 1 1 3008
93 472824 (replaced by 426515)
93A 472825 Input shaft coupling nut 1 3009 7299
93B 472826 Input shaft coupling lock washer 1 3009 7299
93C 472832 Transfer spline shaft spacer seal 1

(Used on Serial Nos. 2343 thru 7299 also 2002 thru 2032,
2145. 2157, 2160, 2184 thru 2190, 2283, 2289 thru 2310
and 2316 thru 2328)

94 472833 Lower idler gear shaft 1
94 471932 (replaced by 472833)
95 473052 Bronze or copper sponge (3/8" oz.) 1
96 473689 Cap screw, hex head 4
97 Lock washer 3/8" medium 4
98 473690 Cap screw, hex head 37
99 Lock washer 3/8" special 37

100 473694 Welch plug 1 3555 t
100 Pipe plug 3/4" 1 1 3554
100A 474098 Spacer 1 6381 t
100B 474298 Input shaft bearing (rear) 1 7300 t
100B 426523 Input shaft bearing (rear) 1 1 7299
100B 426520 (replaced by 426523)
101 721209 Expansion plug 7/8" 2
102 3P328 Idler shaft bearing cup 1
103 4P150 Woodruff key 1

PRINTEO IN U.S.A.

t All later models 129 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

1
l()

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

130

Ii '~.,

I



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH

Ref.
No.

Adams
Part No. DESCRIPTION

1
1
2
2

18
18

t
t

12
12
13
14

14
15
16
16
17
18
19

19

19
19
19

1 402430
2 427224
3
4
5 474321
5 * 472060
6 474317
6 -:< 472664
7

7 *
8
9 474319
9 * 472665

10 473118
10 * 472667
11

473115
* 472668
* 472671

474316

* 472676
472678
474318

-;< 472722
* 472753
* 472754
473121

* 472791

472674
472675
472755

20 * 472792
20 472669
21 474520
21 * 472793
21 472670
22 * 472794
23 * 472795
24 720367
24 472673
25 473110

* NOTE:

Package, clutch facing (Incl. Ref. No. 24)
Shield, clutch dust

Cap screw, hex head 5/16" x 1-1/4"N.C.
Lock ..rasher-5/16"medium

Spring, pressure (for clutch with pressed steel cover, 474316)
Spring, pressure (for clutch with cast cover, 472676)
Plate, back (for clutch with pressed steel cover, 474316)
Plate, back (for clutch with cast cover, 472676)

Cap screw, hex head 3/8" x 7/8" N.C. (for clutch with pressed
steel cover, 474316)

Cap screw, hex head 3/811 X 1" N.C. (for clutch with cast
cover, 472676)

Lock "asher 3/8" special
Plate, pressure (for clutch with pressed steel cover, 474316)
Plate, pressure (for clutch with cast cover, 472676)
Pin, lever (for clutch with pressed steel cover, 474316)
Pin, lever (for clutch with cast cover, 472676)

Cotter pin 3/3211x 3/4"
Bolt, eye (for clutch with pressed steel cover, 474316)
Screw, lever adjusting (for clutch with cast cover, 472676)
Screw, round head (for clutch with cast cover, 472676)
Cover assembly (Incl. Ref. Nos. 5 thru 12, 16, 19 and 23)

(Pressed steel cover)
(replaced by 474316)

~iven member assembly (Incl. Ref. Nos. 1 and 24)
Nut, adjusting (for clutch with pressed steel cover, 474316)
Nut, adjusting (for clutch with cast cover, 472676)
Stud, drive (for clutch with cast cover, 472676)
Pin, drive stud (for clutch with cast cover, 472676)
Lever assembly (Incl. Ref. No. 12) (for clutCh with pressed
steel cover, 474316)

Lever assembly (Incl. Ref. Nos. 20, 21 and 22) (for clutch with
cast cover, 472676)
(replaced by 472791)
(replaced by 472791)
(replaced by 472791)

~ock, lever (for clutch with cast cover, 472676) 3
(replaced by 472792)

Spring, anti-rattle (for clutch with pressed steel cover, 474316) 3
Spring, lever (for clutch with cast cover, 472676) 3

(replaced by 472793) •
Roller, pivot (for clutch with cast cover, 472676) 6
Pin, lever spring (for clutch with cast cover, 472676) 3
Rivet, facing 30

(replaced by 720367)
Washer, adjusting nut (for clutch with pressed steel cover 474316 3

No.
Req'd. Serial Number

1
1

12

12
12
1
1

3
3
3
3
3
3 1 1008

1

1

3
3
3 1

1
7299
72993

3

3

1008
1008

All model 512 motor graders were originally equipped with 472676 cast COTer assembly.
However, this has been replaced with a 474316pressed steel cover assembly. The
cover assemblies are interchangeable as complete units, but component parts are
not interchangeable and must be ordered according to the type of clutch grader is
equipped with as identified in the description above.

PRINTED IN U.S.A.

t All later models 131 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH SHAFT AND P.T.C. SHAFT
( u.ed on Serial No•• I thru 7299 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

'It
'It

~/,\ i
, I

C\J o

C\J (f)~11
(f)-

C\J

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

u

u
132



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH'SHAFT AND P.T.D. SHAFT
(u.ed on S.riol No•. 1 thru 7299 )

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

1 424004 Tube, lubricating 1
2 425189 Bearing, power take off shaft - 1
3 426200 washer, slug 1 6243 7299
4 427234 Bearing, clutch pilot 1
5 427268 Spring, clutch release bearing sleeve 2
6 427269 Bracket, angle (For clutch release bearing sleeve spring) 2
7 Cap screw, hex head 3/8" x 1-1/4" N.C. 2
8 Lock washer 3/8" special 2
9 ~27603 Ring, P.T.O. snap 1

72169 (replaced by 427603)
10 428336 Cup, grease 1
11 {429859 Ring, snap (for clutch pilot bearing) 1

472222 (replaced by 429859)
12 471940 Bushing, clutch shifter shaft 2
13 472071 Bearing, clutch release 1
14 472153 Shaft, clutch shifter 1
15 472164 Fork, clutch shifter 1
16 Cap screw, hex head 1/2" x 1-3/4" N.C. 2
17 Lock washer 1/2" medium 2
18 472165 Rod, clutch release 2
19 Cotter pin 1/8" x 1-1/2" 2
20 472167 Nut, slotted 2 1 971
21 472168 Ring, snap 1
22 472170 Sleeve, clutch release bearing 1
23 472171 Support, clutch release bearing sleeve 1
24 Cap screw, hex head 3/8" x 1" N.C. 3
25 Lock washer 3/8" special 3
26 472172 End, clutch release rod 2 1 971
27 472173 Shaft, clutch 1
28 472174 Ring, clutch shaft coupling 1
29 472175 Retainer, clutch shaft coupling 2
30 472176 Cap screw, drilled head 6
31 472177 Coupling, clutch shaft 1
32 472178 Cap screw, drilled head 6
33 472181 Gasket, power take off shaft bearing cap 1
34 621059 Elbow 1r62497

Cage, power take-off shaft bearing 1 6243 7299
35 472180 Cage assembly, power take-off shaft bearing (Incl. one No.

4P1569 grease seal, Ref. No. 39) 1 1 6242
36 Cap screw, hex head 3/8" x 1-1/2" N.C. 3
37 Lock washer 3/8" special 3
38 721869 Ring, snap 1 6243 7299
39 (721871 Seal, oil 1 6243 7299

4P1569 Seal, oil 1 1 6242
40 {721881 Shaft, power take-off 1 6243 7299

427718 Shaft, power take-off 1 1 6242
41 Lock washer 1/2" special 1 6243 7299
42 Hex nut, jam 1/2" N.F. 1 6243 7299
43 721918 Fitting, relief 1 6243 7299
44 PP1l46 Key, woodruff 1
45 4P151 Key, woodruff 1 6243 7'299
46 {r568 Fitting, Lub , 2 6243 7299

P568 Fitting, lub. 1 1 6242
47 5P840 Key, woodruff 2

PRINTED IN U.S.A.

t All later models 512 M.G.133

---------



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH BRAKE AND CLUTCH CONTROL
( Used on S.ri.1 Nos. 1 thru 7299 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

o _

In
~

f
01
~

u

_~,t
V'

Cl,~/~,.
0

(.)~u
! C\I<0 t t«« t~ ION CD

~
~- N

I 4J

o-~

C')
10

<0
N

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

134



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH BRAKE AND CLUTCH CONTROL

(u.ed on $erial No•• 1 thru 7299 )

Ref. Adams DESCRIPTION
No. SerialNumber

No. PartNo. Req'd.

1 1823 Pad, pedal 1
2 Machine bolt, hex head 3/8" x 1-1/2" N.C. 1
3 Lock washer 3/8" special 2
4 Hex nut 3/8" N.C. 1

{:402937 Clutch lever assembly (Incl. Ref. No. 13) 1 1530 7299
6 402798 Clutch lever assembly (Incl. Ref. N. 13) 1 1 1529

402295 (replaced by 402798)
1530~02938 Clutch pull rod 1 7299

7 402424 Clutch pull rod and yoke 1 1 1529

8 Hex nut, jam 1/2" N.F. 1
9 402939 Clutch brake pull arm 2 1530 7299

10 402974 Turnbuckle and stud 1 1530 7299
11 Hex nut, slotted 1/2" N.C. 1
12 Cotter pin 1/8" x 1-1/4" 1
12A 403938 Foot lever seal plate 1 6243 7299
12B Machine bolt, hex head 5/16" x 1-3/8" N.C. 1
12C Lock washer 5/16" 2
12D Hex nut 5/16" N.C. 1
13 428099 Bushing 2
14 428371 Return spring 2
15 428374 Clutch return bracket 1 1530 7299
16 Cap screw, hex head 3/8" x 1-1/4" N.C. 2
17 Cut washer 3/8" 2
18 Lock washer 3/8" special 4
19 Hex nut 3/8" N.C. 2
20 428813 Special cut washer 3 1530 7299
21 429544 Special cut washer 2 1530 7299
22 429683 Spring pull bar 2 1 1529
23 429684 Drilled rivet 2 1 1529
23A Cotter pin 5/32" x 1" 2
24 429685 R.H. eye bolt 1 1 1529
25 Hex nut, jam 5/8" N.C. 1 1 1529
26 429686 L.H. eye bolt 1 1 1529
27 429774 Clutch brake cross shaft 1 1530 7299
28 Cotter pin 3/16" x 1-3/4" 1
29 429775 Clutch brake pull rod 1 1530 7299
30 Hex nut, jam 1/2" N.F. 1
31 Hex nut 1/2" N.C. 1
32 429789 Clutch brake pivot pin 1 1530 7299
33 Cotter pin 3/32" x 3/4" 1
34 429790 Clutch brake band pin 1 1530 7299
35 Cotter pin 3/32" x 3/4" 1
36 429831 Spring pin 1 1530 7299
37 429832 Spacer 1 1530 7299
38 429835 Clutch brake band 1 19.10 7299
39 429836 Brake band operating arm 1 1530 7299
40 429849 Connecting link 1 1530 7299
41 Cotter pin 1/8" x 1" 2
42 428777 Drilled pin 1
42 621125 (replaced by 428777)
43 Cotter pin 1/8" x 1" 1

(Continued)

PRINT EO IN U.S.A.

135 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH BRAKE AND CLUTCH CONTROL
( u.ed on Serial NOl. 1 thru 7299 )

Ref. Adams DESCRIPTION No. Serial NumberNo. Part No. Req'd.

(Contirrued)

44 ~622108 Lub. fitting 1 1530 7299
4p567 Lub, fi tting 1 1 1529

45 622319 Over center spring 1 1 1529
45A 721904 Foot lever seal pad 1 6243 7299
46 4P604 Compression spring 1 1530 7299
47 4P2259 Drilled pin 2 1530 7299
48 Cotter pin 1/8" x 3/4" 2
49 4P2474 Clutch rod yoke pin 2
50 Cotter pin 1/8" x 3/4" 2

{4P2475 Yoke 2 1530 7299
51 4P2475 Yoke 1 1 1529
52 5P1576 Special cut washer 1 1530 7299
53 5P1838 Turnbuckle 1 1 1529

PRINTED IN U.S,A. 136

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

137 ')12 I'IG



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH AND CLUTCH BRAKE CONTROLS
(Us.d on $erial Nos. 7300ond alter)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

10, to

<0
o___."

r­...,-11)
10,-c\I

:8- o
II)

I,
01

\\ __ 10

N.. N

01
to

/..

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

138

--~--- -- -- ---- --- ---

I

•

I



1
1
2
1
1
1
2
1
1
1
1
2
1
1
8
8
1
1
1
1
3
4
1

ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

1
2
3
4
5
6
7
8
9

10
II
12
13
14
15
16
17
18
19
20
21
22
23

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
50
52
53
S4

PRINTED IN U.S.A.

Adams
Part No.

1823

403938

404065
404066

404285

404269

404735
404347

404547

428099
428336
428371
428841
471158
472071
621059
662536

662538

720357
721904
722362

122371
722386
722394

722395
722396

722397

722447

CLUTCH AND CLUTCH BRAKE CONTROLS

(Used on Serial Nos. 7300and alter)

DESCRIPTION No.
Req'd. Serial Number

Pad, pedal
Machine bolt, hex head 3/8" x 1-1/211
Lock washer 3/8" special
Hex nut 3/811

Seal plate, foot lever
Machine bolt, hex head 5/16" x 1-3/811
Lo ck washer 5/1611 medium
Hex nut 5/1611

Lever, clutch brake
Lever, clutch throwout shaft

Cap screw, hex head 3/811 x 2-3/4" N.C.
Lock washer 3/811 special
Hex nut 3/811 N.C.

Clutch release and brake housing assembly (Incl. Ref. No. 47)
Cap screw, hex head 1/211 x 1-1/211 N.C.
Lock washer 1/211 medium

Linkage, clutch
Hex nut, jam 1/211 N.F.

Lever assembly, clutch (Incl. Ref. No. 25)
Rod, clutch brake release

Cut washer 1/211
Hex nut, jam 1/211 N.F.

Sleeve, clutch release bearing (Incl. Ref. Nos. 52 and 55)

Bushing
Cup, grease
Spring, return
Lub. fitting
Washer, key
Bearing, clutch release
Street elbow
Sleeve support, clutch release bearing

Cap screw, hex head 3/8" x 1-1/4" N.C.
Lock w'l.sher3/811 special

Fork, clutch shifter
Cap screw, hex head 3/8" x 1-1/211 N.C.
Lock washer 3/811 special

Shim washer
Pad, boot lever seal
Rod, clutch push

Cotter pin 5/3211 x 1-1/211
Shaft, clutch shifter
Tube, lubricating
Socket, assembly, L.H.

Hex nut, jam 9/1611 N.F. (L.H. thread)
Cotter pin 3/3211 x 7/811

Bushing, clutch shifter shaft
Stud

Lock nut 1/211
Tube, bearing lubricator

Set screw, hex head socket cup point 1/4" x 1/4"
Guide, lubrication tube

(Continued)

2
1
2
1
3
1
1
1
6
6
1
2
2
4
1
2
2
1
1
1
1
1
2
1
1
1
1
1

139 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH AND CLUTCH BRAKE CONTROLS
( Used on Serial Nos. 7300ond alter)

Ref. Adams DESCRIPTION No. Serial Number
No. Part No. Req'd.

(Continued)

55 722448 Fitting, bulkhead 1
56 Lock washer 5/8" medium 1
57 Hex nut, jam 5/8" N.C. 1
58 722499 Socket, assembly, R.H. 1

59 Hex nut 9/16" N.F. 1
60 Cotter pin 3/32" x 3/4" 1
61 722545 Turnbuckle 1
62 722726 Lub. fitting 1
63 4P568 Lub, fitting 1
63 722846 (replaced by 4P568)
64 4P567 Lub. fitting 1
65 4P604 Spring, compression 1
66 4P1578 Dowel , 1
67 4P2474 Pin, front cocking yoke 1
68 Cotter pin 1/8" x 1" 1
69 4P2475 Yoke, front cooking 1

PRINTED IN U.S.A.

140

u

u



I

•
ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

141
512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH SHAFT AND CLUTCH BRAKE
(Used on Serial Nos. 7300and aft.r )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

~-o
~-O

t:-l

NCE NUMBERSDO NOT ORDER PARTS BY REFERE
T NUMBER AND DESCRIPTION

142

ALWAYS GIVE PAR

PRINTED IN U.S.A.

I

I



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH SHAFT AND CLUTCH BRAKE
(Used on Serial Nos. 7300and oft_r )

1
2
3
4
5
6
7
8
9

10

11
12

DP1648
DP1807

474545

DESCRIPTION

1
1
1
1
1
1
1
8
4
4

Ref.
No.

Adams
Part No.

No.
Req'd. Serial Number

13

404202
404285
404288
423018
425197
425198
473767
474243
474244

{
474507
474245
474248
474250
f474524
'lh74251
fo.74542
\474252

k74543
1474253

474254

{474508
\474255
474261

fin4544
\721124
721466
722391
722392
722395

{
723870
722530
722747

722750

722755

Brake band
Clutch release and brake housing assembly (Incl. Ref. No. 23)
Lining pa.ckage with rivets
Bearing
Lock nut
Lock washer
Lub, fitting
Dust shield
Bearing (tapped)
Bearing, high (drilled)
(replaced by 1 - 474507 high bearing and 2 - 474508 cap screw)
Cork washer
Oil ring
Spider and bearing assembly (Incl. Ref. Nos. 9, 10, 11, 17, 19,
and 39)

(replaced by 474524)
Yoke,fitting
(replaced by 1 - 474542 fitting yoke, 4 - 474544 cap screw and

4 - 474545 lock washer)
Yoke, stub
(replaced by 1 - 474543 stub yoke, 4 - 474544 cap screw and
4 - 474545 lock washer)

Strap, bearing (replaced by 1 - 474507 high bearing and 2 -
474508 cap screw)

Cap screw
(replaced by 474508)
Pipe plug
Cap screw
(replaced by 474544)
Snap ring
Shaft, clutch
Seal, oil
Bushing, clutch throwout shaft
Universal joint assembly (Incl. Ref. Nos. 7 thru 19 and 39)
(replaced by 723870)
Nut

Cotter pin 1/811 x It'
Spring, return

Cotter pin 1/811 x 1"
Rod, pull

Cut washer 3/811

Cotter pin 1/811 x 1"
Drum, brake
Lock, cam

Lock washer 1/211

Hex nut, jam 1/211 N.C.
Seal, oil
Pin, pivot

Cotter pin 1/811 x 1"
Lock washer

8
1

2

1

1

8

2
8

1
1
1
2
1

1
1
1
1
1
2
2
1
1
1
1
1
1
1
8

14

15

17
18
19

20
21
22
23
24

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

722757
722780

PRINTED IN U.S.A.

143
512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

MOTOR MOUNT
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

co
o-N

'-...r-­N

\,,!-8, ~;')

s/ .17
N ) -:tit')NN

(1)
C\J •I

N

o-!

I~ __ ---;>__ O=:»o _,----

It')

o
!
N
N__ c::JI·
N

I

I
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

144



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

MOTOR MOUNT

Ref. Adams DESCRIPTION
No. SerialNumber

No. PartNo. Req'd.

1 662539 Housing, clutch 1 7300 t
2 Cap screw, hex head 3/8" x 1-1/4" N.C. 12

3 Lock washer 3/8" 12

~6254J Support, trunion 1 7300 t
4 8806DM Support, front engine (I.H.C. part number) 1 1 7299

427643 Shim (Used between 8806DM front engine support and 2207, Ref.
No.7) 4 1 7299

5 Cap screw, hex head 5/8" x 2-3/4" N.C. 2
6 Lock washer 5/8" 2

7 {662546 Support, motor 1 7300 t
2207 Support, motor 1 1 7299

8 Cap screw, hex head 5/8" x 2" N.C. 6
9 Machine bolt, hex head 5/811x 3" N.C . 4

10 Lock washer 5/8" medium 14
11 Hex nut 5/8" N.C. 4
12 662572 Motor support, R.H. rear 1 7300 t
13 Cap screw, hex head 3/4" x 2-1/2" N.C. 3
14 Lock washer 3/4" medium 3
15 662573 Motor support, L.H. rear 1 7300 t
16 Cap screw, hex head 3/4" x 2-1/2" N.C. 3
17 Lock washer 3/4" medium 3
18 672543 Cap, trunion 1 7300 t
19 722414 Rubber mount 2 7300 t
20 722415 Cushion, rubber mounting 2 7300 t
21 722417 Rubber washer 4 7300 t
22 722418 Dowel 2 7300 t
23 722419 Lock nut 2 7300 t
23A Cap screw, hex head 1" x 7-1/4" 2
24 722420 Rubber mount,tubular 2 7300 t
25 722422 Snap ring 2 7300 t
26 722425 Shim 2 7300 t
27 722430 Cap screw 2 7300 t
28 Hex nut, jam 5/8" N.C. 2
29 722441 Inspection plate 2 7300 t
30 Machine bolt, hex head 5/16" x 3/4" N.C. 8
31 Lock washer 5/16" 8
32 723883 Gasket, inspection plate 2 7300 t

PRINTED IN U.S.A. 512 M.G.
t All later models

145



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE
GENUINE

PARTS

146 PRINTED IN U.S.A.

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR MOTOR SUPPORT
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

5 ~~

6 0 ~2.. t
.,- • b~3,.

~,

",..--4

B-- .....~....O ~7

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

REAR MOTOR SUPPORT

Ref. Adams
No. Part No. DESCRIPTION No.

Req'd. Serial Number

1 {404323 Support, motor
402833 Support, assembly, motor (Incl. Ref. No. 10)

1 7300 t
2 Machine bolt, hex head 5/8" x 3" N C

1 1 7299
3
4

Lock washer 5/8" •• 4
Hex nut 5/8" N.C. 8

5 Cap screw, hex head 5/8" x 1-3/4" N C 4
6
7

Lock washer 5/8" •• 3

8 Machine bolt, hex head 5/8" x 2-3/4" N C 3

9
Lock washer 5/8" .• 4
Hex nut 5/8" 8

10 429600 Shim 4
x

PRINTED IN U.S.A.

X As required 147 512 :'i.G.t All later models



ALWAYS GIVE MODEL AND SERiAL NUMBER

GEAR SHIFT CONTROL AND OVERDRIVE CONTROL

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS u

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

148



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru By

GEAR SHIFT CONTROL AND
OVERDRIVE CONTROL

1 152375 Swivel bearing 1

{ Hex head machine bolt 3/8" x 2-1/4"
2 N. C. 2 6243 t

Hex head machine bolt 3/811 x 1-1/211 2 1 6242
3 Lock washer 3/8" special 4
4 Hex nut 3/8" N. c. 2
5 350541 Dowel pin 1
6 350773 Lub. fitting 2
7 401833 Overdri~e lever assembly (Incl. Ref.

Nos. 8 thru 10) 1
8 Hex head machine bolt 1/211 x 2-3/4"

N. C. 1
9 Lock washer 1/211 special 2

10 Hex nut 1/211 N. C. 1
11 402363 Gear shift pivot 1
12 402396 Sleeve plate 1
13 Hex head machine bolt 1/2" x 2" N. C. 2
14 Lock washer 1/2" special 4
15 Cut washer 1/2 II 2
16 Hex nut 1/211 N. C. 2

[402433 Ball socket cap assembly (Incl. Ref.
17 No. 42) 2

426752 Ball socket 402433
18 402834 Self-aligning bearing cap assembly

(Incl. Ref. No. 48) 1
19 Hex head cap screw 1/2" x 2-3/4" N. C. 2
20 Lock washer 1/2" special 2

21 r8~ Gear shift lever and ball 1
28402 Gear shift lever 402845

402964 Self-aligning bearing assembly (Incl.
22 Ref. No. 43) 1

62281 Self-aligning shift shaft bearing 402964
23 402965 Control guide 1

rOJ9J4 ~Terdrive shift lever assembly (Incl.
Ref. Nos. 26, 51 and 54) 1 6243 t

24 402846 Overdrive lever assembly (Incl. Ref.
Nos. 26, 51 and $4) 1 1 6242

428403 Overdrive shift lever 402846
25 425349 Ball pin 1 1 1403
26 426500 Swivel bearing 1
27 Hex head machine bolt 3/8" x 1-1/4"

N. C. 2
28 Lock washer 3/8" special 4
29 Hex nut 3/8" N. C. 2
30 426792 Spacer 2
31 426793 R. H. thread socket 1
32 427551 L. H. thread socket 1
33 428775 Overdrive shift rod 1
34 Hex nut 5/8" N. F. 2
35 428776 Yoke 2
36 428777 Yoke pin 2
37 Cotter pin 1/8" x 1-1/4" 2

(Continued)

t All later models 149 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

GEAR SHIFT CONTROL AND
OVERDRIVE CONTROL

(Continued)

38 428783 Gear shift rod 1
39 Hex jam nut 1" N. F. (R. H. thread) 1
40 Hex jam nut 1" N. F. (L. H. thread) 1
41 428824 Gear shift knob 2
42 428841 Lub. fitting 2
43 428949 Bronze bushing 1 1494 t
44 471789 Adjusting plug 2
45 Cotter pin 1/811 x 2" 2
46 471790 Ball seat 4
47 662499 Swivel bearing spacer 1 6243 t .
48 DP1659 Shim 2
49 4p568 Lub , fitting 2
50 5P1421 Lever spring 2

51 [:Pl423 Lever ball 1 1404 t
5P1423 Lever ball 2 1 1403

52 5P1424 Spring stop 2
53 5P1558 Stop pin 2
54 5P1559 Ball pin 1

t All later models
150

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

151 512 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

HAND BRAKE, THROTTLE AND COCKING LEVER CONTROLS. HEAT AND OIL PRESSURE INDICATORS
(Used on Serial Nos. 1 thru 3983)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

Q

o
"It
!
+

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

152

u

v

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

402297
402298

DESCRIPTION

1
1
1

Serial Nos. of Machines
No. Parts Are Used On
Used 1--_:__-.....,...-------1

From Thru
Replaced

By
Adams
Part No.

1
2
3
4

5
6
7
8
9
10
11
12
13

350773
~01713

401714

1907
2264
2265

2266

HAND BRAKE, THROTTLE AND COCKING
LEVER CONTROLS· HEAT AND OIL

PRESSURE INDICATORS
(Used on Serial Nos. 1 thru 3983)

Handbrake actuator
Throttle handle
Governor control body
Allen-head cup point set screw
1/4" x 1-1/4" N.C.
Hex nut 1/4" N.C.

Governor control body-cap
Hex head cap screw 5/Hj"x3/4" N.C.
Lock washer 5/16" medium

Lub. fitting
Pull rod with yoke
Hex nut 3/B" N.F.

Handbrake lever
Square head cup point set screw
3/8" x I" N.C.
Hex nut 3/8" N.C.

Throttle swivel block
Cut washer 3/4"
Cotter pin 3/32" x 3/4"

Cocking am
Cocking lever support
Hex head cap screw 3/8" x I" N.C.
Lock washer 3/8"

Handbrake and shaft
Handbrake bracket
Hex head machine bolt 3/8"xl-l/4n N.C. :2
Hex head machine bolt 3/8"xl-l/2" N.C. 1
Hex head machine bolt 3/8"xl-3/4" N.C. 1
Lock washer 3/8" special 8
Cut washer 3/8" 2
Hex nut 3/8" N.C. h

Throttle control rod 1
Hex nut 3/8" N.F. 2

Cock ing lever 1
Oil gauge line assembly (Incl.Ref. #124) 1
Oil gauge line
Loom (no longer required)
Loom (no longer required)
Grommet 1
Handbrake cable 1
Hex head machine bolt 5/16"x2" N.C. 2
Lock washer 5/16" medium 4
Hex nut 5/16" N.C. 2
Slotted pipe p.lug 1/8" 1

Heat indicator 1
(replaced by 720765)
Friction disc retainer 1
Friction disc 1
Governor friction spring 1
Spring bar 1
Brake cable bracket 1
Washer 1
Pin 1
Throttle yoke pin 1
Cotter pin 3/32" x 3/4" 1

Throttle cable adaptor 1
Throttle rod 1
Hex nut 5/1611 N.F. 5

(Continued 1

1
1
1
3
3
1
1
1
1

1
1
1
1
1
1
1
2
2
1
1

h03:218

14
15
16
17
]8
1.9
20
21
22
23
24
25
26
27
28
?9
30
31
32

401811

401870
401871

402362

402473
1\:)3218
~--.m994
423476
423475
423852
424429

33

3M
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

{
720765
42563)'
426115
426297
426300
426401
426499
426508
426558
426616

426656
426742

153 512 ~J;.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
Replaced URef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

HAND BRAKE, THROTTLE AND
COCKING LEVER CONTROLS· HEAT

OIL PRESSURE INDICATORS

(Used on Serial Nos. 1 thru 3983)
t Continued)

53 426748 Sprlng 1
54 426972 Rear cocking yoke pin 1
55 Cotter pin 3/32" x 3/4" 1
56 426973 Cocking spring bracket 1
57 Hex head cap screw 3/8" x 1-1/211 N.C. 1
58 Lock washer 3/811 special 1 \J59 427030 Over center spring 1
60 427250 Heat indicator bracket 1 1 2483
61 Hex head machine bolt 5/16"x3/4" N.C. 2
62 Lock washer 5/16" medilUll 4
63 Hex nut 5/16" N.C. 2
64 427667 Throttle cable clampbolt 1
65 Lock washer 5/16" medilUll 1
66 Hex nut 5/16" N.C. 1
67 427966 R..ibber bellows 2
68 428380 Hand lever support bracket 1
69 Hex head cap screw 3/8" x 1" N.C. ;:>
70 Lock washer 3/811 special 2
71 428384 Stud 1
72 Hex nut 1/2" N.C. 2
73 428387 Throttle cable 1
74 Hex head machine bolt 5/16"xl-l/2" H.C. 1
75 Lock washer 5/16" med'i um 2
76 Hex nut 5/16" N.C. 1
77 Hex nut 5/16" Il.F. 2
78 428638 Cocking rod 1
79 Hex nut 3/811 N.F. 1
80 Hex nut 1/2" N.F. 1
Bl 428748 Spring washer 1
82 428785 Oil gauge line clamp 2
83 Hexhead cap screw 5/l6"xl/2" N.C. 2
54 Lock washer 5/16" 2
85 Cut washer 5/1611 2
,_-:!' 428824 Lever ball 1,,0

37 428831 Shoulder bolt 1
88 Hex slotted nut 5/8" N.C. 1
89 Cotter pin 3/1611 x 1-1/4" 1
90 429772 Oil gauge tube 1
91 429773 Tube union with nuts 1
92 471856 Throttle pusher spring 2
93 CP144 Ratchet spacer 2
94 DP623 Drilled pin 1
95 Cotter pin 1/811 x 3/4" 1
96 DP979 Spring 1
97 DP1985 Connector 1
98 DP1986 Nut 1
99 EP551 Cocking lever pin 1
100 Cotter pin 1/8" x 3/4" 2
101 PP472 Lever grip 1
102 4P1734 Pawl holder 1

(Continued) U
154 PRINTED IN U.S.A.



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
Replaced

Ref. Adams DESCRIPTION No. Parts Are Used On
No. Part No. Used From Thru

By

HAND BRAKE, THROTTLE AND COCKING
LEVER CONTROLS· HEAT AND OIL

PRESSURE INDICATORS
(Used on Serial Hos. 1 thru 3983)

(Continued)

103 Hex head cap screw 5/16"xl-l/2" N.C. 4
104 Lock washer 5/16" medium 4
105 4Pl735 Pawl spring 1
106 4P1736 Pawl 1
107 4P2134 Thumb yoke 1
1.08 4P2251 Throttle yoke 1
1::>9 4P2271 Return spring 1
no 4P2474 Front cocking yoke pin 1
111. Cotter pin 1/8" x 1" 1
112 4P2475 Front cocking yoke 1
] 13 4P2569 Yoke 4
114 4P2578 Brake cable pin 5
115 Cotter pin 3/32" x 3/4" 5
116 5P1429 Ball 1

I. H. C.
Part No.

117 20399DAX Hand brake lever 1
118 20901D Band brake lever control rod 1
119 Cotter pin 1/8" x 3/4" 1
120 20909D Ratchet 1
121 Hex head machine bolt 1/2"x2" N.C. 2
122 Lock washer 1/2" medium 4
123 Hex nut 1/2" JJ.C. 2
12)..( 29898D Coupling nut (replaces Adams No. 426471) 1
L25 41934DB Oil pressure indicator 1

155 512 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

HAND BRAKE, THROTTLE AND COCKING LEVER CONTROLS· HEAT AND OIL PRESSURE INDICATORS
(Used on Seriol Nos. 3984 ond After)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMIlER AND DESCRIPTION

156

u



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

HAND BRAKE, THROTTLE AND COCKING LEVER CONTROLS- HEAT AND OIL PRESSURE INDICATORS
( U.ed on Serial No•• 3984 and after)

Ref. Adams DESCRIPTION
No. SerialNumber

No. PartNo.
Req 'd.

1 401713 Pull rod yoke
1

2 Hex nut 3/8" N.F.
1

3 401714 Brake lever
1

4 Set screw, square head cup point 3/8" x 1" N.C. 1

5 Hex nut 3/8" N.C. 1

6 401811 Throttle swivel block 1 3984 4718

7 Cut washer 3/8" 1

8 Cotter pin 3/32" x 3/4" 1

9 401870 Cocking arm 1
10 403037 Cocking lever
11 403415 Throttle ear

1

12 403416 Lever and shaft
1

13 403417 Throttle lever
1

14 403418 Hand brake support
1

15 Carriage bolt 3/8" x 1-1/4" N.C.
1

16 Carriage bolt 3/8" x 2" N.C.
1

18 Lock washer 3/8"
2

19 Hex nut 3/8" N.C.
3

20 Hex nut, jam 3/8" N.C.
2

21 403438 Idler stop
1

22 403745 Throttle control assembly (Incl. Ref. Nos. 67 and 68)
1

23 403786 Spring housing
1

24 Cotter pin 3/32" x 1"
1 4719 t

25 {403787 Throttle rod
1

403788 Throttle rod
1 7300 t

26
27

Hex nut, jam 5/16" N.F. left hand thread
1 4719 7299

28
Cut washer 1/4" S.A.E.

1

28A 404113
Cotter pin 1/8" x 1-1/4"

1

28B
Cable bracket 1

28C
Cap screw, hex head 3/8" x 1" N.C.

1 7300 t

{J404197
.Lock washer 3/8" special

2

29 403886
O~l gauge line assembly (Incl. Ref. Nos. i12 and 116)

2

403218
O~l gauge line assembly (Incl. Ref. Nos. 112 and 116)

1 7300 t

30 423852
011 gauge line assembly (Incl Ref. No. 34)

1 5829 7299
Grommet •

31 424429 Hand brake cable
1 3984 5828

3lA Slotted pipe plug 1/8"
1

32 426349
1

33 426401
Throttle pusher spring 1

34 426471
Spring bar 2
Coupling nut

3984 4718

35 426499 Brake cable bracket
1

36 426616
1

37
Throttle yoke pin 1

38 426656
Cotter pin 3/32" x 3/4"

39
Throttle cable adaptor

1

40
426742 Throttle rod

1

41 426972
Hex nut 5/16" N.F.

1 39£34 4718

42 Rear cocking yoke pin
1 3984 4718

43 426973
Co~terpin 3/32" x 3/4"

5

44 Coclnng spring bracket
1

45 Cap screw, hex head 3/8"
1

46 427030 L~ck washer 3/8" special
x 1-1/2" N.C. 1

47 427667
Spr:mg

1

47A
Cable clamp bolt

1

47B Lock washer 5/16"
1

Hex nut 5/16" N.c.
2
2

(Continued)
2

I
PRINTED IN U.S.A

t All late; models
I I

157
512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

HAND BRAKE, THROTTLE AND COCKING LEVER CONTROLS_ HEAT AND OIL PRESSURE INDICATORS
( Used on Serial Nos. 3984 ond after)

Ref. Adams
DESCRIPTION No. SerialNumberNo. PartNo.

Req'd.

(Continued)

48 428387 Throttle cable 1
249 Hex nut 5/16" N.F.
1 7300 t50 a23025 Cocking rod
1 3984 7299428638 Cocking rod

Hex nut, jam 3/8" N.F. 151
152 Hex nut, jam 1/2"·N.F.
353 427258 Clamp

x 1/2" N.C. 254 Cap screw, hex head 5/16"
255 Lock washer 5/16" medium
256 Cut washer 5/16"
157 428824 Knob
158 522212 RP.tchet
259 Gap screw, hex head 1/4" x 1" N.C.
260 Lock washer 1/4" heavy
161 662460 Brake lever
162 720463 Thumb button
163 720477 Compression spring
164 722683 Throttle control knob
1

65 720483 Push button rod
1

66 720485 Shoulder bolt 1Throttle contro1 dog 167 720486
Steel rivet 3/16" x 1" 168

Hand brake lever control rod 169 720630
Cut washer 3/8" 170
Cotter pin 1/8" x 3/4" 171

Brake release button 172 720631
Hand brake retainer /8" x 2-1/4" N.C. 173 720632

174 Cap screw, ~ex ~::~ ~/8" x 2-1/2" N.C.
475 Cap screw, ex .
2Lock washer 3/8" spectal,76 Hex nut 3/8" N.C. 177 Hand brake pawl 178 720633

Compression spring 279 720634
180 720635 Spacer bearing
181 720636 Ratchet h ad 1/2" x 1-3/4" N.C. 182 Cap screw, hex he d 1/2" x 2-1/2" N.C.
4cap screw, hex ea .
283 Lock washer 1/2" speclal
184 Hex nut 1/2" N.C.
185

720637 Hand brake stop
186

R H instrument box . t 1/4" x 1-1/2" N.C.
187 720659 • • head cup pOln

Set screw, square h d 5/16" x 3/4" N.C.
288

Machine bolt, hex de5/16" x 7/8" N.C.
489 cap screw, hex hea
190 Lock washer 5/16"
191 Cut washer 5/16"
192 Hex nut 5/16" N.C.

93 Hex nut, jam 1/4" N.C.
94

(Continued)

158PRINTED IN U.S.A,

t All later models

u

I·'U



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

HAND BRAKE, THROTTLE AND COCKING LEVER CONTROLS -HEAT AND OIL PRESSURE INDICATORS

(Uled onSerialNOl.3984andalter)

Ref. Adams DESCRIPTION
No. SerialNumber

No. PartNo. Req'd.

(Continued)

95 720660 L.H. instrument box 1

96 Machine screw, romd head 1/4" x 1/2" N.C. 2

97 Gap screw, hex head 5/16" x 7/8" N.C. 2
98 Machine bolt, hex head 5/16" x 3/4" N.C. 1

99 Lock washer 1/4" heavy 2
100 Lock washer 5/16" 4
101 Cut washer 5/16" 1
102 Hex nut 5/16" N.C. 2
103 720765 Heat indicator 1
104 721126 Throttle control rod 1
105 Hex nut, jam 3/8" N.F. 2
106 721300 Tension spring 1 4719 t
107 721473 Bolting bar 1
108 721494 Spring washer 1
109 721535 Turnbuckle 1 h719 t
110 721536 Compression spring 1 4719 t
111 721537 Compression spring 1 4719 t
112 {121606 Oil gauge hose 1 5829 t

429772 Oil gauge tube 1 3984 5828
113 721607 Compression nut 2 5829 t
114 {721608 Compression sleeve 2 5829 t

429773 Tube union 1 3984 5828
115 721611 Tubing elbow 1 5829 t

721619 Loom (no longer required)
423476 Loom (no longer required)
423475 Loom (no longer required)

116 722691 Bushing 1
116A 722734 Flexible oil line 1 7300 t
116B 723046 Clamp 1 7300 t
116c Machine bolt, hex head 1/2" x 1" N.C. 1
116D Lock washer 1/2" medium 1
117 DP623 Drilled pin 2
118 Cotter pin 1/8" x 3/4" 2
119 DP979 Cocking spring 1
120 G22878 Connector 1 7300 t

P1985 Connector 1 3984 7299
121 DP1986 Nut 1
122 EP551 Cocking lever pin 1
123 Cotter pin 1/8" x 3/4" 2
124 4p567 Lub. fitting 2
125 4P2134 Thumb yoke 1
126 4P2251 Throttle yoke 1
127 4P2271 Return spring 1
128 hP2474 Front cocking yoke pin 1
129 Cotter pin 1/8" x 1"
130 hP2475 Front cocking yoke

1

131 hP2569 Yoke
1

132 4P2578 Yoke pin 4
133 Cotter pin 3/32" x 3/4"

5
5

I. H. C.
Part No.

134 2S(J634R91 Oil pressure indicator (replaces 41934DB) 1

PRINTED IN U.S.A.

t All later models 159 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

o

L_------------------------------------~~::~----_:A~LW:A:Y~S:~~~~W~·~~:~A~R~T_;NU~M~BE~R~A~N~D~D~E;SC~R~I;Fn~O~N---------"
DO NOT ORDER PARTS BY REFERENCENUMBERS

ROADSTER CAB
(Used on Serial Nos. 1 thru 3983)

UNNUMBEREDPARTS IN THE ILLUSTRATIONSARE THE SAME AS CORRESPONDINGPARTSSHOWN WITH NUMBERS

o ex)-~ ..

(\J

r-
~ to

(\J

!

(\J
-q- Rl0 (\J

(\J (\J, !
!

<0.!. ,
0 (\J

160

u



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines I RepIaeed
Ref. Adams DESCRIPTION No. Parts Are Used On

No. Part No.
Used From Thru

By

ROADSTER CAB

(Us.d on Serial "'os. 1 thru 3983)

1 401362 Rear upright 1

2 401570 Front sheet fra~e assembly (Incl. Ref.
Nos. 9 and 28) 1

3 Hex head machine bolt 3/8" x 1-1/4"
N. c. 4

4 Lock washer 3/8" special 8
5 Hex nut 3/8" N. c. 4
6 401578 Power box stay rod 2
7 Lock washer 1/2" 6
8 Hex nut 1/2" N. C. 6
9 425304 Handle

10 1,25887 Front sheet
2

11 Hex head ~achine bolt
1

5/1611 x 1-1/211

N. C. 6
12 Hex head mach lne bolt 3/811 x 1" N. C.
13 Hex head machine bolt 3/811 x 1-1/4"

4

N. c. 4
14 Lock washer 5/16" medium
15 Lock washer 3/811 special

12

16
16

17
Hex nut 5/16" N. C. 6
Hex nut 3/8" N. C.

18 425894 Rear cab panel
8

19 Hex head mach.ine bolt 3/8" x 1-1/211
1

N. C. 2
20 Round head machine screw 1/4" x 7/8"

N. C. 25
21 Round head machine screw 1/4" x I"
22

N. C 6

23
Lock washer 1/4" heavy 62

24
Lock washer 3/8" 4

25
Cut washer 1/4" 31

26
Cut washer 3/8" 4
Hex nut 1/4" N. C.

27 Hex nut 3/8" N. C.
31

28 D·25907 Steering post
2

427570 Steering post
1

29 428276 Metal harness cover
1 425907

30 Round head machine
1

N. C.
screw 1/4" x 3/4"

31 Lock washer 1/4" heavy
4

32 8
Hex machine screw nut 1/4" N. c. 4

161 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB SEAT AND PLATFORM
(U.ed on Serial Nos. 1 thru 3983)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

)<)-64

\
63

69

70

30

q"",
·········58 66

59

/
II •...~··61

..--1210'---.14
13 1-

--··-6

0---·-76

:~77
7876---0/

8

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

162

I

I



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION

1
3
6
4
3
1
3
6
4
3
1
2
2
2
1
2
2
2
1
1
2
2
1
1
1
1
3
4
14
14
7
1
3
4
14
14
7
1
4
4
2
4
4
4
1
2
4
4
8
8
2
4
2
1
4

Serial Nos. of Machines
No. Parts Are Used OnUsed f-___;:"":::":':"":'=":"""='':'':''::''''':';:';__-I

From Thru
Replaced

By

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
?3
2)1
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
4('
43
44
45
46
47
48
49
50
51
52
53
51-.
55

401571

401572

402288

402289

402403
402413

402423

423237
425909

425988

425990

426013

426537

426539
427140

CAB SEAT AND PLATFORM

(Used on Serial Nos. 1 thru 3983)

R.H. platform frame
Hex head machine bolt 5/8I1x211 N.C.
Lock washer 5/811 medium
Cut washer 5/8"
Hex nut 5/811 N.C.

L.H. Platform frame
Hex head machine bolt 5/8I1x2" N.C.
Lock washer 5/8" medium
Cut washer 5/811

Hex nut 5/811 N.C.
R.H. platforn closure plate
Hex head cap screw 5/16" x 3/4" N.C.
Lock washer 5/1611 medium
Cut washer 5/16n

L.H. Platform closure plate
Hex head cap screw 5/16Ix3/4" N.C.
Lock washer 5/16" medium
Cut washer 5/16"

Seat fraJTle
L.Ho seat shift angle
Lock washer 3/8" special
Hex nut 3/811 N.C.

Seat adjusting handle
Cotter pin 1/8" x 1-1/4"

Seat cushion
R.H. Rear floor plate
Hex head machine bolt 3/8"xl-l/4" N.C.
Hex head machine bolt 3/8"xl-l/2" N.C.
Lock washer 3/8" special
Cut washer 3/8"
Hex nut 3/811 N.C.

L.H. Rear floor plate
Hex head machine bolt 3/8"xl-l/4" N.C.
Hex head machine bolt 3/811xl-l/2" N.C.
Lock washer 3/8" special
Cut washer 3/8"
Hex nut 3/8" N.C.

Support box cover
Hex head cap screw 1/4"xl/2" N.C.
Lock washer 1/4" heavy

Pedal bumper
Roundhead nachine screw #8-32x3/4"
Lock washer #8 heavy
Hex nut #8 - 32

Drive shaft tunnel
Hex head machine bolt 5/16I1x7/811 E.C.
Hex head machine bolt 3/8Ixl-l/4" N.C.
Lock washer 5/1611 medium
Lock washer 3/811 special
Cut washer 3/8"
Hex nut 5/16" N.C.
Hex nut 31811 N.C.

Floor plate tie bar
Cover plate
Hex head machine bolt S/16"x3/4" N.C.

(Continued)

163 512 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines ReplaeeclRef. Adams DESCRIPTION No. Parts Are Used On
No. Part No. Used From Thru

By

CAB SEAT AND PLATFORM

(Used on Serial Has. 1 thru 3983)
(Conti nued)

56 Lock washer 5/16" medium 8
57 Hex nut 5/16" N.C. 4
58 426709 Seat support and tool box 1
59 Hex head machine bolt 3/8" x 7/8" N.C. 7
60 Lock washer 3/8" special 14
61 Hex nut 3/8n N.C. 7
62 428721 Seat back 1
63 Lock washer 5/16" heavy 4
64 Hex nut 5/16" N.C. 4
65 428758 L.H. Seat support bar 1
66 Hex head cap screw 3/8n x 7/8" N.C. 3
67 Cut washer 3/0" 3
68 Lock washer 3/8" special 3
69 428760 R.H. Seat support bar 1
70 Hex head cap screw 3/8n x 7/8" N.C. 1
7: Hex head cap screw 3/8" x 1-1/4" N.C. 2
72 Lock washer 3/B" special 3
'(J 428792 Front floor plate 1
74 Hex head machine bolt 3/8"xl-l/4" N.C. 4
75 Hex head machine bolt 3/8" x 1-1/2" N.C. 10
76 Lock washer 3/8" special 28
77 Cut washer 3/8" 28
78 Hex nut 3/8" N.C. 14
79 428798 Short seat plunger 1
30 Cotter pin 3/32." x 3/4" 2
81 428799 Long seat plunger 1
82 Cotter pin 3/32" x 3/4" 2
83 428813 Seat plunger washer 4
84 4p455 Seat lever sprinG 2

u

u
164



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

165
S12 I1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB TOP
(Used on Serial Nas. 1 thru 3983)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

.~
9:>' ,....~,

-'....._.;, ...
• <0

I ~r--~:
jl '>;'

"",
"'l/')

l/')
-.,~

--, "'f
cO~ '<:-~~-c
- -c. '0

"0

'¢'_.

/'~~
I'Y~' /'

/

o

u.

.
.

/~\
(J) I C")

£:!

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

-,

V

166



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

CAB TOP

(Used on Seriol HOI. 1 thru 3983)

1 401355 Cab roof 1
2 Roundhead'machine screw 1/4"xl/2" N.C. 13
3 Lock washer 1/4" heavy 26
4 Nex nut 1/4" N.C. 13
5 401578 Power box stay rod 2
6 Lock washer 1/2" medium 6
::- Hex nut 1/2" N.C. 6
D 1!01584 Rear windowframe 1
9 Flat head machine screw #10-24xl/2" N.C 12
10 Roundhead machine screw #10-24x5/8"N.C 6
11 Lock washer #10 6
12 Cut washer 3/16" 18
13 Hex nut #10-24 N.C. 18
14 401586 Front sheet frame assembly

(Incl. Ref. Nos. 37 and 52) 1
15 Hex head machine bolt 3/8" x 1" N. C. L.
16 Hex head machine bolt 3/8" x 1-1/4"N.C 2
17 Lock washer 3/8" special 12
18 Hex nut 3/8" N.C. S
19 423920 Rubber bumper 4
20 Roundhead machine screw #10-24x5/8I1N.C 4
21 Lock washer #10 4
22 Hex Nut #10-24 N.C. 4
23 425296 Deckplate angle 2
24 Hex head cap screw 1/4"xl" N.C. 4
25 Lock washer 1/4" heavy 8
26 Hex nut 1/4" N.C. 4
27 425887 Front sheet 1
28 Hex head machine bolt 5/16"xl-l/2" N.C. 6
29 Hex head machine bolt 3/8" x 1" N.C. 4
30 Hex head machine bolt 3/8" x 1-1/4"N.C. 6
31 Lock washer 5/16" medium 12
32 Lock washer 3/8" special 20
33 Hex nut 5/16" N.C. 6
34 Hex nut 3/8" N.C. 10
35 425907 steering post 1
36 425970 R.H. rear cab angle 1
37 425971 L.H. rear cab angle 1
38 425989 Rear cab panel 1
39 Roundhead machine screw

#10 - 24 x 5/8" N.C. 22
40 Roundhead machine screw 1/4"xl" N.C. 6
41 Hex head machine bolt 3/8"xl-l/2" N.C. 2
42 LQckwasher #10 heavy 44
43 Lock washer 1/4" heavy 12
44 Lock washer 3/8" specf.a.l 4
45 Cut washer 1/4" 6
46 Cut washer 3/8" 4
47 Hex nut #10 - 24" N.C. 22
48 Hex nut 1/4" N.C. 6
49 Hex nut 3/8" N.C. 2
50 425997 Rear panel reinforcer 1

(Continued)

167 512 l'1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams D ESCRI PTI ON No. Pans Are Used On

No. Part No. Used From Thru
By

CAB TOP
(Used on Serial Nos. 1 thru 3983)

(Continued)

51 Round head machine screw
#10 - 24 x 1/211 N.C. 9

52 Lock washer #10 medium 18
53 Hex nut #10 - 24 N.C. 9
54 427167 Grab handle 2
55 427498 Rubber plug 3
56 428276 Metal harness cover 1
57 Round head machine screw 1/4I1x3/411N.C. 4
58 Lock washer 1/411 heavy 8
59 Hex machine screw nut 1/411N.C. 4

-

u

u

-

U

u
168



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

I
169 512 l'1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB ENCLOSURE
(Used on Serlol Nos. 1 thru 3983)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PAItTil SHowN WITH NUMBERS

J..

o
00~r:::. (\J

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

170

-

J,it
U



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION

2
1
1
1

Serial Nos. of Machines
No. Parts Are Used On
Used I--F....:ro:...:m;::...:;:,....:.:~..::.Th..:...;,_;r:...u,:.._----i

Replaced
By

1
2
3
4
)

6

7

8
9

10
11

12

13

14

15

16
17
rs
19
20
2l

22

25

26
27

28
2')
30
31

2005
401576
401577
401580

{

401644

401608

{

401645

1.01610
[401646

~401611

[

403267

425958
425946

424188
424784

424786

425402

CAB ENCLOSURE
(Used on Serial Nos. 1 thru 3983)

stay bar
R. H. cab door
L. H. cab door
Hindshie1d frame

Round head machine screw
#10 - 24 x 3/4" N.C.

Round head machine screw
1/4" - 20 x 3/4" N.C. 8

Round head machine screw
1/4" - 20 x 1-1/2" 4

Lock washer #10 medium 8
Lock washer 1/4" heavy 12
Hex machine screw nut #10 - 24 N.C. 8
Hex machine screw nut 1/4" N.C. 12

Front panel assembly (Incl. Ref. Nos.
1, 4 thru 11, 15 thru 19, 26 thru 31,
42 thru 46, 48 and 62 thru 70) 1

Front panel assembly 1
R. H. door assembly (Incl. Ref. Nos.
2,32 thru 41, 47,54 thru 56,61,71
thru 76 and 81 thru 89) 1

R. H. Door assembly 1
L. H. Door assembly (Incl. Ref. Nos. 3,
32 thru 41,47,54 thru 56,61, 71,
72 and 77 thru 89) 1

L. H. door assembly 1
Front windshield assembly (Incl. Ref.
Nos. 1, 62, 66 thru 70, 70B and 70D) 1

Windshield with safety glass 1
l.[indshieldwith plain glass 1

Round head r::tachinescrew #10-24 x 1/2" 8
Lock washer #10 medium 16
Hex machine screw nut #10 - 24 N.C. 8

Rubber channel (Upper and lower) 4
stay hinge 2

Round head machine screw
#8 - 32 x 1/2" N.C. 4
Sleeve nut-Countersunk head
#8 - 32 x 3/8" N.C.

Pull
Flat head machine screw
#8 - 32 x 1/2" N.C.
Sleeve nut-Countersunk head
#e - 32 x 3/8" N.C.

Side inner angle
Round head machine screw
#8 - 32 x 3/4" N.C.

Lock washer #8 heavy
Hex nut #8 - 32 N.C.

Side outer angle
Side rubber channel

(Continued)

8

4
2

4

4
4

8
16
8·
4
4

401644

401645

401646

403267
403267

171
512 l"1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
Serial Nos. of Machines

ReplacedAdams DESCRIPTION No. Parts Are Used On
No. Part No. Used From Thru

By

CAB ENCLOSURE
(Used on Serial Nos. 1 thru 3983)

32 425436 Latch plate (Continued) 2
33 Hex head machine bolt

5/16" x 1-1/4" N.C. 4
34 Lock washer 5/16" heavy 8
35 Cut washer 5/16" 4
36 Hex nut 5/16" N.C. 4
37 425936 Hinge 2
38 Flat head ~achine screw

#10 - 24 x 5/8" N.C. 22
39 Round head ~achine screw

#10 - 24 x 3/4" N.C. 22
1,0 Lock washer #10 extra heavy 66
41 Hex nut #10 - 24 N.C. 4h
),2 425944 Inner angle (Upper and lower) 4
43 Round head machine screw

#8 - 32 x 3/4" N.C. 12
44 Lock washer #8 heavy 24
).5 Hex nut #8 - 32 N.C. 12
46 42591.6 Outer angle (Upper and lower) 4
47 -- Safety door glass 1+

Plain door glass 4 425957

48 {425959 Lower safety glass '2
),25947 Lower plain glass 2 -- 425959

49 426032 Stay 2

{"'6033 Rear window with safety glass 1

50
425835 Rear window with plain glass 426033

51 Round head nachine screw
#10 - 24 x 1/2" N.C. 6

52 Lock washer #10 medi.um 12
53 Hex nut #10 - 24 N.C. 6

54 f 428803 Eye bolt 2 3744 3983
425401 Door holder eye 2 1 3743

55 Lock vasher 1/4" heavy 2
56 Hex nut 1/4" N.C. 2

57 f 428867 Door fastener 2 3744 3983
423911 Door hook 2 1 3743

58 Round head machine screw
1/4" x 1-1/4" N.C. 2 37hh 3983

59 [ Lock washer 1/4" heavy 2 3744 3983
Lock washer 5/16" medium 2 1 3743

60 { Hex machine screw nut 1/4" N.C. 2 3744 3983
Hex nut 5/16" 2 1 3743

61 429542 Rubber channel 4
62 472089 Body pillar bracket 2
63 Flat head machine screw

#10 - 24 x 5/8" N.C. 4
64 Lock washer #10 heavy 4
65 Hex machine screw nut #10 - 24 N.C. 4
66 472090 Thumb screw 2
67 472091 Frame bracket 2
68 Flat head machine screw

118-32 y- 1/2" N. n, 4
69 Sleeve nut 118 - 32 x 5/8" N. C. 4

(Continued)

I,

4.)

I
172



DW 2:1S £:L1

[9(2: 1 1( .raosds ){::l01
~6("~J[1(L[ 1(9t2: 2: .r8::l8ds){::l01 rtroaz

[1(Lt t(9[0 2: .r8;C8ds ){::l01 1(6t:t:2:1( 68
98L12:L .raosds ){::l01 8t:882:1(

t:lJ6t: 1(t(L[ 2: .r8::l8ds ){::l01 98Ll2:L
t:86t: tit"[L ( 2: :Bu-pds U01SU8J 8Lt12:L 88
(86( t"[1(L( 2: 1-a){::l8.rqEU1.rdS Un2:L L8
(86[ 1(1(L [ 2: ilnl Jlu"j:J:dS 9Ln2:L 98

2: ·O·N 1(2:-01# 1-nu xaH S8
2: mn1pam 01# .raqsBM ){::l01 t"(8
2: • O·N 111(/1

-1 x 1(2:-01# ,lAa.r::lS8U 1q::l8m p-eal! 1-81d [8
2: ·O·N

112:/1 x 1(2:-01# Ma.r::lSaU1q::l-em p-eaq 1--eld 2:8
(tlL( 1 2: alpu-eq .rOoa L(tj(2:t"(}6L902:L alpu8q ){::l018P1s1-nO 9(8[0t"( 18
(86[ 1(t(L[ 2: alpu8q ){::l01ap1s1-no 6L902:L

[ ·O·N t"(2:-01# 1-nu N,a.r::lSaU1q::l-em X8H 08
9 mn1pam 01# .1aqs8M ){::l01 6L
( ·O·N 111(/1-1

x 1(2:-01# Ma.1::lS aU1U::lEm pEaq punoH 8L
[171 ( 1 1 (.roop ·H·1 .1oJ) ){::l01 S(t"((2:1(} u.(96[ 1(1(L( 1 ){::l01.roop ·H"1 S9902:L

( ·O·N 1(2:-01# 1-nu Ma.1::lSaU1lj::lEm x8H 9L
9 mn1pam 01# .r8qsEM ){::l01 SL
( ·O·N 111(/1-1

x 1(2:-01# Ma.l::lSaU1q::lE1U pEaL[ punoH 1(LU7L( 1 1 (.lOOP ·H"H .l0J) ){O01 9 (t"((2:t(} (Lttl!)[ t"(t"(L( 1 ){::l01.roop •H"H t"(9902:L
2: ·O·N 1191/S

x 111(/1 M8.l::lS 'l-as 'l-U10d dn::l pEaq ual1V GL
t:86t: 1(t"[/( 2: (S){::lOlaq'l-o'l-pa'l-aA1.r

a.lE salpuEq aq'l-8::lU1S '.roop ·H·H .roJ
){::l019(1([2:t"[.ro .lOOp ·B·1 .roJ ){::l01St:1((2:t"(

.laq'l-1a .rap.lo O'l-A.rEsS8::laU aq 111M 'l-1
1(L( n.rq'l-1 ·SOU lE1.r8s DW 2:1S .roJ P8'l-UEM

s1 alpuEq ap1su1 JI) 81puBq ){::l01ap1suI 2:91(2:99 TL
1 lE8s .raqqnH 81LU1( aOL
1 lEas .raqqnH LlLtL1( OoL
1 SSEIE A'l-8JES t"(lLtL1( tDL
1 SSElil A'l-aJ8S nLU1( VOL
2: M8.l::lSpEaq uO'l-'l-ns: 2:602:Ltj oL

(p8nUnUOO)
(£86£ nAif' L 'sOH IDI18S uo p-sn)

3~nS01)N3BY)

AH
n.lllJ. mOl.!! P;)SIl ·oN'J.I1Id ·oN

P;)311Id;)B uo piIS Il ;)lV SlJlId ·ON NOIJ.dIB:JS:!IG SWllpV ·J;)BS;)U!1I311WJO ·SON 11I!J;)S



. .
ALWAYS GIVE MODEL AND SERIAL NUMBER

..,
(I)c

~ &>---n ":::,..._<O"," -
r-- )~

• 0I ~
1f?/
r-

r-- ~~\ v(1) (1)(1)

1
..." \\~r

N(1) ,
(1)(1)- \<0

<:t 0 O>o'o:~
<:t .:(~<0

_!_~\<:t
- - - -0<0 r--

(1)N N
-_, \".-~ 111 J:--1{)~: ,,000 "'..

"(1) <:t ,... "~
111

<:t

o ~ <

ROADSTER CAB, FLOOR, FRONT AND BACK SHEET
( U•• d on S.rial No•• 3984 and aft.; )

UNNUMBERED "PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

I{)

N\

~-~t f (1)/\.P.-/",P,
"'-NN 0N N C\J

u

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

174



ALWAYS GIVE MODEL AND SERIAL NUMBER

ROADSTER CAB, FLOOR, FRONT AND BACK SHEET
( Used on Serial No•• 3984 and after)

Ref. Adams DESCRIPTION No. SerialNumber
No. Part No. Req'd.

1 403045 Closure plate, R.H. 1
2 Machine bolt, hex head 3/8" x 1" N.C. 2
3 Lock washer 3/8" special 2
4 Cut washer 3/8" 2
5 403048 Closure plate, L.H. 1
6 Machine bolt, hex head 3/8" x 1" N.C. 2
7 La ck washer 3/8" special 2
8 Cut washer 3/8" 2
9 fr°3933 Floor plate, front (with tunnel) 1 6243 t

03032 Floor plate, front (without tunnel) 1 3984 6242
10 Carriage bolt 3/8" x 1" N.C. 1
11 Carriage bolt 3/8" x 1-1/4" N.C. 15
12 Lock washer 3/8" special 16
13 Cut washer 3/8" 16
14 Hex nut 3/8" N.C. 16

15 (403935 Sheet assembly, front ~Incl. Ref. Nos. 58 and 88) 1 6243 t
402996 Sheet assembly, front Incl. Ref. Nos. 58 and 88) 1 3984 6242

16 Machine bolt, hex head 3/8" x 1-1/4" N.C. 2
17 Machine screw, flat head 3/8" x 1-1/4" N.C. 2
18 Lock washer 3/8" special 6
19 Hex nut 3/8" N. C. 4
20 {404159 Bar, R.H. filler 1 7300 t

429999 Bar, filler 1 3984 7299
21 Sems fastener 1/4" x 7/8" N.C. 1
22 Sems fastener 1/4" x 3/4" N.C. 5
23 Sems fastener 1/4" x l-l~" N.C. 2
24 Lock washer 1/4" heavy 8
25 Hex nut 1/4" N.C. 8

26 ~04160 Angle, R.H. platform 1 7300 t
403029 Angle, R.H. platform 1 3984 7299

27 Machine bolt, hex head 5/8" x 2" N.C. 3
28 Lock washer 5/8" medium 6
29 Cut washer 5/8" 1
30 Hex nut 5/8" N.C. 3

31 {404161 Angle, L.H. platform 1 7300 t
403030 Angle, L.H. platform 1 3984 7299

32 Machine bolt, hex head 5/8" x 2" N.C. 3
33 Lock washer 5/8" medium 6
34 Cut washer 5/8" 1
35 Hex nut 5/8" N.C. 3
36 ~404167 Bar, L.H. filler 1 7300 t

429999 Bar, filler 1 3984 7'f99
37 Sems fastener 1/4" x 7/8" N.C. 1
38 Sems fastener 1/4" x 3/4" N.C. 5
39 Sems fastener 1/4" x 1-1/4" N.C. 2
40 Lock washer 1/4" heavy 8
41 Hex nut 1/4" N.C. 8

42 ~04289 Back sheet 1 7300 t
03740 Panel, roadster cab 1 3984 7299

43 Sems fastener, round head 5/16" x 1" N.C. 8
44 Lock washer 5/16" medium 8
45 Hex nut 5/16" N.C. 8
46 Machine bolt, hex head 3/8" x 1-1/2" N.C. 2
47 Lock washer 3/8" special 4
48 Hex nut 3/8" N. C. 2

(Continued)

PRINTEO IN U.S,A.

t All later models
175 512 M.G.



n

9L1 s1apom Ja1B1 11V +
-v-s-o NI 03.J..Nlttcl

8 'O'N 112:/1'lnu xaH 16
9 tBpads 112:/1JatjSBJ'ol.){OO,! 06

Z17Z9 1786£ Z xoq JaJ'ol.od'pOJ AB'lS £9L£017} 69+ £17Z9 Z xoq JaJ'ol.od'pOJ AB1S Z917£GL
(8LO£2:L Aq paOB1daJ) 66862:» 99

1 2ulJaa'lS '1sod 8LO£Z
Z 'O'N 119/£ 'lnu xaH L8
Z 1B1O ads ,,9/£ Jat{SBJ'ol.){OO'I 98
Z 'O'N ,,17/1-1x 119/£ p-eat{xaq 'noq aUlt{0BW $8

Z199 1786£ 9 2n1d Jaqqn,!:! 2:2:$1GL} 178+ £189 Z pasn Sl do,+ Adouwo uat{J'ol.JaAOO a10t{ q-eo Ja1sPBO'!:!)a10t{ 'l10q 'JaAOO 16LGGL
+ £17Z9 1 Jat{1BaJ'ol.Jo01J 'dlJ1S G061ZL £9

17 'O'N 1117/1'lnu xaH Z9
8 AABat{ 1117/1Jat{sBJ'ol.){OO,! 19
17 'O'N 111 x 1117/1pBat{ xaq 'noq aUlt{OBW 09

.j. £172:9 Z UKOp P10t{ 'dlJ1S 1061ZL 6L
Z17Z9 1786£ 1 'H',!:!'JBq al.L L9662:17} 9L

.j. £17Z9 1 'H ''!:! 'JBq a1.L 0061ZL
17 'O'N 1117/'['lnu xaH LL
9 AABat{ 1117/1Jat{s~ ){oo,! 9L
17 '0 'N 111 x 1117/1pBat{ xaq '110q aU1t{oBW $L

+ £17Z9 Z UROp P10t{ 1UOJJ 'd1J1S 6L81GL 17L
Z 'O'N 1117111nu xaH U
17 AABat{ 1117/1Jat{sBM. ){Oo,! zL
Z 'O'N 111x 111711pBat{ xat{ 'noq aU1t{0BW 1L

.j. £17Z9 1 UJ'ol.OpP10t{ do'l 'dlJ1S 8L91GL oL
+ £17Z9 1 Jat{1BaM. 1UOJJ 'dlJ1S U912:L 69

17 1no 1B10ads 'Jat{sBM 1Z912:L 89
Z JaUJOO '.raoBdS zzLoGL L9

2:17Z9 1796£ 1 1auunJ, $6662:17 99
9 'O'N 119/£ 'lnu xaH $9
9 119/£ Jat{SBM.'lno 179
9 1B10 ads ,,9A Jat{SBJ'ol.){OO'I £9
9 'O'N 1117/1-1x 119/£ noq a2BpJBO 2:9
1 J-eaJ 'H',!:!'a'lB1d J001~ 69662:17 19
1 'H''! 'JBq an 88662:17 09
1 1ammOJD 1$662:17 6$
Z qBJ2 'a1PuBH L696Z17 9$
17 'O'N 1117/11nu xaH L$
8 AA Bat{ ,,17/1Jat{sBJ'ol.){OO,! 9$
17 '0'N 1117/£x "ty/1 pnaq puno.r 'J'ol.aJoS aUlt{0BW $$
1 SSaUJBt{ 'JanOO 9LG92:ty ty$
t (atot{ ''BlP IIty9/L1-1 JOJ) .rsqqnr ':Jn1d 66z£zL (5
Z (a10t{ ''BlP ,,17/£JOJ) .raqqn.r '2n1d 9617L2:ty £$
tr 'O'N z£ - 8# 'lUllxaH Z$
tr AA'Bat{8# .rat{S'BJ'ol.){oo,! 1$
tr IIty/£x 8# p-eat{puno.r 'J'ol.a.rosaU1tj::JllW 0$

ZtrG9 tr86£ G 1'BPad 'lOOJ 'Jadmna £109G1J 6ty

JaqwnN P,!JaS 'p,baH NOI.LdIHJS30
'ON lJl!d 'ON

'oN SWl!PV 'JaH

H3HS )I::>V8aNY lNO~::1 '~OOl::1 'sv::> aarsovos



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

177 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

SEAT SUPPORT TOOL BOX - CAB SEAT
( Used on Serial Nos, 3984 and after)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

2019
/

.,

6~

"
26
I
I

_'

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

178

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

SEAT SUPPORT TOOL BOX - CAB SEAT
( Used on Serial Nos. 3984 and alter)

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 403034 Seat slide, R.H. 1
2 Hex nut 1/2" N.C. 4
3 403035 Seat slide, L.H. 1
4 Hex nut 1/2" N.C. 4
5 403036 Seat slide and lever assembl/, L.H. (Incl. Ref. No.3) 1
6 Cotter pin 1/8" x 3/4" 1
7 403039 Frame, seat 1
8 423237 Cushion, seat 1
9 424857 Spring, tension 1

10 425017 Ball, seat lever 1
11 {426067 Cover plate, support box 1

403243 (replaced by 426067)
12 Cap screw, hex head 1/4" x 1/2" N.C. 6
13 Lock washer 1/4" heavy 6
14 427140 Cover plate, heater hose 1
15 Machine bolt, hex head 5/16" x 7/8" N.C. 4
16 Lock washer 5/16" medium 8
17 Hex nut 5/16" N.C. 4
18 428721 Seat back 1
19 Lock washer 5/16" heavy 4
20 Hex nut 5/16" N.C. 4
21 721633 Bracket 1
22 ~722935 Tool box, seat support 1 6243 t

426834 Tool box, seat support 1 3984 6242
23 Machine bolt, hex head 3/8" x 1" N.C. 8
24 Lock washer 3/8" special 16
25 Hex nut 3/8" N.C. 8
26 Carriage bolt 3/8" x 1-1/4" N.C. 8
27 Lock washer 3/8" special 8
28 Cut washer 3/8" 8
29 Hex nut 3/8" N.C. 8

PRINTED IN U.S.A.

t All later models 179 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB TOP
(Used on Serial 10101. 3984 and After)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBER!l

98 7!.~j 1514 ij,1j
.... 31

/f ..
\
30

II,,

-2

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

180



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB TOP
( Used on Serial Nos. 3984 and oft.r )

Ref. Adams DESCRIPTION No. SerialNumberNo. Part No. Req'd.

1 {404151 Cab roof 1 7300 t
403041 Cab roof 1 3984 7299

2 403043 Upright, R.H. 1
3 Machine bolt, hex head 3/8" x I" N.C. 2
4 Lock washer 3/8" special 4
5 Hex nut 3/8" N.C. 2
6 403044 Upright, L.H. 1
7 Machine bolt, hex head 3/8" x I" N.C. 2
8 Lock washer 3/8" special 4
9 Hex nut 3/8" N.C. 2

10 403046 Upright, L.H. front 1
11 Cap screw, hex head 3/8" x I" N.C. 2
12 Machine bolt, hex head 3/8" x 1-1/4" N.C. 2
13 Machine screw, flat head 3/8" x I" N.C. 2
14 Lock washer 3/8" special 10
15 Hex nut 3/8" N.C. 6
16 403047 Upright, R.H. front 1
17 Cap screw, hex head 3/8" x I" N.C. 2
18 Machine bolt, hex head 3/8" x 1-1/4" N.C. 2
19 Machine screw, flat head 3/8" x I" N.C. 2
20 Lock washer 3/8" special 10
21

'404254
Hex nut 3/8" N.C. 6

Cab, upper 1 7300 t
403051 Cab, upper 1 6243 7299 a

6196,6197,6199,6
6202,6203,6205,6
6208 and 6209.

22 404054 CaD with safety glass, upper 1 3984 6242 e
NOTE: The 404054 upper cab with safety glass and weather strips 6196,6197,6199,6

consists of the following parts and may be ordered indiv- 6202,6203,6205,6
idually after replacement by 404054. One 403051 upper cab 6208 and 6209.
(new design) three 721815 weather strip, two 721817

\ safety glass and one 721818 safety glass.
23 Machine screw, round head 1/4" x 1/211 N.C. 14
24 Sems fasteners, round head 1/4" x 3/4" N.C. 10
25 Sems fasteners, round head 1/4" x 7/8" N.C. 14
26 Lock washer 1/4" heavy 42
27 Hex nut 1/4" N.C. 28
28 427287 Bar, tapped 2
29 * 720722 Spacer, corner 2 7300 t
30 >f{722791 Cover, bolt hole 2 7300 t

721522 Rubber plug 6 3984 7299
31 Machine bolt, hex head 3/8" x 1-1/4" N.C. 2
32 Lock washer 3/8" special 2
33 Hex nut 3/8" N.C. 2
34 * 722812 Striker, rear 2 7300 t
35 Cap screw, hex head 3/7" x 1-1/4" N.F. 2
36 Lock washer 3/8" external teeth shakeproof 2
37 * 722816 Bumper, door 2 7300 t

* These parts listed with Cab Enclosure.

Iso
200
206,

xcept
200
206,

PRINTED IN U.S.A. 181 512 M.G.t All later models



)

rtl
I':
tal
III:z
::lz

It

z

:I:

0

'"'
~

III ~
II z

o

~

rtl

~

tal

s
Q

:J rtl

Q

rtl I7lg

z

Z '"'

0<

I': ~91
s ~

I':

.J

tal

••
III

cC
e

:z

z
~

- is
09

It z
'"'

~

I':

III rtl
£I~I

~

en ~ ~
tal

I':
-0 V---91

i::

C g: u eG'

e

Z
~ rtl 21

rtl

w 2 0< ", L
>-

et::-=
~

cC :::J;;:!; tal I~L 29 ~9
VI.,. ;:!l

o-l

.J 0'" 0< \~
Ig 0<

..J .,; en

III u 0 tal \ 9 £9-----,,"-
z!::I: / .-

C'I

C w.!! '"' s :),;'"' 9917/
co

coj~

,....;

0 -< c I':

8!
u 0 0<

~
-e

tal

• rtl

III

.. Z

x

III ~o

::l

~

Z

> ~

tal

'"'
U

- rtl

Z

e ::l

tal

o-l

I':

::!
e

en tal

tal
I':

>- :I:
'"'

t;

; 2S

rtl

rtl

Og '"'I':

'"'
s

..I I':
0< .~.\\

cC
"-

I':

Q

£
V~~~2

tal
Q

tal

I':

I':
tal

2g
0

III
£Z

:z
'"'

::l

g
Z
Z

0

::l

Q



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB ENCLOSURE

(Used on S.rial Nos. 3984 thru n99 )

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 2005 Bar, stay 2
rf03055 Holder, rubber (discontinued on later models)
403077 Door assembly, R.H. cab (Incl. Ref. Nos. 17, 18, 19, 50 thru 55,

60, 61, 75 thru 80, 85, 86, 87 and 96 thru 106) (for graders

~ 403925
Serial Nos. 3984 thru 6377, also order one 721844) 1

2 Door frame, R.H. cab (Less Ref. Nos. 17, 18, 19, 50 thru 55, 60,
61, 75 thru 80, 85, 86, 87 and 96 thru 106) 1 6378 7299

403050 Door frame, R.H. cab (Less Ref. Nos. 17, 18, 19, 50 thru 55, 60,

}403078
61, 75 thru 80 85, 86, 87 and 96 thru 106) 1 3984 6377

Door assembly, i.H. cab (Incl. Ref. Nos. 20, 21, 22, 50 thru 55,
60, 61, 75, 76, 81 thru 87 and 96 thru 106) (For graders Serial

3 Nos. 3984 thru 6377, also order one 721844) 1
403926 Door frame, L.H. cab (Less Ref. Nos. 20, 21, 22, 50 thru 55, 60,

61, 75, 76, 81 thru 87 and 96 thru 106) 1 6378 7299
403053 Door frame, L.H. cab (Less Ref. Nos. 20, 21, 22, 50 thru 55, 60,

61, 75, 76, 81 thru 87 and 96 thru 106) 1 3984 6377
4 403269 Windshield assembly, front (Incl.Ref.Nos. 1, 62, 66 thru 71, 73) 1
5 Machine screw, round head #10 - 24 x 5/8" N.C. 8
6 Lock washer #10 extra heavy 16
7 Hex nut, machine screw #10 - 24 N.C. 8
8 403414 Hook, window 1
9 Cut washer 1/4" 2

10 Hex nut, machine screw 1/4" N.C. 2
11 {403883 Windshield frame 1

403058 (replaced by 403883)
12 Carriage bolt 1/4" x 3/4" N.C. 11
13 Carriage bolt 1;4" x l"N.C. 4
14 Carriage bolt 1/4" x 1-1/4" N.C. 4
15 Lock washer 1/4" heavy 19
16 Hex nut, machine screw 1/4" - 20 19
17 {403923 Cover, R.H. mid 1 6378 7299

403056 Cover, R.H. mid 1 3984 6377
18 Machine screw, round head 1/4" x 1-1/2" 2
19 Lock washer 1/4" heavy 2
20 ~403924 Cover, L.H. mid 1 6378 7299

403057 Cover, L.H. mid 1 3984 6377
21 Machine screw, round head 1/4" x 1-1/2" 2
22 Lock washer 1/4" heavy 2
23 423920 Bumper, rubber 4
24 Machine screw, round head #10 -- 24 x 5/8" 4
25 Lock washer #10 medium 4
26 Hex nut, machine screw #10 - 24 4
27 428135 Glass, window safety (lower windshield) 2
28 428142 Channel, front glass rubber 2
29 428310 Handle, window 2
30 Machine screw, round head #10 - 24 x 1" 4
31 Lock washer #10 extra heavy 8
32 Hex nut, machine screw #10 - 24 4
33 428334 Spring, compression 1

(Continued)

PRINTED IN U.S.A.

t All later models 183 512 M.G.



n

n

t81 '",'son NI 03J.Nl~d

(panu1':j.Uo::J)

( ~G - 01# ~aJOS aU1qoBW '~nu xaH ~g
9 wn1paw 01# Jaqs~ ~OO1 (g
( "G/l-l X ~G - 01# pBaq punOJ '~aJOS aU1qoBW Gg

1 JOOp 'W1 'J[OO1 S990GL 19
( ~G - 01# ~aJOS aU1qoBW '~nu xaH og

9 wn1paw 01# JaqsB~ J[OO1 6L
( "G/l-l X ~G - 01# pBaq punOJ '~aJOs aU1qoBW gL
1 JOOp 'W'H 'J[OO1 ~990GL LL
G ·::J'N,,91/SX "Vl W10d dna pBaq uallV '~aJOS ~as 9L
G ap1su1 'alPuBH G~G99 SL
1 JaqqnJ '1Bas GGL(L~ ~L
1 .rsqqn,r'1BaS 61L(m (L

1 (JBaJ - Ja~01) A~aJBS SSB1D 91L(L~ GL
1 (pla1qsPU1~ Jaddn) A~aJBS SSB1D S1L(m lL
z pBaq uo~~nq '~aJOS c:60GL~ OL
~ 119/( X c:(- g# ~nu aAaalS 69

~ "C:/lX c:(- g# pBaq ~B1J '~aJOS aU~OBW 99
c: aWBJJ '~aJ[OBJEI 160GL~ L9
z qwnq~ '~aJOS 060GL~ 99

~ ~G - 01# ~aJOS aU1qoBW '~nu xaH S9

~ AABaq BJ~Xa 01# Jaqs~ J[OO1 ~9

~ "g/S X ~G - 01# pBaq ~B1J '~aJOS aU1qoBW (9

z JBll1d ApOq '~aJ[OBJEI 690GL~ 09
z Jaqqru SSB12 JOOp Jaddn '1auuBq::J lG69C:~ 19
z JaqqnJ SSB12 JOop Ja~01 '1auuBq::J OLg9G~ 09
z '::J'N u~/1 ~aJOS aU1qOBW '~nu xaH 6S

~ AABaq "~/l JaqsB~ J[OO1 gS
z "Vl-l X "~/1 pBaq punOJ '~aJOS aU~OBW LS
z JOOp 'JaUa~SB.!I L999C:~ 95
OC: ·::J'N,,~/1~aJOS au~oBUI '~ru.r xaH SS
o~ MBaq "~/1 JaqsB~ J[OO1 ~S
OC: ·::J'N,,9/SX ,,~/1pBaq puno.r '~aJOS aU1qo-ew (S

z JOOp qBO 'a2u1H 6S99G~ GS
c: (JOOp - ~opu~ Ja~o1) A~aJBS 'SSB1D S199C:~ 1S
z (JOOp - ~opU1~ Jaddn) A~aJBS 'SSB1D ~OggG~ oS
1 JBaJ 'Pla1qspu1M 99~9C:~ 6~
(1 ~c:- 01 # ~aJOS au~oBUI '~nu xaH g~
OC: wn1paw 01# JaqsB~ J[OO1 L~
9 "g/S X ~G - 01# pBaq ~BU '~aJOS aU1qoBW 9~
L ,,1X ~G - 01# pBaq ptmo,r '~aJOS aU1qo-ew S~
1 ~opu~ JBaJ 'a2U1H 6S~9G~ ~
~ ~c:- 01# ~aJOS aU1qoBW '~nu xaH £~

~ AABaq BJ~Xa 01# JaqsB~ J[OO1 G~

~ "g/S X ~c:- 01# pBaq ~B1J '~aJOS aU1tpBW ~
z JBa ~OPU1M gS~gG~ O~

z A~S GS~gG~ 6(

9 ~c:- 01# ~aJOS aU1qoBUI '~nu xaH g£

91 wn1paw 01# JaqsB~ J[OO1 L£
9 "Vl-l X ~G - 01# pBaq punOJ '~aJOS aU~OBW 9£

c: ,,1X ~G - 01# pBaq punOJ '~aJOS aU1qoBW S£

z a2U1H g£~gc:~ ~£

(p<mu1~uO::J)

JaqwnN r==s 'PibaH NOIldIH:JS30
'ON lJed 'ON

'ON swepv 'JaH

( (IOUnJ~1"6£ 'soN 10lJes "0 pesn)

3~nS01::>N3 av::>



981 'v's'n HI a3.1.N'~d

(panUnUOo)

f7 ·O·N IIf7/1 aa.ro s aU1=4:J'!!W'q.nu xaH 901
2: 1If7/1 .raqsE~ q.no 501
2: MEaq 1If7/1.raqsE~ >!:JO'I f701

LL£9 f786£ 2: aAa 'q.10g £0882:f7} £0166c:L 8L£9 2: aAa 'noa 9f781c:L
LL£9 f786£ 2: >!:J01 '.ra:JEds 2:8f712:L} <::0166<::L8L(9 z >!:J01 '.ra:JEcls Lf78HLz f7<::- 01# ~a.r:Js aU1=4:JBW 'q.nu xaH 101

<:: WTI1=paw 01# .raqsE~ >!:J0'I 001
<:: 112:/1-1 x f72:- 01# pEaq q.E1J '~a.r:Js aU1=q:JEW 66
<:: 118/5 x f72:- 01# pEaq q.E1J '~a.r:Js aU1=q:JEW 96

LL£9 f786( 2: .rOOp ap1=sq.no 'a1puEH 6L90<::L} L666c:L 8L£9 2: .rOOp ap1=sq.no 'a1puBH 9f781<::L
66c:L 8L£9 2: .ra:JEds 5f791GL 96

f7 ·0· N 1191/5 q.nu xaH 56
f7 1191/5 .raqsE~ q.no f76
8 umppaur 1191/5 .raqsE~ >!:JO'I £6
f7 1If7j1-1 x 1191/5 'pEaq q.E1J '~a.r:Js aU1=q:J~ <::6

LL£9 f786£ 2: aq.E1d q:Jq.B'I 9£f75<::f7}66GL 8L£9 2: aq.E1d q:Jq.B'I ~81<::L, 16
·60<::<)pUE 802:9

9'50<::9'£0<::9'2:02:9
9'6619'L619'9619
:Jxa <::f7<::9f786£ 1 (.rEa.r - .raddn) Aq.aJEs 'SSE10 68L8<::f7

·60<::9 pUE 80<::9 ? 06
9'502:9'£0<::9'2:029
9'6619'L619 '9619
S1E 66"L £f729 1 (.rEa.r - .raddn) Aq.aJEs 'SSE10 8181GL

·6029 pUE 8029
9'502:9'£029'2029
9'6619'L619'9619
:Jxa 2f729 f786£ 2 (ap1=s) Aq.aJEs 'SSE10 06L82f7

·6029 pUE8029 '! 68
9'5029'£029'G029
9'6619'L619'9619
STE 66GL £f7C:9 2 (ap1=s) Aq.aJEs 'SSE10 L181c:Lj

·6029 pUE 8029
9'502:9'£029'2029
9'6619'L619 '9619
:Jxa "f729 f786£ £ (u01=q.d1=.r:JsapJO pua q.E aq.ou aas) ~opu~ .raqqn.r '1auuEqO £6L82f7

(51812L Aq pa:JE1da.r) 9181GL } 88
·6029 pUE 8029

9'502:9'£029'2029
9'6619'L619'9619
S1E 662L £f729 £ (uo1=q.d1=.r:JsapJO pua q.E aq.ou aas) .raqq.Ea~ 'd1=.rq.S 5181~~

2 ~l11.rds 'q.a>!:JE.rg LL£t"L 99
2 ~upds '~n'I 9L£1GL 58

(panu1=q.uoo)

JaqmnN 1l!!JaS ·p,baH
NOI.LdIH::JS30

·ON lJl!d ·ON
·ON SWl!PV ·JaH

902:
002
q.da

'902
'002

o

902
002
q.da

902
002:

o

90"
002
q.da

902:
002

o

3~nS01JN3 8V:)



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB ENCLOSURE
(u.ed on Serial No•• 3984 thru 7299 ) u

Ref. Adams DESCRIPTION No. Serial NumberNo. Part No. Req'd.

In many instances machines shipped prior to serial number of change have later had canopy
top and enclosure, which included the new type rubber mounting, added to the machine, which
means parts cannot in all cases be ordered according to machine serial number. To differ­
entiate, both new and old parts are listed in the description column, also cross section
views of both the old and new style rubber channel and weather seal are shown below. Old
and new parts can be ordered accordingly depending on installation required.

Old Style Rubber Channel
Used Prior to Change

New Style Weather Strip
Used After Change

186
PRINTED IN UI.5.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

187 512 ~l.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB ENCLOSURE
( Uled on Serial NOI. 7300and aft.r )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

- 1·-----10 (\J
I (\J,10

1.1
'lI.__ ('I')

10

10
(\J'---...0 .
(\J_o
(V)---­
(\J •

it_/' (V)

10

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

188

I

I



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB ENCLOSURE

( UI"" on Serial Nal. 7300and alt.r )

Ref.
No.

Serial NumberAdams
Part No.

DESCRIPTION

2
1
2

3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19

20

21
22
23
24
25
26
27
28
28A
29
30
31
32
33
34
35
36
37
38
.39
40
41
42
43
44
45
46
47

I

2005
403269

403414

403883

['404246
~404248

~04247
r~04249

404251
404252
423920

428135
4281u2
428110

428334
428438

428452
428458

Bar, stay
Windshield assembly, front (Incl. Ref. Nos. 1, 64, 68 thru 73
and 75)
Machine screw, round head #10 - 24 x 5/8"
Lock washer #10 extra heavy
Hex nut #10 - 24

Hook, window
Cut washer 1/4"
Hex nut 1/4" N.C.

Windshield frame
Carriage bolt 1/4" x 3/4" N.C.
Lock washer 1/4" heavy
Hex nut 1/4" N.C.
Carriage bolt 1/4" x 1" N.C.
Lock washer 1/4" heavy
Hex nut 1/4" N.C.
Carriage bolt 1/4" x 1-1/4" N.C.
Lock washer 1/4" heavy
Hex nut 1/4" N.C.

Door frame, R.H. cab (Less Ref. Nos. 21, 56 thru 63, 80 thru 83)
Door assembly, R.H. cab (Incl. Ref. Nos. 21, 56 thru 63, 80 thru
83)

Door frame, L.H. cab (Less Ref. Nos. 22, 56 thru 63, 84 thru 87)
Door assembly, L.H. cab (Incl. Ref. Nos. 22, 56 thru 63, 84 thru
87)

Door lock, R.H. assembly (For individual parts see page 193)
Door lock, L.H. assembly (For individual parts see page 193)
Bumper, rubber

Machine screw, round head #10 - 24 x 3/4"
Lock washer #10 extra heavy
Hex nut #10 - 24
Machine screw, round head #10 - 24 x 3/4"
Lock washer #10 extra hRavy
Hex nut #10 - 24

Glass, window safety (lower windshield)
Channel, front glass rubber
Handle, window

Machine screw, round head #10 - 24 xl"
Lock washer #10 extra heavy
Hex nut #10 - 24

Spring, compression
Hinge

Machine screw, round head #10 - 24 x 1"
Lock washer #10 medium
Hex nut #10 - 24
Machine screw, round head #10 - 24 x 1-1/4"
Lock washer #10 medium
Hex nut #10 - 24

Stay
Window ear

Machine screw, flat head #10 - 24 x 5/8"
Lock washer #10 extra heavy
Hex nut #10 - 24

(Continued)

No.
Req'd.

1
8

16
8
1
2
2
1
11
11
11
4
4
4
4
4
4
1

1
1

1
1
1
4
2
2
2
2
2
2
2
2
2
4
8
4
1
2
2
4
2
6

12
6
2
2
4
4
4

PRINTED IN U.S,A.

512 M.G.189



ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB ENCLOSURE
(u.... on Serial No•• 7300and alter)

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

(Continued)

48 428459 Hinge, rear window 1
49 Machine screw, flat head #10 - 24 x 5/8" 6
50 Lock washer #10 extra heavy 6
51 Hex nut #10 - 24 6
52 Machine screw, round head #10 - 24 x 1" 7
53 Lock washer #10 extra heavy 14
54 Hex nut #10 - 24 7
55 428468 Windshield, rear 1
56 428804 Glass, safety (upper window - door) 2
57 428815 Glass, safety (lower window - door) 2
58 428859 Hinge, cab door 2
59 Machine screw, round head 1/4" x 5/8" N.C. 20
60 Lock washer 1/4" heavy 40
61 Hex nut 1/4" N.C. 20
62 428870 Channel, lower door glass rubber 2
63 428921 Channel, upper door glass rubber 2
64 472089 Bracket, body pillar 2
65 Machine screw, flat head #10 - 24 x 5/8" 4
66 Lock washer #10 extra heavy 4
67 Hex nut #10 - 24 4
68 472090 Screw, thumb 2
69 472091 Bracket, frame 2
70 Machine screw, flat head #8 - 32 x 1/2" 4
71 Sleeve nut #8 - 32 x 3/8" 4
72 472092 Screw, button head 2
73 473715 Glass, safety (upper windshield) 1
74 473716 Glass, safety (lower rear) 1
75 473719 Seal, rubber 1
76 473722 Seal, rubber 1
77 72Ull5 Strip, weather 3
78 721817 Glass, safety (side) 2
79 721818 Glass, safety (upper - rear) 1
80 722813 Cover, R.H. mid 1
81 Machine screw, round head 5/16" x 2-1/4" 3
82 Lock washer 5/16" medium 6
83 Hex nut 5/16" N. C. 3
84 722814 Cover, L.H. mid 1
85 Machine screw, round head 5/16" x 2-1/4" 3
86 Lock washer 5/16" medium 6
87 Hex nut 5/16" N.C. 3

* 720722 Spacer, corner 2

* 722791 Cover, bolt hole 2

* Hex nut 3/8" N.C. 2

* Lock washer 3/8" special 2

* Machine bolt, hex head 3/8" x 1-1/4" N.G. 2

* 722812 Striker, rear 2

* Lock washer 3/8" external teeth shakeproof 2

* Gap screw, hex head 3/8" x 1-1/4" N. F. 2

* 722816 Bumper, door 2

* These parts shown with Cab Top.

PRINTED IN U.S.A. 190

u

u



I
'D'W c1S 161

S~HYd

3NlnN39

3Sn SAYM'Y



ALWAYS GIVE MODEL AND SERIAL NUMBER

DOOR LOCKS
( Used on Se.ial Nos. 7300 and after )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

C\I
C\I

-
DO NOT vRDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

192

u

UI

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

DOOR LOCKS
( Used on Serial No•• 7300and alter)

Ref.
No.

Adams
Part No. DESCRIPTION

11

2
3
4
5
6
7
8
9

10
11
12
13
14

15
16
17
18
19
20
21
22

23
24

PRINTED IN U.S.A.

{

404251

404252

404245
662559

/672559
t682559
721150
722993

722809
722811

{722813
t722814

722815
722817

{
722819
722820

{
722823
722824
722825

( Quantltle. Li.ted are for bothR. H. and L. H. )

Door lock, R.H. assembly (Incl. Ref. Nos. 2, 5, 12, 13 and 19
thru 23)

Door lock, L.H. assembly (Incl. Ref. Nos. 2, 5, 12, 13 and 19
thru 23)

Cam, door lock
Handle, outside door
Handle, inside door, R.H.
Handle, inside door, L.H.
Roll pin
Latch plate

Machine screw, flat head 5/16" x 1-1/4" N.C.
Lock washer 11/32" external teeth countersunk
Cut washer 5/16"
Lock washer 5/16" medium
Hex nut 5/16" N. C.

Pawl, lock
Spring, compr-esai.on
Cover, R.H. mid
Cover, L.H. mid

Machine screw, round head 5/16" x 2-1/4" N.C.
Lock washer 5/16" medium
Hex nut 5/16" N. C.

Spacer
Pawl, latch

Cut washer 1/4"
Cotter pin 3/32" x 1/2"

Latch body, R.H.
Latch body, L.H.
Spring, R.H. latch
Spring, L.H. latch
Spacer

No.
Req'd. Serial Number

193

1
2
2
].

1
8
2
4
4
4
4
4
4
4
1
1
6

12
6
2
2
2
2
].

1
1
1
4

512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

FUEL TANK AND CONNECTIONS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

30
28

~)'

1
-- 29

.,
414 ,,-

'11--- 13

I 0- 24
I~

15 26
16

II

23~£
IO~,,~

2-.
3

22

12 )
~/
'--32

8

5
6 D

I
.0,

7

31

12 .!<.
21:j

33

34

u

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

194



ALWAYS GIVE MODEL AND SERIAL NUMBER

FUEL TANK AND CONNECTIONS

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

1 403072 Tank assembly, fuel (Incl. Ref. Nos. 2, 3, 4, 23, 24, 28, 29 and
30) 1

2 Pipe plug, square head 3/8" N.C. 1
3 Pipe plug, square head 1-1/2" N.C. 1

~03336 Cap, fuel tank 1 3030 t
4 03335 Cap, fuel tank 1 1 3029

24229 (replaced by 403335)

5 ~04328 Support, fuel tank 1 7300 t
01936 Support, fuel tank 1 1 7299

6 Machine bolt, hex head 5/8" x 1-1/2" N.C. 4
7 Cut washer 5/8" 8
8 423149 Elbow, street 1
9 423308 Strainer, lower fuel 1

10 423329 Strip, fuel tank belt 2
11 423432 Strainer, upper 1
12 423852 Grommet 2 1 7299
13 424896 Grommet 1 5829 t
14 425192 Strap, fuel tank 2
15 Lock washer 3/8" special 4
16 Hex nut 3/8" N.C. 4
17 426504 Nipple, fuel line 1 1 7299
18 426715 Elbow, fuel line 1
19 427060 Union, fuel line half 1 1 7299
20 427578 Breather 1 3030 5828

{428011 Line, fuel 1 5829 t
21 428309 Line, fuel 1 2100 5828

426935 Line, fuel 1 1 2099
22 428307 Union, fuel line half 1
23 429746 Drain cock 1

24 {472992 Gasket, fuel tank cap 1 3030 t
428861 Gasket, fuel tank cap 1 1 3029

25 720462 Clamp 1 5829 t
26 Cap screw, hex head 5/16" x 3/4" N.C. 1
27 Lock washer 5/16" heavy 1
28 721609 Elbow, compression 1 5829 t
29 721612 Clamp 1 5829 t

{721914 Line, overflow 1
30 721613 (replaced by 721914)
31 722500 Nut, lock 4 7300 t
32 ~722550 Line, fuel return 1 7300 t

428011 Line, fuel return 1 1 7299
£122738 Shut off cock 1 7300 t33 423152 Valve, fuel line 1 1 7299
I. H. C. i
Part No.

34 5631TM Elbow, fuel return tube 1

PRINTED IN U.S.A.

t All later models 512 M.G.195



ALWAYS GIVE MODEL AND SERIAL N·UMI:IER

SCARIfiER, MODEL NO.113
(1.110 for Scorifie,. without ModeI Number Identification)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

1-----23
..,..---24

o
"--26

~_21

Q D....···-22

~_24
«--25 2 3

~!
C)

'i?r
I 3 4

.-25
16 17 18

.~: j ~ ~
!l ~ 21 ~8 10
~ ~4 J +'()"c.
A f)"'" .".,. Q

}71 Q Q c
i 't Y!
23 7 9 II

14-_

"""'--20

---12

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

II

\
2513-

c

"'2422_Q18 1716 1)

\ \
\ 21-tw

.. 0 040 \ 27--;;>
10~~a~ 1

• t~ 23e\{ \
II 9 7

196 PRINTED IN U.S.A.

I

I



,ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I----=:....:;::...:..:,...~:......:...:...;:,,::.....:....-~
From Thl'u

Replaced
By

1
2
3
4
5
(,

7
8
9

1']
II
12,"
~J

14
lS
16
17
13

19

20

21
22
23
2)~
25
26
27

402223

402327

)~02656
422936
4.29461
429462
429464

{
429567
J(10656

{
429S72
423437
DA590
DP1659
JP361

4P567
4p568

SCARIFIER, MODEL NO. 13
(Also for Scarifiers without Model Number
Identification)

Scarifier hinge pin 2
Hex head machine bolt S/8"x)j-l/4" N.C 2
Lock washer 5/8" nedi, urn 4
Hex nut 5/8" N.C. 2

Scarifier block 1
Hex head machine bolt 1"x4" N.C. 2
Hex head naehine bolt 1-1/4"x4" N.C. 2
Lock washer 1" special 4
Lock washer 1-1/4" light L
Hex nut 1" N.C. 2
Hex nut 1-1/4" N.C. 2

Scarjfier point 11
Lift lir~ 2
R. H. scarifier dr-awbar- 1
L. H. scarifier drawbar 1
Lift ball 2

Lock washer 1-1/4" 2
Hex nut 1-1/4" N.F. 2

Wedge 11
Wedge
Scari~ier shank 11
Scarifier tooth
Cap as senbl.y (Incl. Ref. No. 22) 4
Sh~, 8
Heat t.rea t.ed bolt 8

Lock washer 1/2" s:~ecial 16
Hex nut 1/2" '.C. 8

Lub. fitting 2
Lub , fi t.ti.

429567

~~02S56
429573

197
512 M.G.



~
1&1m
:E
:J
Z
..I
<C-~
1&1en
cz
<C
..I
ILl
Co
:E
ILl>-C)
en>-
~
..I
<C

_J

------------/..~...~~--
~----92 ';2

) :: )

12 02

Ij

--!
on
;::,
Z
H

~
I:il
E-<

Z ~0 0::!=: P-.'";:
o
Ul
fZl
Q

Q
Z
0(

I>:
fZl~~
:>z
E-<
IX:

~
fZl
~
(!J



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

t

4J3118

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I--~";';_~=-------i
From Thru

SCARIFIER LIFT AND CONTROL,
MODEL NO. 13

(Also f. Scarifier. without Model NUlllber
Id.ntlflcation)

Worm thrust bearing 1
Seal, oil 1
Pinion and shaft 1

(replaced by 723888)
(replaced by 723888)
(replaced by 723888)

Gasket 1
Gasket 2
Lub. fitting 3
Bearing cap assembly (Incl. Ref. No. 70) 1

Cap screw, hex head 5/8" x 1-3/4"N.C. 4
Set screw 1

Lack washer 5/8" medium 4
Hex nut, jam 1" N.C. 1

Cover assembly (Incl. Ref. Nos. 2, 14, 38
39, 41 and 49) 1
Cap screw, hex head 1/2" x 2" N.r. 4
Lock washer 1/2" medium 4
Pipe plug, square head 1/8" N.C. 1

Lift gear housing assembly (Incl. Ref.
No. 37) 1

Cover plate assembly (Incl. Ref. Nos. 37
38, 40 and 49) 1
Cap screw, hex head 1/2" x 1-1/4" N.C. 13
Lock washer 1/2" medium 13

Reduction gear housing assembly (Incl.
Ref. No. 44) (Used on Model No. 13
scarifier unit) 1

Reduction gear housing assembly (Incl.
Ref. No~. 38, 44 and 49) (Used on scar­
ifier unit without model number identifi
cation.) 1
Cap screw, hex head 5/8" x 1-3/4" N.C. 4
Lock washer 5/8" medium 4

Lift arm assembly (Incl. Ref. Nos. 63
tnru 65) 2
(Furni~h 403033 in pairs for 512 MG,
serial nos. 5292 thru 5973, except 5422,
5423, 5425, 5426, 5428, 5429, 5431,
5432, 5434, 5435, 5692, 5693, 5695,
5696, 5698, 5699, 5701, 5702. 5704,
5705, 5965, 5966, 5968, 5969, 5971,
and 5972; if either one or two arms
are ordered. On all other serial numbers
after 1404 , 403033 may be ~urnished
singly if desired.)

Lift arm assembly (Incl. Ref. No. 63) 2
Worm thrust bearing assembly (Incl. Ref.
~.~) 1

Worm thrust bearing
Universal joint assembly (Incl. Ref. Nos.
61, 62 and 72) 1

Universal joint assembly (Incl. Ref. Nos.
54, 55 and 72) 1

(Continued)

1
2
3
3

4
5
6
7
8
9

10
11

12
13
14
15

16

17
18

19

20
21

22

23

1820
350504
723888
350534
4A158
4P151
350771
350771
350773
401047

DP1605

402166

402479

402480

1403748
)
~ 402599
I
j

/4030)3

t All later models

Replaced
By

400744

{

403118

661819

{

403597

5A396

3984
1

1404

1

3984

1

t
3983

1403

t

3983

199 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

SCARIFIER LIFT AND CONTROL,
MODEL NO. 13

~I.o ,or Sca~ifje,.without Model Humber
entl Icatlon

(Continued)

25 403796 Bolt 5
26 Lock washer 1" special 10
27 Hexnutl"N.C. 5
28 403825 Bolt 1
29 Lock washer 1-1/4" Light 2
30 Hex nut 1-1/4" N.F. 1
31 423027 Lift housing key 1
32 423041 Lift worm shaft 1
33 423108 Lift shaft key 2 1 1403
34 423932 Shouldered spacer 1 1 3983
35 428527 R.H. support plate 1
36 428528 L.H. support plate 1
37 428782 Bushing 2
38 428857 Plug 4
39 428946 Bushing 1
40 428963 Breather and plug 1
41 429040 Bushing 1
42 429041 Cover plug 1 1 3983
43 429042 Housing plug 1 1 3983
44 429043 Bushing 1

{ 429676 Lift shaft 1 1404 t
45 402973 Lift shaft (Incl. Ref. Nos. 46 and 58) 1 1 1403

428526 Lift shaft 402973
46 { 429678 Gear cut, R.H. 1 1404 t

DP1233 Gear cut, R.H. 1 1 1403
47 429845 Bronze bushing 1 3984 t
48 429963 "0" ring 2 3984 t
49 551334 Gasket 4
50 661658 Control rod bearing 1

51 { 720727 Rear control shaft 1 3984 t
522206 Rear control shaft 1 1 3983

52 AA813 Worm 1
53 AA869 Spur gear 1
54 DP621 Drilled pin 4
55 Cotter pin 1/8" x 3/4" 4
56 DP1282 Key 2
57 DP1330 Gasket 1
58 DP1333 Key 1 1 11m
59 DP1415 Gasket 1
60 DP1648 Seal, oil 2
61 { DP1923 Drilled pin 1 3984 t

DP621 Drilled pin 1 1 3083
62 Cotter Din 1/8" x 3/4" 1
63 { KP731 Heat treated bolt 2 1404 t

423114 Heat treated bolt 4 1 1403
64 { Lock washer 7/8" heavy 4 1404 t

Lock was)1er3/4" special 8 1 1403
65 (HeX nut 7/8" N.C. 2 1404 t

Hex nut 3/4" N.C. 4 1 1403

(Continued)

u

u

200 PRINTED IN U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

SCARIFIER LIFT AND CONTROL,
MODEL NO. 13

(1.150 for Scarifiers without Model Humber
Identification)

(Continued)

68 41'567 Lub. fitting 1
69 4P860 Front control shaft 1
70 4P1578 Dowel pin 1
71 5A395 Universal joint assembly (Incl. Ref, Nos.

61 and 62) 2
72 5P1575 Key 1
73 5P1708 Dowe L pin 2 3984 t

I

I

J
201 S12 M.G,



ALWAYS GIVE MODEL AND SERIAL NUMBER

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

SCARIFIER, MODEL NO. 14

~~--8

c -9&-----35

",--31
ClC~-33

2

j /3 3
~ , I

"0' /
~·d, r
I 4

I
12

30
28 ~9 f\ \\ \ c
(IJ11' ~ 24

I
23~_-"Q ~

~~
/ 0

22 ~V~,
~ 27

. 26
25

" o~
o

(! 0

",AfM , 0

16r /1 ~ 15 1
Q 0 0

~-18o 0
~"" ~19

20

5

-II

---6

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

o•

u.

,

u

I
202 PRINTED IN U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

SCARIFIER, MODEL NO. 14

1 402223 Pin, scarifier hinge 2
2 Machine bolt, hex helld 5/8" x 4-1/4"N.C 2
3 Lock washer 5/8" special 4
4 Hex nut 5/8" N.C. 2
5 402327 "V" scarifier block 1
6 402656 Point, scarifier 11
7 404004 Lift link 2
8 429451 Cap screw, heat treated 4
9 Lock washer 5/8" special 4

10 429567 Wedge, tooth lock 11
11 429578 Shank, scarifier 11
12 720297 Cap screw, heat treated 4
13 Lock washer 1/2" special 4
14 722036 Drawbar, R.H. scarifier 1
15 Machine bolt, hex head 1" x 4" N.C. 1
16 Lock washer 1" special 2
17 Hex nut 1" N.C. 1
18 Machine bolt, hex head 1-1/4" x 4" N.C. 1
19 Lock washer 1-1/4" light 2
20 Hex nut 1-1/4" N.C. 1
21 722037 Drawbar, L.H. scarifier 1
22 Machi_ne bolt, hlOXhead 1" x 4" N.C. 1
23 Lock washer 1" special 2
24 Hex nut 1" N.C. 1
25 Machine bolt, hex head 1-1/4" N.C. 1
26 Lock washer 1-1/4" light 2
27 Hex nut 1-1/4" N.C. 1
28 722321 Lift ball, scarifier 2
29 Lock washer 1-1/2" light 2
30 Hex nut 1-1/2" N.F. 2
31 DA588 Cap assembly, lift link (Incl. Ref. No.

33) 2
32 DA590 Cap assembly, lift link (Incl. Ref. No.

34) 2
33 DP1658 Shim 4
34 DP1659 Shim 4
35 4p567 Lub , fitting 2
36 4P568 Lub. fitting 2

• •

203 512 M.G.

-



It
1&1
II
~
::l
Z
..J
c:c-It
1&1
CI)
Q
Z
c:c
..J
ILl
Qo
~
ILl>-"g!;
..J
c:c

+z £'2
L'3 L'3 I /. vi

C!~ £90
2'17 6E I 6£ II '3

'179 ~~9 9)9 09 9~__ _22 I..;e::::~~
~ <=-~--••L9__ -: C;;C;;_-_'"r'~:QI-.·9V'I~--===========-~9~9~~~

C;v

cal

12

61 :z:o

~o
~



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used On
Used r--=-----r-------j

From Thru
Replaced

By

1
2

4
5
6
7
8
9

10
II

12
13
14
15

16
17
18

19

20

21

22

23
24
25
26
27
28
29
30
32
33
34
35
37
38
39
40
41
42
43
44
45

2439
350504

350771
350773
401047

DP1605

402166

403212

403213

403214

403215

403597

403748

403796

403825

428806
428857
428946
428963
429040
429043
429963
551334
661658
720218
720227
720232
720233

SCARIFIER LIFT AND CONTROL,
MODEL NO. 14

Bearing, worm thrust
Seal, oil

Gasket, gear housing
Lub. fitting
Bearing cap assembly (Incl. Ref. No. 65)

Cap screw, hex head 5/8" x 1-3/4"N.C.)
Lock washer 5/8" medium
Set screw

Hex nut, jam 1" N.C. 1
Cover assembly, reduction gear housing
(Incl. Ref. Nos. 2, 14, 33, 34. 36 and
40) 1
Cap screw, hex heC'd1/2" x 2-1/4" N.C. 4
Lock washer 1/2" special 4
Pipe plug 1/8" 1

Cover plate assembly (Incl. Ref. Nos. 33,
35, 40 and 44) 1
Cap screw, hex head 1/2" x 1-3/4" N.C. 13
Lock washer 1/2" special 13

Housing assembly, lift gear (Incl. Ref.
No. 44) 1

Lift arm assembly, scarifier (Incl. Ref.
Nos. 50, 51 and 52) 2

Bearing assembly, worm thrust (Incl. Ref.
No. 37) 1

Universal joint assembly (Incl. Ref. Nos.
60, 61 and 67) 1

Housing assembly, reduction gear (Incl.
Ref. No. 38) 1
Cap screw, hex head 5/B" x 3-1/2" N.C. 4
Lock washer 5/8" medium 4

fuli 5
Lock washer 1" special 10
Hex nut 1" N.C. 5

fuli 1
Lock washer 1-1/4" light 2
Hexnutl-l/4"N.F. 1

Seal, lift shaft grease 2
Plug, oil hole 4
Bushing 1
Breather and plug 1
Bushing, bronze 3
Bushing 1
"0" ring 3
Gasket, oil hole plug 4
Bearing, control rod 1
Shaft, ~ift worm 1
Shaft, scarifier lift 1
Bushing 2
Shaft, rear control 1

(Continued)

1
1

2
3
1
4
4
1

..

205 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

SCARIFIER LIFT AND CONTROL,
MODEL NO. 14

(Continued)

46 720234 Shaft, front control 1
47 720236 Worm gear 1
48 7i0250 Support plate, R.R. 1
49 404731 L.R. support plate 1
49 720251 (replaced by 404731)
50 721389 Bolt, heat treated 2
51 Lock washer 7/8" heavy 4
52 Rex nut 7/811 N.C. 2
52A 723888 Pinion and shaft 1
52A 350534 (replaced by 723888)
52A M158 (replaced by 723888)
52A 4P151 (replaced by 723888)

53 AA81) vlorm 1
54 AA869 Spur gear 1
55 DP621 Pin, drilled 4
56 Cotter pin 1/8 II x 3/4" 4
57 DP1282 Key, Woodruff 3
58 DP1376 Gasket, housing face 1
59 DPl415 Gasket, reduction housing 1
60 DP1923 Pin, drilled 1
61 Cotter pin 1/8" x 3/4" 1
64 4P567 Lub. fitting 1
65 4P1578 Pin, lift housing dowel 1
66 5A395 Univ. joint assembly (Incl. Ref. Nos. 55,

and 56) 2
67 5P1575 Key, Woodruff 1
68 5P1708 Dowel pin 2

206 PRINTED IN U.S.A.

u,

u

u,
,



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USe:
GENUINE
PARTS

207 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR SHUTTER
(Used on Serlol HOI. 1 thru 3983)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

co
N

;{l ! ....
O)\\N
"\ \11

\ ... ~ 1 I")~---.-.,~ I,/N.: I; ~~-~
1------ ....N N_co I")!.. I") ,,~ ~

I' ~ \_~ -~N ,

eX)

j
1I·<l~·_

V
_I")

I")~ I
I") \ I
\ \ i
\ \ I

.. ". \: t--
N V
\ i CO
\ \ /
1..tl•r-:

I") ....

~~ --..._ N
\.._ __ ~ I")

...,

o..
!

o
~

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

208 PRINTED IN IT. S •A.

u

v

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used On
Used I--F"";r:"':om::::":::;"':':::":"""::'Tb;::_:_:ru;""::';:';__-I

Replaced
By

1

3

6
7
8
7'

10
11
12

13
14
IS
1(1

1'7- I

IS
19
2()
2
22
23
24
25
26
27
28
29
30
31
32
33
34
35

36
37
38
39

l.)02c38

)~25201

4272S1

427783
427784

427785

427786

427787
427790

427791

4P2565

I. H. C.
Part No.

47526D

4753CD
S3676D

RADIATOR SHUTTER
(U•• d on Serial Nos. 1 thru 3983)

Control box assembLy ( Incl. Ref. Nos. 2
t.hr-u 7, 29 t.hr-u 34 ) 1
Roundhead rnachine scr-ew #10 x 7/8"
x, C. 1
Hexhead machine bolt 5/16" x 3/4"
N. C. 2
Leck washer #10 medium 2
Lock washer 5/16" heavy 4
Hex nut #10 N. C. 1
Hexnut 5/16" N. C. 2

Clamp 3
Hex bead machine bolt 1/4" x 3/4"
N. c. 4
Lock washer 1/4" heavy 8
Hex nut 1/4" N. c. 4

Winter fr·ont shut.t.e.r assembly ( Incl.
Ref. Nos. 13 thru IS, 36 and 37 ) 1
Hex head cap screw 3/8" x 3/4" N. C. 11
Lock washer 3/8" special 11
Cut ws.she r 3/8" 3

Cable anchor 1
Cable anchor

ROWldhead machine SCI'9W #10 x 1/2"
N. C. 1
Hexnut 3/16" N. C. 2

Am 1
Rod 1

Cotter pin 3/32" x 1" 2
Pivot bracket 1

Hex head cap screw 3/8" x 3/4" N. C. 1
Lock washer 3/8" special 1

Drilled bolt 1
Hex slotted nut 3/8" N. C. 1
Cotter pin 3/32" x 3/4" 1

Control wire 1
Crank 1

Cut washer 5/16" 1
Hex jam nut 5/16" N. c. 4
Cotter pin 3/32" x 3/4" 1

Pull block 1
Allen head set screw 1/4" x 1/4" N.C. .1

Clamp 1

Pin
Cotter pin 1/16" x 1/2"

Spring
Operating link

1
2
1
1

427576

209 512 l"IG

------------ ---



ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR SHUTTER
(Used on Serial 10105.3984 and After)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

I

D
210



ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR SHUTTER,

( Used on Serial Nos. 3984 and after)

Ref.
No.

Adams
Part No.

DESCRIPTION

1
2
2
2
2
1
1
1
1
1
2
1
1
2

No.
Req'd. Serial Number

1
2
2A
2B
3
3A
3B
3C
4
5
6
7
8
9

10

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

37
38
39
40
41

403486

424063

424243

425204
427251

522212

522213
522214
662464
720828

720829
720830

720831
720832

720834

720838

5p2025

I. H. C.
PartNo. I

47526D

47530D
58676D

Bracket, control lever
Machine bolt, hex head 5/16" x 1" N.C.
Lock washer 5/16" medium
Cut washer 5/16"
Nut, 5/16" N.C.

Clamp
Cap screw, hex head 1/2" x 3/4"
Lock washer 1/2" medium

Clamp
Cap screw, hex head 1/4" x 1-1/4" N.C.
Lock washer 1/4" heavy
Cut washer 1/4"
Hex nut 1/4" N.C.

Spacer
Shutter assembly, winter, front (Incl. Ref. Nos. 11 thru 13 and
37 thru 41)
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" special
Cut washer 3/8"

Ratchet
Machine bolt, hex head 5/16" x 1-3/4" N.C.
Lock washer 5/16" medium
Hex nut 5/16" N.C.

Guide, lever
Spring, compression
Lever, shutter control
Bolt, cable clamp

Lock washer 1/4" heavy
Hex nut 1/4" N.C.

Rod end, yoke
Pin, yoke

Cotter pin 1/16" x 1/2"
Grommet
Bracket, cable

Cap screw, hex head 1/4" x 5/8" N.C.
Lock washer 1/4" heavy
Hex nut 1/4" N.C.

Cable, push pull
Hex nut 1/4" N.F.

Rod, shutter control
Cotter pin 3/32" x 3/4"

Plunger

Pin, bell crank and operating link
Washer 5/16" LD. x 9/16" O.D. x No. 18 gao
Cotter pin 1/16" x 5/8"

Spring
Link, bell crank and operating

1
11
11
3
1
2
4
2
1
1
1
2
2
2
1
1
1
2
1
2
4
2
1
2
1
1
1

1
1
2
1
1

PRINTED IN U.S,A.
211

512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

TIRE PUMP
t U.. d on Serial NOl. 1 tlwu 1283 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

85
23

/32

6

7

II

12

21 - 17

- 3

lI=o ••• 1'" - 198 4586
\

,
41 I 40

dl'
46 )I

~ -- 7,\ 0 0~- 74 67 39
84 75 \ .. ~--"- 70 79\\= - d~4
.~ =.- .;=t.ODl,·,00 Dl~~: t r

"/. '-"---47
73

_ • 1 I I 0 .--- 33 I" ! 1 /- ,/36

/

!~ /29_. .~ ':l'" /::101 .. ~ I
<, / .J" \

72- ... 59 68 /' , 72
9 / 51-/ _-

28 -'

26 26 o
/
/

39
',6

20---~ 60,
62 ,I ~8 ~3

I I' / ! 68~,I / /
I!H CoO=
t ~
61 _13 48r<i(~
.1--15

35

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

212

I

I



DW ens

(panUnUOo)

1 q.nu xaH 190t7Ll7 61""(
1 Ja:3uns no 0901""(Lt"( g1""(
1""( urtqs paq ru-;:um1 6S01""(L1""( Lt"(

1 ){OBq. q.ad.IBO 91""(
1 ){O1/1 9S01""(Lt7 S1""(
z ){01M no LS01""(L1""( 1""(1""(
1 Jal!sBM q.la.!! 9So1""(L1""( (1""(
e Ha.!! SSo1""(Lt"( e1""(
1 ~UFdS 1""(S01""(L1""( 11"7
1 na.!! (S01""(Lt"( 01""(
z ~U1J ){O1/1 eS01""(L1""( 6(
1 dBO 1 So 1""(Lt"( g(
1""( 1U1l!s u1Bld oSo1""(L1""( L(

1 JaAOO pU:1[ 61""(01"7Lt"( 9(
1 119/1 ~nld ad1d S(
1 aSBS: g1""(o1"7Lt"f 1"7(
z ~U1l!Sns: L1""(o1"7L1""( ((
1 asoH 91""(01"7L1""( e(
1 Jal!SB/'I S!701W1 1(
9 um 1pa1U 1191/( Jal!SBM ){OO1 O(
9 ..1""(/(x 1""(e-Ol#MaJOS pBal! Jaq.snn.!! 1"71"701"7L1"7 6e
1"7 lIe/l x 1"7e-01# MaJOS pBal! Jaq.snn.!! (1""(01""(L1""( ge
z q.nu ~U1qtl,L e1""(o1"7L1""( U
z JBq '.j.Joddns JOSSaJd1UOO 91L6e1""( ge
1 ){Onlp ..q.1[ 09S6G1"7 Se
1""( d1UB1::J 6SS6C1"7 1""(e
1 asoH gS;;6e1""( (e
1 ~undno::J LSS6e1""( ee
e MaJOS dBO pBal! pall1JG L09U1""( le
1 q.leq IIAII e(9U1""( Oe
1 ){oolq q.OA1d JaM01 1(9U1"7 61
1 ){oolQ 'lOA1ri Jaddn o (9U1"7 gl
1 a'.j.Bldd1llnd 6e9U1""( L1
1 Aannd d1U[ld ge9U1"7 91
1 Aannd aA1JQ U9U1""( Sl
1 '.j.JBl!sAal~d pUB U01U1d lBJ1dS ge9U1"7 1""(1
1 lBas aSBaJD Se9U1""( rr
1 MaJOS ~unsn~pv 1""(e9 U1""( el
1 '.j.a){OBJqq.al'.j.noJ1B d1llnd LI9U1""( tt
1 JaU1B'.j.aJ lBas aSBaJD SnSG1"7 01
1 Aa)! 6e91""(e1"7 6
z MaJOS dBO pBal! pal11JQ gSL(G1""( 8
z MaJOS dBO pBal! pal11JG ISL(G1"7 L
1 U1d JadBJ, 098ee1""( 9
1 Jaonpacr STLee1"7 $

g$l(01""( 1 u01q.oauuoo a~nBD 19S6eril
1""(1 ( S ·ou •J8J 'pUI) uo rq oauuoo 8~nBD 9Sl(03l

1 q.8){OBJq q.Joddns JOSSaJd1Uo::J o (OG01"7 (

9 q.a){SB~ dB::J gLLoS( G
1 laaqM PUBl! JB'.j.S gOle 1

( £8U n'~1I 'SON l0l'-S uo pesn )

dWnd aau

AS
ftJ'I.L WOJ.!I PiMifi 'oN lDd 'oN

pa:nlldaa uO pa8fi aJV slJlId 'oN NOIJ.dIa::>S:ila SUl1IpY 'Jaasau!1I311WJO 'soN 11I!Jas



n

1 Aa)! cggdd Lg
ry .raqs'eM q.n:) LScd:!! 99
1 ailnBD 16017 Ltr S8z U1d q.s1.I.M 060trL17 ryg
z 2u1qsnq U1d q.s1.r.M 6go17m (g
1 .raqsBM }[OO1 ggo17m cg
1 .rano LgoryLry 19
z .rau1Bq.ac:r 9go17L17 Og
ry U1d q.S1.IM .IoJ .raqsBM .raq1~ Sgo17Lry 6L
c 2u1.IdS 17go17m 9L
ry 13u1.ruoq.s1d (go17L17 LL
z po.r 13unoauuo:) cgoryL17 9L
z uoq.s1d 1goryLry SL
z .raqsBM aA1B1\ ogoryLry 17L
1 dBo .raAOO pu:!! 6Lo17m c:
z l'lu1qsna gLorym GL
z q.a}[sBD LLoryLry 1L
ry aA1Bl\. 9 LoryLry OL
z peaq .rapunA:) SLo17m 69
c 13u1qsna 17Lo17Ltf 99
9 .lAeaq IIry/1 .raqs'eM }[OO1 L9
c ':) 'N IIry/1-1 x IIry/1Ma.ros dao peaq xaH 99
9 ':) 'N 111 x IIry/1 Ma.ros dao pBaq xaH S9
c .rapunt:) UoryL17 ry~
c MOq1:![ cLo17Ltr (9
1 IIry/1-1 x 118/1 trrd .raq.q.o:) c9
1 '~ 'N "c/1 q.nu paq.q.01s xaH 19
1 um rpaur IIc/1 .raqSBM }[OO1 09
1 q.JBqS}[UB.r:) 1LoryLry 6S
1 aAaa1S oLo17m sS
1 dBo l3u1.M 69017L17 LS
1 q.nu 13u1.M 99017Ltr 9S
17 q.nu 13u1qnJ, L9017Ltr SS
1 u01q.oauuoo aure.r~ 99017Ltr ryS
c P1oHuBj,J S9017L~ (S
1 u01q.oauuoo "x" tr9017L17 cS
1 q.a}[sBD (9017L17 1S
1 aqnq. .raddo:) c9017L17 oS

.
( tatl n'~1I 'SON 10".S uo p.sn )

dwnd 3~1l

18
IUlIJ. mo.l.!{

Pasll 'oN l-l8d 'oN
pa:nr(dilll uo pa8113.1VSl-l8d 'oN NOI.LdIlI:>S:!Ia sm1JllY 'J311S3U!'1"8W,10 'soN .8,.I3Sn



ALWAYS GIVE MODEL AND SERIAL,NUMBER

ALWAYS USE

GENUINE
PARTS

I
215 512 I1G



en
I':
1'&1
I'Q~
:;Jz

~ :c... E-<

Sri

II z
:I

)i:
g

:J en

Z
en
E-<
I':

...I
0(

'"
II( o:z;- 15
~

z... ~en
CI)

1'&1
-I':... I':

Q
::l 0
'" u"

Z 1: en
Il.i 0(

II( ~~ 1'&1

...I Il.~~
wzen... 0:: a 1'&1

Q
- ";: :c
I-JI E-<

0
Ii 1'&1
." I':

:!
: 0(
::I en~z... 0

i=

> 0(
I':- E-<

e en
:;J.....

g!
::l
1'&1:c
E-<

c( :5

~
en
Ii:

II(
;::
Q
1'&1
I':
1'&1
I'Q~
:;Jzz
:;J

) :;.. )

z
0
Ii:
iiluen
1'&1
Q

Q
v<; z

J

0(

I':
1'&1

f\ I'Q~
) :;J

Z
E-<
I':;::
1'&1
i::
C!l

~
~.....
0(

Cl>.....
C\J

oc-o
'-'_'
IiI I

I I
6~ Of:

f:6·····~

I
v6



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

1
2
3

4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

35
36

37
38
39

40

41
42
43

429892
429893
429937

472995

DESCRIPTION

TIRE PUMP
( Used on Serial Nos. 1284 thru 5834 )

Cam and adjusting plate
Support plate

Square head flat point set screw
1/2" x 2-1/2" N. C.
Hex ja-, nut 1/211 N. C.
Cotter pin 3/16" x 1-1/4"

T-handled set screw
Grease seal retainer
Grease seal
Spiral pinion and pulley shaft

Lock washer 1/2" medium
Cut washer 1/2"
Hex nut 1/2" N. F.

R. H. support bar
Hex head machine bolt 1/2" x 2" N. C.
Lock washer 1/2" medium
Cut washer 1/2"
Hex nut 1/211 N. C.

L. H. support bar
Hex head machine bolt 1/2" x 2" N. C.
Lock washer 1/2" medium
Cut wasner 1/2"
i:lexnut 1/2" N. C.

Compressor pivot ulate
"U" bracket
Large pulley guard
Small pulley guard

Hex head cap screw 3/8" x 2" N. C.
Lock washer 3/8" special

Drilled pin
Cotter pin 1/811 x 7/8"

Drilled pin
Cotter pin 1/8" x 7/8"

Compressor pulley
Allen head cup point set screw 5/16"
x 1/2" N. C.

Drive pulley
Allen head cup point set screw 5/1611

x 1/2" N. C.
Roller race shim
Drive belt
Air compressor hose (Incl. ref. nos.
90 thru 95)
Crankcase with bushing (Incl. ref. nos.
41 thru 44)

Hex head cap screw 7/16" x 1-1/2" N.C.
Lock waster 7/16" medium

Square head pipe plug 1/4"

(Continued)

Serial Nos. of Machines
No. Parts Are Used On
Used t--=----r-----_1

From Thnr

1
1

Adams
Part No.

402988
402989

402992
425115
427625
427626

429870

429871

429880
429882
429883
429884

429886

429887

429888

429889

1
1
2
1
1
1
1
1
1
1
1
1
2
3
1
1
2
4
4
2
1
1
1
1
3
3
1
2
1
2
1

1
1

2
1
1

1

1
4
4
2

Replaced
By

217
512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

Replaced
By I

44 472996
45 472997
46 472998
47 473000

48 473001
49 473002
50
51 J_.73003
52 473004
53 473005
54 473006
55 473007
56 473010

57 473011
58 473012
59 473013

60 473016
61 473017
62
63
64 473018
65 473019
60
67 473020
68 473021
69 473022
70 473023
71 473024
72 473025
73 473026
74 473027
75 473028
76 473029
77 473030
78 473031
79 473032
80 473033
81 473C34
82 473035
33 473036
84 473037
85 473038
86 473039
87 473040
88 473041
89 47)042

~~73687
90 1(473043
91 473044

DESCRIPTION

TIRE PUMP
( Uoed on $e,lal No •. 1280Cth,u 5834 l

(Continued)

Bushing 2
Cover with bushing(Incl. ref. no. 44) 1
C;rlinder 2
Cylinder head and intake valve assembly
(Incl. ref. nos. 48 thru 53) 2
Cylinder head 2
Intake valve 2
Hex machine screw nut #10 N. C. 2

Intake valve guide 2
Intake valve washer- 2
Intake valve spring 2
Air intake elbow 2
Outlet valve manifold 1
Piston and ring assembly (Incl. ref. nos.
57. 58 and 65) 2
Piston 2
Set of piston rings with expansion ring 6
Connecting rod and bushing asseni Ly
(Incl. ref. nos. bO thru 64 and 98) 2
Cormectd.ns rod bushing (4 halves) 2
Connecting rod bolt 4
Hex slotted nut 5/16" N. f. 4
Cotter pin 1/16~ x 5/8" 4

Piston pin bushing 2
Piston pin 2

Cotter pin 1/8" x 1" . 2
Crank 1
Crankcase relief valve 1
End cover bushing seal 1
Crankcase bearing cover 1
Crankcase bearing cover gasket 1
Bearing cover screw 2
BearinG cover lock washer 2
Cylinder to crankcase screw 8
Cylinder to crankcase lock washer 8
Housing cover screw 4
Housing cover lock washer 4
Cyl.Lnde r- head to cylinder screw 8
Cylinder 'lead to cylinder lock washer 8
Cylinder head to cylinder gasket 2
Crankcase to cover gasket 1
Cylinder to crankcase gasket 1
Shaft key 1
External teeth Shakeproof lock washer 8
Oil baffle plate 1
Outlet valve 2
Outlet valve spring 2
Outlet valve manifold retainer 2
Outlet valve gasket 4
Check unit 1
Air inlet coupling
Air outlet adaptor 1

(Continued)

Serial Nos. of Machines
No. Parts Are Used OnUsed I-~:"";;;_""--=-::"""='::":';:"'=';:;:'_-l

From Thru

u

o

473687

I
218



-- --.~-- -_ ~.--------.-

ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used OnNo. Part No. Used From Thna By

TIRE PUMP
( Used on Serial Nos. 1284 thru 5834 )

(Continued)
92 473045 Gaige connector 1
93 473046 Clip for air chuck 1
94 473669 Chuck with clip air 1
94 473047 (replaced by 473669)
95 721227 Air pressure gauge 1
96 pp882 Woodruff key 1
97 4P2165 Collar 1
98 (Bearing cap not furnished separately,

order Ref. No. 59)

219 512 MG



It:
ILlm
~
j
Z
.J
cC-It:
ILlencz
cC
.J
ILl
Co
~
ILl>-~
en
~

~
cC

)

ZI £6

~I
f
/

176

01 II
/ /

~I/ /.,. &f
vZ

I I

t I. r •
' 'I \
: I \
99 £1 171 <;1

09 6L 19 29
I /

6£
9£

C;£

2£

99

-~ 0<;

IL



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial N08. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

TIRE PUMP
( Uled on S.rlol NOI. 5835 Ihru 6242 )

1 402989 Support Plate 1
2 Hex head machine bolt 1/211 x 2" N. C. 3
3 Lock washer 1/211 medium 6

L Cut washer 1/2" 6

5 Hex nut 1/2" N. C. 3
6 Square head flat point set screw 1/211

x 2-1/2" N. C. 1

7 Hex jam nut 1/2" N. C. 1
8 402992 T-handle set screw 1

9 403e52 Cam and adjusting plate 1
10 425115 Grease seal retainer 1
II 427625 Grease seal 1
12 427626 Pulley shaft 1
13 Cut was'1er 1/2" 1
14 Lock washer 1/2" medium 1
15 Hex nut 1/2" N. F. 1
16 429870 R. H; Compressor supporl, 1
17 429871 L. H. Compressor support 1
18 429882 "uti bracket 1
19 Cotter pin 3/16" x 1 1/4" 2
20 429886 Drilled pin 1
21 Cotter pin 1/8" x 7/8" 2
22 429887 Drilled pin 1
23 Cotter p in l/e" x 7/8n 2
24 429892 Roller race shim 1
25 473031 Head to cylinder screw 8
26 473032 Lock washer 10
27 473055 Clip 1
28 473650 Cylinder head 2
29 473651 Intaks felt retainer 2
30 473652 Waster 8
31 473653 Cylinder head gasket 2
32 473654 Piston 2
33 473655 Compression piston ring 4
34 473656 Oil piston ring 2
35 473657 Piston pin 2
36 1.173658 Piston pin retainer 4
37 473659 Front and cover 1
38 473660 Cover g aske t 1
39 473661 Connecting rod 2
40 h73662 Crankshaft bushing 2
41 473663 Oil seal 1
42 473664 Crankshaft 1
43 473665 Thrust washer 2
44 473666 Screw 10
45 473667 Connecting rod cap screw 4
46 Lock washer 5/16" medium 4
47 473668 Oil dipper 2
h8 473669 Air chuck 1
49 473670 Base plate 1
50 473671 Welch Plug 1

(Continued)

221 512 HG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

4
2
4
2
2
2
2
1
1
1

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I- ::....;;.;;.;.;;,..:..::...:.......::..::.:..::.....:::.::....~
From Thru

Replaced
By u

51
52
5,
54
55
56
57
58
59
60
61

62
63
64
? ,"o~
66
67
68
69
70
71
72
73
74

75
76
77
78
79
80
81
82
83
84
35
8~
87

93
94

473672
1.l73673
i.J73674
473675
473676
473677
).173·( 78
473079
4'73680
473661

473682
473683
473684
473685
473686
473687
413688
474010
(20799
721706

721707
721710
721711

721714

721715
721716
721717

721814

PPc3B2
4P2165

TIRE PUMP
( Used on S.rial NOl. 5835 thru 6242 )

(Continued)

Intake felt screen
Intake felt
Intake and exhaust va.lve disc
Exhaust valve spring
Exhaust valve retainer
Intake valve spring
Intake valve retainer
l1anifold
Flywheel key
Flywheel

Hex head machine bolt 3/811 x
3-1/2" N. C.
Lock washer 3/8" special
Hex nut 3/8" N. C.

Oil check and breather
Base plate Gasket
Crankcase drain plug
Air pressure gauge
Air ontlet adaptor
Check unit
GaU(~econnector
Crlinder
Brass c onnector
Pivot plate

Hex head machine bolt 5/1611 x 1-1/211

N. C.
LOCK washer 5/16" medium
Hex nut 5/1611 N. C.

Air compressor cooling tube
LRrge pulley guard
Clamp

Hex heaclcap screw 1/4" x 5/8" N. C.
Lock washer 1/4" heavy
Hex nut 1/4" N. C.

Srr.a11p1l11ey guard
Hex head cap screw 3/8" x 2" N. C.
Lock washer 3/8" special

Drive pulley
Drive belt
Air compressor .iose (Includes ref. nos.
27,48 and 67 thru 70)
Clamp

Hex head machine bolt 1/4" x 3/4"N.C.
Lock washer 1/4" heavy
Hex nut 1/4" IJ. C.

Woodruff key
Collar

1
1
1
1
1
1
1
1
1
1
1
1
1

6
12
6
1
1
2
2
2
2
1
3
3
1
1

1
1
1
1
1
1
1

U· .

.222



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE
GENUINE
PARTS

223 512 MG

-- --------------------------------------



'"'"J&IIII
::lI
::>z

a:: :I:

ILl
E-<
~

II z

~
;;:
0

:J
:I:
'"

Z '"E-<'"
..I

..:
'"

c( l'l
Z- s

a:: z
2

ILl - '"en ... J&I... '"~ '"
C

2 0
-= U

Z a..M '"~<!; ..:

c( =:»'"
a..~~

..I WZ":- '"
ILl

IX .2
- ~ J&I
I-J!:I:

C c E-<
0

0 "l J&I.'"
~

:::> ..:

'"z
ILl 0

E=:

> ..:
'"- E-<

'"

"
::>...
::l

en J&I

i
:I:
E-<

2S

'"E-<
..I '"..:
c( '"

Q
J&I

'"J&IIII
::lI
::>zz
::>

L9
\

",/69 99~ ).~
99

""::> ) ) )

'-£9o,
O-Z9

19

~

~
U)

p
:z;
H

Z PC£j
0 Ec<
E=: :z;

'" H
iil ~
U P-<

'"J&IQ
Q
Z..:

'"J&IIII
::lI
::>z
E-<

'"..:'"J&I:::
l'l

'">-..:;;:.....:

""'"~

9v

~:~~ll
SI-l ,

9L_ ~

09--. '" ~

6L-l



ALWAYS GIVE MODEL AND SERIAL NUMBER

TIRE PUMP
(Used on Serial Nos. 6243 !hru 7299)

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 350773 Lub. fitting 1
2 403989 Link, short 1
3 Hex nut, jam 1/2" N.F. (L.H. thread) 1
4 404056 Bracket, idler 1
5 Machine bolt, hex head 5/8" x 3-1/2" N.C. 4
6 Lock washer 5/8" special 8
7 Hex nut 5/8" N.C. 4
8 404057 Guard, lower belt 1
9 Machine bolt, hex head 5/16" x 1" N.C. 2

10 Lock washer 5/16" mediUlll 4
11 Hex nut 5/16" N.C. 2
12 404058 Link, long 1
13 Hex nut, jam 1/2" N.F. 1
14 404059 Guard, upper belt 1
15 Machine bolt, hex head 5/16" x 1" N.C. 2
16 Lock washer 5/16" medium 4
17 Hex nut 5/16" N.C. 2
18 404061 Lever 1
19 Cut washer 1/2" 2
20 Cotter pin 1/8" x 1" 2
21 404063 Arm, belt idler 1
22 Cut washer 1/2" 1
23 Cotter pin 1/811 x 1" 1
24 404071 Bracket, lever 1
25 429668 Drain cock 1
26 473031 Screw, head to cylinder 8
27 473032 Lock washer 10
28 473055 Clip, for air chuck 1
29 473650 Cylinder head 2
30 473652 Washer 8
31 473651 Retainer, intake felt 2
32 473653 Gasket, qy1inder head 2
33 473654 Piston 2
34 473655 Ring, compression piston 4
35 473656 Ring, oil piston 2
36 473651 Pin, piston 2
37 473658 Retainer, piston pin 4
38 473659 Cover, front end 1
39 473660 Gasket, cover 1
40 473661 Rod, connecting 2
41 473662 Bushing, crankshaft 2
42 473663 Seal, oil 1
43 473665 Washer, thrust 2
44 473666 Screw 10
45 473667 Cap screw, connecting rod 4
46 Lock washer 5/16" medium 4
47 473668 Oil dipper 2
48 473669 Air chuck 1
49 473670 Base plate 1
50 Machine bolt, hex head 5/16" x I" N.C. 4
51 Lock washer 5/16" medium 8
52 Hex nut 5/16" N.C. 4

(Continued)

PRINTED IN U.S.A. 512 M.G.225

-



ALWAYS GIVE MODEL AND SERIAL NUMBER

TIRE PUMP
(U .. d on Serial NOl. 6243 thru n99 )

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

(Continued)

53 473671 Welch plug 1
54 473672 Screen, intake felt 4
55 473673 Felt, intake 2
56 473674 Valve disc, intake and exhaust 4
57 473675 Spring, exhaust valve 2
58 473676 Retainer, exhaust valve 2
59 473677 Spring, intake valve 2
60 473678 Retainer, intake valve 2
61 473679 Manifold with nuts and fittings 1
62 473680 Key, flywheel 1
63 473682 Oil check and breather 1
64 473683 Gasket, base plate 1
65 473684 Drain plug, crankcase 1
66 473685 Gauge, air pressure 1
67 473686 Adapter, air outlet 1
68 473687 Check unit 1
69 473688 Connector, gauge 1
70 474010 Cylinder 1
71 474186 Crankshaft 1
72 Lock washer, shakeproof 1/211external teeth 1
73 Hex nut, jam 1/211N.C. 1
74 474187 Breather 1
75 672527 Pulley, pump drive 1
76 662528 Pulley, idler 1
77 720799 Connector, brass 1
78 722358 Lug, upper guard 2
79 Machine bolt, hex head 1/211x 3" N.C. 2
80 Lock washer 1/2" special 2
81 722311 Pin, drilled 1
82 Cut washer 1/2" 2
83 Cotter pin 1/8" x 1" 2
84 722334 Spring 1
85 722315 Turnbuckle 1
86 722318 Shaft, idler pulley 1
87 Cotter pin 1/8" x 1" 1
88 722322 Hose, air compresser 1
89 722327 BoLt, clamp 1
90 Lock washer 5/16" medium 1
91 Hex nut 5/].611N.C. 1
92 662531 Pulley, flywheel 1
93 722332 Tube, 00 oling 1
94 722349 Angle, L.H. 1
95 Machine bolt, hex head 5/16" x 1-1/4" N.C. 2
96 Lock washer 5/16" 4
97 Hex nut 5/1611N.C. 2
98 722356 Belt 1
99 72 2359 Base plate 1

100 Machine bolt, hex head 1/211x 1" N.C. 2
101 Lock washer 1/2" 4
102 Hex nut 1/211N.C. 2

(Continued)

PRINTED IN U.S.A.

226

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

TIRE PUMP

( Uled on Serial Nos. 6243 thru 7299 )

Ref. Adams DESCRIPTION No. Serial Number
No. Part No. Req'd.

(Continued)

103 722360 Angle, R.H. 1
104 Machine bolt, hex head 5/16" x 1-1/4" N.C. 1
105 Lock washer 5/16" 2
106 Hex nut 5/16" N.C. 1
107 722424 Stud, pulley 2
108 Lock washer 3/8" special 1
109 Hex nut 3/8" N.F. 2

PRINTED IN U.S,A.

227 512 M.G.



It
1&1m
~
::J
Z
.J<-It
1&1
U)
C
Z<
.J
1&1
Co
~
1&1>-e
U)

~

~
II(

) ))

X\/
£2



ALWAYS GIVE MODEL AND SERIAL NUMBER

TIRE PUMP
(U •• d on S.rlal No•• 7300and alt.r )

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 350773 Lub. fitting 1
2 403989 Link, short 1
3 Hex nut, jam 1/2" L.H. 1
4 403995 Bracket, idler 1
5 Cut washer 1/2" 1
6 Cotter pin 1/8" x 1" 1
7 404315 Lever 1
8 Cut washer 1/2" 2
9 Cotter pin 1/8" x 1" 2

10 404321 Guard, lower 1
11 404331 Bracket 1
12 Machine bolt, hex head 5/8" x 3-3/4" N.C. 1
13 Lock washer 5/8" 2
14 Cut washer 5/8" 1
IS Hex nut 5/8" 1
16 404332 Bracket 1
17 Machine bolt, hex head 5/8" x 3-3/4" N.C. 1
18 Lock washer 5/8" 2
19 Cut washer 5/8" 1
20 Hex nut 5/8" 1
21 404333 Link, long 1
22 Hex nut, jam 1/2" N.F. 1
23 404334 Support 1
24 Machine bolt, hex head 5/16" x 1" N.C. 2
25 Cut washer 5/16" 2
26 Lock washer 5/16" 4
27 Hex nut 5/16" N.C. 2
28 Cap screw, hex head 3/8" x 7/8" 2
29 Lock washer 3/8" special 2
30 404336 Guard, upper belt 1
31 Machine bolt, hex head 5/16" x I" N.C. 2
32 Lock washer 5/16" 4
33 Cut washer 5/16" 2

34 Hex nut 5/16" 2

35 429668 Drain cock 1
36 473031 Screw, head to cylinder 8

37 473032 Lock washer 10
38 473055 Clip for air chuck 1

39 473650 Cylinder head 2

40 473651 Retainer, intake felt 2
41 473652 Washer 8
42 473653 Gasket, cylinder head 2

43 473654 Piston 2

44 473655 Ring, compression piston 4
45 473656 Ring, oil piston 2

46 473657 Pin, piston 2

47 473658 Retainer, piston pin 4
48 473659 Cover, front end 1

49 473660 Gasket, cover 1

So 473661 Rod, connecting 2

51 473662 Bushing, crankshaft 2

52 473663 Seal, oil 1

53 473665 Washer, thrust 2

54 473666 Screw 10

55 473667 Cap screw, connecting rod 4
56 Lock washer 5/1611 medium 4

(Continued)

PRINTED IN U.S.A. 512 M.G.229



ALWAYS GIVE MODEL AND SERIAL NUMBER

•
TIRE PUMP

( Used on Serial Nos. 7300ond alter)

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

(Continued)

57 473668 Oil dipper 2
58 473669 Air chuck 1
59 473670 Base plate 1
60 Machine bolt, hex head 5/16" xl" N.C. 4
61 Lock washer 5/16" medium 8
62 Hex nut 5/16" N.C. 4
63 473671 Welch plug 1
64 473672 Screen, intake felt 4
65 473673 Felt, intake 2
66 473674 Valve disc, intake and exhaust 4
67 473675 Spring, exhaust valve 2
68 473676 Retainer, exhaust valve 2
69 473677 Spring, intake valve 2
70 473678 Retainer, intake valve 2
71 473679 Manifold with nuts and fittings 1
72 473680 Key, flywheel 1
73 473682 Oil check and breather 1
74 473683 Gasket, base plate 1
75 473684 Drain plug, crankcase 1
76 473685 Gauge, air pressure 1
77 473686 Adapter, air outlet 1
78 473687 Check unit 1
79 473688 Connector, gauge 1
80 474010 Cylinder 1
81 474186 Crankshaft 1
82 Lock washer, shakeproof 1/2" external teeth 1
83 Hex nut, jam 1/2" N.C. 1
84 474187 Breather 1
85 662528 Pulley, idler 1
86 672527 Pulley, pump drive 1
87 720799 Connector, brass 1
88 723039 Tie bar 2
91 722311 Pin, drilled 1
92 Cut washer 1/2" 2
93 Cotter pin 1/8" x 1" 2
94 722312 Spring 1
95 722318 Shaft, idler pulley 1
96 Cut washer 5/811 1
97 Cotter pin 1/8" x 1" 1
98 722319 Belt 1
99 722322 Hose, air compresser 1

100 722326 Pulley, flywheel 1
101 722327 Bolt, clamp 1
102 Lock washer 5/16" medium 1
103 Hex nut 5/16" N.C. 1
104 722332 Tube, cooling 1
105 722424 Stud, pulley 2
106 Lock washer 3/8" special 1
107 Hex nut 3/8" N.F. 2

(Continued)

PRINTED IN U.S.A.

230

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

TIRE PUMP

( Us.,! on S.rial Nos. 7300and after)

Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

(Continued)
108 723014 Bar 2
109 Machine bolt, hex head 5/16" x 1-1/4" N.C. 2
110 Lock washer 5/16" 4
111 Cut washer 5/16" 4
112 Hex nut 5/16" N.C. 2
113 723016 Spring holder 1
114 723038 Support 1
115 Machine bolt, hex head 5/16" xl" N.C. 2
116 Lock washer 5/16" 4
117 Hex nut 5/16" N.C. 2
118 723040 Angle, L.H. 1
119 Machine bolt, hex head 1/2" x 1-3/4" N.C. 2
120 Lock washer 1/2" 4
120A Cut washer 1/2" 2
121 Hex nut 1/2" N.C. 2
122 723041 Angle, R.H. 1
123 Machine bolt, hex head 1/2" x 1-3/4" N.C. 2
124 Lock washer 1/2" 4
124A Cut washer 1/2" 2
125 Hex nut 1/2" 2
126 723047 Turnbuckle 1

PRINTED IN U.S.A.
231 512 M.G.



m='"'III::s
::>

It
z
:I:

ILl
E-

m
~
z

~
~

Il:: 0

::l 0 :I:

I-
m

Z -e m
E-o

Il:: =
..J

w s
c(

zw o
t!) Z- a

It 0.. Z

ILl
::IE g< m

en 0 '"'N =_=
C

::c :3 0
I- 0- U

Z
_..,
3: 2 ~

c( ... -ftz;l

..J
z-::sw • ..;
::IE .. m

ILl 0.. ::! '"'
C

5-:1:
a·~E-o

0 w J: ~

~
t!) c";
Z 0

ILl
i= -: ~::c .. 0::::1-

> t!) - E-o_ ..;- ...I ~

t!J 0
m
::>

z ...,

en < :::

>- t!) '"'Z :I:

;
E-o

I- ~D::-e m

..J
I- E-o
." =

c(
..;
"-
0

'"'0::'"'<Xl::s
::>zz
::>

) .)

O£-~.tll===!£t----1l
172

,
£1 I-';II

';1917

9<; 81 l---r:~~J_W.6£
61_tr'_L17

C;..
A
i

12

.-81

~~ ~------­t
';II

'"'
~=~

-8£ ~
&:i

~=~
='"'~o
E-o

~
oo



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING AND LIGHTING EQUIPMENT WITH 20 .uP GENERATOR
(u-i .. Seliel Mo•• 1 thru 3983)

Ref. Adams DESCRIPTION No. Serial NumberNo. Part No. Req'd.

1 3.50860 Key 1
lA 400817 Cable - horn to horn button - horn button to ammeter 2
2 400826 Cable - batterJ to battery 1
3 400836 Cable - ammeter to starting switch 1
4 40107.5 Battery clanp 1

Lock washer .5/16"heavy 2
Hex nut .5/16"N.C. 2

.5 401843 Cable - solenoid to ground - horn to ground 2
6 402434 Cable - ammeter to fuse - fuse to light switch 2
7 423336 Clamp 1 3444 3983

Cap screw, hex head .5/16"x 1/2" N.C. 1 3444 3983
Lock washer %16" heavy 1 3444 3983
Cut washer .516" 1 3444 3983

8 423.502 Anuooter 1
9 403.504 Fuse 1 Buy locally

10 423.50.5 Fuse block 1
Machine screw, flat head #6 - 32 x 1/2" N.C. 2
Lock washer #6 medium 2
Hex nut, machine screw #6 - 32 N.C. 2

11 * 404778 Horn replacement package (Includes 1 - 723920 horn, 1 - 402434
cable, 1 - 723919 lamination, 1 - 723921 relay 2 - 723922
lamination support and 1 - 723924 horn bracket~ (after replace-
ment has been made, individual parts may be ordered) 1

11 423.508 (repJaced by 404778)
Machine bolt, hex head 3/8" x 1-1/4" N.C. 1
Lock washer 3/8" special 2
Hex nut 3/8" N.C. 1

12 4238.52 Grommet 1
13 424243 Clamp .5

Machine bolt, hex head .5/1611x 1-1/2" N.C. 2
Lock washer %1611 heavy 4
Cut washer .516" 2
Hex nut .5/16"N.C. 2
Machine bolt, hex head 3/8" x 1" N.C. 2
Lock washer 3/8" special 4
Hex nut 3/8" N.C. 2

14 424348 Light switch control rod 1
Lock washer, 3/8" shakeproof external teeth 1
Hex nut, jam 3/8" N.F. 1

1.5 424349 Light switch 1
Machine screw, round head #10 - 24 x .5/8"N.C. 1
Lock washer #10 medium 2
Hex nut, machine screw #10 - 24 N.C. 1

16 4243.54 Battery box with lid 1
Machine bolt, hex head .5/16"x 3/4" N.C. 1
Hex nut .5/16"N.C. 1
Cap screw, hex head 3/8" x 1" N.C. 4
Cut washer 3/8" 2
Lock washer 3/8" special 4
Hex nut 3/8" N.C. 2

17 424868 Grommet 2
18 424896 Grommet 3

(Continued)

PRINTED IN U.S.A. .512M.G.
233



n

n

·....·s·n NI O:aJ.NU:ld

(pent!1woQ)

1 ~p:i~n pBeq 'W'! 906LGtr 6£
1 'tt{~H p'eet{ oWN $06L<:tr 9£z ~nld 'tq~n TIB,L ££9L<:tr L£
1 rJ:00 .retlllu·m 9(LL<:tr 9(
1 'tleq .r0'tB.reueo 9$99<:tr $(
<: repeds 11<:/1 .ret{SBM.)\oo'!
<: '0' N 111x II<:/1 pBet{ XBl{ 'M.e.ros d-eo
1 q.e)\OB.rqq.t{~11 TI'e'+ 'H',! 16L9Gtr tr£z T810eds 11<:/1.r9t{S'eM.)\00'1
z 'O'N 111x 11<:/1psaq xaq 'M.e.ros d-eo
1 '+9)\'OB.Iq'+~TI H'e'+ 'H'N 06L9Gtr ££

otr<: 1 z 'O'N tr<: - 01# M.e.ros eu1t{oBm ',+nu xeH
otrz 1 z tun1pem 01# .r9t{SBM.)\oo'!
otr<: 1 z 'O'N IItr/l x tr<: - 01# pBet{ puno.r 'M.e.ros eu1t{o-er-r
otr<: 1 1 ,+e)\OB.rquO'+'tnq u.r0H 69L9<:tr <:(

1 SS9U.IBt{ ~U1.I1M. .re,+s-er-r £9L9<:tr 1£
£ l'e10 eds II9/£ .reqsBM. )\'00'1
£ 'O'N IItr/l-1 x 119/£ p'e9l{ xoq 'M.e.ros d-eo
1 .rO,+Oill~t!1'+.IB'tS otrL9<:tr * o£
1 t{O'+1M.s .re'+.I'e'+S 6£L9<:tr 6<:
£ 'O'N IItr/l M.a.ros eU1t{o"tm ',+nu XBH
9 At..Bet{ IItr/l .ret{s'eM.)\oo'!
£ 'O'N 111x IItr/l pBet{ puno.r 'M.e.ros eU1t{0'eL-J:
1 .rO'+B~8.r e~B'+loA L£L9Gtr * 9<:
1 '..r'N lItr/l x 0<: - 119/$ 'tnu xeH
1 11<:£/£x IItr9/£1 x 11<:(/£<: .I9t{SBM.)\oo'!
1 .rO'+'e.r8ueo 9£L9Gtr * LG
1 A911nd .r0't'e.reueo $£L9Gtr 9G
1 UBJ .rO,+B.r8Uao tr£L9Gtr $<:
1 119%$ .reqsBM. ,+no
1 At..Bet{ 1191$ .I9t{SBM.)\oo'!
1 'O'N 111x 1191/$ pBel{ xaq 'M.e.ros dBO
1 aoe.rq .rO,+B.r9U90 9199<:tr tr<:
£ rep9ds II9/£ .r8t{SBM.)\'00'!
£ 'O'N IItr/l-1 x 119/£ pBel{ XBl{ 'M.9.mS d'eQ
Z 'O'N 1191/$ ,+nu xeH
tr At..Bel{ 1191/$ .ret{sBM. )\OO'!
z 'O'N 11<:/1-1 x 1191/$ p'e9l{ xaq 'Hoq 9t!1t{0'eL-J:
1 'te)\'O'e.rq .ro,+B.reuao 90$9Gtr £z

(Lo£9<:tr Aq peo'e1de.r) (969Gtr <:<:
1 P10uelos 0'+ £I9'+'+'eq - elq'eQ LO£9Gtr <:<:

1 (u.rot{ oz6(<:L .ro 9LLtrotr l!'+1M. pesn) U.Ioq ',+e)\OBoIH tr<:6£GL 1<:
1 (90$£<:tr U.I0t{ t{'+1M.pesn) u.r0t{ 'el~uB ,+.roddns Ltr<:9Gtr 1<:

<: ,+t{~n H'e,L Itr1($<:tr 0<:
tr 'O'N 119/£ qnu xeH
9 l'e10 eds II9/£ .rel{SBM.)\'00'!
tr '0' N IItr/l-l x 119/£ pBel{ xaq 'Hoq et!1t{OBW
<: ,+S)\OB.Iq'+~11 pBeH <:£1$<:tr 61

(psnt!1'+uoo)

J8QwnN Pl1J8S 'p,b8H
NOI~dIHJS3a

'ON UUd 'ON
'ON SWupV 'J8H

(£86£ n"lJ 1 "SON IDI.IeS uo pesn)

~O.LY~3N3~ dWY OZ H.LIM .LN3Wc:lln03 ~NI.LH~11 aNY !)HI.L~Y.LS



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING AND LIGHTING EQUIPMENT WITH 20 AMP GENERATOR
(U.ed on Serial No•• 1 thru 3983)

Ref. Adams DESCRIPTION No. Serial Number
No. Part No. Req'd.

(Continued)

40 428184 Instrument box 1
Machine screw, round head 1/4" x 3/8" N.C. 4
Lock washer 1/4" heavy 4
Cap screw, hex head 5/16" x 1" N.C. 3
Lock washer ~16" medium 3
Cut washer 5 16" 2

41 428188 Instrument box light 1
42 428289 Instrument box light bulb 1 Buy locally
43 428303 Grommet 2
44 42878.5 Clamp 2

Cap screw, hex head 5/16" x 3/4" N.C. 2
Lock washer %16" medium 2
Cut washer' 5 6" 2

45 428823 Cable - battery to ground 1

46 429736 Solenoid 1 2079 3983
46 426738 Solenoid 1 1 2078

Michine screw, r01.IDdhead 1/4" x 1/2" N.C. 4
Lock 1lasher 1/4" heavy 4

46A 473695 Bearing \lasher 2
47 661876 Head light bracket 2

Machine bolt, hex head 5/16" x 1-1/4" iT. c. 4
Lock washer' 5/16" medium 8
Hex nut 5/16" N.C. 4

48 720296 Battery bumper 4 2634 3983
48 423920 Battery bumper 3 1 2633

Machine screw, round head 1/4" x 2" N.C. 4 2634 3983
Elastic stop nut l.f4" N.c. 4 2634 3983

49 720381 Insula ting bushing 4 3744 3983
49 423852 Grommet 4 1 3743

50 720382 Snap ring 4 3744 3983
51 720430 Cable - solenoid to starter motor 1 2904 3983
51 428013 Cable - solenoid to starter motor 1 1 2903
.52 720504 Regulator support 1 3444 3983
52 427230 Regula tor support 1 1 3443
53 720690 Regulator shock mount 1 3444 3983

Machine screw, round head 1/4" x 1" N.C. 4
Lock washer 1/4" heavy 4

54 721630 Special cut washer 12
.54 CP128 (replaced by 721630)
5.5 4P2478 Horn button 1

Machine screw, round head #8 - 32 x 1/2" N.C. 2
Lock washer #8 heavy 4
Hex nut, machine screw #8 - 32 N.C. 2

56 4P2565 Clamp 10
Cap screw, hex head 1/4" x 1/8" N.C. 4
Lock washer 1/4" heavy 8
Hex nut, machine screw 1/4" N.C. 4

* Sold only as a complete unit. Individual replacement parts
must be obtained from a United Motors Service dealer.

PRINTED IN u.s .... 512 H.G.235

- .



'"..:lzl
III
l:
::>z

It: :t
E-<

ILl ~
m z

~
~ :;:
2 0

:t

:J ~ '"
Z

I) '"e E-<
I) ..:

.J
o <'"c.

c( E
(.!J
Z- e s

It: N Z
M R

ILl (; '"lzlen c. ..:
E ~~

C .;:.0
Z N cw»'"

~.I<
c( I- .. lzl

Z ... l:

.J ~ .. ~
ILl a. :! lzl

:; _:t

C .,E-<
0-

0 w .l:;:J
(.!) .. <

~ z .: '"

ILl
f: 16
J: =11:::

> (.!) ...... <- ..:
...J E-<- '"C) 0 ::>....,
z ::!

en «
o lzl

> :t
Z E-<

~

I- 15
0::
-c '"l- E-<..:
II) «

c( '"Q
lzl..:
lzl
III
l:
::>zz
::>

)

t 91
6G

Lv

'{ ~

f .•.!Jj]
I

GI I-'VI



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING AND LIGHTING EQUIPMENT
(25 amp or 32 amp Generator)

(Used on Serial Ho•• 1 thru 3983)

Ref. Adams DESCRIPTION No. Serial NumberNo. Part No. Req'd.

1 350860 Key 1
lA 400817 Cable - horn button to horn - horn button to ammeter 2
2 400826 Cable - battery to battery 1
2A 400836 Cable - ammeter to starting switch 1
3 401075 Battery clamp 1

Lock washer 5/1611 heavy 2
Hex nut 5/1611 N.C. 2

4 401843 Cable - solenoid to ground - horn to ground 2
5 402434 Cable - fuse to light switch - ammeter to fuse 2
6 423336 Clamp 1 3444 3983

Cap screw, hex head 5/16" x 1/2" N.C. 1 3444 3983
Lock washer 7{16" heavy 1 3444 3983
Cut washer 5 16" 1 3444 3983

7 423502 Ammeter 1
8 423504 Fuse 1 Buy locally
9 423505 Fuse block 1

Machine screw, flat head #6 - 32 x 1/2" N.C. 2
Lock washer #6 medium 2
Hex nut, machine screw #6 - 32 N.C. 2

10 * 404778 Horn replacement package (Includes 1 - 723920 horn, 1 - 402434
cable, 1 - 723919 lamination, 1 - 723921 relay 2 - 723922
lamination support and 1 - 723924 horn bracket) (After replace-
ment has been made, individual parts may be ordered) 1

10 423508 (replaced by 404778)
Machine bolt, hex head 3/811 x 1-1/4" N.C. 1
Lock washer 3/8" special 2
Hex nut 3/8" N.C. 1

11 423852 Grommet 1
12 424243 Clamp 5

Machine bolt, hex head 3/8" xl" N.C. 2
Lock washer 3/8" special 4
Hex nut 3/8" N.C. 2

13 424348 Light switch control rod 1
Lock washer 3/811 shakeproof external teeth 1
Hex nut, jam 3/8" N.F. 1

14 424349 Light switch 1
Machine screw, round head #10 - 24 x 5/8" N.C. 1
Lock washer #10 medium 2
Hex nut, machine screw #10 - 24 N.C. 1

15 424354 Battery box with lid 1
Machine bolt, hex head 5/16" x 3/4" N.C. 1
Hex nut 5/1611 N.C. 1
Cap screw, hex head 3/8" x 1" N.C. 4
Cut washer 3/8" 2
Lock washer 3/8" special 4
Hex nut 3/8" N.C. 2

16 424868 Grommet 2
17 424896 Grommet 3
18 425132 Head light bracket 2

Machine bolt, hex head 3/8" x 1-1/4" N.C. 4
Lock washer 3/811 special 8
Hex nut 3/8" N.C. 4

(Continued)

PRINTED IN U.S.A. 512 M.G.237



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING AND LIGHTING EQUIPMENT
(25 amp or 32 amp Generator)

(U.ed oa SerI.1 N••• 1 thr. 3983) u
Ref. Adams DESCRIPTION No. Serial NumberNo. Part No. Req'd.

(Continued)

19 42544l Tall light 2
20 426247 Support angle, horn (used with horn .423508) 1
20 723924 Bracket, horn (used with .40.4778or 723920 horn) 1
21 426307 Cable - battery to solenoid 1
22 426618 Generator brace 1

Cap screw, hex head 5/16" x 1" N.C. 1
Lock washer ~6" heavy 1
Cut washer 5 16" 1

23 426735 Generator pulley 1
2.4 426739 Starter switch 1
25 >,1- .4267.40 Starting motor 1

Cap screw, hex head 3/8" x 1-1/4" N.C· 3
Lock washer 3/8" special 3

26 426763 Master wiring harness 1
27 426789 Horn button bracket 1 1 2.40

Machine screw, round head #10 - 2.4x 1/4" N.C. 2 1 2.40
Lock washer #10 medimn 2 1 2.40
Hex nut, machine screw #10 - 2.4N.C. 2 1 2.40

28 426790 R.H. tail light bracket 1
Cap screw, hex head 1/2" x 1" N.C. 2
Lock washer l/2" spe cial 2

29 426791 L.H. tail light bracket 1
Cap screw, hex head 1/2" x 1" N.C. 2
Lock washer 1/2" special 2

30 426856 Generator belt 1
31 427738 Dimmer coil 1
32 427833 Tail light plug 2
33 427905 R.H. head ligllt . 1
34 427906 L.H. head light 1
35 428184 Instrmnent box 1

Machine screw, round head 1/4" x 3/8" N.C. 4
Lock washer 1/4" heag 4
Cap screw, hex head /16" x 1" N.C. 3
Lock washer 7{16" medimn 3
Cut washer 5 16" 2

36 428188 Instrmnent box light 1
37 428289 Instrument box light bulb 1 Buy locally
38 428303 Grommet 2
39 428785 Clamp 2

Cap screw, hex head 5/16" x 3/4" N.C. 2
Lock washer 7(16" medimn 2
Cut washer 5 16" 2

40 428823 Cable - battery to ground 1
41 i:- 429736 Solenoid 1 2079 3983
41 * .426738 Solenoid 1 1 2078

Machine screw, round head 1/4" x 1/2" N.C. .4

42
Lock washer 1/4" heavy 4

423695 Bearing washer 2
43 661876 Head light bracket 2

Machine bolt, hex head 5/16" x 1-1/4" N.C. 4
Lock washer 5/16" medimn 8
Hex nut 5/16" N.C. 4

(Continued) u
PRINTED IN U.S.A.

238



'D'W 'Gl$ ',,'s'n NI a3~NI~d

'~alvap ao~~as s~o~oW pa~1Un ~ mO~J paUl~qo aq
~snm s~~d ~uaTll9o~1d~ TBnp~17puI .~~ a~alduroo 'B s~ A1UO mos *

1"( 'Q'N 111"(/1M.a.IOSaU1l{o~m '~nu X9H
9 .!.A~aq 111"(/1~aqs~M. ::l{OO'!
1"( 'O'N 119/l-l x 111"(/1p~q xaq 'M.a~os d~Q
01 dUB1Q $9$'GdIT gS
'G 'O'N 'G£ - g# M.a~os aU17tIo~ '~nu xaH
1"( AA~q g# ~aqs~ ::l{Oo,!
'G 'O'N II'G/l x 'G£ - g# p~aq ptmoz 'M.a.xos aUltp'EIW
1 uo~~nq ~OH gLf"(ZdIT LS

(0£91'GL Aq pao~da.I) g'Glc1Q 9Sen .Iaqs~M. ~no 1~170ads O£91'GL 9S
'G AA~aq u1"(/1 ~aqs'BM.::l{OO'I
'G 'O'N II'G/l x 111"(/1pEaq ptrnoz (M.a~os aUltp'EIW
1 .IaMO ~Q~~1fUla'ij LS(HL SS
£ mn17P9mIIn/L ~aqs~M. ){oo,!
(" 'O'N 111x 1191/L p~aq xaq 'Aa.xos d~Q
'G 'O'N 1191/S ~nu X9H
1"( AA~aq u91/S .xaqS'eM.::l{OO'I
Z 'Q'N u'G/l-l x 1I91/S p~aq xaq 'noq aUltp'EIW
1 ~a::l{O~.Iq~o~E.xau90 sgrnL 1"(S
1 ~eo'Bds AaTIncI 1"(9TIZL (Sc 'O'N 111"(/1M.a~os au17'tp~ '~nu xaH
9 AA~aq 111"(/1~aqs~M. ::l{Oo,!
£ 'Q'N 111"(/(x 111"(/1p'Baq puno.r 'M.a~os au17'tp'EIW
1 (dm-e Z(

.Io~~~aua~ S1"(6ZZL q~lA A1uO pasn) (durv Z() ~o~~~a~ a~~1oA 91"(6ZZL * 'GS
1 (dur'B Z( - .Io~~ua~ S1"(6'GZL~o dur'BS'G

~o~~~aue~ S911'GL ~aq~le q~1M.pasn)(dn~ SZ) ~o~~~a~ a~~1oA g9rnL * 'GS

1 a~~1d a1u-ea L9TI'GL 1$
1 u~J ~~ ~~aua{) 99TI'GL OS
1 ' .!I'N 11'G/1 m-er '~nu xaH
1 II'G/1 ~aqs'BM.~no

(S1"(6ZZL Aq pao~1da~) dJ.u~ SZ - ~o~~~au90 S9TI'GL 61"(
1 (durv'G() (1 'oN 'Je'ij '1?ur) ~o~'B~aua{) S1"(6'G'GL* 61"(
1"( AAvaq u1"(/1 ~aqs'BM.::l{Oo,!
1"( 'Q'N 111x 111"(/1pEaq ptmoz 'M.a.xos aUltIO'EIW

(g6( f"(f"(f"(( 1 ~unom ::l{Ooqs~O~~~9'H 0690ZL g1"(

(06Z 1 1 ~o~om ~a~~'B~s o~ P17oua1os - a1q'BQ (109'G1"( Lf"(
£96£ tr06'G 1 ~~om ~a~~~~s o~ P17oU91oS- a1q'BQ O(trO'GL Lf"(
£96£ trtrL£ tr ~;:.x dwS 'G9£0'GL 9tr
£1"(L£ 1 tr ~awmo.Itl ZSg£'Gtr S1"(
£g6£ trtrL£ tr ~U17tIsnq ~un 'BtnSUI 19(o'GL Str
£96£ tr£9'G tr 'O'N lItr/l ~nu doas 0l~s'B1X
£96£ tr(9'G tr 'O'N liZ x IItr/l pBaq puno~ 'M.a.IOSaU1tIo~w
££9Z 1 £" ~adumq A.za~~-ea OZ6£ztr trtr
£g6£ t(£9'G 1"( ~adJ.unqA.Ia~~-ea 96Z0'GL trtr

(paTIU1~uoo )

JeqwnN 18!Jas 'p,baH
NOI.LdIH::::>S30

'oN lJ8d 'ON
'oN SW8PV 'JaH

(£HE lUll' , 'SON IDI.MS uo .,.sn)
(JO~DJlIU8~ dWD l£ JO dWD Sl)

lN3Wdln03 ~NI1H~ll ONV~NIUIV1S



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING EQUIPMENT
(Used on Serial Nos. 1 thru 3983)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

I{)r

1/ <0

I{)
C\J

t

u

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS

°0o
o 0
00

240

ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

STARTING EQUIPMENT

(Used on Serial Has. 1 thru 3983)

1 350B60 Key 1
lA 400B17 Cable - horn to horn button - horn button

to ammeter 2
2 400B26 Cable - battery to battery 1
3 400B36 Cable - ammeter to starting switch 1
4 401075 Battery clamp 1

Lock washer 5/16" medium 2
Hex nut 5/16" N.C. 2

5: 401B43 Cable - solenoid to ground - horn to
ground 2

6 402434 Cable - a~~eter to fuse block 1
7 423336 Clamp 1 3444 39B3

Cap screw, hex head 5/16" x 1/2" N. C. 1 3444 39B3
Lock washer %.16" heavy 1 3444 39B3
Cut washer 5 16" 1 3444 39B3s 423502 Ammeter 1

9 423505 fuse block 1
Machine screw, flat head #6 - 32 x 1/2" 2
Lock washer #6 medium 2
Hex nut, machine screw #6 - 32 N.C. 2

10 -;< 40477B Horn replacement package (replaced 42350B)
Includes 1 - 723920 horn, 1 - 402434
cable, 1 - 723919 lamination, 1 - 723921
relay, 2 - 723922 lamination support and
1 - 723924 horn braCket) (After replace-
ment has been made, individual parts may
be ordered) 1

10 423508 (replaced by 40477B)
Machine bolt, hex head 3/B" x 1-1/4"N.C 1
Lock washer 3/8" special 2
Hex nut 3/B" N.C. 1

11 423B52 Grommet 1
12 424243 Clamp 5

Machine bolt, hex head 5/16" x 1-1/2"N.C 2
Lock ..rasher }{16" heavy 4
Cut washer 5 16" 2
Hex nut 5/16" N.C. 2
Machine bolt, hex head 3/B" x 1" N.C. 2
Lock washer 3/B" special 4
Hex nut 3/B" N.C. 2

13 424354 Bat ter-v box with lid 1
Cap ~crew, hex head 5/16" x 3/4" N.C. 1
Hex nut 5/16" N.C. 1
Cap screw, hex head 3/B" x 1" N.C. 4
Cut washer 3/B" 2
Lock washer 3/B" special 4
Hex nut 3/B" N.C. 2

14 424B96 Grommet 1
15 426247 Support angle, horn (used w/horn 42350B) 1
15 723924 Bracket, horn (used w/ 40477B or 723920

horn) 1
16 426307 Cable - batte~J to solenoid 1
16 426963 (replaced by 426307) 426307
17 426506 Generator bracket 1

I1achine bolt, hex head 5/16" x 1-1/2"N.C 2
Lock washer 5/16" heavy 4
Hex nut 5/16" N.C. 2
Cap screw, hex head 3/B" x 1-1/4"N.C. 3
Lock washer 3/B" special 3

(Continued)

241
512 11.G.

--------------- - - - - --------------------------------



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

STARTING EQUI PMENT
(Used on Serial Nos. 1 thru 3983)

(Continued)
18 426618 Generator brace 1

Hex head cap screw 5/1611 x 1" N.C. 1
Lock washer 5/1611 Heavy 1
Cut washer 5/1611 1

19 426734 Generator fan 1
20 426735 Generator pulley 1
21 ~<1.26736 Generator 1

Lock washer 23/~2" x 13/64" x 3/3211 1
Hex nut 5/8" - 20 x 1/4" N.F. 1

22 ,<)-,26737 Voltage regulator 1
Round head machine screw 1/4" x I" N.C. 3
Lock washer 1/4" Heavy 6
Hexmachine screw nut 1/4" N.C. 3

23 426739 Starter switch :!_

24 ,:-426740 St.ar-ti ng motor 1
Hex head cap screw 3/8" x 1-1/4" N.C. 3
Lock washer 3/8" Special 3

25 426764 t1aster wiring harness 1
26 426789 Horn button bracket 1 1 240

Roundhead machine screw
#10 - 24 x 1/4" N.C. 2 1 240
Lock washer #10 Medium 2 1 240
Hexmachine screw nut #10 - 24 N.C. 2 1 240

27 426856 Generator belt 1
28 428184 Instrument box 1

Round head machine screw 1/4"x3/8" N.C. 4
Lock washer 1/4" Heavy 4
Hex head cap screw 5/16"xl11 N.C. 3
Lock washer 5/16" Heavy 3
Cut washer 5/16" 2

29 428785 Clamp 2
Hex head cap scr-ew, 5/16"x3/4" N.C. 2
Lock washer 5/16" Medium 2
Cut washer 5/16" 2

30 428823 Cable - battery to ground 1
31 tl,29736 Solenoid 1 2079 3983

~C426738 Solenoid 1 1 2078
Round head machine screw 1/4"xl/2" N.C. 4
Lock washer 1/4" Heavy 4

32 {720296 Battery bumper 4 2634 3983
423920 Rubber bumper 3 1 2633

Eourd head machine screw 1/4"x211 N.C. 4
Elastic stop nut 1/4" N.C. 4

33 {120381 Insulating bushing 4 3744 3983
423852 Grommet 4 1 3743

34 720382 Snap ring 4 3744 3983
35 P20430 Cable - solenoid to starter motor 1 2904 3983

428013 Cable - solenoid to starter motor 1 1 2903

(Continued)

I

I
242



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

STARTING EQUIPMENT

(Used on Serial Has. 1 thru 3983)
(Continued)

1 3444 398336 720690 Regulator shock mount
Round 'leadmachine screw 1/4" x lUNC 4
Lock washer 1/4" heavy f37 721357 Regulator cover
Round head machine screw 1/4" x 1/211

N. C. 2
Lock washer-1/4" heavy 2

e21630 Special cut washer 12
38 CP128 (replaced by 721630)
39 4P2478 Horn button 1

Round head machine screw #8 -32 x
1/2" t'. C. 2
Lock washer #8 heavy 4
Hex machine screw nut #8 - 32 N. C. 2

,:~Sold only as a complete unit. Individ
ual replacement parts must be obtained
from a United Motors Service dealer.

243 512 MG



) : ->

Z

Ul

0

I':

!=

<zl
IQ

0 '"

~

L~ C , iil

::>

o

Z

@t- .. I
Ul

II 01 0 0 o I
<zlt 0 0: Q

It ::r:

~
E-<

~

Q

1&1
Z..:

II Z

ot
~

9E' E'C; 91 I':
<zl

~ s
t'" -(ID ,,. IQ~

Ul

- -! --~.. - Jd -j).€ ::>

::J Ul

Z

E-<Z I': 1<;--

--._ ~E'v E-<

..:

I':

'"
LI. ..:

.J

'917 L16G1

'"

C!l

GC;

c( Z t
<zl

is

t >
- Z 9G

(3

It ~

Ul

1&1 Ul

><

_<zl

~

..,1':en I-~I':

....,

z..,O

91 ..:
C W :> U

~J:[/)

~

Z 0.. .. ..:
:::t .~c( 0' .. ~ E'<;<:W~:?

Ul

.J
v~

I':

C)a<zl

"IQ
ILl z·;:::r:

E'G
~

j::J:E-<

::>

C
91 Z

::c c <zl

0 C) 0 I':

<zl

-a":

11-.
o

- II

Z

~
..J .. Ul

<zl

JZ

I':

~o
C;;G

<zl

ILl !=:

fzo

+ :~ <zl

..:

I':

> I':
-E'<; C;v

E-<

,,~~ II_'
><

Ul

IQ

- ::>
6E' %

C) ....,

=
~IE'

Ul

117'/0<;1
E-<
I':

en <zl

..;

::r:

I r r
'VI '"

>- E-<

I':

es

<zl3 GE'e;IE'<;

Q
I':

Ul

0
0

E-<
I':

E-<

s
@

c( Q

t
0

<zl
I':

Q

<zl

Iv
IQ~
::>
Z
Z
::>



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I--_::....;;._-..,.------'----'----i
From Thru

Replaced
By

1
1A

2

3
4

5

6
7
8

9

10
11

12

13

14
15
16
17

18

350860
400817

401033

401843
402434

423336

423502
423504
423505

423575

423852
424243

424348

424350
424868
424896
425132

LIGHTING EQUIPMENT
I

(Used on Serial Nos. 1 t!vu 3983)

Key
Cable - horn button to horn - horn
button to ammeter

Battery clamp
Lock washer 5/16" Medium
Hex nut 5/16" N.C.

Cable - horn to ground
Cable - ammeter to fuse - fuse to
light switch

Clamp
Hex head cap screw 5/16"x1/2" N.C.
Lock washer 5 /1611 Heavy
Cut washer 5/16"

Ammeter
Fuse
Fuse block

F'Lat head machine screw #6-32x1/2" N.C.
Lock washer #6 Medium
Hex machine screw nut #6-32 N.C.

Battery box with lid
Hex head machine bolt 5/16"x3/4" N.C.
Hex head cap screw 3/8"x1" N.C.
Cut washer 3/8"
Lock washer 3/8" Special
Hex nut 5/16" N.C.
Hex nut 3/BII N.C.

Grommet
Clamp

Hex head machine bolt 5/16"x1-1/2" N.C.
Hex head machine bolt 3/B"xln N.C.
Lock washer 5/16" Medium
Lock washer 3/8" Special
Cut washer 5/16"
Hex nut 5/16" N.C.
Hex nut 3/BII N.C.

Light switch control rod
Shakeproof lock washer 3/B" ex­
ternal teeth

Hex jam nut 3/B" N.F.
Light switch

Round head machine screw
#10 - 24x5/B" N.C.

Lock washer #10 Medium
Hex machine screw nut #10 - 24 N.C.

Dimmer coil
Grommet
Grommet
Head light bracket

Hex head machine bolt 3/8"x1-1/4" N.C.
Lock washer 3/8" Special
Hex nut 3/B" N.C.

Horn support angle

( Continued)

1

2
1
2
2
1

2
1
1
1
1
1
1
1
2
2
2
1
1
4
2
6
1
2
1
5
2
2
4
4
2
2
2
1

1
1
1

1
2
1
1
2
3
2
4
8
4
1

3444
3444
3444
3444

3983
39B3
39B3
3933

[Juy locally

245

-
512 MO



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru By

LIGHTING EQUIPMENT

(Used on Serial HOI. 1 thru 3983)
(Continued)

19 426506 Generator bracket 1
Hex head machine bolt 5/16I1xl-l/2ft N.C 2
Lock washer 5/16ft Heavy 4
Hex nut 5/1611 N.C. 2
Hex head cap screw 3/8ftxl-l/411 N.C. 3
Lock washer 3/8n Special 3

20 426618 Generator brace 1
Hex head cap screw 5/16"xlft N.C. 1
Lock washer 5/16" Heavy 1
Cut washer 5/16" 1

21 426734 Generator fan 1
22 426735 Generator pulley 1
23 426763 Master wiring harness 1
24 426789 Horn button bracket 1 1 240

Round head machine screw
#10 - 24 x 1/4" N.C. 2 1 240

Lock washer #10 2 1 240
Hex machine screw nut #10 - 24 N.C. 2 1 240

25 426790 R. H. tail light bracket 1
Hex head cap screw 1/211 X In N.C. 2
Lock washer 1/2" Special 2

26 426791 L. H. tail light bracket 1
Hex head cap screw 1/211 x 111N.C. 2
Lock washer 1/211 Special 2

27 426856 Generator belt 1
28 i>426866 Generator 1

Lock washer 23/32" x 13/16" x 3/32" 1
Hex nut 5/811 - 20 X 1/4" N.F. 1

29 *426867 Voltage regulator 1
Round head machine screw 1/4"xl11 N.C. 3
Lock washer 1/4" Heavy 6
Hex machine screw nut 1/4n N.C. 3

30 427242 Cable - battery to solenoid ~~eter wire 1
31 427397 Harness clamp 1

Hex head cap screw 5/16"xl/2" N.C. 1
Lock washer 5/16" Heavy 1
Cut washer 5/1611 1

32 427833 Tail light plug 2
33 427903 R. H. head light 1
34 427904 L. H. head light 1
35 428184 Instrument box 1

Round head machine screw 1/4nx3/8" N.C. 4
Lock washer 1/4n Heavy 4
Hex head cap screw 5/16" x I" N.C. 3
Lock washer 5/16" medium 3
Cut washer 5/1611 2

36 428188 Instrument box light 1
37 428288 Instrument box light bulb 1 Buy locally
38 428303 Grommet 2
39 428311 Cable - battery to ground 1
40 428785 Clamp 2

Hex head cap screw 5/16"x3/4" N.C. 2
Lock washer 5/1611 medium 2
Cut washer 5/16n 2

(Continued )

I

I
246



·ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed 1----....,-------1
From Thru

Replaced
By

45
46
47

4El

49
50

51
52

53

428794

473695
661876

LIGHTING EQUIPMENT

(Used on Seriol Hos. 1 thru 39Sl)
(Continued)

Battery box support plate 1
Hex head cap screw 3/8" x 1" N.C. 2
Lock washer 3/8" Special
Cut washer 3/8" 2

Bearing washer 2
Head light bracket 2
Hex head machine bolt 5/16"xl-l/4" 1I.C 4
Lock washer 5/16" Medium 8
Hex nut 5/16" N.C. 4

Battery bumper 2
Battery bumper 2

Round head machine screw 1/4" x 2" N.C 2
Elastic stop nut 1/4" N.C. 2

Insulating bushing 4
G;rornmet 4
Snap ring 4
Regulator shock mount 1
Roundhead machine screw 1/4"xl" N.C. 4
Lock washer 1/4" Heavy 4

Regulator cover 1
Roundhead machine screw 1/4"xl/2" N.C 2
Lock washer 1/4" Heavy 2

Special cut washer 6
(replaced by 721630) 2
Horn button 1
Roundhead machine screw
#8 - 32 x 1/2" N.C. 2
Lock washer #8 Heavy 4
Hexmachine screw nut #8 - 32 N.C. 2

Tail light 2
Horn 1
Hex head machine bolt 3/8"xl-l/4" N.C. 1
Lock washer 3/8" Special 2
Hex nut 3/8" N.C. 1

Clamp 10
Hex head cap screw 1/4"xl-l/8" N.C. 4
Lock washer l/h" Heavy El
Hex mac.hine screw nut l/h" N.C. 4

2634
1

2634
2634
3744
1

3744
31u44

3983
2633
3983
3983
39133
3743
3983
3983

I [720296
423920

{
720381
423852
720382
720690

721357

{
721630
CP128
4P2478

4P2479
'~4p2480

4p2565

,~Sold only as a complete unit. Individ­
ual replace~ent parts must be obtained
from a United Hot.or-s Service dealer.

247 512 MG



::!Jols
:::l
Z
:r:It !-<sILl
~II

0:: s~ 0 <I)
I-:J -e f!!
0:: II:Z W ~Z e.J W zII( C) aQ. z- 2: 2It -e

&lILl 0_11:
N r- II:en :c ~ 8
1-'"C -"<I)
~~o<Z I-~Jol
Z"'::SII(
W"'o<

'" <I)2: ..J Q."'JolILl 5;l~
0-;C w·;: :!0 C)Jjo<
Z"<I)~ - 0 :z:
1-"'0:C"i=ILl ~e.:i..J !-<> <I)
C :::l- ..le Z ::l-e

JzlU) C)
~Z>- i= ~; 0::-e <I)I- ~on
0<.J ..
QII(
Jol
II:Jol
o:l::s
:::l:z:z
:::l

8L-B

6-•. ~- ____

g::'. " .'~ • LLGI::;; ;GOlfl/'_lol
E:~._IOLE:-_ ~



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

404778

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed f-"""'::""=''::;'''::::'::''-=':=-==---I
From Thru

STARTING AND LIGHTING EQUIPMENT
WITH 20 AMP GENERATOR

(Used on Serial Nos. 3984thru 6377)

Head lightbracket 2
Car-rla.re bolt3/8" x 1-3/4"N. c. 4
Leek washer3/8" special 4
Hex nut 3/8"N. c. 4

Key 1
Cable-batteryto battery 1
Cable-ammeterto starterswitch 1
Batteryclamp 1

Lock washer5/16"medium 2
~x n~ 5A6" N. C. 2

Cable-solenoidto ground 1
Cable-fuseto lightswitch 1
Clamp 1

Hex head cap screw5/16"x 1/211 N. C. 1
Lock washer5/16"heavy 1
Cut washer5/16" 1

Ammeter 1
Fuse 1
Fuse block 2

Flat headmachinescrew#6-32x 1/2"
N. C. 4
Lock washer#6 medium 4
Hex machinescrewnut#6-32 N. c. 4

Horn replacementpackage(replaces423508
(Includes1 - 723920horn,1 - 402434
cable,1 - 723919lamination,1 - 723921
relay,2 - 723922laminationsupportand
1 - 723924horn bracket)Afterreplace­
ment has beenmade,individualpartsmay
be ordered. 1
(replacedby 404778)
Machinebolt,hex head 3/8"x 1-1/4"N.C 1
Lockwasher3/8" special 2
Hex nut 3/8"N.C. 1

Clamp 5
Machinebolt,hex head 3/8"x 3/4"N.C. 2
Lockwasher3/8"special 4
Hex nut 3/8"N.C. 2

Light switchcontrolrod 1
Lockwasher,3/8" shakeproofex. teeth 1
Hex nut, jam 3/8"N.F. 1

Lightswitch 1
Machinescrew,roundhead #10 - 24 x
5/8"N.C. 1

Lockwasher#10 medium 2
Hex nut, machinescrew#10 - 24 N.C. 1

Batterybox with lid 1
Machinebolt,hex head 5/16"x 3/4"N.C. 1
Hex nut 5/16"N.C. 1
Cap screw,hex head 3/8"x 1" N.C. 4
Lockwasher3/8" special 4
Cut washer3/8" 4

Grommet 1
Grommet 3
Grommet 4

(Continued)

Replaced
By

1
2
3
4
4A
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

20
21
22

22
23
24
25
26
27
28
29
30

32
33
34

35
36
37
38
39
40
41
42
43
44
45

2394

350860
400826
400836
401075

401843
402434
423336

423502
423504
423505

* 404778

423508

424243

424348

424349

424354

424426
424868
424896

Buy Locally

249 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref. Serial Nos. of Machines
ReplacedAdams DESCRIPTION No. Part. Are Used OnNo. Part No. Used From Thra

By

STARTING AND LlGHTING EQUIPMENT
WITH 20 AMP-GENERATOR
(Used on Serial Nos. 3984thru 6377)

46 425441
(Continued)

Tail light 2
47 426247 Support angle,horn(Used w/horn 423508) 1
47 723924 Bracket,horn(Usedw/404778 or 723920 hor~ 1
48 426307 Cable-battery to solenoid 1
49 426506 Generator bracket 1
50 Hex head machine bolt 5/16" x 1-1/2"

N. C. 2
51 Lock washer 5/16" heavy 4
52 Hex nut 5/16" N. C. 2
53 Hex head cap screw 3/8" x 1-1/4" N. C. 3
54 Lock washer 3/8" special 3
55 . 426618 Generator brace 1
56 ,~ Hex head cap screw 5/16" x I" N. C. 1
57 Lock washer 5/16" heavy 1
58 Cut washer 5/16" 1
59 426734 Generator fan 1
60 426735 Generator pulley 1
61 *426736 Generator 1
62 Lock washer 13/32" x 23/32" x 3/32" 1
63 Hex nut 5/8"-20 x 1/4" N. F. 1
64 *426737 Voltage regulator 1
65 Round head machine Screw 1/4" x 1" N.C. 3
66 Lock washer 1/4" heavy 6
67 Hex machine screw nut 1/4" N. C. 3
68 426739 Starter switch 1
69 *426740 starting motor 1
70 Hex head cap screw 3/8" x 1-1/4" N.C. 3
71 Lock washer 3/8" special 3
72 426790 R. H. tail light bracket 1
73 Hex head cap screw 1/2" x I" N. C. 2
74 Lock washer 1/2" special 2
75 426791 L. H. tail light bracket 1
76 Hex head cap screw 1/2" x 1" N. C. 2
77 Lock washer 1/2" special 2
78 426856 Generator belt 1
79 427258 Clamp 3
80 Hex head cap screw 5/16" x 1/211 N. C. 3
81 Lock washer 5/16" heavy 3
82 Cut washer 5/16" 3
83 427738 Dimmer coil 1
84 427833 Tail light plug 2
8S 427905 R. H. head light 1
86 Lock washer 5/8" light 1
87 Hex nut 5/811 N. F. 1
88 427906 L. H. 'headlight 1
89 Lock washer 5/8" light 1
90 Hex nut 5/8" N. F. 1
91 428188 Instrument box light 1

(Continued)

u

u
250 PRINTED IN ~.S.A.



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

1
3
2
1
1

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used On
Used 1-----.-------1

From Thru

Replaced
By

92
93
9)-1
95
96
97

98
99
100
101
102
103
104
105
lC6
le7
108
109
110

111
112
113
114
u5
116
117
118
1:..9
120
121
122
123
124
125
126
127
123
~-?9

130
131
132
l33
134
135

428289
428303
428711
428823
,:-429736

u29951
u73695
720296

720381
720382
720430
720690

720713

720718
720719
720722
720730
720756
720757
720759
720760
720826
721357

721526
721630
4P2478

uP2565

STARTING AND LIGHTING EQUIPMENT
WITH 20 AMP GENERATOR

(Used on Serial No•. 3984 thru 6377)

(Cominuea)

Instrument box light bulb
Grommet
Douglas cor~ector
Cabl.e-c-a ttery to ground
Solenoid

Round head machine screw 1/4" x 1/211

N. C.
Lock washer 1/4" heavy

Grommet
Bearing washer
Battery bumper

Round head machine screw l/u" x 2" N.C.
Elastic stop nut l/u" N. C.

Insulating bushing
Snap ring
Ca':Jle-solenoidto starting motor
Re"ulator shock mount

Round head machine screw l/u" x 1" N.C.
Lock washer l/u" heavy

Long harness

Brass machine screw,Rd.Hd.#8-32 x l/u" u
Lock washer #8 heavy 4
Brass hex nut #8-32 N. C. u

R. H. tail light cable 1
L. H. tail light cable 1
Corner light bracket spacer U
Douglas "'1" cor.nect.or- 1
Short harness 1
Head light cable 2
Rubber sleeve (5/1611 I.D.) 2
Rubber sleeve (3/811 I.D.) 2
Cable - ammeter to fuse block 1
Regulator cover 1

Round head machine screw l/u" x 1/2f1N.C 2
Lock washer l/u" Heavy 2

Cable - horn button to ground 1
Special cut washer 12
Horn button 1

Round head machine screw
#8 - 32 x 1/2" N.C. 2

Lock washer #8 Heavy U
Hex machi.ne screw nut #8 - 32 ~:.C. 2

C'Lamp 10
Carriage bolt l/u" x 3/4" N.C. 4
Lock washer 1/4" Heavy U
Hex nut l/u" N.C. u

u
4
1
2
uuu
uu
1
1
u
4
1

Buy Locally

6152 except 61u4 and 6147
6152 except 6144 and 6147
6152 except 61u4 an~ 61u7

,:-Sold onl.y as a cornpl.et.eunit. In­
dividual replacement parts must be
obtained from a United ~lotorsService
dealer.

251 512 I'1G



a::
ILlm
~
:J
Z
.J
II(-a::
1&1en
cz
II(
.J
1&1
Co
~
ILl>-C)
g!
;
.J
II(

gj
rol
1'1
::0:':::.:z:
:I:
I-<s
:z;
~

2 0
:I:e en

II ene Ii:II

~o

o rol

~ ~
I- ~0::« enl- I-<

I':I/) s
Q
rol
I':
rol
1'1
::0:
::>:z;
:z:
::>



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

START ING AND LIGHTING EQUIPMENT
(25 amp or 32 amp Generator)

(Used on Serial Nos. 3984thru 6377)

Ref. Adams DESCRIPTION
No. SerialNumber

No. Part No. Req'd.

1 2394 Bracket, head light 2

2 Carriage bolt 3/8" x 1-3/4" N.C. 4

3 Lock washer'"3/8" specia1 4

4 Hex nut 3/8" N.C. 4
4A 3.50860 Key 1

.5 400826 Cable - battery to battery 1
6 400836 Cable - ammeter to starter switch 1
7 40107.5 Battery clamp 1
8 Lock washer .5/16"medium 2
9 Hex nut .5/16"N.C. 2

10 401843 Cable - solenoid to ground 1
11 402434 Cable - fuse to light switch 1
12 423336· Clamp 1
13 Cap screw, hex head .5/16"x 1/2" N.C. 1
14 Lock washer ~6" heavy 1
1.5 Cut washer .516" 1
16 423.502 Ammeter 1
17 423.504 Fuse 1 Buy locally
18 423.50.5 Fuse block 2
19 Machine screw, flat head #6-- 32 x 1/2" N.C. 4
20 Lock washer #6 medium 4
21 Hex nut, machine screw #6 - 32 N,C. 4
22 ~<404778 Horn replacement package (replaces 423.508)(Includes 1 - 723920

horn, 1 - 402434 cable, 1 - 723919 lamination, 1 - 723921 relay,
2 - 723922 larrdnationsupport and 1 - 723924 horn bracket)
After replacement has been made, individual parts may be ordereq 1

23 Machine bolt, hex head 3/8" x 1-1/4" N.C. 1
24 Lock washer 3/8" special 2
2.5 Hex nut 3/8" N.C. 1
26 424243 Clamp .5
27 Machine bolt, hex head 3/8" x 3/4" N.C. 2
28 Lock washer 3/8" special 429 Hex nut 3/8" N.C. 2
30 424348 Light switch control rod 1
31 Lock washer 3/8" shakeproof external teeth 1
32 Hex nut, jam 3/8" N.t. 1
33 424349 Light switch 1
34 Machine screw, round head #10 - 24 x .5/8"N.C. 1
35 Lock Hasher #10 medium 236 Hex nut, machine screw #10 - 24 N.C. 1
37 4243.54 Battery box with lid 138 Hachine bolt, hex head .5/16"x 3/4" N.C. 139 Hex nut .5/16"N.C. 140 Cap screw, hex head 3/8" x 1" N.C. 441 Lock washer %8" special 442 Cut washer 3 8n
43 424426 Grommet 4
44 424868 Grommet 1
45 424896 Grommet 3

4

(Continued)

PRINTED IN U.S.A.

253 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING AND LIGHTING EQUIPMENT
(25 amp or 32 amp Generator)

(Used on Serial Nos. 3984thru 6377)

Ref. Adams
DESCRIPTION No.No. Part No. Req'd. Serial Number

(Continued)

46 42544l Tail light 2
47 426247 Support angle, horn (used with horn 423508) 1
47 723924 Bracket, horn (used with 404778 or 723920 horn) 1
48 426307 Cable - battery to solenoid 1
49 426618 Generator bra ce 1
50 Cap screw, hex head 5/1611x 111N.C. 1
51 Lock washer 5/1611heavy 1
52 Cut washer 5/1611 1
53 426735 Generator pull~ 1
54 426739 Starter switch 1
55 * 426740 Starting motor 1
56 Cap screw, hex head 3/811 x 1-1/411 N.C. 3
57 Lock washer 3/811 special 3
58 426790 R.H. tail light bra eket 1
59 Cap screw, hex head 1/2" x 111N.C. 2
60 Lock washer 1/211 special 2
61 426791 L.H. tail light bracket 1
62 Cap screw, hex head 1/211x 111N.C. 2
63 Lock washer 1/211 special 2
64 426856 Generator belt 1
65 427258 Clamp 3
66 Cap screw, hex head 5/1611x 1/2" N.C. 3
67 Lock washer 5/16" heavy 3
68 Cut washer 5/16" 3
69 427738 Dimmer coil 1
70 427833 Tail light plug 2
71 427905 R.H. head light 1

172 Lock washer 5/8" light
1

73 Hex nut 5/811N.F.
1

74 427906 L.H. head lif;ht
1

75 Lock washer 5/8" light
1

76 Hex nut 5/8" N.F. 1
77 428188 Instirumerrt box light

1
78 428289 Instrument box light bulb

379 428303 Grommet
2

80 4287ll Douglas connector 1
81 428823 Cable - battery to ground 1
82 * 429736 Solenoid

4
83 Machine screw, round head 1/411 x 1/2"N.C.

4
84 Lock washer 1/4" heavy 1
85 429951 Granmet 2
86 473695 Bearing washer

4
87 720296 Battery bumper 4
88 Machine screw 1/4" x 2" round head N.C.

4
89 Elastic stop nut 1/411N.C. 4
90 720381 Irum].a ting bushing 4
91 720382 Snap ring 1
92 720430 Cable - solenoid to starting motor 1
93 720690 Regulator shock mount 4
94 Machine screw, round head 1/411 x 1" N.C.

4
95 Lock washer 11411heavy

(Continued)

PRINTED IN U.S.A.

254

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING AND LIGHTING EQUIPMENT
(25 amp or 32 amp Generator)

(Used on Serial Nos. 3984thru 6377)

Ref.
No. Serial Number

Adams
Part No. DESCRIPTION

1
4
4
4
1
1
4
1
1
2
2
2
1
1

No.
Req'd,

96 720713
97
98
99

100 720718
101 720719
102 720722
103 720730
104 720756
105 720757
106 720759
107 720760
108 720826
109 * 722945
109 721165

110
111
112
113
114

721166
721167

115 * 721168

115 * 722946

116
117
118
119 721184
120 721185
121
122
123
124
125
126 721357

127

128

129
130
131
132
133
134
135
136
137
138

721526
721630
41'2478

41'2565

*

I

(Continued)

Long harness
Machine screw, brass, round head #8 - 32 x 1/4"
Lock vrasher#8 heavy
Hex nut, brass #8 - 32 N.C.

R.H. tail light cable
L.H. tail light cable
Corner light bracket spacer
Douglas llyn connector
Short harness
Head light cable
Rubber sleeve (5/16" I.D.)
Rubber sleeve (3/8" I.D.)
Cable - ammeter to fuse block
Generator (Incl. Ref. No.1) (32 amp)
Generator (25 amp) (replaced by 722945)

Cut washer 1/2"
Hex nut, slotted 1/2" H.F.
Cotter pin l/S" xl"

Generator fan
Baffle plate
Voltage regulator (25 amp) (used with either 721165 generator
25 amp or 722945 generator 32 amp)

Voltage regulator (32 amp) (used only with 722945 generator -
32 amp)
Machine screw, round head 1/4" x T" N.C.
Lock uasher 1/4" heavy
Hex nut, machine screw 1/4" N.C.

Pulley spacer
Generator bracket

Machine bolt, hex head 5/16" x 1-1/2" N.C.
Lock washer 5/16" heavy
Hex nut 5/16" N.C.
Cap screw, hex head 3/8" x 1-1/4" N.C.
Lock washer 3/0" special

Regulator cover

Machine screw, round head 1/4" x 1/211 N.C.

Lock washer 1/4" heavy

Cable - horn button to ground
Special cut washer
Horn botton

Machine screw, round head #8 - 32 x 1/2" N.C,'
Lock washer #8 heavy
Hex nut, machine screw #8 - 32 IJ, C.

Clamp
Carriage bolt 1/4" x 3/4" N.C.
Lock washer 1/4" heavy
Hex nut, machine screw 1/4" N.C.

Sold only as a complete unit. Individual replacement parts may
be obtained from a United l'.otorsService dealer.

1
1
1
1
1

1

1
3
6
3
1
1
2
4
2
3
3
1 3984 6152

except 6144 & 6147
2 3984 6152

except 6144 & 6147
2 3984 6152

except 6144 & 6147
1

12
1
2
4
2

10
4
4
4

PRINTED IN U.S.A.

512 N.G.255



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

PRINTED IN U.S.A. 256

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

n
257 512 MG



'"~fa1
III~~:z:

It 15
ILl s

:z:III at
~ @

'":l IeZ ~
~.J C!lCC :z:
S- :z:It ~ILl fa1~~CD I- N ~

Z co 8C w~~ ~'"Z Q. -; oe
- ~fa1c( ::::) g; ~a . oe

.J W : til

C) ~ fa11&1 z .J! :c
- ;; footC 1-'"o::n!0 -<"toe
J- ::i '"~ ~~:z:

0III !=:oe> ~
Eo<en- ~C) o-l
::l

U) fa1:c> Eo<; 2S

Ie~.J ~
CC Q

fa1~
fa1
III~~:z::z:~

.'-06

O£--_·



696
·...·s·n NI 03.LNI~d

(pamrj:':j.uo::J)

z '::J'N 1191/5 q.nu xaH n(

tr
"'[-e"j:oads 119/( .rat[s"C.M.)PO'1 otr
M-eat[ 1191/5 .rat[SE.M. )joo'1 6(

( '::J'N IItr/"'[-"'[x II9/( peaq xaq '.M.a.ros d-e::J 9(z '::J'N 11<::/"'[-"'[x 1191/5 p-eat[ xaq 'Hoq aU"j:t[0-ew L(
t ':j.a)jo-e.rq.ro':j.-e.rauao 9059Gtr 9(
t p"j:oua"'[os O':j.A.ra':j.':j.-eq- a"'[q-e::J LO(9<::tr 5(
"'[ '::J'N 119/( q.nu xaH tr(
"'[ "'[-e"j:oads 119/( .rat[s-e.M.)jOO'1 ((
t '::J'N IItr/"'[-"'[x 119/( p-eat[ xaq 'Hoq aU"j:t[0CIVJ <::(r (u.rot[ 0<::6(GL .ro 9Lmotr t[H.M. pasn) u.roq '':j.a)jo-e.rs: tr<::6(GL "'[(
"'[ (905t<::ry u.rot[ t[':j."]:.M.pasn) u.rot[ 'a"'[2u-e ':j..roddnS Lry<::9<::tr "'[(

t ':j.aT.lIlJ.lo.ro 999tr<::tr O(
'Lry"'[9 pu-e trtr",[9

aoxa <::5"'[9 tr96( "'[ ':j.aT.lIlJ.lo.ro 9<::tytr<::tr 6<::
'Ln9 pus ~9

os"'[-e <::"'[99 (5"'[9 r ':j.aT.lIlJ.lo.ro <::58(<:tr 6<::

ry "'[-e"j:08ds II9/( .ral{s-e.M. ;roo'1 8<:
tr 119/( .ral{S-e.M. ':j.n::J L<:
"'[ '::J'N u91/5 ':j.nu xeH 9G
tr '::J'll 11"'[x 118/( pEel{ xet[ '.M.e.ros d-e::J 5<:
t '::J'N utr/"'[-"'[x 1191/5 psaq xaq 'Hoq eU"j:l{0CIVJ tr<:
t PH l{Hl1 xoq i:.re':j.':j.B8: tr5(tr<:tr (<:
<:: '::J'N 119/( ':j.nu xeH <:<:
5 "'[-e"j:oeds 118/( .ret[stlM. )joo'1 "'[<:
z ':J'N u"t7/( x IIg/( P-eell X8l{ 'noq eU"j:t[O-ew 0<:

•L tr"'[9 pus trtr"'[9
oS1-e <::199 (519 <:: du-e",[::J 5tr(tr<:tr "If6"'[

•L tr19 ptrs ~19
aoxa <::519 tr96( ( dll.l"e"'[::J (tr<:1(<:tr 6"'[

(9LLtrotr Aq peo-e1deH) 905(<:tr 91
1 pe.rep.ro eq ABm s':j..r-ed1-enp1A"j:pU"J: 'apEm ueeq s-et[ ':j.uemeoE"'[de.r .r8':j.J"If

(':j.8)jO-e.rq u.roq tr<:6(<:L - 1 pus ':j..Ioddns uon-eul1'I-e1 <:<:6(<:L - <:
A-e19.r "'[G6(<:L - 1 'uO"j:':j.-eU"j:m-e16"'[6(GL - 1 'e1q-eo tr(tr<:otr - 1 'u.rot[

0<::6(<::L - 1 sepn10uI) (g05(<::tr sao-e1de.r) a2-e)jo-ed ':j.uameoE"'[de.r u.r0H 9 LLtroty ~(- 91
z ':J'N 9# ':j.nu xeH L"'[
G mn"j:pem 9# .ret[s-el1 )jOO'1 91
z ':J'N 11<:/1 x 9# p-eet[ ':j.-e1J '.M.e.ros eU"j:l{0-ew 5"'[
1 )jo01q eS1\!! 505(<:tr ty1

AU-eo 0"'[ .£ns: 1 eS1\!! 1""[05(<:1""[ ("'[

1 .re':j.emmv W5(Gty <:1
1 u9Ys5 .ret[s-e.M. ':j.n:J U
"'[ .hA-eet[ 119"'[ 5 .ret[s-eI1 )jo0'1 01
1 ':J'l! UG/1 x 1191/5 p-eel{ xeq '.M.e.ros d-e:J 6
1 dm-e1:J 9(((<:ry 9
1 .re':j.eT.lIlJ.l-eO':j.esnJ - e1q-e:J 1""[(ty<:Oty L
1 puno.r2 o':j.p"j:oue10s - e1q-e:J (ty9"'[Oty 9
G '::J'N 1191/5 ':j.nu xeH 5
<: MEel{ 1191/5 .rat[s-e~l )j00'1 ty
1 dur-e10 .E.Ien B8: 5 LO",[Oty (

1 t[0':j."]:.M.s.re':j..r-e':j.sO':j..re':j.eT.lIlJ.l-e- e1q-e:J 9(goOtr <:
"'[ t[0':j."]:.M.s.re':j..r-e':j.sO':j..re':j.emll.l"e- e1q-e:J ngOOty "If1
"'[ Ae)! 09g05( "'[

'p,baH 'oN lJed 'oN
JaqwnN ]e!JClS 'oN NOI~dIHJS3a swepv 'JClH

.,.d

( ll89 n'~1t96£ 'SON ID!,as uo (Msn)

lN3Wclln03 ~NIHIV1S

I



096
·.. ·s·n NI 03.1.NIt:ld

'ld

-

(panu1'luoo)

• Lt719 PUTItrtT19
AA-eaq 111"(/1.raqs-e11 )j00'I 68aoxa e:S19 1786£" z

•L1"(19PUTItrtT19
1Ie:/l x II1"(/1 p-eaq punoz 'M.a.ros aU1l{o-ew 88soxa e:S19 1"(86£" z

•Lt719 ptra trtT19 89
aoxa e:S19 1796( 1 .raAOO .roq.B"[llila'H LS(Ic:L L9

G (OaOr IIg/O aAaals .raqqU'H 09LOGL 99
G (OaOr 1191/S) aAaals .raqqIQI 6SLOGL Sg
1 SSaU.IBq 'l..IoqS 9SLOe:L 1"(g
17 ·OoN g# xaq ''lnu SSB..IH (g
17 AABaq 8# .raqSB11 )j00'I e:g
17 °OoN 1117/1x g# M.a..IOSSSB..IH Ig
1 SSaU.IBq jjUO'I (1Loe:L og
17 ABaq 111"(/1.raqsBM. )j00'I 6L
1"( °OoN 111x 111"(/1pBaq puno.r 'M.a.ros aU1qOBW gL
1 'lunom )jooqs .ro'lBlnjja'H 0690c:L LL
1 .roq.om jjU1'l..IB'lS o'l P10ualos - alqBO 0(170c:L 9L
17 2U1.r Q-eUS e:g(OGL SL
17 2U1qsnq jju1q.-elnsur 19(0c:L 17L
17 ·OoN 111"(/1'lnu cIoq.s 01'lsBl:!! ci
17 ·0· il lie: x 111"(/1pBaq ptmo.r 'M.a.ros aU1l{o~i lL
17 .radumq A'..Ia'l'l-es: 96c:oe:L oL

•m19 PUTI trtT19
aoxa e:S19 1796( 1 'lammo.ro 1566e:1"( 69

17 A-eaq 1117/1.raqsBM. )j00'I 99
17 ·OoN IIG/l x 111"(/1pBaq ptm oz 'M.a.ros aU1qo'lll-J: L9
1 P10ualoS 9tL6e:17 * 99
1 ptrno.rs o'l I:.ra'l'l-eq - alqBO (e:gge:17 59
1 q.ammoJ:D (o(ge:17 179
( 1191/S ..IaqsBM. 'lno (9
( A-eaq 1191/S .raqSB11 J{'OO'I e:9
( ·OON 1Ie:/l x 1191/S pBaq xaq 'M.a.ros dTlO 19

°m19 PUTI171"(19
aoxa GS19 1796( ( d1JJllI0 gSGLG17 09

1 naq ..Ioq.B..IaUao 9Sg9<::17 6S
( IT1p a ds "gIt ..IaqSB11 :>to O'I gS
( ·OoN ,,1"(/1-1 x IIg/( paaq xaq 'M.a..Ios dTlO LS
1 .ro'l om jjU1q.J:B'lS 017L9<::17~- 9S
1 qo'l1M.S .ra'l..IB'lS 6tLn17 S5
( .:) °N 1117/1!1a.ros atrtqo sur ''lnu xaH 17S
9 ABaq 111"(/1.raqsB11 )j00'I (S
£" ·OoN 111x 1117/1P' aq puno.r 'M.a..Ios aU1llO-ew e:5
1 .ro'lTI~a..I ajj-e'lloA LGn17 * IS
1 ·doN 111"(/1x OG - IIg/S 'lnu xaH oS
1 IIG(/( x 111"(9/(1x "e:(/(e: .raqs-eM. )j00'! 617
1 ..Io'l-e..Iauao 9tL9G17 * 917
1 Aal1nd ..Ioq.-e.rauao S(Ln17 L17
1 UTlJ ..Io'l-e.rauao 17(Ln17 917
1 119YsS .raqsBM. 'lno S17
1 A-eaq 1191 S ..IatIs-eI-l.)j00'I trtT
1 ·O·N 111x 1191/S p-eaq xaq '118..IOS dBO (1"(
1 ao TI.rq .ro'l B.rauao 9199<::17 e:17

(panu1'luOO )

JaqmnN repas 'p,baij
NOI.LdIl:J:JS30 'oN 1Jed 'o~

'oN swepv 'Jal:J

'ld

'ld

'ld

'ld

n lN3WdJn03 ~NI1~Y1S



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING EQUIPMENT
(Used on S.rial Nos. 3984 thru 68121

Ref. Adams DESCRIPTION
No. Serial Number

No. Part No.
Req'd.

(Continued)

90 721522 Plug
6

91 721526 Cable - ham button to ground 1

92 721630 Special cut washer
12

93 41'2478 Horn button
1

94 }!achine screw, round head #8 - 32 x 1/211 N.C. 2

95 Lock washer #8 heavy 4

96 Hex nut, machine screw #'d - 32 N.C. 2

*
Sold only as a complete unit. Individual replacement parts may
be obtained from a United Hotors Service dealer.

PRINTEO IN U.S.A.

L~ 261 512 !II.G.



IL OL

921Iv 6~1 ! ...~_al

1.:---'
9--___:"-

61
17'6



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed ~___::",:;::"::;,,,~::""'==:"'='::;_---l
From Thru

Replaced
By

1
?
3
4
4A
5
6
7
8
9
10
1:
:'.2
13
1'1
J5
16
17
18
19
20
21
22
23
24
25

2'1
28
29
30
31

32
33
34

35
36
37
38
39
40
41
42
43

2394

402434
423336

423502
4:23504
423505

423575

424349

424350
424426
424868
424896
\26247
426506

LIGHTING EQUIPMENT
( u.ed on Serial No•. 3984 thru 6812 )

Head light bracket
Carriage bolt 3/8" x 1-3/4" N.C.
Lock washer 3/8" Special
Hex nut 3/8" N.C.

Key
Battery clamp
Lock washer 5/16" Medium
Hex nut 5/16" N.C.

Cable - fuse to 1ignt switch
Clamp
Hex head cap screw 5/1611 x 1/2" N.C.
Lock washer 5/16" Heavy
Cut washer 5/16"

Ammeter
Fuse
Fuse block
Flat head machine screw #6 - 32xl/2"N.C
Lock washer #6 Medium
HexMachine screw nut #6 - 32 N.C.

Battery box wi th lid
Hex head machine bolt 5/16" x 3/4" N C
Hex nut 5/16" N.C. • •
Hexhead cap screw 3/8" x 1" N.C.
Lock washer 3/8" Special
Cut washer 3/8"
Hex nut 3/8" N.C.

Clamp

L
Hexkheadmachi/nebolt 3/8" x 3/4" N.C.
.oc washer 3 8" Special
Hex nut 3/8" N.C.

Light switch control rod
Shakeproof lock washer
3/8" external teeth

.Hex ,jamnut 3/8" N.F.
Llght switch
Roundhead machine screw
#10 - 24 x 5/8" N.C.
Lock washer #10 Medium
.Hex machine screw nut #10 - 4

Dammer coil 2 N.C.
Grommet
Grommet
Grommet
Horn Support angle
Generator bracket
Hex head machine bolt
5/16" x 1-1/2" N.C.

Lock washer 5/16" H
Hex nut 5/16" N C eavy
H h ••
Le\ ead cap screw 3/i::l1lx 1-1/4"
oc washer 3/8" Special N.C.

(Continued)

263

2
4
4
4
1
1
2
2
1
1
1
1
1
1
1
2
4
4
4
1
1
1
4
6
2
2
5
2
4
2
1

1
1
1

1
2
1
1
1
3
4
1
1

2
4
2
3
3

Buy Locally

512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

LIGHTING EQUIPMENT

1
1
1
1
1
1
1
2
2
1
2
2
1
1
1
1
1
3
6
3
1
3
3
3
3
1
1
1
1
2
1
1
1
1
1
1
1
1
3
1
2
1
2
2
2
1
2
2
2
2
4
4

DESCRIPTION Serial Nos. of Machines
No. Parts Are Used OnU~dr-~--.---~~~~

From TIara
Replaced

By u
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
7'7
'78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

426618

426734
426735
426790

426791

426856
"'426866

427242
427258

427397

427833
427903

428188
428288
428303
428311
428711
428794

429951
473695
720296

720381
'720382

(Uled on S.rial Nal. 3984 Ihru 6812 )

(Continued)
Generator brace
:lex head cap screw 5/16" x 1" N.C.
Lock vashez- 5/16" Heavy
Cut washer 5/16"

Generator fan
Generator pulley
R. H. tail light bracket
Hex head cap screw 1/2" x 1" N.C.
Lock washer 1/211 Special

L. H. tail light bracket
Hex head cap screw 1/211 x 1" N.C.
Lock washer 1/2" Special

Generator bel t
Generator
Lock washer 13/32" x 23/32" x 3/32"
Hex nut 5/8" - 20 x 1/4" N.F.

Voltage regulator
Roundhead machine screw 1/4" x 1" N.C.
Lock washer 1/4" HeaV'J
Hexmachine screw nut 1/4" N.C.

Cable - battery to solenoid ammeter wire
Clamp
Hex head cap screw 5/16" x 1/2" N.C.
Lock washer 5/16" Heavy
Cut washer 5/16"

Harness clamp
Hex head cap screw 5/16" x 1/2" N.C.
Lock washer 5/16" Heavy
Cut washer 5/1611

Tail light plug
R. H. head light
Lock washer 5/8" Light
Hex nut 5/8" N.F.

L. H. head light
Lock washer 5/8" Light
Hex nut 5/8" N.F.

Instrument box light
Instrument box light bulb
Grommet
Cable - battery to ground
Douglas connector
Battery box support plate

Hex head cap screw 3/8" x 1" N.C.
Lock washer 3/8'..Special
Cut washer 3/811

Grommet
Bearing washer
Battery bumper A,,, X 2" N.C.

Roundhead machine screw l/~
Elastic stop nut 1/4" N.C.

Insulating bushing
Snap ring

(Continued)

Buy Locally

u
264



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

Adams
Part No.

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I-__::....;;;;:.~~--=-:....:....:;:._:_--l
From Thru

Replaced
By

100
101
102
103
101.

105
106
107
108
109
llO
111
~_12
L3
n4
lL~
no
11'7
ll3
ll9
120

121
122

123
12h
125
126
127
v8
129
130
131
132
133

720690

720713

720718
720719
720722
720730
720756
720757
720759
720760
720826
721357

721526

f721630CP128
1.p2478

4P2479
{<4P2480

4P2565

LIGHTING EQUIPMENT
( UI..t on S.rlol NOl. 3984 thru 6812 )

(Continued)
Regulator shock mount 1
Roundhead machine screw 1/4" x 1" N.C. 4
Lock washer 1/4" Heavy 4

Long harness 1
Roundhead brass nachine screw
#6 - 32 x 1/4" N.C. 4

Lock washer #6 Heavy 4
Brass hex nut #8 - 32 H.C. 4
R. H. tail light cable 1
L. H. tail light cable 1
Corner light bracket spacer 4
Douglas "Y" connector 1
Short harness 1
Head light cable 2
Rubber sleeve (5/16" I.D.) 2
Rubber sleeve (3/8" 1.0.) 2
Cable - ammeter to fuse block 1
Regulator cover 1
Roundhead machine screw 1/4" x 1/2" N.C 2
Lock washer 1/4" Heavy 2

Cable - horn button to ground 1
Special cut washer 6
Battery bumper spacer 2
Horn button 1
Roundhead machine screw
#8 - 32 x 1/2" N.C. 2
Lock washer #8 Heavy 4
Hexmachine screw nut #8 - 32 N.C. 2

Tail light 2
~n 1

H'"'{ hJ~,:l a1;;:1;.nebolt 3/8" x 1-1/1," N.C 1
Lock washer 3/8" Special 2
Hex nut 3/8" N.C. 1

Clamp 10
Carriage bolt 1/4" x 3/4" N.C. 4
Lock washer 1/4" Heavy 4
Hexmachine screw nut 1/4" N.C. 4

721630

{<Soldonly as a complete unit. Individ­
ual replacement parts must be obtained
from a United Motors Service dealer.

265 512 NG



ALWAYS GIVE MODEL AND SERIAL NUMBER

ELECTRICAL EQUIPMENT - SHORT HARNESS
( U.ed on S.rlal NOl. 6813 and aft.r )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

!•
\o

\\
- C\I"it "it

u

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

266 PRINTED IN U.S.A.



- - --- --------------- --------

L96
'v's'n HI O!U.NI~d

z AA~8~ 8# J8~S~ ~O01 Gtr
<: 11<:/1x c( - 8# p~8q punOJ '~8JOS 8u1~o~W 1'17
1 uoq.q.nqUJOH 8Ltr<:atr 0'17
1 punoJ2 oq. uoq.q.nqUJoq - 81qB::J nS1cl. 6(z ~q ~U1q.lOS: tLtr1<:l. 8(z esnJ oq. Jeq.8rnmw- ~oq.~s q.q~l1 oq. qoq.~ ~u~~d 'e1q~::J n80<:l. .1.(
z Jeqqru 'eA8eLS 09.1.0<:.1. 9(z Jeqqru 'eAeelS 6Sl.0<:l. S(
'17 <:( - 8# SS~Jq 'q.nu xaH tr(
'17 AAB8q 8# J8~S~~ ~O01 £(
'17 II0/1 x <:( - 8# SS~Jq p~8q ptrno,r'l-1.e.I0S <:(
1 .Ieq.s'eUIq.Joqs 'SS8WWq ~U1J1!1 9SLo<:l. 1(
c: UInlp9UI1191/S J8~S~ )[J01 O(z ':::J'N118/.1. x 1191/S p~8q X8q '~8JOS dBQ 6<:
1 '::J'N1191/S q.nu X8H 8<:
1 119XS ol8~S~M.q.nQ .1.<:
c: um.1PeUI1191 S J8qS~ ~O01 n
1 '::J'N1IfT/( x 1191/S p~8q xsq 'Hoq 8U1lf.l'!lW S<:
<: AA~8q 11'17/1J8~S~ )[J01 '17<:
Z 11<:/1x OC: - 11'17/1pBeq PUTIO.I'~eJos eUllf.l'!1W (<:
1 ('17<:pUB (<: 'soN 'JeR '10Ur) 'H'1 'xoq q.ueUInJq.sur 0990<:.1. GG
1 p~oq Joo"[J 'q.8UIUIOJD 1S66<:tr 1<:
1 q.8UIUIO.ID (0(8<:'17 0<:
1 ~Ulq.J~q.S 'qoq.1MS 6 (.1.9c:tr 61
1 lwloeds 11<:/1J8~S~ :lj001 81
1 '::J'll 11'17/1-1x IIc/l pW8q X8q 'noq eu~o~w .1.1
1 (UJoq 0<:6(<:.1. olO 8.1..1.'170'17qq.~ pesn) U.Ioq 'q.8:ljO~.rg '17<:6(<:.1. 91
1 (80S(<:truzoq qq.l~ pssn) uzoq 'eljju~ q.Joddns Ltr<:ntr 91
1 q.8UIUIO.ID 898'17<:'17 S1z 1191/S J8qSB~ q.n::J '171
1 dlll"e"[O Str(ryctr (1
1 q.eUIUIoJQ <:S8(<:tr <:1
1 'O'N 118/( q.nu X8H 11
1 118/( .I9qs~~ q.no ot
1 l~peds 118/( .Ie~SBt-l.:lj001 6
1 ':::J'NII17/1-1 x 118/( p~eq xeq ''+"[oqeUllf.l~W 8

(8.1..1.'170'17Aq peoBldeJ) 80S£<:ry .1.
1 (•pazap.ro aq A'eUIsq.J'edl~np1A lPU1 'epllUlueeq SBq q.uemeo'eldsJ

Jeq.JV (q.s:ljO~JqUJO~ ry<:6£cl. - 1 pUB q.oloddns u01q.~u1UI~1 <:<:6£<:.1. - <:
A~lSol 1<:6£<:.1. - 1 'uolq.~u1UI~l 616(<:.1. - 1 'elq~o 17£17<:017- 1 'UJoq

0<:6£<:.1. - 1 SSpnl0Ur) (90S£<:17SSOBldeol) e5~:ljOBdq.ueUI8o~ldsoluol0H 8l.l.ryotr .1.
'17 <:£- 9# q.nu XSH 9
'17 UIn1peUI9# .rsqs'eM.:lj001 S
'17 -O·M 11<:/1x ct. - 9# p~eq q.~lJ 'l-1.S.rOSeu~oww '17z :ljOO"[qSST\oI SoS£,ry £
1 .rsq.s1l.Dll1fGOS£<:ry <:
1 qoq.~s jjulq..r~q.soq. .rSq.SUIUI~- slq~O 9(800'17 1

Jaqwn N IIl!JaS 'p,baH
NOI.LdIHJS30

'oN ued 'oN
'oN swepv 'JaH

( '.'1. pUG £189 ',oN 10!•• S uo p.'n)

SS3N~VHl~OHS - lN3~dln03 lV:>I~l:)313



ALWAYS GIVE MODEL AND SERIAL 'NUMBER

STARTING EQUIPMENT
(U.... on Serial No•• 6813 and aft., )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

2--f!J'

71.\ ] l
t ~42I .
45

29-'

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

268 PRINTED IN U.S.A.

I

o

,



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING EQUIPMENT
( u.ed on Serial No•• 6813 and after)

DESCRIPTION

Key, woodruff
Cable, battery to battery
Clamp, battery

Lock washer 5/16" heavy
Hex nut 5/16" N.C.

Cable, solenoid to ground
Support, generator

Cap screw, hex head 5/16" x 1" N.C.
Lock washer 5/16" heavy
cap screw, hex head 1/2" x 4" N.C.
Lock washer 1/2" special

Bracket, generator
Machine bolt, hex head 5/16" x 1-1/4" N.C.
Lock washer 5/16" heavy
Hex nut 5/16" N.C.
Cap screw, hex head 3/8" x 1" N.C.
Lock washer 3/8" special

Brace, generator
Machine bolt, hex head 5/16" x 1-1/4" N.C.
Lock washer 5/16" heavy
Cut washer 5/16"
Hex nut 5/16" N.C.

Clamp
Cap screw, hex head 5/16" x 1" N.C.
Lock washer 5/16" heavy
Cut washer 5/16"
Hex nut 5/16" N.C.

Clamp
Clamp

Cap screw, hex head 5/16" x 1" N.C.
Lock washer 5/16" heavy
Cut washer 5/16"
Hex nut 5/16" N.C.

Battery box with lid
cap screw, hex head 5/16" x 3/4" N.C.
Hex nut 5/16" N.G.
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" special
Cut washer 3/8"

Fan, generator
Generator (Incl. Ref. No.1) (12 volt - 32 amp)

(replaced by 722945)
Generator (Incl. Ref. No.1) (12 volt - 20 amp)

Voltage regulator (32 amp) (used only with 722945 generator,
32 amp)

Voltage regulator (25 amp) (used with either 721165 generator,
25 amp or 722945 generator - 32 amp)

Voltage regulator (20 amp) (used only with 426736 generator,
20 amp)
Cap screw, hex head 1/4" x 1-1/8" N.C.
Lock washer 1/4" heavy
Cut washer 1/4"
Hex nut 1/4" N.C.

(Continued)

269

Ref. Adams
No. PartNo.

No. SerialNumberReq'd.

1
1
1
2
2
1
1
1
1
1
1
1
1
2
1
2
2
1
1
2
1
1
1
1
2
1
1
2
1
2
4
2
2
1
1
1
4
4
4
1

1 7300 t
1 6813 7299,

1 7522 t also
7495.

1 7300 7521
except 7495.

1 6813 7299
3
6
3
3

I

t All later models 512 M.G.

1 350860
2 400826
3 401075
4
5
6 401843
7 403163
8
9

10
11
12 426506
13
14
15
16
17
18 426618
19
20
21
22
23 427397
24
25
26
27
29 423336
29A 427683
30
31
32
33
34 424354
35
36
37
38
39
40 426734
41 -1:- 722945
41 721165
41 * 426736

42 722946

42 721168

42 426737

43
44
45
46

PRINTED IN U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTlNG EQUIPMENT

(Usod on Serial Nos. 6813and after)

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

(Continued)

47 * 426740 Starting motor 1
48 Cap screw, hex head 3/8" x 1-1/4" N.C. 3
49 Lock washer 3/8" special 3
50 722784 Cable - battery to ground 1
51 427258 Clamp 3
52 Cap screw, hex head 5/16" x 1/2" 3
53 Lock washer 5/16" heavy 3
54 * 429736 Solenoid 1
55 Cap screw, hex head 1/4" x 1" N.C. 4
56 Lock washer 1/4" heavy 8
57 Hex nut 1/4" N.C. 4
58 720296 Battery bumper 4
59 Machine screw, round head 1/4" x 2" N.C. 4
60 stop nut, elastic 1/4" N.C 4
61 720381 Grommet (insulating bushing) 3
62 720382 Snap ring 3
63 426735 Pulley, generator 1
64 721630 Cut washer, special 12
65 722706 Cable, ground, motor to motor panel 1
66 Cap screw, hex head 5/16" x 1" N.G. 1
67 Lock washer 5/16" heavy 2
68 Cut washer 5/16" 1
69 Hex nut 5/16" N.C. 1
70 Cap screw, hex head 3/8" x 3/4" N.C. 1
71 Lock washer 3/8" special 1
72 722735 Cable, battery to solenoid 1
73 722736 Cable, solenoid to starting motor 1
74 723027 Harness, long 1
75 Battery box lid not furnished separately order Ref. No. 34.

I. H. C.
Part No.

76 250677Rl Water pump body and fan belt idler brace bolt 1
77 Lock washer 3/8" special 1
78 Hex nut 3/8" N.F. 1
79 Lock washer 1/2" special 1

* Sold only as a complete unit. Individual replacement parts must
be obtained from a United Motors Service dealer.

PRINTED IN U.S.A. 270

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

271 512 M.G.



It
ILl
II
:E
::l
Z
..Jcc-It
ILlenczcc
..J
ILl
Co
:E
ILl>-e
g!
;
..J
cC

)

.
~

~
II Si?-

..._<;V

9 ....
/

tG



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

LIGHTING EQUIPMENT

( U•• d on S.rial No•• 6813 and aft.r )

Ref.
No.

Adams
Part No. DESCRIPTION

2
4
4
4
1
4
1
1
1
1
1
2
4
1
1
2
2
1
2
2
2
4
6
2
1
1
4
1
2
1
1

1
1

1
1
1
1
1
2
2
2
1
1
1
1
2
1
2

No.
Req'd. Serial Number

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
30

31
32
33
33
34
35
36
37
38
39
40
41
42
43
44
45
46

2394

400836
424243
424348

424349
424868
425441

426790

426791

427833
428303
428711
473695
720718
720719
720722
720730
720757
722671
474269

122672
474269

722172
722173

722774
722775

722776
4P2565
424426

Bracket, head light
Carriage bolt 3/8" x 1-3/4" N.C.
Lock washer 3/8" special
Hex nut 3/8" N.C.

Cable, light switch to parking light switch
Clamp
Control rod, light switch

Lock washer 3/8" external teeth, shakeproof
Hex nut, jam 3/8" N.F. (light)

Switch, light
Grommet
Light, tail

Lock washer 1/4" heavy
Hex nut 1/4" N.F.

Bracket, R.H. tail light
Cap screw, hex head 1/2" x I" N.C.
Lock washer 1/2" medium

Bracket, L.H. tail light
Cap screw, hex head 1/2" x I" N.C.
Lock washer 1/2" medium

Plug, tail light
Grommet
Douglas connector
Washer, bearing (head light)
Cable, R.H. tail light
Cable, L.H. tail light
Spacer, corner
Douglas "I" connector
Cable, hAad light
Head liGht, R.H. (Incl. Ref. Nos. 24, 31 and 32)
Sealed unit

Lock washer 5/8" special
Hex rmt 5/8" N.F.

Head light, L.H. (Incl. Ref. Nos. 24, 34 and 35)
Sealed unit

Lock washer 5/8" special
Hex nut 5/8" N.F.

Light, beam indicator
Light, parking

Lock washer 5/16" medium
Hex nut 5/1611 N.F.

Switch, parking light
Light, dash

Lock washer 7/16" medium
Hex nut 7/16" N.F.

Cable, head light
Clamp
Grommet

PRINTED IN U.S.A. 273

-
512 M G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

STANDARD WINDSHIELD WIPER
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

9

'------'v'"
·5

6I

\
'C?

4

4
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

STANDARD WINDSHIELD WIPER

Ref. Adams No.
No. PartNo. DESCRIPTION SerialNumberReq'd.

1 400836 Wire (switch to fuse)
£ 402051 Wire (ground)

1

3 402052 Wire (switch to wiper)
1

4 423908 Clamp
1

5 {427675 W~per assembly, windshield (Incl. Ref.
2

427676
Nos. 7, 8, and 9) 6-volt 1

6 427679
Wiper assembly, windshield (Incl. Ref. Nos. 7, 8, and 9) 12-volt 1
Switch

7 {473646 Motor, windshield wiper (6 volt)
1

473647 Motor, windshield wiper (12 volt)
1

8 473648 Arm adjustable
1

9 Blade (Buy 10cally)
1

PRINTEO IN U.S.A.

274 512 M.G.

u

u



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

AUXILIARY WINDSHIELD WIPER (12 Volt)
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

6 ..

/
2

\
5

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

AUXILIARY WINDSHIELD WIPER
(12 Volt)

No. SerialNumberRef. Adams DESCRIPTION Req'd.
No. Part No.

1
1 423908 Clanp 1
2 473648 Arm, adjustable 1
3 474185 Motor windshield wiper (12 volt)

2, 3, 7) 12 volt 1W'per' 85 degree windshield (Incl. Ref. Nos.
14 722761

l Machine scr-ew,round head 1/4" x 3/4" N. C.
2

Lock washer 1/4" medium 1
Hex nut 1/4" N~C. 1

5 722777 Cable (switch to wiper) 1
Cable (ground)6 722778
Blade (Buy locally)7

PRINTED IN U.S.A. 275



ALWAYS GIVE MODEL AND SERIAL NUMBER

ODOMETER
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

"/ I;
~v~

\ \
7

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ODOMETER

Ref. Adams
No. Part No. DESCRIPTION No.

Req'd. SerialNumber

1 402664 Driver plate
2 ~722481 Gasket, cover plate

1

428499 Gasket, cover plate
1 7300 t

3 429614 Gasket 1 1 7299

4 ~72264.7 Plate, cover 1

5
429615 Plate, cover 1 7300 t

6
Cap screw, hex head 3/8" x 1" N.C.

1 1 7299

{429616
Lock washer 3/8" 12

7 Odometer (for registering miles f 1 4' 12
429862 Odometer (for registering kilomet~~ f~~o~~oo~~Ee~! (oP(ion~l) 1

8
9

Cap screw, hex head 3/8" x 1" N C ar-es opt.LonaL) 1
Lock washer 3/8" .• 4

4

PRINTED IN U.S.A.

276

u

u



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

MECHANICAL HOUR METER
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

8, 7,
2 3 4
I I I
I I I
I I IlO J

6,
I

8-~

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

MECHANICAL HOUR METER

Ref. I.H. c.
DESCRIPTION No. SerialNumber]\;0. PartNo.

Req'd.

2 103904 Key, drive gear (Woodruff No. 2 - 3/3211 X 1/211) 13 51001D Gear, drive 14 21362D Retainer, drive gear 15 51002D Gear, drive 16 4945lD Gasket 17 *261Bo5R91 Hour meter 17 49450D (replaced by 261B05R91)
B 230B6D Cap screw

2Lock washer 1/4" heavy 2

* NOTE: All service and replacement parts for hour meter should be
referred to an authorized Veeder-Root service branch or service
station.

NOTE: When ordering hour meter include model number and Adams serial
number of grader. Also, the I.H.C. engine serial number.

.277



ALWAYS GIVE MODEL AND SERIAL NUMBER

ELECTRIC HOUR METER
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

tIfIIt,-1t)
10-0

~__,..o

~-•...
.~.

0 \0-y\.. It) •I Ir- s
f()

,...: 10.

I 1
0

en

1

10_----

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

PRINTED IN U.S.A.

Ut

278



ALWAYS GIVE MODEL AND SERIAL NUMBER

ELECTRIC HOUR METER

Ref. Adams DESCRIPTION No. SerialNumber
No. PartNo. Req'd.

1 401843 Cable 1
2 427542 street elbow 1

3 720831 Grommet 1

4 722973 Hour meter 1

5 Machine screw, round head #6 - 32 x 3/8" 3
6 Lock washer #6 medium 3
7 Machine screw, round head #8 - 32 x 1/4" 1
8 Lock washer #8 heavy 1
9 Hex nut #8 - 32 1

10 722974 Pressure switch 1
11 722975 Dampener, vibrating 1
12 Machine screw, round head #6 - 32 x 3/8" 3
13 Lock washer #6 medium 3
14 722979 Bracket, mounting 1
15 Machine screw, round head #10 - 24 x :;/4" 3
16 Lock washer #10 medium 6
17 Hex nut #10 - 24 3
18 723063 Cable 1

PRINTED IN u.s ...... 512 M.G.
279



ALWAYS GIVE MODEL AND SERIAL NUMBER

TOOLS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

280

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

TOOLS

Ref. Adams DESCRIPTION No. Serial Number
No. Part No. Req'd.

1 350769 Set screw wrench 3/8" across flats 1
402038 Wrench (discontinued)

3 402533 Set screw wrench 9/16" across flats 1
4 423761 Wrench 5/16" x 3/8" openings 1
5 423762 Wrench 7/16" x 5/8" openings 1
6 423764 Socket wrench 1-1/16" 1
7 423765 Socket wrench 1-1/8" 1
8 423766 Socket wrench extension adaptor 10" 1
9 423767 Socket wrench slide.head handle 1

10 423857 Punch 1
11 423858 Chisel 1
12 423859 Pliers 1
13 423866 Wrench 1-1/8" x 1-1/2" openings 1
14 423986 Tandem tire tool 1
15 424059 Socke'twrench 1-1/2" 1
16 424203 Grease gun 1
17 424338 Socket wrench 1-5/16" 1
18 424339 Drain plug wrench 1
19 425023 Hammer 1
20 425333 Water pump wrench 1

21 { 404099 Bent bar wrench 1
426166 (replaced by 404099) 1

22 426183 Bleeder drain 1
23 426261 Wrench 1-57/64" x 2-17/64" openings 1

426379 Socket wrench 1" (Discontinued)
25 426382 Wrench handle 1
26 426383 Spark plug wrench 1
27 426387 Breaker point gauge 1

426388 Socket wrench handle (Discontinued)
29 426949 Oil gun with pipes 1
30 428525 Socket wrench 5/8" 1
31 429199 Tool box 1
32 Cap screw, hex head 3/8" x 7/8" N.C. 4
33 Cut washer 3/8" 4
34 Lock washer 3/8" 4
35 DP443 Wrench 13/16" x 1" openings 1
36 DPI021 Monkey wrench 1
37 DP1644 Wrench 1/2" x 9/16" openings 1
38 DP1645 Wrench 3/4" x 7/8" openings 1
39 KP501 Oil can 1
40 P-215 Flag 2
41 424512 Grease gun 1
45 4P233 Lock with keys 2
46 5p552 Screw driver 1

MISCELLANEOUS TOOLS AVAILABLE
BUT NOT FURNISHED AS STANDARD

TOOL EQUIPMENT

47 427910 Hydraulic jack (8 ton) 1
48 427911 Hydraulic jack (12 ton) 1
49 428522 Special front wheel nut wrench 1
50 429581 Scarifier point removing tool (Used only when machine is equipped

with scarifier) 1
51 474414 Handle 1
52 474415 Small curled bit 1
53 474416 Straight bit 1

722324 Worm drive break-in oil (gallon can) x
722325 Worm drive break-in oil (quart can) x

PRINTED IN U.S.A.

X As required
281 512 M.G.



-
'"I>:Izl
III~~:z:

It: =!-<
III 3'
m :z:a:
~ ~
:J '"'"Z !-<

I>:

..J ~
e

III( :z:- E
It: ." :z:

:z; ~
III 0 '"Izlen .... I>:

U_~

Q ~~U

Z :z; :> '"0..1:<

III( U;1zl
Q .~

..J :z; :i:i
III -e :!Izl

IX ~=
Q UJ~!-<

:z; & Izl

0 -e 1: I>:
UJ .<

~ ..I~'"U :z:
III IX 0

!=

> ~ :i- I;;

CJ ~
...:I
::!

U) Izl=
~

!-<

2S

~
~
~

III( Q
Izl
I>:
Izl
III~~:z::z:~

-

---------I c 12_

:z:
0
Ii!
iilu
'"IzlQ
Q:z:<
I>:
Izl
III~~:z:
!-<

"",Or·-_,_SI ~
Izl
~

0 81 (!)

~

\-LI ~
...:I<

~

--91

£V~
2v a

62

o
Q



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
Ref. I. H. C. DESCRIPTION No. Parts Are Used On Replaced
No. Part No. Used From Thru

By

AIR CLEANER AND CONNECTIONS
( Used on Serial Nos. 1 thru n99 )

1 48918D Air cleaner pipe hose 2-3/4" LD. x
2-5/811 long 8-ply 1

2 )19464DA Air intake cap 1
3 50529D Air cleaner pipe manifold flange gasket 1

4 C52345R9 Oil cup 1 2100 7299
54267D Oil cup 1 1 2099

5 55918DAX Air cleaner bracket with band 2
6 Fillister head cap screw 3/8"x 1-1/2"

N.C. 2
'7 Lock washer 3/811 4
8 Hex nut 3/811 N.C. 2
9 He}:head machine bolt 1/2"xl-l/4" N.C. 2

10 Lock washer 1/2" 4
11 Hex nut 1/2" N.C. 2
12 55922D Air cleaner pipe hose clamp 2

13 {251226Rl Hose 1 2100 7299
55999D Breat~er tube coupljng 1 1 2099

14 251227Rl Clamp 2 2100 7299
1251220R92 Air cleaner assembly (Incl. Ref. Nos. }'

4, 5, 16, 21 and 24) (repl. 251219R91 1 2100 7299
15 1< 56000DX Air cleaner assembly (Incl. Ref. Nos. 2,

~2342~9
4, 5, 16 thru 19 and 21) 1 1 2099

16 Body 1 2100 7299
56500n. Body 1 1 2099

17 Square head machine bolt 5/1611x
5-1/211 N.C. 2

18 Washer 5/1611 2
19 Wing nut 5/1611 N.C. 2
20 57736DX Breather tube elbow (repl. 57068D) 1

21 {252343R91 Housed screen and baffle 1 2100 7299
67117D Housed screen and baffle assembly (Incl.

Ref. Nos. 22 and 23) 1 1 2099
22 Fillister head screw 1/4"xll N.F. 1 1 2099
23 Square nut 1/4" N.F. 1 1 2099
24 255063R91 Oil cup retaining clamp 1

Adams
Part No.

25 r!! Cleaner tubes with fittings 1

26 Air cleaner pipe 1 2100 7299
8 Air cleaner pipe 1 1 2099

27 Hex head cap screw 3/811xlll N.C. 4
28 Lock washer light 4
29 425941 Air precleaner (Incl. Ref.Nos.38 thru 43) 1
30 426898 Air cleaner support spacer 2

31 {429904 Air cleaner support 1 2100 7299
426886 Air cleaner support 1 1 2099

32 Hex head cap screw 1/2I1xl" N.C. 2
33 Hex head cap screw 1/2I1xl-l/411 N.C. 2
34 Hex head machine bolt 1/2I1x2-3/4" N.C. 2
35 Lock washer 1/211 8
36 Cut washer 1/211 4

(Continued)

t All later models 283 512 l'iG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru By

AIR CLEANER AND CONNECTIONS
( Used on S.rial Nos. I thru n99 )

(Continued)

37 Hex nut 1/2" N.C. 2
38 472695 Dust jar 1
39 472696 Rubber gasket 1
40 472697 Jar clamp 1
41 472815 Air pre-cleaner clamp 1
42 Square head machine bolt 5/16ttxl-l/4tt

N.C. 1
43 Hex nut 5/16" N.C. 1
44 721819 Angle 1 6048 7299
45 Hex head machine bolt S/16I1xl" N.C. 4
46 Lock washer 5/16" 8
47 Cut washer 5/16tl 4
48 Hex nut 5/1611 N.C. 4

u

u

u
t All later m00els 284



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

285
512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR CLEANER AND CONNECTIONS
( Used on Serial Nas. 7300 and alter)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

I()

N
(f')

J

l.O '
N

<:t O

N

(f')__..."..J
N

o
~I-o
N
a)_til
N

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

286 PRINTED IN U.S.A.

u

u

u



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR CLEANER AND CONNECTIONS
( Used on Serial Nos. 7300and aher )

Ref.
No.

Adams
Part No.

DESCRIPTION

1
4
4
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
4

No.
Req'd. Serial Number

1
2
3
4
5
6
7
8
9

10
11
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30
31
32
33
34

35

404152

404282
425941
472695
472696
472697
472815

721121
721486
722522
722533
722616
722649
722783
722875

I. H. C.
Part No.

50529D
55918DAX

251220R92
252342R92
252343R91
252345R91
57736D
57736DX

255063R91

Elbow, air cleaner
Lock washer 3/8"
Hex nut 3/8" N.C.

Hose assembly (Incl. Ref. No. 16)
Pre-cleaner, air (Incl. Ref. Nos. 6 thru ~)
Glass jar, dust
Gasket, rubber
Clamp
Clamp

Machine bolt, hex head 5/16" x 1-1/4" N.C.
Hex nut 5/16" N.C.

Brass nut
Clamp
Tube, air cleaner
Spring
Hose
Hose
Tube
Clamp, air cleaner base

Gasket, air cleaner pipe flange
Bracket, air cleaner

Machine screw, fillister head 3/8" x 1-1/2" N.C.
Lock washer 3/811

Square rrut3/8" N.C.
Machine bolt, hex head 1/211 x 3-1/211 N.C.
Lock washer 1/2"
Hex nut 1/2" N.C.

Air cleaner, complete (Incl. Ref. Nos. 30, 31, 32 and 35)
Body, air cleaner
Tray, air cleaner
Oil cup, air cleaner
Restriction elbow, cylinder head breather
Restriction elbow assembly, cylinder head breather (Incl. Ref.
Nos. 13 and 33) •

Clamp, oil cup retaining

1
2
2
2
2
4
8
4
1
1
1
1
2

2
1

PAINTED IN U.S.A. 287 512 M.G.



It
1&1m
~
:J
Z_.
ICC-It
1&1encz
c(_.
1&1
Co
~
ILl>-e
g!
;
.J
II(

)

~. ---)~~---------
- ---02

0-

.
~
U)

p

~

~z z
o ~Ii: p..

B
'"r:l
~
<
II:
Jal
!XI

~
f-<
II:

~
e
(!l

~
<

a~
LI --"" ..

61

1Dc ,
~ ..

'2c

/
Lc----o

..-01

l l
/

vc '2c

IC;
9

I
~/L

• , ""~ -v
vv-:

Ij~. -Ev
~C;

000 9v//f "tl-

9v Lv00

/' jt"O"""_IVC;v //
o~/ VV
;to"e- -cvj

vv



ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD, HOOD SIDES AND REAR HOOD SHEET

(Used on Serial Nos. 1 thru 7299 )

Ref.
No.

Adams
Part No.

DESCRIPTION

1

1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

28

29

39A

39B

39C

39D

{

722007

403015

402068

{
403016
402069

4~6884

426885

f 22009

03876

27187

{

722010

427188

722001

Hood, engine

Hoo d, engine

Hood, engine
Cap screw, hex head 3/8" x 3/4" N.G.
M3.chine screw, slotted flat head 3/8" x 1-1/8" N.C.
Machine screw, slotted flat head 3/8" x 1-1/2" N.C.
Washer 13/32" LD. x 7/8" D.D, x #16 gao
Lock washer 3/8" medium
Lock washer 3/8" shakeproof external teeth
Hex nut 3/8" N.C.

Rear hood sheet
Rear hood sheet

Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" medium
Cut washer 5/16"
cap screw, hex head 1/2" x 1" N.C.
Lock washer 1/2" light
Cut washer 1/2"

R.H. lower hood side
Uachine screw, flat head 3/8" x 1" N.C.
La ck washer 3/8" shakeproof external teeth (countersunk)
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" special
Cut washer 3/8"

L.H. lower hood side
Machine screw, flat head 3/8" x 1" N.C.
Lock washer 3/8" shakeproof external teeth (countersunk)
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" special
Cut washer 3/8"

R.H. hood side door for left side of grader

R.H. hood side door for left side of grader

(replaced by 403876)
L.H. hood side door for right side of grader

L.H. hood side door for right side of grader

Hood side hook

Machine bolt, hex head 3/8" x 1-1/2"N.C.

Lock washer 3/8"

Hex nut 3/8" N.C.

(Continued)

No.
Req'd. Serial Number

1

6153 7299 also
6144 and 6147.

2100 6152 except
6144 and 6147.

1 2099

PRINTED IN U.S.A.
289

1
8
2
2
8

12
4
4
1
1
4
4
4
2
2
2
1
2
2
4
4
2
1
2
2
4
4
2
1

2100 7299
1 2099

6153 7299 also
6144 and 6147.

1 6152 except
6144 and 6147.

6153 7299 also
6144 and 6147.

1 6152 except
6144 and 6147.

6153 7299 also
6144 and 6147.

6153 7299 also
6144 and 6147.

6153 7299 also
6144 and 6147.

6153 7299 also
6144 and 6147.

1

1

1

4

4
8

4

512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD, HOOD SIDES AND REAR HOOD SHEET
( Used on Seriol Nos. 1 thru 729'1 ) It

U
Ref. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

(Continued)

40 722002 R.H. hood stiffener for left side of grader 1 6153 7299 a1
6144 and 6147.

41 Machine bolt, hex head 3/8" x 1" N.C. 6
42 Machine bolt, hex head 3/8" x 1-1/4" N.C. 1
43 Cap screw, hex head 3/8" x 1" N.C. 1
44 Lock washer 3/8" 15
45 Hex nut 3/8" N.C. 7
46 Machine bolt, hex head 5/16" x 1" N.C. 3
47 Lock washer 5/16" 6
48 Hex nut 5/16" N.C. 3
49 722003 L.H. hood stiffener for right side of grader 1 6153 7299 a

6144 and 6147.
50 Machine bolt, hex head 3/8" x 1-1/4" N.C. 1
51 Machine bolt, hex head 3/8" x 1" N.C. 6
52 Lo-::kwasher 3/8" 15
53 Hex nut 3/8" N.C. 7
54 Cap screw, hex head 3/8" x 1" N.C. 1

I. H. C.
Part No.

55 8815D Hood fastener spring holder 4
56 8816D Hood fastener toggle 4
57 8817D Hood fastener bracket 458 Round head rivet 3/16" x 5/8" 12
59 G9210 Hood fastener spring holder pin 460 27159DB Hood side door latch assembly (Incl. Ref. Nos. 55 thru 64) 461 58099DA Hood fastener spring bolt 462 Hex nut 5/16" N.C. 463 58101D Hood fastener spring bolt guide 464 58103D Hood fastener toggle pin 465 64159D Hood fastener spring 4

so

1so

u,

~~, ~.o '"0,','
290



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

291 512 l'1G

-



ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD TOP, MOTOR PANEL, LOWER HOOD SIDES
(Used on Serial Nos. 7300and after)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

N

UI

\

(1)_C

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

292 'PRINTED IN U. S •A•



ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD TOP, MOTOR PANEL, LOWER HOOD SIDES

(Used on Serial Nos. 7300ondolter )

Ref.
No.

Adams
Part No. DESCRIPTION

1
4
4
4
1
6
7
5
1
1
6
7
5
1
1
4
4
4
2
2
2
2
2
2
2

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

PRINTED IN U.S,A.

722543

722575

722576

722612

Motor Panel
Cap screw, hex head 1/2" x 1-1/4" N.C.
Lock washer 1/2" medium
Cut washer 1/2"

Hood side, L.H. lower (Used on R.H. side of grader)
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" special
Cut washer 3/8"
Hex nut 3/8" N.C.

Hood side, R.H. lower (Used on L.H. side of grader)
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" special
Cut washer 3/8"
Hex nut 3/8" N.C.

Hood
Cap screw, hex head 3/8" x 1-1/4" N.C.
Lock washer 3/8" special
Cut washer 3/8"
Machine screw, flat head 3/8" x 1-1/2"
Lock washer, shakeproof 3/8" external teeth countersunk
Lock washer 3/8" special
Hex nut 3/8" N.C.
Machine bolt, hex head 3/8" x 2" N.C.
Lock washer 3/8" special
Cut washer 3/8"

No.
Req'd. Serial Number

293 512 H.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD SIDE EQUIPMENT - HOOD SIDE DOORS
(Used on Serial NOl. 7300and ofter )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

294 PRINTED IN U.S.A.

I

I



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD SIDE EQUIPMENT - HOOD SIDE DOORS
( Used on Serial Nos. 7300and after)

Ref. Adams DESCRIPTION
No. SerialNumber

No. Part No. Req'd.

1 722515 Door, hood side R.H. (Used on L.H. side of grader) 1

2 722516 Door, hood side L.H. (Used on R.H. side of grader) 1

I. H. C.
Part No.

3 8815D Hood fastener spring holder 6

4 8816D Hood fastener toggle 6

5 8817D Hood fastener bracket 6

6 Rivet, round head 3/16" x 5/811
18

7 G9210 Hood fastener spring holder pin 6

8 27159DB Hood side door latch complete 6

9 58099DA Hood fastener spring bolt 6

10 Hex nut, jam 5/1611 N.C. 12

11 58101D Hood fastener spring bolt guide 6

12 58103D Hood fastener toggle pin 6

13 64159D Hood fastener spring 6

PRINTED IN U.S,A. 295 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

296

u

u
"II



n

ALWAYS GIVE MODEL AND SERIAL NUMBER

UD.14A ENGINE

Shown above is a three-quarter, left front view of the engine
with radiator. hood, etc., installed, as used in the Adams Motor
Grader No. 512 and is a modification of an International Harvester
Company Diesel Model UD-14A Un it. The engine assembly as shown
in the illustration, is considered as a separate unit with its own right
and left, front and rear. The engine is normally considered with the
radiator being the front and the flywheel being the rear. The re­
mainder of the grader, including clutch, transmission, motor supports,
etc., are considered as viewed from the rear end of the grader (radi­
ator end) looking forward.

297

~- ~-~-~-----------



ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR AND CONNECTIONS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

~
~ .... ~ 0:1
..... ~ P"'4 ~
I I I ,
I I I I

~66~

--GO....

ALWAYS GIVE PART NUMBER AND DESCRIPTIONDO NOT ORDER PARTS BY REFERENCE NUMBERS

298



ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR AND CONNECTIONS

2 55872D
179837
103321
103341
50129DA
52033D
50138DX
50135D
179839
103321
6988DB
179887
103323
6986DB

{255047R3
150126DA
42610D

5913D
255047R3
42158D
42611D
22383D

/263349R2
l6990D
181370
103321
/357870R91
191406HA
50137D
179841
103321
27307D
179838
103321
50136D
179840
103321

DESCRIPTION No.
Req'd.

1

t
7299

Ref.
No.

I. H. C.
Part No. Serial Number

256636R91 Radiator (Incl. Ref. Nos. 3 thru 9, 18, 19, 21, 22, 28 and 30)
(Will work for 55870DC)

55870DD

3
4
5
6

7

8
9

10

11
12
13
14
15

16

Radiator assembly (Incl. Ref. Nos. 3, thru 9, 18, 19, 21, 22,
28 and 30)

Grill, radf.ator
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8"
Washer 13/32" LD. x 7/8" O.D. x No. 16 gao

Core, radiator
Gasket, overflow pipe
Overflow pipe with sleeve
Radiator core stiffener, upper rear

Gap screw, hex head 3/8" x 1" N.C.
Lock washer 3/8"

Radiator core spacer, R.H.
Cap screw, hex head 1/2" x 1-3/4" N.C.
Lock washer 1/2"

Tank, upper water
Gasket, radiator
Gasket, radiator
Clamp handle, radiator cap, with bolt

Cotter pin, brass 5/32" x 3/4"
Cover, radiator cap
Gasket" radiator cap (replaces 10429D)
Clamp, radiator cap
Cap assembly, radiator (Incl. Ref. Nos. 10 thru 13)
Gasket, inlet elbow gasket
Elbow, inlet
Elbow, inlet

Cap screw, hex head 3/8" x 1-1/4" N.C.
Lock washer 3/8"

Clamp, inlet hose
Clamp, outlet hose
Front radiator core stiffener

Cap screw, hex head 3/8" x 1-1/4" N.C.
Lock washer 3/8"

Clip, overflow pipe
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8"

Lower rear radiator core stiffener
Cap screw, hex head 3/8" x 1-1/8" N.C.
Lock washer 3/8"
Cap screw, hex head 5/16" x 1" N.C.
Lock washer 5/16"
Hex nut 5/16"

(Continued)

1
16
16
16
1
1
1
1
9
9
1
8
8
1
2
2
1
1
1
1
1
1
1
1
1
2
2
2
2
2

22
22
1
1
1
1
9
9
8
8
8

1

3642 t
also 3606, 3609
3612,3615,3618,
except 3660 and
3684.

1 3641
also 3660 and
3684, except
3606, 3609, 3612
3615 and 3618.

17

18

19

21

7300
1

t
7299

7300
1

t
7299

7300
1

PRINTED IN U.S.A..

t All later models 299 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR AND CONNECTIONS Ira
U

Ref. I.H. C. DESCRIPTION No. SerialNumber
No. Part No. Req'd.

(Continued)

1'252686Rl Lower water tank 1 3642 t
also 3606,3609,
3612,3615,3618
except 3660 and

22
< 256644R91

3684.
Lower water tank 1 1 3641

also 3660 and 3
except 3606,360
3612,3615,3618.

23 {f57870R91 Clamp, outlet hose 2 7300 t
91406HA Clamp, outlet hose 2 1 7299

24 {263351R2 Hose, bellows type outlet elbow (2-1/8"I.D. x 2-3/811 long, 3 ply 1 7300 t
16077D Hose, outlet elbow (2-1/8" LD. x 2-3/8" long, 3 ply) 1 1 7299
r263350Rll Elbow, outlet (replaces 256634Rl) 1 3642 t

also 3606,3609,
3612,3615,3618

25 < 6992DA
except 3660 and

Elbow, outlet 1 1 3641
also 3660 and 3
except 3606,360

Cap screw, hex head 3/811 x 1-1/4" N.C.
3612,3615,3618.

179841 3
103321 Lock washer 3/8" medium 3
1252690R2 Gasket, outlet elbow 1 3642 t

also 3606,3609,
3612,3615,3618,
except 3660 and

26 3684.
22383D Gasket, outlet elbow 1 1 3641

also 3660 and 3
except 3606,360

{26335lR2 Hose, bellows type inlet (2-1/811 LD. x 2-3/8" long, 3 ply)
3612,3615,3618.

27 1 7300 t
16077D Hose, inlet (2-1(811 LD. x 2-3(811 long, 3 ply) 1 1 7299

28 27843D Drain plug 1
30 6987DB Radiator core spacer, L.H. 1

cap screw, hex head 1/211 x 1-3/4" N.C. 8
179885 Cap screw, hex head 1/211 x 1-1/211 N.C. 12

Lock washer 1/211 8
31 {263348R2 Housing sheet, R.H. fan 1 7300 t

50140DA Housing sheet, R.H. fan 1 1 7299
179835 Cap screw, hex head 3/8" x 5/8" N.C. 5
103321 Lock washer 3/811 5

32 {263347R2 Housing sheet, L.H. fan 1 7300 t
50139D Housing sheet, L.H. fan 1 1 7299

Cap screw, hex head 3/811 x 5/8" N.C. 6
Lock washer 3/811 N.C. 6

Adams
Part No.

35 427046 Drain elbow 1

36 {427047 Drain pipe (Used when machine is not equipped with tire pump) 1
428443 Nipple (Used when machine is equipped with tire pump) 1

37 428844 Standard elbow 1
36 662152 Name plate "Adams" 1
39 Metal screw, oval head (cadmium plated) #8 x 1/211 type "A" 4

PRINTED IN U.S.A.

684
9,

3684.

684.
9,

684.
9,

u
t All later models 300



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

301



ALWAYS GIVE MODEL AND SERIAL NUMBER

WATER PUMP, FAN AND THERMOSTAT
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

I
I
I
I
N

DO NOT ORDER PARTS BY REFERENCE NUMBERS

u

u

u

u
ALWAYS GIVE PART NUMBER AND DESCRIPTION

302



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

WATER PUMP, FAN AND THERMOSTAT

Ref.
No.

1
2

3

4

4A
5
6

7
8
9

10

11
12
13
14

15

16
17
18

20
21
22
23
24
25
26

27

28
29
30
31
32
33
34

(Continued)

1
1
1
1
4
4

PRINTED IN U.S.A.

I. H. C.
Part No.

DESCRIPTION

32569DB
30824DB
251484Rl
6965DX
179841
103321
262883R92

Gasket, water outlet elbow
Gasket, water pump body
Housing, thermostat
Housing, thermostat, with 1/4" pipe plug

Cap screw, hex head 3/8" x 1~1/4" N.C.
Lock washer 3/8"

Thermostat assembly (1800 - 2000) (When ordering new thermostat
for 512 M.G. prior to Serial No. 2100 equipped with UD14 engines
it will be necessary to furnish 1 - 251484Rl thermostat housing
and 1 - 50273DB thermostat housing gasket, also.)

Thermostat seal
Gasket, thermostat housing
Elbow, water outlet

Cap screw, hex head 1/2" x 1-1/4" N.C.
Lock washer 1/2"

Hose, thermostat by-pass 1-5/8" I.D. x 2-3/8" long 3 ply
Clamp, thermostat by-pass hose
Belt, fan and water pump (Cog type) (Not fuel supply pump pulley
belt)

Bearing retainer assembly, water pump (Incl. Ref. No. 36)
Cap screw, hex head 5/16" x 1" N.C.
Lock washer 5/16"

Bearing lock sleeve, water pump
Bearing clamp nut, water pump
Packing gland, water pump
Fan (Not reverse flow fan)

Cap screw, hex head 5/16" x 1-1/811 N.C.
Lock washer 5/16"
Round head rivet 3/16" x 1/2"

Bearing lubricator assembly, water pump shaft (Incl. Ref. Nos.29)
(replaces QA3628)

Cover, water pump
Cover gasket, water pump
Impeller with shaft and thrust washer, water pump

Hex nut 1/4" N.F.
Lock washer 1/4"

Shaft thrust bushing, water pump
Shaft sleeve assembly, water pump (Incl. Ref. Nos. 20 and 22)
Shaft bushing, water pump
Packing, water pump
Spacer, water pum~ body
Expansion plug 5/16" dia., water pump body
Stud, water Jump body

Hex nut 1/4" N.F.
Lock washer 1/4"

Body, water pump
Cap screw, hex head 1/2" x 2-3/4" N.C.
Cap screw, hex head 1/2" x 3-1/4" N.C.
Lock washer 1/2"

Bearing lubricator, water pump
Shaft bearing lubricator cap, water pump
Water pump felt washer
Rear water pump oil seal
Water pump bearing
Fan and generator pulley hub assembly (Incl. Ref. No. 31)
Water pump bearing spacer

No.
Req'd. SerialNumber

2100
1

t
2099

262882Rl
50273DB
69640
179883
103323
27648D
91406HA
30982DB

20306DX
179818
103320
20293D
20299D
20296D
21259D
179819
103320
104067
173196

3175D
249u1D
2557DAX
130024
103319
20303D
45982DX
24017D
50790D
32349DA
117916
11657D
142246
103319
6963DX
179892
179894
103323
109353
126095
20300D
20290D
ST20SA
8023DX
45993D

1
1
1
1
3
3
1
2

1
1
2
2
1
1
1
1
2
2

16

1
1
1
1
6
6
1
1
1
x
2
1
6
6
6
1
1
3
4
1
1
1
1
2
1
1

t All later models
x As required

303 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

WATER PUMP, FAN AND THERMOSTAT

Ref. I. H. C. DESCRIPTION No. Serial NumberNo. Part No. Req'd.

(Continued)

35 2370DAX Fan and water p~ pulley flange with headless dog point set
screw 5/16" x 7 8" N.C. and hex jam nut 5/16" N.C. 1

36 20289D Front water pump oil seal 1
37 21839D Bearing retainer gasket, water pump 1
38 20301D Driving stud, water pump 2

103320 Lock washer 5/16" 2
39 03792 Drive spring, water pump 2
40 20586D Driver pin, water pump 1

113111 Hex nut 5/16" N.C. 1
103320 Lock washer 5/16" 1

41 20585D Driver, water pump 1
42 55358D Driving stud washer, water pump 2
43 55261D Water pump assembly 1

179892 Cap screw, hex head 1/2" x 2-3/4" N.C. 1
179894 Cap screw, hex head 1/2" x 3-1/4" N.C. 3
103323 Lock washer 1/2" 4

44 256351R91 Blower fan (special) (optional) 1

PRINTED IN U.S..... 304

u

u

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

305 512 I1G

-- ------



(~f'

ALWAYS GIVE MODEL AND SERIAL NUMBER

CYLINDER HEAD, VALVES, ETC.
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS u

lA--~
1-----0
2--"'~~3~~··~..""""""'.~\-\~. ~¥\

\1mur:'IIIIIIIIIIIIIIIII: d0!1!III1I!11!11l11ll11lulIIlII/:!,~

I
I
I

I I I I
17 18 19 20 24

I
t W-'1'

I
I
I

25

21---8I.~
,. (ijI
, ,, ,

22 23

1
I
I
I

32

36
35·. '~

~f ~..~------37
I I \ ,38
: I .>.> 39
I I /

41 42 • /-, ~
<. ~ 40

"'''Y/ ,/
~:333,.....-_---,.----60

~~---tl
~----62

g.-----63
t------64
1-----<16

50 51 52 53 54
/
I

68

)
68

u

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

306



ALWAYS GIVE MODEL AND SERIAL NUMBER

CYLINDER HEAD, VALVES, ETC.

Ref.
No.

Serial Number

1
lA
2
3
4
5
6

DESCRIPTION No.
Req'd.

3
1
1
1
1
2
2

1
1

2099
2099

I. H. C.
Part No.

58458D Washer, stud nut, valve housing cover
254829Rl Nut, front, valve housing cover
50665DAX Cover (replaces50665DX)
32685DA Gasket, cover
27129DD Oiler pad, valve
172531 Expansion plug, valve lever shaft, 3/4" di.a, (replaces13083D)
2714lD Retainer ring, valve lever shaft

~

51123R21 Exhaust valve lever assembly, L.H. (Incl. Ref. No. 10) (cylinder
No.2 and 4)

32467DX Exhaust valve lever assembly, L.R. (Incl. Ref. No. 10)(cylinder
No. 2 and 4)

38763H Adjusting screw nut

{
250575R2 Adjusting screw, valve lever (I.H.C. - UDFM 28046 and after)
10951D Adjusting screw, valve lever (I.H.C. - UDFM 1 thru 28045)
24965DB Bushing, valve lever
5027DB Bracket, outer valve lewer
103028 Hex nut 1/2" N.F.
103026 Hex nut 3/8" N.F.
103321 Lock washer 3/8"

12 l 24962D Spacer, outer valve lever
13 24961D 'SlQ:ing,:valvelever
14 ,; 27140DDX Sh~ ~ embly, valve lever (Incl. Ref. Nos. 5 and 6)
15 :~V{252411662D2XR2lStra intake valve lever assembly (Incl. Ref. No. 10)

\) Straight intake valve lever assembly (Incl. Ref. No. 10)
249640 ~,intermediate valve lever
5028D Bracket, intermediatevalve lever
103028 Hex nut 1/2" N.F.
103026 Rex mit 3/8" N.F.
103321 Lock w'lsher3/8"

l

lflt9"J'~052416613:2D4xR21~~u~\:~l;) lever assembly, R.H. (Incl. Ref. No. 10) (cylinder
Exhaust valve lever assembly, R.H. (Incl. Ref. No. 10) (cylinder
No.1 and 3)

Bracket, upper half center valve lever
179847 Cap screw, hex head 3/8" x 2" N.C.

Set screw, headless cup point 5/16" x 3/4" N.C.
Hex nut, jam 5/16" N.C.
Hex nut 1/2" N.F.
Lock washer 3/8"

Bracket, lower half center valve lever
Spring, rear starting valve shaft
Pin, starting valve shaft cam roller
Roller, starting valve shaft cam
Shaft with lever, starting valve (I.H.C. - UDFM 30246 and after)
Shaft, starting valve 251126R21with lever 260946Rl (I.H.C. -
UDFM 1 thru 30245)

Shaft with lever, starting valve (replacedby 260947R9l)
Shaft with lever, starting valves (replacedby 260947R91)
Spring, front starting valve shaft
Expansion plug, valve housing 3/4" dia. (replaces13083D)
Gasket, cover
Service package, valve housing (I.H.C. - UDFM 1 thru 30245)
(replaces 8061DX)

Valve housing assembly (Incl. Ref. No. 32) (I.H.C. - UDFM 30245
and after)

10
11

16
17

20
21
22
23

25
32
33

34

7

8
9

218437
103028
103321
8062D
46212D
24917D
24916D

~

51126R21
60947R91

51126Rll
0670DX
6213D

172531
50669DB

{

260976R91

806lDAX

(Continued)

1 2099

2 2100 t

1 20992
8
8
8
8
2
2
2
2
2
4
2
4
4
4
2
2
2
2

2100
1

t
2099

2100 t2

1 20992
1
2
2
2
2
2
1
1
4
4

1

1
2
1

1

1

PRINTED IN U.S.A.

t All later models 307 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CYLINDER HEAD. VALVES, ETC. u
Ref.
No.

P60946IU

1,50673D
2853Y

264530R91
50672D
53413D
506740

DESCRIPTION No.
Req'd.

1
1

2100
1
2100
1
2100
1

Serial Number

2
1
1
1

1
1
1

2100
1

2100
1

1 2100

I. H. C.
Part No.

----~---------~----------------------------------------------------+----+-------------

35

36

37
38
39
40

41

103321

{
50678D
68251D

42739DA
103024
93914H
42748DA
18539D

/261156Rl
\61808D
18746DA
/251078Rl
15025DBR
f32482DE
\42747DB

{
251064Rl
54158D
32447DA
103027
50668D
32448D
103027
324440
103026
506640
103025
32445D

I 103026
103320

[2S1062R61

~064DAXA.

50410DA

{
250450Rl
50677D

f50451IU

{
250535Rl
42750D

(Continued)

Starting valve operating shaft lever (I.H.C. - UDFM 30246 and
after)

Starting valve operating shaft lever (I.H.C. - UDFM 1 thru 30245)
Starting valve operating shaft lever pin lock washer (Shakeproof
#1114)

Oil seal, starting valve shaft (replaces 42746D)
Shaft, starting valve operating
Lever, outer starting valve operating shaft
Lever stop, starting valve operating shaft (I.H.C. - UDFM 1 thru
30245)
Lock washer 3/8"

Push rod, starting valve shaft (I.H.C. - UDFM 1 thru 30245)
Lockwire, starting valve shaft push rod (No. 18 gao x 4" long
soft iron wire) (I.H.C. - UDFM 1 thru 30245)

Pin, lever
Hex nut 1/4" N.F.

Valve spring seat key (replaces 32485D)
Seat, upper valve spring
Retainer, valve stem
Valve spring (I.H.C. - UDFM 31623 and after)
Valve spring (I.H.C. - UDFM 1 thru 31622)
Seat, lower valve spring
Valve guide
Valve guide
Exhaust valve
Intake val ve
Stud, nozzle body retainer
Stud, nozzle body retainer
Stud, long valve lever bracket

Hex nut 1/2" N.F.
Pin, starting valve shaft locating
Stud, intermediate valve lever bracket

Hex nut 1/2" N.F.
Stud, long valve housing

Hex nut 3/8" N.F.
Stud, short valve housing

Hex nut 5/16" N.F.
Stud, short valve lever bracket

Hex nut 3/8" N.F.
Lock washer 3/8"

Cylinder head assembly (Incl. Ref. Nos. 48, 50 thru 56, 58, 59
and 62) (replaces 251062R21)

Cylinder head assembly (Incl. Ref. Nos. 48, 50 thru 56, 58, 59,
and 62)

Plug, oil header
Manifold stud
Manifold stud
Manifold exhaust and intake stud nut

Hex nut 1/2" N.C.
Retainer, starting valve spring
Retainer, starting valve spring

Cotter pin 3/32" x 1-1/2"

(Continued)

1
2
2

16
8
8
8
8
8
8
8
4
4
8
8
3
3
1
2
2
8
8
1
1
4
4
4

1
1

10
10
10
10
4
4
4

1

t
2099

t
2099

t

2099

t
2099
t
2099
t
2099

u

42

43
44
45

46

47

48

49

50

51

52
53

54

55

56

57

58

59

59A

60

t All later models
PAINTEO IN U.S.A.

308



ALWAYS GIVE MODEL AND SERIAL NUMBER

CYLINDER HEAD, VALVES, ETC.

Ref.-r I. H. C. DESCRIPTION No. SerialNumber
No. Part No. Req'd.

(Continued)

61 46209D Starting valve spring collar key 8 2100 t
62 46208D Starting valve spring seat 4 2100 t

63 {46211D Starting valve spring 4 2100 t
32479D Starting valve spring 4 1 2099

64 ~51103Rl
Starting valve guide 4 2100 t

024DAR Starting valve guide 4 1 2099

65
51074lil Starting val ve 4 2100 t
2749D Starting valve 4 1 2099

66 50675DC Cylinder head gasket 1
67 25090DD Cylinder head gasket ring 4
68 67227D Set of four cylinder head gasket rings (Ref. No. 67) 1

254226R2 Engine lifting eye (optional) 1

261341R91 Cylinder head replacement gasket package 1

Adams
Part No.

CP149 Spacer, (Used only when lifting eye is not used) 2 2100 t

PRINTED IN U.S.A. 512 M.G.
309

t All later models



ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL PUMP AND CRANKCASE OIL PAN
(Used on Serial Nos. I Ihru 7299 I

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

_--2

_---3

_--5

17 ----

-----1

11
/
/
/
/

19

/21
iJ$

23 -+~~ ... -- 24

o,

DO NOT ORDER PARTS BY REFERENCE NUMBERS

310

ALWAYS GIVE PART NUMBER AND DESCRIPTION

-t



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATlNG Oll PUMP AI'tO CRANKCASE Oil PAN
( Used on Seriol Nos. 1 thru n99 )

1

I. H. C.
Part No. DESCRIPTION

1

Ref.
No.

No.
Req'd. Serial Number

lA

265137R91

P64058Rl

t46054DD

265142R91
10675D

F55096R31

~57631R92

260767Rll

51223D
8008DX
50376D
51515DA
8009D
179847
179851
103321
50377DX
179837
103321
1096lD
103323
50375DA

{260717R2
\,32319D
46053D
51516DA
42791DA
103387
263771Rl
25082DH
8798DBMX
179841
103026
103321
103869
68252D

/720257
\426545
425964

Pump, lubricating oil (Incl. Ref. Nos. lA thru 10 and 12 thru
18) (replaces 57484DC)

Pinion, lubricating oil pump drive, 14 teeth (IB.C. - TDFM 23256
and after)

Pinion, lubricating oil pump drive, 14 teeth (I.H.C. - TDFH 501
to 23255) (order 257631R92)

Pump body with idler shaft, lub. oil (replaces 50371DA)
Key, lubricating oil pump drive pinion and body gear (replaces
10321D)

Drive shaft with pins, lub. oil pump (Incl. Ref. Nos. 14 and 18)
(I.H.C. - TDFM 23256 and after) Service only (replaces 50372DAX)

Drive shaft and pinion, lub. oil pump (Incl. Ref. Nos. 14 and 18)
(I.H.C. - TDFM 501 thru 23255)

Body gear with pin, lub. oil pump 12 teeth (Incl. Ref. No. 14)
Service only (replaces 50374DB)

Body gasket, lubricating oil pump auxiliary
Gear housing, Lubr-i.cvtdng oil pump auxiliary '(Incl. Ref. No. 15)
Cover gasket, lube oil pump
Body gear, Lub, oil punp auxiliary 12 teeth
Cover, lub. oil pump

Cap screw, hex head 3/8" x 2" N.C.
Cap screw, hex head 3/8" x 3" N.C,
Lock washer 3/8"

Oil return pipe with screen and clips
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8" medium
Gap screw, 1ub. oil pump body
Lock washer 1/2"

Idler gear, lube oil pump, 12 teeth
Gear pin, lube oil pump body (I.H.C. - TDFM 28478 and after)
Gear pin, lube oil pump (I.H.C. - TDFM 501 thru 28477)
Dowel, lub. oil pump aux. gear housing
Idler gear, lub. oil pump auxiliary 12 teeth
Screen floto, lube oil pump

Cotter pin 1/8" x 1-1/2"
Pinion pin, lube oil pump drive (replaces 5312T#3)
Gasket, crankcase oil pan
Oil pan, crankcase (Incl. Ref. No. 21)

Cap screw, hex head 3/8" x 1-1/4" N.C.
Hex nut 3/8" N.F.
Lock washer 3/8"
Plug, square head pipe 3/4"

Lockwire, lube oil pump body cap screw (3/32" x 10" long soft
iron wire)

Drain elbow, crankcase (Adams part number)
Elbow (order 720257) (Adams part number)
Drain pipe, crankcase (Adams part number)

1

1

2

1

1

1
1
1
1
1
1
4
1
5
1
2
2
2
2
1
1
1
1
1
1
1
1
1
1

23
3

26
1

1
1

1

2
3

4

5
6
7
8
9

10

11

12

13

14
15
16
17

18
19
20

21

23

24

PRINTED IN U.S.A.

311 512 H.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL PUMP AND CRANKCASE OIL PAN
. (Us.d on Serial Nos. 7300 and alter)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

~---14

-----16

.s>: IS

u

I

)II
/
/

9

__ - 13

u

3
, II
,,.,,~c__\Q

8-----~

'''''tJg).

4

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

312



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL PUMP AND CRANKCASE OIL PAN
(Us.d on S.rial Nos. 7300andalt.r )

Ref. I. H. C. DESCRIPTION
No. SerialNumber

No. Part No. Req'd.

1 9026DAMX Oil pan, crankcase (Incl. Ref. No.2) 1
2 Plug, square head pipe 3/4" 1

3 9027DM Cover, lubricating oil pump 1
Cap screw, hex heal.3/8" x 1" N.C. 3
Cap screw, hex head 3/8" x 1-1/4" N.C. 2
Cap screw, hex head 3/8" x 1-3/4" N.C. 2
Lock washer 3/8" 7

4 9028DM Pipe, lubricating oil pump intake 1
5 9029DM Intake bracket, lubricating oil pump 1
6 10961D Cap screw, lubricating oil pump body 2

Lock washer 1/2" 2
7 25082DG Gasket, crankcase oil pan 1
8 42791DA Screen (Floto), lubricating oil pump 1

Cotter pin 1/811 x 1-1/211 1
9 50375DA Idler gear, 12 teeth, lubricating oil pump 1

10 51223D Cover gasket, lubricating oil pump 1
11 59913DM Gasket, lubricating oil pump intake pipe 1
12 255096R31 Shaft with pins, lubricating oil pump drive 1
13 260767Rll Gear, lubricating oil pump body 1
14 264058Rl Pinion, 14 teeth, lubricating oil pump drive 1
15 265147R91 Body with idler shaft, lubricating oil pump 1
16 265302R92 Pump complete, lubricating oil (Incl. Ref. Nos. 3, 6, 9, 10, 12

thru 15) 1

Adams
Part No.

17 425964 Drain pipe, crankcase 1
18 720257 Drain elbow, crankcase 1

PRINTED IN U.S.A.

313 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CRANKSHAFT, CONNECTING RODS, PISTONS, SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

314

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

l:RANKSHAFT, CONNECTING RODS, PISTONS, SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK

6

I. H. C.
Part, No. DESCRIPTION

6
6
1
1

Ref.
No.

9 ~

262583Rl
57916DA
2629,65R12
9683DMXli'

28173DB
31458DA
263538R2

,42694DA
! 42219DD
4222D
26916D

{26915D
ts3612DA

{

258836R92

42695DB
251054R92
43026DB
32942

fl,54924Rll
l,,54925R91

28737DBX
25729lR91

'257294R91

263110Rll

263124RU
117994

1258480R91

258492R91
~
263152R91

>~63176R91
258479R91

258491R91

263159R91

263173R91
i258478R91

258490R91

263162R91

,263167R91

Bolt, flywheel coupling
Bolt, flywheel coupling
Flywheel with ring gear (Incl. Ref. No. 10) (for 15" clutch)
Flywheel with ring gear (Incl. Ref. No. 10) (for 15" clutch)
Cork (No.6 standard) (No. 2x grade, 9/16" x 3/4" x 15/16" long)
Ring gear, flywheel (157 teeth)
Piston ring (compression)
Piston ring (compression, top) (chrome plated}
Piston ring (compression, taper face)
Piston ring (oil regulating)
Packing ring, cylinder sleeve
Retainer ring, piston pin
Piston pin (standard)
Piston pin (.005" oversize)
Cylinder sleeve with piston (Incl. Ref. Nos. 11 thru 17)
(replaces 251053R91)

Cylinder sleeve with piston (aluminum)
Set of four cylinder sleeves with pistons
Set of four cylinder sleeves with pistons (Aluminum)
Bushing, connecting rod
Connecting rod with cap, bushing and cap screw
Set of four connecting rods, cap and bushing (replaces 42687DAX
and 42687DAY)

Connecting rod bolt with nut and cotter pin 3/32" x I"
Connecting rod bearing (two halves) (standard) (replaces
42688DAX)

Connecting rod bearing (two halves) (.030" undersize) (replaces
42690DAX)

Connecting rod bearing (two halves) (.002" undersize) (replaces
257292R91 and 64368DX)

Connecting rod bearing (two halves) (.032" undersize)
Key, fan drive pulley (Woodruff No. 23 - 5/16" x 1-3/8")
(replaces 47487D)

Crankshaft bearing, rear - upper and lower (standard) (replaces
48759DA)

Crankshaft bearing, rear - upper and lower (.031" undersize)
(replaces 48763DA)

Crankshaft bearing, rear - upper and lower (.002" undersize)
(replaces 258484R91 and 64391DA)

Crankshaft bearing, rear - upper and lower (.033" undersize)
Crankshaft bearing, center - upper and lower (standard)
(replaces 63294DA)

Crankshaft bearing, center - upper and lower (.031" undersize)
(replaces 63295DA)

Crankshaft bearing, center - upper and lower (.002" undersize)
(replaces 2S8483R91 and 64385DA)

Crankshaft bearing, center - upper and lower (.033" undersize)
Crankshaft bearing, intermediate - upper and lower (standard)
(replaces 48757D)

Crankshaft bearing, intermediate - upper and lower (.031" under­
size) (replaces 48761D)

Crankshaft bearing, intermediate - upper and lower (.002" under­
size) (replaces 258482R91 and 64388D)

Crankshaft bearing, intermediate - upper and lower

(Continued)

No.
Req'd. Serial Number

10
11
III
12
13
15
16
17

19

20'

21

23

24

25

27

6813
1
6813
1

t
6812
t
6812

28

29

315

x
1
8
4
4
8
4
8
4
4

4
4
1
1
4
4

2100
1
2100
1

t
2099
t
2099

1
16

4

4

4
4
2

1

1

1
1

1

1

1
1

2

2

2
2

PRINTED IN U.S.A.

t All later models
x As required

512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CRANKSHAFT, CONNECTING RODS, PISTONS,SLEEVES, DRIVE PULLEY, FLYWHEEL AND STARTING CRANK

Ref. I. H. C. DESCRIPTION No. Serial NumberNo. Part No. Req'd.

(Continued)

2S8477R91 .Crankshaft bearing, front - upper and lower (standard) (replaces
48756DB) 1

258489R91 Crankshaft bearing, front - upper and lower (.031" undersize)
30 1< (replaces 48760DB) 1

263156R91 Crankshaft bearing, front - upper and lower (.002" undersize)
(replaces 258481R91 and 64384DA) 1

263170R91 Crankshaft bearing, front - upper and lower (.033" undersize) 1

rOlD Crankshaft (standard) 1
254285R92 Field package, .031" undersize crankshaft with set of bearings,

31 258499R91 (replaces 53402D) 1
258499R91 Set of crankshaft and connecting rod bearings (.031" undersize)

(replaces 254262R91) 1
32 262621Rl Crankshaft gear, 27 teeth (replaces 25134DA) 1
33 10319D Crank pin, crankshaft starting 1

102718 Set screw, headless cone point 5/16" x 1/2" N.C. 1
34 57783D Pulley, fan drive 1
35 4254DA Lock, crankshaft gear nut 1
36 4253D Nut, crankshaft gear 1
39 6935D Ratchet, starting crank 1
40 G3754 Pin, starting crank ratchet 1
41 68662DAMX Starting crank assembly (Incl. Ref. Nos. 39 and 40) 1
42 117984 Key, crankshaft gear (Woodruff No. 23 - 5/16" x 1-3/8" )

(replaces P09696) 1
43 32331D Plug, flywheel grease hole 1
44 36796DA Crankshaft oil flinger 1

250950R95 Replacement piston ring kit 1

PRINTED IN U.S.A.

316

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

317 512 1'1G



ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL FILTER
( Used on Serial Nos. 1 thru n99 )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

_-------9

'K1h'~'___-- ---- -10

_----11

------12

-----16

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

18

u

u
318



I
L

ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL FILTER
(Used on Serial Nos. 1 thru 7299)

Ref. I. H. C. DESCRIPTION
No. SerialNumber

No. Part No. Req'd.

1 25352D Oil filter base bolt gasket 1

2 172545 Oil fil ter base expansion plug 1" d'i.a, 2

3 258417R2 Oil pressure regulating valve (replaces 4S28SDA) 1

4 62556Rl Oil filter base expansion plug 2" di.a, (replaces 172592) 1

5 255684Rl Oil pressure regulating valve spring (replaces 45286D) 1

6 28781D Oil pressure regulating valve nut gasket 1

7 S1205D Oil pressure regulating valve nut 1

9 46606DX Oil filter case retaining bar with nut and pin, Ref. No. 17 2
10 13839D Oil filter case retaining bar gasket 2
11 13842D Oil filter case 2
12 2S7867R91 Oil filter element (replaces 63884D) 2
13 13841D Oil filter case gasket 2
14 8021DBX Oil filter base assembly (Incl. Ref. Nos. 2, 4, and 15) 1

179889 Cap screw, hex head 1/2" x 2" N.C. 1
179897 Cap screw, hex head 1/2" x 4" N.C. 1
190256 Cap screw, hex head 1/2" x 4-1/2" N.C. 1
103323 Lock washer 1/2" 2
103867 Pipe plug 3/8" 1

15 50410DA Oil filter base pipe plug 1
16 50404DD Oil filter base gasket 1
17 G6579-1/3 Oil filter case retaining bar pin 2

t'824DD
Oil filter assembly (Incl. Ref. Nos. 2 thru 7, 9 thru 15 and 17)

18 (Not full flow) (order 265148R91)
265148R91 Full flow lubrication oil filter field improvement package

(See full flow oil filter section on next page for parts) 1

Adams
Part No.

19 423155 Drain pipe coupling 3/8" standard 1
20 425963 Drain pipe nipple, standard 3/8" x 8" 1
21 429327 Drain street elbow standard 3/8" _ 450 1
22 Square head pipe plug 3/8" 1

PRINTED IN U.S.A.

319 512 M.G.

--.----~---



ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL FILTER (FULL FLOW)
( Used on Serial Nas. 7300 and after)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

4A----.~

48-_~

4C--_~

if:.---l
©----2
u__ 6

--3

u

1l
--'7 21..., 22/

"~/
/

Y/
'-'12

......8

8

8

10
/'

,/

-18

13

14 16 16 17

<;
ALWAYS GIVE PART NUMBER AND DESCRIPTION

DO NOT ORDER PARTS BY REFERENCE NUMBERS

320



ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL FILTER (FULL FLOW)
( Used on Serial Nos. 7300ond alter)

Hef. Adams DESCRIPTION No. SerialNumberNo. PartNo. Req'd.

265127R94 Oil filter, full flow lubricating (Incl. Ref. Nos. 1 thru 12 and
14 thru 22) (replaces 265127R91) 1
Cap screw, hex head 1/2" x 5:-3/4"N.C. 1
Cap screw, hex head 1/2" x 2-3/4" N.C. 1
Cap scr-ew,hex head 1/2" x 4-1/2" N.C. 1
Lock washer 1/2" 2

1 *267BoBR11 Cover assembly, case (replaces 261621Rll, nut with bar) Assembly
includes 1 - 265544Rl cup, 1 - 265542Rll nut, 1 - 267B09Rl
"0" ring, 1 - 267BIORl "0" ring, 1 - 267700Rl snap ring and
1 - 265543Rl spring. 2

1 265542R11 Nut, case cover retaining, with bar (used only with new
replaceable aluminum cover) 2

2 261624Rl Gasket, case cover retaining nut (used only with sheet steel
case cover) 2

2 267BIORl "0" ring, case cover retaining nut (Used only with new replace-
able aluminum case cover) 2

3 4B512D Snap ring, case cover (Used only with sheet steel case cover) 2
4A 265543Rl Spring, element retaining (Used only with new replaceable

aluminum case cover) 2
4B 265544Rl Cup, case cover sealing (Used only with new replaceable aluminum

case cover) 2
he 267700Rl Snap ring, sealing cup retaining (Used only with new replaceable

aluminum case cover) 2
5 *267BoBRll Cover assembly, case (aluminum) (replacss 261620Rll sheet steel

case cover) Assembly includes 1 - 265544Rl cup, 1 - 265542Rll
nut, 1 - 267B09Rl "G" ring, 1 - 267BIORl "0" ring, 1 - 267700Rl
snap ring am 1 - 265543Rl spring. 2

6 261626R2 Case gasket 2
7 262146R94 Element service package (Incl. Ref. No.6) 2

423355 Hachine screw with external teeth loc!:washer, hex head 3/B"
x l-l/B" H.C. 6

B 261B30Rll Standpipe 2
9 261B35Rl Gasket, standpipe 2

10 261B33Rll Case, oil filter (Incl. Drain plug, 4450B4, and gasket, 105453) 2
105453 Gasket, drain plug 5/B" annular 2
4450B4 Drain plug 5/B" - IB hex head 2

11 261614Rll Case stud with nut, 21B445 2
21B445 Hex nut, jam 1" plain 2

12 261B36Rl Gasket, case 2
13 265130Rl Gasket, filter base 1
14 261630Rl Valve, pressure regulating 1
15 265129R3 Spring, regulating valve 1
16 2B781D Gasket, by-pass valve nut 1
17 51205D Nut, regulating valve retaining 1
18 265128Rll Base with plugs, 103867, 103875 and 103874 1

103867 Plug 3/8" square head 1
103874 Plug 1/2" countersunk headless 2
103875 Plug 3/4" countersunk headless 2

19 261630Rl Valve, by-pass 1
20 260234R2 Spring, by-pass valve 1
21 28781D Gasket, by-pass valve retaining nut 1
22 51205D Nut, by-pass valve retaining 1

* NOTE: After this replacement has been made, any required conponent

parts must be ordered in accordance with the above part numbers.

PRINTED IN U.S.A.

321 512 H.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

CRANKCASE, FRONT COVER, FLYWHEEL HOUSING, CAMSHAFT AND RELATED PARTS
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

..._ ...
CI)""'(~ .,.:_-~- I.

I· (~~

i
I,~

I,
:8

•

=-----0

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

322

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

CRANKCASE, FRONT COVER, FLYWHEEL HOUSING, CAMSHAFT AND RELATED PARTS

Ref. I. H. C. DESCRIPTION No. SerialNumber
No. Part No. Req'd.

1 4819D Oil filler cap 1
2 28797D Oil filler cap stud 1

220066 Hex nut 3/8" N.C. 1
3 50411D Oit filler screen 1
4 8029DX Oil filler body assembly (Incl. Ref. Nos. 2 and 3) 1

179839 cap screw, hex head 3/8" x 1" N.C. 3
179850 Cap screw, hex head 3/8" x 2-3/4" N.C. 1
103321 Lo ck washer 3/8" 4

5 42733DB Oil filler body gasket 1

6 C61121R91 Valve push rod (optional) 8
2486DBX Valve push rod (optional) 8

7 4988D Valve tappet guide 8
8 25043DC Valve tappet 8
9 2937lD Starting motor pad cover 1

179835 Cap screw, hex head 3/8" x 5/8" N.C. 3
103321 L Lock washer 3/8" 3

10 8612DR Flywheel housing 1
179929 Cap screw, hex head 5/8" x 1-3/4" N.C. 2
103325 Lock washer 5/8" 11
103030 Hex nut 5/8" N.C. 9

11 25063DA Clutch pilot bearing lubricator cover 1
179812 cap screw, hex head 5/16" x 1/2" N.C. 2
103320 Lock washer 5/16" 2

12 25096DB Crankcase rear dust seal gasket 1
13 25095D Crankcase rear dust seal 1

179838 cap screw, hex head 3/8" x 7/8" N.C. 3
181113 Cap screw, hex head 3/8" x 1-1/4" N.C. 2
181360 Cap screw, hex head 3/8" x 3/4" N.F. 3
103321 Lock washer 3/8" 5

14 25091DAX Crankshaft rear oil seal retainer plate assembly (Incl. Ref.
No. 42) 1

179839 Cap screw, hex head 3/8" x 1" N.C. 4
103321 Lock washer 3/8" 4

15 25093DA Crankshaft rear oil seal retainer plate felt plug 2
16 25092DC Crankshaft rear oil seal retainer plate gasket 1
17 25076D Crankshaft rear oil seal retainer dowel (Used on engine serial

Nos. up to 28775) 2
18 260003Rl Center crankshaft rear oil seal retainer gasket (replaces

32308D and 256699R2) 2
19 260002R2 Crankshaft rear oil seal retainer felt (replaces 32307DB) 2
19A 263050Rl Upper crankshaft rear oil seal retainer (replaces 4993DD) 1

179842 Cap screw, hex head 3/8" x 1-3/8" N.C. 6
186283 Cap screw, hex head 3/8" x 3-1/2" N.C. 2
103321 Lock washer 3/8" 8

20 32309DD Crankshaft rear oil seal retainer gasket 1

21 C4857D Crankcase water jacket drain cock 1 2100 t
1729D Crankcase water jacket drain cock 1 1 2099

22 172580 Crankcase distributor hole expansion plug, 1-7/8" dia.
(repla ces 29565D) 1

(Continued)

PRINTED IN U.S.A. 512 M.G.
t All later models 323



ALWAYS GIVE MODEL AND SERIAL NUMBER

1

CRANKCASE, FRONT COVER, FLYWHEEL HOUSING, CAMSHAFT AND RELATED PARTS

23

I. H. C.
Part-No. Serial NumberRef.

No. DESCRIPTION No.
Req'd.

f65132R91r3644n4.
103865
104942
39810D24

25
26

32454D

~
4::::
9756D

79838
39757DC
53643D
103026
103321
50827D
50826D
39762DB
3976lD
181108
103321
50478DC
262618R2l
181108
179881
179840

181113

179842

131406

114606

22828D

27

28
29

30
31
32
33

34
35

36
37
38

50408D
50829DB
8414D
179817
103320
39423D
108641
39422D

{
256833Rl
43113D

39

40
41

(Continued)

Crankcase assembly (Incl. Ref. Nos. 22, 24, 26, 29 thru 31, 39
thru 41, 44 thru 47, 48A, 49 thru 51 and 89 thru 91)

Crankcase assembly (Incl. Ref. Nos. 22, 24, 26, 29 thru 31, 39
thru 41, 44 thru 47, 48A, 49 thru 51 and 89 thru 91)

Pipe plug 1/8"
No. 6 standard cork (No. 2x grade) 9/16" x 3/4" x 15/16" long
Long cylinder head stud (When lifting eye is used, furnish
11 - 39810D and 2 - 255036Rl, studs)

Cylinder head stud nut
Short cylinder head stud
Rear push rod chamber side plate (Used on engine Ser.Nos. 2891
and after)
Cap screw, hex head 3/8" x 7/8" N.C.

Front push rod chamber side plate (Used on engine Ser. Nos. 501
to 2890)
cap screw, hex head 3/8" x 7/8" N.C.

Push rod chamber side plate gasket
Cross shaft latch bracket stud

Hex nut 3/8" N.F.
Lock washer 3/8"

Cross shaft bushing
Cross shaft return spring pin
Push rod chamber front plate gasket
Push rod chamber front plate

Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8"

Crankcase front plate gasket
Crankcase front plate (replaces 63279DAY)

Cap screw, hex head 3/8" x 3/4" N.C.
Cap screw, hex head 1/2" x 1" N.C.
Cap screw, hex head 3/8" x 1-1/8" N.C. (Used on LH.C. - UDFM
20001 thru 30428)

Cap screw, hex head 3/8" x 1-1/4" N.C. (Used on LH.C. - UDFM
20001 thru 32022)

Cap screw, hex head 3/8" x 1-3/8" N.C. (Used on LH.C. - UDFM
20001 thru 30428)

Lock washer, shakeproof 3/8" external teeth (Used on LH.C.
UDFM 20001 thru 32022)

Lock washer, shakeproof 3/8" external teeth (Used on LH.C.
UDFM 20001 thru 32022)

Washer, injection pump bolt (Used on I.H.C. - UDFM 20001 thru
30428)

Crankcase front plate cap screw lock
Fuel pump gear cover gasket
Fuel pump gear cover

Cap screw, hex head 5/16" x 7/8" N.C.
Lock washer 5/16"

Crankshaft bearing cap s.tudnut
Cotter pin 1/8" x 1-3/8"

Crankshaft bearing cap stud nut washer
Crankshaft bearing cap stud
Crankshaft bearing cap stud

(Continued)

1
1
2

13

21
8

2
5
1
1
6
6

12
12
12
12
12

2100 t

1 2099

1
2

1
2
2
1
1
1
2
1
1
1
2
2
1
1
2
3

1

1

2 v2

5178
1

t
5177

PRINTED IN U.S.A

t All later models 324



ALWAYS GIVE MODEL AND SERIAL NUMBER

3
3
3

CRANKCASE, FRONT COVER, FLYWHEEL HOUSING, CAMSHAFT AND RELATED PARTS

42

I.H. C.
Part No.

Serial NumberRef.
No.

43

44

45
46

25094D
103026
103321
26305lRl

179842
103321

39401DB

172593

25086DA
49952D
103030
103325
50410DA
13897D
179814
104942

250914Rl

50357D
52605D
30397D
32370D
25132D

47
47A

48

48A

49
50
51
52
53

54
(

259545Rl2

259546Rl
259547Rl2

259546Rl
25140DDX
25131D
181336
25130D

r62620Rl

~0486DC

46129D

{
262619R11
8413DAX
179839
179843
179885
179889
103321
103323

55
56

57

58

60

61

DESCRIPTION

(Continued)

Crankshaft rear oil seal retainer plate stud
Hex nut 3/8" N.F.
Lock washer 3/8"

Lower crankshaft rear oil seal retainer assembly (Incl. Ref.
No. 17) (replaces 4994DD)
Cap screw, hex head 3/8" x 1-3/8" N.C.
Lock washer 3/8"
Washer, 13/32" LD. x 3/4" O.D. x No. 16 ga (Q1597)

Crankshaft rear oil seal retainer assembly (Incl. Ref. Nos.
17, 18, 19, 19A and 42A)

Crankcase rear camshaft bearing expansion plug, 2-1/8" (replaces
13439V)

Rear engine support dowel
Rear engine support stud

Hex nut 5/8" N.F.
Lock washer 5/8"

Crankcase oil header p~ug
Crankcase distributor hole lock washer 5/16" (Shakeproof #1118)

Cap screw, hex head 5/16" x 5/8" N.C.
Crankcase locating hole cork (replaces 52606D cork plug)
(No.6 standard) (No. 2x grade) 9/16" x 3/4" x 5/16" long)

Crankshaft center bearing dowel (Used on engine Ser.Nos. L~FM
3571 and after) (replaces 63282D)

Oil lever gauge sleeve
Crankcase front cover dowel
Crankcase oil header pipe plug
Crankcase front plate cap screw lock
Idler gear shaft nut lock (Used on UDFM up to Ser.No. 28554 on
UD14-A engines)

Idler gear shaft with dowel (On all order for 25138DAX, furnish
259545R12 shaft and 259546Rl nut)

Idler gear shaft nut
Idler gear shaft with dowel (.015 oversize) (on all order for
38814DX furnish 25947Rll shaft and 259546Rl nut)

Idler gear shaft nut
Idler gear (64 teeth) with bushing
Idler gear shaft thrust washer

Cap screw, hex head 5/16" x 3/4" N.F.
Idler gear thrust washer bolt lock
Crankcase front cover gasket (Used on I.H.C. - UDFM 32023 and
after)

Crankcase front cover gasket (Used on I.H.C. - UDFM 501 thru
32022)

Crankshaft front oil deflector
Crankcase front cover (Used on I.H.C. - UDFM 32023 and after)
Crankcase front cover (Used on I.H.C. - UDFM 501 thru 32022)

Cap screw, hex head 3/8" x 1" N.C.
Cap screw, hex head 3/8" x 1-1/2" N. C.
Cap screw, hex head 1/2" x 1-1/2" N.C.
Cap screw, hex head 1/2" x 2" N.C.
Lock washer 3/8"
Lock washer 1/2"

(Contirmed)

No.
Req'd.

1
2
2
2

1

1
2
9
9
9
5
1
1

2

2
1
2
2
3

1

1
1

1
1
1
1
2
1

1

1
1
1
1
3
2
7
2
5
9

PRINTED IN U.S,A. 512 M.G.325



1
1

o
".

ALWAYS GIVE MODEL AND SERIAL NUMSER

DESCRIPTION

(Continued)

CRANKCASE, FRONT COVER, FLYWHEEL HOUSING, CAMSHAFT AND RELATED PARTS

62
63
64

65

66

I. H. C.
Part No. Serial Number

Ref.
No.

67
74
75

48138D
258511R91
172558

51203DA
r65141Rll

~5303DAX

62866D
59480D
59485D

179838
59481DB
59482D
8959DB
172321
59484D
172460
103320
59483D
49026D

~

51039R3
261161R91

3380DA
115781
117977
5960D
179883
103323
256065R2
25323D
261285Rl
25083DCR
32282DDR
50283DAR
46250D
104065
67396DA

255984R94
57307DA

77
78
79

80

81
82

83

84
85

86
87
88
89
90
91
93

Timing pointer
Crankshaft front oil seal (replaces 53872D)
Front cover hour meter pad expansion plug, 1-1/4" dia. (not used
with hour meter attachment) (replaces 13806D)

Oil level gauge pipe
Oil level gauge with wing nut (Used on engine ILH.C. - UDFM
35900 and after)

Oil level gauge with wing nut (Used on engine I.H.C. - UDFM
501 thru 35899)

Push rod chamber side plate bolt washer
Breather baffle (Used on engine UDFM 2891 and after)
Front push rod chamber side plate (Used on engine UDFM 2891 and
after)
Gap screw, hex head 3/8" x 7/8" N.C.

Breather body gasket (Used on engine UDFM 2891 and after)
Breather element (Used on engine UDFM 2891 and after)
Breather body (Used on engine UDFM 2891 and after)

Screw, round head #10 - 24 x 5/8" N.C.
Breather pipe flange (Used on engine UDFM 2891 and after)

Cap screw, hex head 5/16" x 7/8" N.C.
Lock washer 5/16"

Breather pipe (Used on engine UDFM 2891 and after)
Breather pipe clip (Used on engine UDFM 2891 and after)
Camshaft (Used on I.H.C. - UDFM 31623 and after)
Camshaft (replaces 251039Rl) (Used on I.H.C. - UDFM 20001 thru
31622)

Camshaft (Used on I.H.C. - lWFM 501 thru 20000)
Hex nut, jam 1" N.F.

Camshaft gear key (Woodruff "B" - 5/16" x 1") (replaces 13055D)
Camshaft thrust plate

Cap screw, hex head 1/2" x 1-1/4" N.C.
Lock washer 1/2"

Camshaft gear, 54 teeth (replaces 32284DC)
Camshaft gear nut lock
Camshaft gear nut (replaces 58253D)
Rear camshaft bearing
Center camshaft bearing
Front camshaft bearing
Crankcase front plate capscrew lock

Rivet, round head 3/16" x 1/4"
Crankcase front plate capscrew lock spacer (Used on I.H.C. _
UDFM 20001 thru 30428)

Engine gasket package
Engine gasket pa ckage

No.
Req'd.

1
1

1

1
4
1

1
2
1
1
1
4
1
2
2
1
1
1

1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1

t
2099

2100
1

t All later models
PRINTED IN U.S,A.

326



ALWAYS USE

GENUINE
PARTS

t
~:.
I.,

327



= .... ~.... ....
, I t,

I t,
I ,
I I, , I,

bLJ
t
t

*

-.:tt....
, I
\ I

'~ "
~ ",

I
I

ao....
I
I
I
I
I
I
I
I
I

JJ---~

ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING MECHANISM

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

co -----

j
I
I
I
I
I,=

IC-------

\
\
\....

tDO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

328



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING MECHANISM

Ref. I. H. C. DESCRIPTION No. SerialNumber
No. Part No. Req'd.

1 54086D Cross shaft operating lever 1
2 20586D Cross shaft operating lever pin 1

103025 Hex nut 5/16" N.F. 1
103320 Lock washer 5/16" 1

3 9446DBX Cross shaft bracket with pin, 45391D 1
179842 Cap screw, hex head 3/8" x 1-3/8" N.C. 1
179849 Cap screw, hex head 3/8" x 2-1/2" N.C. 2
102393 Set screw, oval point headless 5/16" x 1-1/4" N.C. 1
218437 Hex nut, jam 5/16" N.C. 1
103321 Lock washer 3/8" 3

5 53417D Control cross shaft 1
6 52176DC Cross shaft return spring 1
7 52626D Cross shaft jaw lever 1
8 53410DX Cross shaft jaw with pin, Ref. No. 14 1

102833 Set screw, flat point headless 5/16" x 1-1/4" N.C. 1
218437 Hex nut, jam 5/16" N.C. 1
103385 Cotter pin 1/8" x 1" 1
Q1537 Washer 21/32" I.D. x 1" O.D. x No. 12 gao 1

9 103495 Starting valve cross shaft operating rod yoke pin 2
107762 Cotter pin 3/32" x 5/8" 2

11 104037 Starting valve cross shaft operating rod adjusting yoke (replaces
19305D) 1

12 53416D Starting valve cross shaft operating rod 1
103025 Hex nut 5/16" N.F. 1

13 53414DX carburetor control link 1
137130 Cotter pin 1/16" x 7/16" 2
Q391 Washer 9/32" LD. x 5/8" O.D. - No. 18 gao 2

14 53411D Cross shaft jaw pin 1
15 526240 Cross shaft latch spring 1
16 20586D Cross shaft jaw lever pin 1

103025 Hex nut 5/16" N.F. 1
103320 Lock washer 5/16" 1

17 8617DAX Cross shaft latch bracket with pin, Ref. No. 18 1
218438 Hex nut, jam 3/8" N.C. 1
102845 Set screw, headless 3/8" x 1-1/2" N.C. 1

18 52623D Cross shaft latch spring pin 2
19 52621DX Cross shaft latch with pin, Ref. No. 18 1
20 55354DA Cross shaft Latch pin 1

\

" ~
#

PRINTED IN U.S.A. 329 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING PRIMER AND CONNECTIONS
(Used on Seriol Nos. 1 thru 2100 Only)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

"'=fI-----

---------
~--------------

-- e---
---- .....- --- c=-->c-l------ _

-........-c
.....<:..:--

---- --~

....,--- ~ ctr---=

DO NOT ORDER PARTS BY REFERENCE NUMBERS -
ALWAYS GIVE PART NUMBER AND DESCRIPTION

330

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref. I. H. C. Serial Nos. of Machines
DESCRIPTION No. Parts Are Used On Replaced

No. Part No. Used ByFrom Thru

STARTING PRIMER AND CONNECTIONS

(Used on Serial Nos. 1 tlvu 2100 Only)

1 50683DX Primer spray tube elbow (Incl. Ref.
No.3) 2

2 53387DX Rear primer pipe (Incl. two Ref. No. 3) 1
3 36092D Primer pipe nut 4
4 53386DX Front primer pipe (Incl. two Ref. No.3) 1
5 42215D Primer nut 2
6 50682D Primer bracket 1
7 42772D Primer control rod end 1
9 54692DA Starting primer (Incl. Ref. Nos. 11 and

two Ref. No.3) (53136Dwill work) 1
10 53388DX Primer inlet tube (Incl. two Ref. No. 11 1
11 25038HA Primer inlet tube nut 2
12 50683D Primer spray tube elbow 2
13 54694D Primer bo ly tube nut 1
14 54697D Primer plunger rod nut (Cadmiunplated) 1
15 54695DA Primer plunger 1

Hex nut #10-32 (Cadmiumplated) 1
16 8573DX Primer body with tube 1
17 57293D Primer check valve bolt 3/16" dia. 2
18 54709D Primer check valve spring 2
19 54710D Primer outlet check valve retainer 1
20 5470SD Primer inlet check valve retainer 1

Adams
Part No.

21 425200 Primer cable anchor 1
Slotted nut 1/4"-20 N.C. 1
Cotter pin 1/16"x5/8n 1

22 425201 Cable clamp 1
Hachi ne bolt l/)_~IIx 1" N.C. 1
Lock washer 1/4" 2
Hex nut 1/4" - 20 N.C. 1

23 427229 Primer clamp bracket 1
24 425912 Primer cable (replaces 425205) 1
25 426938 Primer lever 1

Hex head machine bolt 5/16"xl" N.C. 1
Hex nut 5/16" N.C. 2

26 4,J1860 Primer bracket 1
Hex head cap screw 5/16" x I" N.C. 2
Lock washer 5/16" 2

27 426932 Primer connector 1
Cotter pin 1/16" x 1/2" 2

331 :;12 zc



ALWAYS GIVE MODEL AND SERIAL NUMBER

SPARK PLUGS, CABLES, MAGNETO DRIVE AND BRACKET
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

... ~
I
I
I

~1I
C':) ~ ."
I , ,
I I
I I
I , ,

"<r:~--, --r-O__._.............~;;-.lo.....J.:::,,
'0

\
\

\
\
GO

\
\
CD

~------~
~-------GO

~----~........
I
I

t,

u

-_CD....

v

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS

I
I
I
I
o.... ~--------=~-----=....

o ... -- ....II
C

ALWAYS GIVE PART NUMBER AND DESCRIPTION

332



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

SPARK PLUGS, CABLES, MAGNETO DRIVE AND BRACKET

Ref. I. H. c. No.No. Part No. DESCRIPTION Serial NumberReq'd.

1 3405H Spark plug gasket 4
2 {262454R91 Spark plug (Champion No. 44 (optiona1)(rep1aces 31536DB) 4

32713DB Spark plug (A.C.1B) (optional) 4
3 65349D Spark plug cable No.1 1
4 65342D Spark plug cable No. 2 1
5 53262D Magneto short circuiting cable assemtiLy(Incl. Ref. Nos. 22

and 23) 1
132100 Fillister head screw No. 10 - 32 X 5/1611 (cadmium plated) 1
100763 Screw, round head No. 10 - 32 X 3/BII(switch end) 1
1311B3 Lock washer, special light No. 10 (cadmium plated) 2

6 65325D Spark plug catileNo. 4 1
7 65337D Spark plug cable No. 3 1
B 65365D Set of spark plug cables with magneto short circuiting cable 1
9 106749 Magneto drive gear key (Woodruff No.3 - l/BIIX 1/211) (replaces

4167T) 1
10 62493D Magneto bolt washer 2
11 179B46 Cap screw, hex head 3/B" x 1-7/B" N.C. (magneto bracket) 1
12 179B43 Cap screw, hex !lead3/BIIx 1-1/211 N.C. (magneto bracket) 1
13 557BoDD Magneto flange gasket 1

f52560Rl Magneto drive shaft 1 5961 t
14 51774D Magneto drive shaft 1 1 5960

45001D Magneto drive shaft (~ot used with hour meter attachment) 1
14A 3520BOR91 Magneto drive shaft oil seal 1 5961 t
15 24473DA Magneto drive shaft bushing 1

{61206Rll Magneto bracket with bushing, Ref. No. 15 and oil seal, Ref. No.
14A) (Used on I.H.C. - UDFM 32023 and after) 1

16 25B17BR91 Magneto bracket and drive shaft assembly (Incl. Ref. Nos. 9 thru
11, 14, 14A, 15, 1B and 19) (replaces B394DAX) (Used on I.H.C. -
UDFM 501 thru 32022) 1

179B42 Cap screw, hex head 3/B" x 1-3/B" N.C. 4
103321 Lock washer 3/B" 6

17 262622Rl Magneto drive gear - 27 teeth (replaces 53264D) 1
lB 450Q3D Magneto gear nut lock 1

19 11449B Hex nut, jam 5/B" N.F. (magneto drive shaft) 1
1

20 ~61203R1 Magneto bracket gasket (Used on I.H.C. - UDFM 32023 and after)
10360DB Magneto bracket gasket (Used on I.H.C. - UDFM 501 thru 32022)
421 B4319H Spark plug cable terminal (snap on ~ype) .
2

22 1924T Magneto short circuiting cable termlna1 (rlng type)
2

23 2761BD Magneto short circuiting cable reinforcement
4

24 37291D Spark plug cable terminal (pUSh type)
4

25 251553R1 Magneto cap terminal nipple 1
26 51234DA Magneto short circuiting cable grommet

512 M.G.
333

----



U)

0::
Iol
IQ~
::>z

It: :I:
E-<

1&1 g::

m zs:
~ 0

:I:

:::l
U)

U)

Z E-<
0::
00:

.J
Il.

(!)

~ Z- s
It: I- z

." 2
1&1 :::;) U)-e Iol

U) X 0::
0::>< 0

C w o
C U)

Z :z 00:

~
-e Iol
W ~

00:
.J loI:: U)

-e
1&1 I- Iol

:I:

C :z E-<. Iol

0 C
0::
00:

~
..J U)0 z
U. 0

1&1 :z E=:
00:> ..( 0::~ E-<- U)
::>e '"'::l

en Iol
:I:> E-<

~ ~

~

U)
E-<
0::
00:c,

~ (:l
Iol
0::
Iol
IQ~
::>zz
::>

*;) )

61 gl ·tl £1 ~I
\
\ I I , \
\ I, /91 I

I
/
/
/

{

~---L ~
M
M

U)
0::
101
IQ~
::>z
101
U
Z
101
0::
101r..
101
0::

><IQ
U)
E-<
0::

~
0::
101
Q
0::
0
E-<

~
0
Q

g----
~----t
rwk-----l
~

~---~ ®

~,,,

~ "'" \, 6E ~t
tt 9E SE

U~'LE
ClE



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref. I. H. C. Serial Nos. of Machines
DESCRIPTION No. Parts Are Used On Replaced

No .. Part No. Used ByFrom Thru

MANIFOLD· INTAKE AND EXHAUST

1 2')2540Rl Exhaust pipe 1 2100 t
2 220068 Exhaust pipe flange stud hex nut 1/2" N.C 4 2100 t
4 39398D Exhaust pipe flange gasket 1 2100 t
') 32568D Exhaust pipe flange stud 4 2100 t
6 2,)n,)OR91 Exhaust manifold (Incl. Ref. No.5) 1 2100 t
7 2')n67Rl Exhaust manifold gasket 3 2100 t
8 50689D Intake manifold gasket 2
9 50697D Harrlfo'Ldbutterfl:y valve 2
9A 256271Rl Manifold butterfly valve screw 4

10 53673DX Rear manifold control shaft with lever 1
11 ,)3083D Manifold control shaft seal 2
12 52519D Intake manifold end cover 2

17979') Hex head cap screw 1/4"x3/4" N.C. 2
103319 Lock washer 1/4" 2

13 ')2520DB Intake manifold end cover gasket 2
14 56107D Manifold control spri ng 2
15 ')4964D Manifold control spring stud 2

10302') Hex nut ')/16" N.F. 2
103320 Lock washer 5/16" 2

16 172')45 Intake manifold expansion plug 1"
(Replaces 23007V) 2

19 254903Rl2 Intake manifold (Incl. Ref. 11, 15, 16
and 21)(Replaces 8473DAXA) 1

102390 Headless (Oval point) set screw
5/16"x3/4" N.C. 2

220065 Hex nut 5/16" N.C. 2
21 ,)070')D Carburetor stud 4
24 42739DA Harrif'oLd control lever pin 1

103024 Hex nut 1/4" N.F. 1
25 52,)1')DA Ignition cutout switch contact and

terminal plate 1
12,)87Rl Round head rivet #12x3/8" (.019 dia.) 1

26 52514D Ignition cutout switch insulation plate 2
110504 Round head cap screw No. 10-24xl" 1
106497 Lock washer 3/16" ' 1

Washer 13/64" LD.xl/2" O.D.xNo. 18 Ga.
(Ql02 ) 1

31 50698D Manifold control lever 1
32 114604 Manifold control lever pin lock washer

(Shakeproof No. 1114)(replaces 2853Y) 1
33 53672DX Front manifold control shaft with lever 1

142341 Round head rivet (brass) 1/8"x3/16" 1
34 48n6H Hanifold butterfly valve lock washer

(Shakeproof No. 1208) 4
35 6995DB Exhaust pipe 1 1 2099
36 50677D Exhaust pipe flange stud 3 1 2099
37 Hex nut 1/2" N.C. 3 1 2099
38 ,)0687D Center exhaust manifold gasket 1 1 2099
39 80SSDX Exhaust manifold with plug and three

studs Ref. No. 36 1 1 2099
40 50688D End exhaust manifold gasket 2 1 2099
41 39397D Exhaust pipe flange gasket 1 1 2099

(Continued)

t All later models 335 ;;12l'IG



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial N08. of Machines
ReplacedRef. Adams DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By

MANIFOLD - INTAKE AND EXHAUST

(Continued)

42 ~723851 Clamp, exhaust pipe 2
403361 (replaced by 723851)

Machine bolt, hex head 5/16" x 1-1/2"NC. 2
Lock washer 5/16" 4
Hex nut, 5/16" N.C. 2

43 427687 Muffler 1

44 {hOh759 Exhaust pipe (used with muffler) 1
404760 Exhaust pipe (used without muffler) 1
427689 (replaced by 404759)
425617 (replaced b,y 404760)

I

u

u
336 PRINTED IN U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

337 512 NG



n

n

NOLLdI'II::>SlIQONY 'lllIIlNflN ~'IIYd asre SAYM1Y SlIlIllNflN lI::>NlI'IIUlI'IIAll S~'IIYd 'IIlOHO ~ON 00

ZL IL
/

Iv-_j
99 99 t9 tL',~
I ' I 11 9L,' •, ' ,
• t t ,

~~{J 1.", ,
/' t9,

C9 8L LL 9L

09

OL 89, ,
i ~ ..._-99

I='J

911

• ~@0i~~
" f t t .,' \

i9 99 99 9C 9C ic sc

_ - LII
~ - _-99
ty"- .-99
@f- /t9

@"'e:~~<C9

911 ~.~9.~'~~~
I I I I I / I I

ot 8C 9C LC 9C 9C tc CC
ZC--

~oi:trr='="""'!!!!51111b.
/

91

Z9 19
I I
, I

\ .,J..,.
iJt ,Oil 8t 9t Lt 9. 9t

I I I
,I ,

I.1

8- --

013N!l"W

SHlIllNflN H~IM NMOHS S~HYd E>NIONOdSlHHO::>SY lNYS lIH~ lHY SNOI~YH~Sflll1 lIH~ NI S~Hlfd OllHlHNflNNfl



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

49417D
49418D
49416DX

1
1
1
2

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I---'-_;_,-=...:-::....::..:-=-~_____.
From Thru

Replaced
By

I. H. C.
Part No.

49094DC

1
2
3
4

5
6
7
7A
3

E4216
E4295
51666D
55855D

47424D
47408D
49423D
49424D
51667D

MAGNETO

29A 353171R91 Breaker arm assembly (replaces 47431DB 1
and 21388DBX)

(Continued)

9

~

411DX

6433DAY

49125D

251553Rl
3729lD
38609DA
131997

47449DAY

Magneto assembly (Incl. Ref. Nos. 1
thru 86) (Type H-4) (Counter-clockwise)

Oil well felt
Oiler
Distributor cap spring
Distributor cap spring stop pin
(Hagneto 59061 up)

Distributor cap 10cating pin
Distributor body gasket
Distributor body felt seal
Distributor body felt retainer
Distributor cap spring pin (2 used on
magneto 501 to 59060)

Distributor body assembly (Incl. Ref.
Nos , 1 thru 8) (Optional)

Distributor body assembly (Incl. Ref.
Nos. 1 thru 8) (Optional)

Coil to distributor cable with 2 ter-
minals Ref. No. 11

JVIagnetodistributor cap terminal nipple
Coil to distributor cable terminal
Coil cover mounting washer
Coil cover mounting screw (Replaces
49791D)

Coil cover with secondary leadout assem-
bly (Incl. Ref. Nos. 24 and 25)

Coil cover gasket
Distributor cap (Optional)
Distributor cap with brush Ref. No. 17
(Optional)

Distributor brush with spring (Optional)
Distributor brush with spring (Optional)

Round bead slotted screw No. 8-32xl/211

(Cadmium plated)
Distributor gear cover felt retainer
Distributor gear cover felt seal
Distributor gear cover assembly (Incl.
Ref. Nos. 19 and 21)

Distributor gear cover gasket
Distributor gear 24 teeth
Rotor pinion
Secondary leadout
Secondary leadout screw (Replace E4A546)

Lock washer Ho. 4 (Cadmium pLated)
Condenser hole cover (Magneto 45590 up)
Magneto frame expansion plug (Magneto
501 to 455(9)
Round head slotted screw No. 8-32x3/BII
(Cadmium plated)

Lock washer No.8 (Cadmium plated)
Condenser hole cover gasket

1
1
1
1
1

1

1

1

1
2
2
4

4
1
1
1

1
1
1

2
1
1

1
1
1
1
1
1
1
1

1

2
2
2

t

10

lOA
11
12
13

14

15 47453D

f
47413DXC
47413DYC

21350DXA
32032DXA
132760

16

17

18

19
19A
20

21
22
23
24
25

49419D
49420DX
47417DX
47452D
436652
131093

f550l5D
C-l8343
121B32

121841
48472D

26

27

t All later model~ 339 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref.
No.

120622
121841-
436692

47433DX
6482DAY

120622
121841

DESCRIPTION
Serial Nos. of Machines

No. Parts Are Used OnUsed I-____;:....:.::~==-:.......:..::....:..;::......:...---I
From Thru

Replaced
By o

Coil core with screws (optional)
Cap screw, flat head No. 8 - 32 x 5/8"

Coil and core assembly (Incl. Ref. Nos.
32) (optional)

Coil assembly (Incl. Ref. Nos. 31 and 32)
(optional)

Primary to condenser leadout tube
Coil end insulator
Bearing belt
Inner felt retainer
Rotor shaft ball bearing outer race
(replaces E4A353)

Rotor shaft ball bearing retainer and
balls (replaces E4A353)

Rotor shaft ball bearing inner race
(replaces E4A351)

E4A324 Oil flinger

{

60094 Breaker cam (magneto 216970 up)
21341D Breaker cam (magneto 501 to 216969)
21342D Breaker cam key
354981R92 Rotor assembly (Incl. Ref. Nos. 36 thru

39, 59 thru 61 and 70) (replaces
49090DXR)

Distributor rotor nut
Lock washer No.6 (cadmium plated)

Distributor arm (Magneto 15897 up )
Distributor arm (magneto 501 to 15896)

I. H. C.
Part No.

30

{

21314DX
133495
47439DAX

57926DX

47442D
49593D
E4226
47454D
3T601

MAGNETO

(Continued)

1
2

1

1
1
2
1
1

2

2

2
2
1
1
1

1
1
1
1
1
1

1

3
3

1

1
1
1

1
1
1

1
1

1
1
1

u

31
32
33
34
35

36

37

38

39

40

3T602

ST600

Distributor rotor
Distributor rotor assembly (Incl. Ref.
Nos. 41 thru 43)

Distributor mounting screw (replaces
47409D)
Lock washer No. 10 (cadmium plated)

Distributor assembly (Incl. Ref. Nos. 9,
20, 22 and 23) (optional)

Distributor assembly (Incl. Ref. Nos. 9,
20, 22 and 23) (optional)

Stationary point support washer
Spring anchor

Slotted screw, flat head No. 8 - 32 x
3/8" (cadmium plated)

Hex nut No.8 - 32 (cadmium plated)
Lock washer No.8 (cadmium plated)

Stationary point support screw (replaces
21393D)

Primary leadout
Frame assembly (Incl. Ref. Nos. 26, 32,
34 and 35)
Hex nut #8 - 32 (cadmium plated)
Lock washer #8 (cadmium plated)

(Continued)

41 47427D
106495

147428DA
l47428D
47425DX
47425DY

42

43
43A

44 132124

106497

{

9411DY

56066DA

2l394D
47432D
133482

45

46
47

48

49
50

340 PRINTED IN U.S.A.



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

I. H. C.
Part No.

Ref.
No.

51 131992

52 48339D
106496

53 21409DB
54 47438DA
55 48341D
56 48342DA
57 48340DA

[

E4294
58

ST307
59 E4A305
60 E42l2
61 E4A372
62 173464
63 27311D
64 6783DX

65 474740
66 47475DA
67 47473D
68 47468D
69 n4616

70 106749

71 4746lD
72 47462D
74 49092D
75 49091DX
76 49091DY

77 251555Rl

79 47822D
80 49091DZ

83 49093DX
84 2)~603D
86 47470D
85 103323

21372D

573140
45579DA
69398D

DESCRIPTION

MAGNETO
(Continued)

Flat head slotted screw No. 8-32xl-l/4'
N.C.

Serial Nos. of Machines
No. Parts Are Used OnUsed t-~--r--"":__:;_';:"::"=''''':'''::::''''_-I

From Thru

1
1
1
1
1
1
1
1

Condenser clip
Lock washer No.8 (Cadmium plated)

Condenser
Short circuiting terminal inner washer
Short circuiting terminal outer washer
Short circuiting terminal lockwasher
Short circuiting terminal
Rotor shaft ball bearing (N.D.lS)
(Optional)

Rotor shaft ball bearing (Optional)
Light rotor shim
Medium rotor shim
Heavy rotor shim

Flat head slotted screw 1/4"-20x9/16"
Impulse coupling oiler
Mounting flange assembly (Incl. Ref. Nos
35, 63 and 65 thru 68)

Inner oil retainer washer
Oil seal
Outer oil retai ner washer
Impulse coupling stop pin
Mounting flange lock washer (Replaces
46785D)

Rotor shaft key (Woodruff No. 3-l/8"x
1/2")(Replaces 4167T)

Pawl pin washer
Pawl pin snap ring
Pawl
Magneto member
Hagne to member assembly (Incl. Ref. Nos.
71, 72, 74 and 75)

Spring end button (Will work for
47465D)

Magneto coupling spring
Rotating unit assembly (Incl. Ref. Nos.
76 thru 79 and 83)

Drive member
Magneto member lock washer
Impulse coupling nut

Lock washer 1/211 (Cadmium plated)
Tube of magneto grease (Furnished when
ordered)

Magnet keeper (For repairs when ordered)
Breaker point gauge
Electrical insulating varnish (1 pint)
(Furnished when ordered)

2
2
x
x
x
4
1

1
1
1
1
1

4
1
2
2
2
1

1

2
1

1
1
1
1
1

1
1
1

1

Replaced
By

X as required
341

512 M.O



ALWAYS GIVE MODEL AND SERIAL NUMBER

DIESEL DUAL MANIFOLD STARTING CARBURETOR

""""",

(~
, I

, ,I, "

'":

IUNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

!;.-~

~@i :>
~ f
, ,

"" CO>

~ :, '~_.ii~~

u
I

&<----g:

....... ,
,~ ,./~

~~)f/

_-- =

~.__----------~----=====)

lLt
I
i

O"'---'~

u

DO NOT ORDER PARTS BY REFERENCE NUMBERS
ALWAYS GIVE PART NUMBER AND DESCRIPTION

342



Serial Nos. of Machines
Ref. I.H. C. DESCRIPTION No. Parts Are Used On Replaced
No. Part No. Used From Thru

By

DIESEL DUAL MANIFOLD STARTING
CARBURETOR

1 53458DEX Carburetor (I.H.C.) 1
103025 Hex nut 5/16" N.F. 4
103320 Lock washer 5/16" 4

2 53459DA Carburetor gasket 1

3 25038HA Carburetor drain pipe nut 1

4 5B859DX Carburetor drain pipe with nut Ref .No.3 1

5 61338D Primer connection plug 1
6 51704D Carburetor drain tube clip 1

7 53843DX Carburetor drain trough 1
8 250097Rl Air valve (UDFl"I15732 up) 1 2100 t
9 250100Rl Air valve spacer (UDFM 15732 up) 1 2100 t

120100 Slotted fillister head screw
#10 - 32 x 1/2" N.C. 1

120217 Lockwasher #10 1
106497 Lock washer #10 1

10 56537DX Long.starting shutter shaft with lever 1
11 45148D Dust seal retainer 2
12 45149D Dust seal 2
13 56542DX Starting shutter 1
14 5653SDX Short starting shutter shaft with

lever and pin 1
l6 45110D Starting lever stop pin 2
17 52791Rl Friction spring ball 3/1611 Dia. (repl. 1
18 46059D Starting lever friction spring 4D184O) 1
19 31636D Starting shutter screw 2
20 50802D Drip tube adapter 1
21 5B835D Air valve control plug (will work for

53B42D) 1
22 60947D Drip hole filler(replaces 27445DB) 1
23 50803D Fuel inlet tube 1
24 32606DA Fuel bowl gasket 1
25 326040 Float lever spacer 1
26 25948D Float lever pivot screw gasket 1
27 32578D Float lever spring, upper leaf 1
28 32577D ¥loat lever spring, lower leaf 1
29 251650Rll Cork float with ferrule(repl. 32572DAX) 1
30 325740 Float reinforcing plate 1
31 32575D FLoa t. lever 1
32 251652R91 Floac and lever assembly (Incl. Ref.

Nos. 27 thru 31) (repl. 53079D) 1
132646 Slotted round head screw #4-4Oxl/2" 1
114777 Hex nut (brass) #4-40 N.C. 1rslDX

Fuel bowl with spacer Ref. No. 25

33
(Optional) 1

9390DX Fuel bowl with spacer Ref. No. 25
(Optional) 1

34 58840DAX Drain cock with lock nut (Incl. Ref.
No. 35) 1

35 58837D Drain cock lock nut 1
36 64536DA Drain cock stem 1
37 32582D Locking shaft cam 1
38 352352Rl Locking shaft bearing gasket(repl. 1
39 325B5DA Locking shaft bearing 58836D) 1

I
(Continued)

ALWAYS GIVE MODEL AND SERIAL NUMBER

t All later models
343 512 M.G.

--~------------------------------------------------~ - .



ALWAYS GIVE MODEL AND SERIAL NUMBER

Ref. I.H. C. Serial Nos. of Machines
DESCRIPTION No. Parts Are Used On Replaced

No. Part No. Used ByFrom Thru

DIESEL DUAL MANIFOLD STARTING
CARBURETOR

40 32588D Locking shaft dust washer 2
41 32587D Locking shaft dust washer retainer 1
42 32586D Locking shaft dust washer spring 1
43 50801D Locking shaft and lever 1

120622 Hex nut No. 8-32 (Cadmium plated) 1
121841 Lock washer No.8 (Cadmium plated) 1

44 8479DCX Carburetor body (Incl. Ref. Nos. 37 thru
43 ) 1

45 53337DX Nozzle with tube 1
46 53836D Metering well 1
i~7 32576DX Float lever pivot screw 1
48 32581DXB Needle valve and cage with gasket

Ref. No. 49) 1
49 5n4lDA lleedlevalve cage gasket 1
50 121744 Lock washer No. 12 (Cadmium plated)

(Fuel bowl) 5
51 132203 Fillister head screw No. 12-24x7/8"

(Cadmium plated)(Fuel bowl) 5
52 13377D Strainer screen gasket 1
53 29902DX Strainer screen retainer with screen 1
54 3S6nDA Fuel bowl assembly (Incl. Ref. Nos.

25, 26,32,33,47,48, and 50 thru 53) 1
55 64932D Drain cock body 1
56 50807D Air valve collar (UDFM 501 to 15731) 1 1 2099
57 56679D Air valve (UDFM 757 to 15731) 1 1 2099
58 27452D Air valve spring (UDFM 757 to 15731) 1 1 2099
59 53840D Air valve guide 1 1 2099

Cotter pin 1/16Itx3/4" (Cadmium plated) 1

Adams
Part No.

61 425201 Clamp, choke cable 1
62 Machine screw, round head 5/16" x 1" 1
63 Lock washer 5/16" heavy 2
64 Hex nut 5/16" N.C. 1

{J723457 Cable, choke (94" long) 1 7300 t
65 425205 cable, choke (64" long) (optional) 1 1 7299

425912 Cable, choke (124" long) (optional) 1 1 7299

{426931 Bracket, choke cable 1 2100 t
66 427229 Bracket, primer clamp 1 1 2099

424243 Clamp, choke 1
67 Machine bolt, hex head 5/16" x 3/4" 2
68 Lock washer 5/16" heavy 2

(,6877 Angle, choke control clamp (Used on
machine without starting or starting

69 and lighting equipment) 1
429702 (replaced by 426877)

70 427576 Anchor, choke cable 1
71 720831 Grommet (used in seat support bOX) 1

I

u

344 PRINTED IN U.S.A.



I

,ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE
PARTS

345 512 MG

-



ALWAYS GIVE MODEL AND SERIAL NUMBER

SINGLE FUEL FILTER
(Used on Seria~Nos. 2100 thru 5810)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

----IA

----3

----2

1

~-10
~
~--ll

------14

DO NOT ORDER PARTS BY REFERENCE NUMBERS

8

ALWAYS GIVE PART NUMBER AND DESCRIPTION

346



ALWAYS GIVE MODEL AND SERIAL NUMBER

SINGLE FUEL FILTER
(Used on Seriol Nos. 2100 thru 5810 )

Ref.
No. Serial Number

lA
2
3
4
5
6
7
8
9

10
11
12
13
14

259482R91 stud, fuel filter case
259479R92 Element, fuel filter

1 259699R91

179862
103322
39677D
4659lDB
13727D
13729D
250337Rl
250335Rll
250336Rl
250350R91
259498R91
2512D9R11
13728D
251189Rl
9982T
172558
103884
103866
103883

DESCRIPTION

Fuel filter (Incl. Ref. Nos. lA thru 4, 9 and 11 thru 14)
(replaces 251198R91)
Cap screw, hex head 7/16" x 1-1/2" N.C.
Lock washer 7/16"

Fuel filter bleeder
Fuel filter case
Fuel filter case stud gasket
Fuel filter case
Fuel filter spring
Fuel filter top plate (Incl. Ref. No.7)
Fuel filter top plate seal ring.
Fuel filter top plate assembly (Incl. Ref. Nos. 5 and 6)
Fuel filter element (replaces 250332R91)
Fuel filter screen and reinforcement ring
Fuel filter gasket
Fuel filter base
Fuel filter drain cock
Expansion plug 1-1/4"

Pipe plug, headless slotted
Pipe plug, square head
Pipe plug 1/8" headless slotted

NOTE: After using 259498R91, stud and element service package
the following individual parts should be ordered:

I. H. C.
Part No. No.

Req'd.

1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

1
1

PRINTED IN U.S.A. 512 M.G.347



ALWAYS GIVE MODEL AND SERIAL NUMBER

DUAL FUEL FIL TERS
(Used on Seriol Nos. 1 thru 2099 and an Serial Hos. 5811 and After)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

22

6---- - -----2
-----3

-----4

1

u

--6

~ ,
"<,
'7

----8

26
I
I
I

u
DO NOT ORDER PARTS BY REFERENCE NUMBERS

11

ALWAYS GIVE PART NUMBER AND DESCRIPTION

348



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
ReplacedRef. I. H. C. DESCRIPTION No. Parts Are Used On

No. Part No. Used From Thru
By.

DUAL FUEL FILTERS

(Used on Serial Nos. 1 thru 2099 and on Serial Nos.
5811 and After)

259632R91 Auxiliary and final fuel oil filter
assembly (Incl. Ref. Nos.2 thru IS) 1 5illl t

1 68270DA Auxiliary and final fuel oil filter
assembly (Incl. Ref. Nos. 2 thru 4, 6
thru 14 and 16 thru 22) 1 1 2099

2 39677D Fuel oil filter bleeder 2
3 13727D Fuel oil filter case stud gasket 2
4 46591lJB Fuel oil filter case stud 1

5 [259482R91 Final fuel oil filter case stud 1 5811 t
46591DB Fuel oil filter case stud 1 1 2099

6 13729D Fuel oil filter case 2
7 62948D Auxiliary fuel oil filter top plate 1
8 62946DA Alcriliary fuel oil filter element 1
9 64520DA Auxiliary fuel oil filter bottom plate 1

10 64521D Auxiliary fuel oil filter bottom plate
gasket 1

11 62945DA Auxiliary fuel oil filter element
assembly (Incl. Ref. Nos. 7 thru 10) 1

12 13728D Fuel oil filter case gasket 2
13 9313D Fuel oil filter base 1

179860 Hex head cap screw 7/1611 x 1-1/4~t N.C. 2
103322 Lock washer 7/1611 2

14 9982T Fuel oil filter drain cock 2
15 259479R92 Final fuel oil filter element 1 5811 t
16 250337Rl Final fuel filter element spring 1 1 2099
17 250336Rl FirBl fuel filter top plate seal ring 1 1 2099
18 250335Rll Final fuel filter top plate assembly

(Incl. Ref. No. 17) 1 1 2099
19 259h98R91 Final fuel filter element package (repl

250332R91) 1 1 2099
20 250333Rl Final fuel filter bottom plate (Incl. Ref.

No. 21) 1 1 2099
21 250334Rl Final fuel filter bottom plate seal ring 1 1 2099
22 259498R91 Final fuel filter element service package

(Incl. Ref. Nos. 5 and 15) (replaces
250351R91, 62949D and 68090D) 1 1 2099

r7323D Final fuel oil filter pipe elbow 2
23 37323DX Final fuel oil filter pipe elbow with

nut, 37165D 2
24 22510D Auxiliary fuel oil filter inlet or

outlet pipe elbow 1
25 64964D Fuel filter drip pan 1

NOTE: After using 259498R91, stud and
element service package, the following
individual parts should be ordered.

259482R91 Stud, fuel filter case 1
259479R92 Element, fuel filter 1

512 M.G.

t All later models 349



ALWAYS GIVE MODEL AND SERIAL NUMBER

I HC INJECTION PUMP. NOZZLES, PIPES, ETC.
( U•• d on S.rlal NOl. I thru 2099 I

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBEJlS

5

_I FINAL
_b~-FILTER

1 AUXILIARY
FI LTER

INJECTIONPUMP
AIR CLEANER

u

\ I
\ I
\ I
39 40

til~m~'Qt
I I I
I I I

54 53 52 51 ~O

INJECTION PUMP AIR CLEANER
(For Power Units equipped with IHC Fuel Injection Pump)

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

u
350



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

IHC INJECTION PUMP, NOZZLES, PIPES, ETC.
( Used on Serial Nos. 1 !hru 2099)

Ref.
No.

1
2
3
4

(65314!JA6
l65314D6
16849R91
179851
179843
181108
103321
63041DX
63042DX
63043DX
63044DX
103025
103320
63040D
52622D

32493D
37148D
37150D
37152D
258025Rl
42766DAf258852R91

~2613DA

42767D
31121D
6120BD
42765DA
43002D
61209D

(56291D
\9608D
27927DA
63035D
179816
103320
37165D
29538D
16445D
37165D
37323D
63049DAX

{63047DAX
t67324DMX
37165D

{38026DM
1.J8026DMX
5631TM

{
261967Rl
5635TM

DESCRIPTION

1
1
2
1
1
1
2
1
1
1
1
1
1
1
4
8
4

12
4
4
4
4
4

4
4
8
4
4
8
4
4
4
1
1
1
1
2
1
1
2
1
1
1
1
2
2
2
1
1
1

5
6

7
8
9

10
11
12

13

14
15
16
17
18
19
20

21
22

23
24
25
27
28
30
31

32
33
34
35

PRINTED IN U.S.A.

I. H. C.
Part No.

Pump, fuel injection (IHC) ("A" Pump) (1350 R.P.M.)
Pump, fuel injection (IRC) (1350 R.P.M.) (Order 65314DA6)

Cap screw, hex head 3/8" x 2-1/2" N.C.
Cap screw, hex head 3/8" x 3" N.C.
Cap screw, hex head 3/8" x 1-1/211 N.C.
Cap screw, hex head 3/8" x 3/4" N.C.
Lock washer 3/8"

Injection pipe (No.1 c.ylinder)
Injection pipe (No.2 cylinder)
Injection pipe (No.3 c.ylinder)
Injection pipe (No.4 cylinder)

Hex nut 5/16" N.F.
Lock washer 5/16"

Pipe set, injection (Incl. Ref. Nos. 1 thru 4)
Fitting, nozzle

Cap screw, hex head 3/8" x 2" N.F.
Valve, nozzle bleeder
Gasket, nozzle valve
Spacer, nozzle valve
Valve and spring, nozzle complete
Orifice plate (replaces 43192DA)
Nozzle body
Injection nozzle assembly (Incl. Ref. Nos. 6 thru 12) (Used on
engines with Errnettofittings)

Injection nozzle assembly (Incl. Ref. Nos. 6 thru 12) (Used on
engines without Errnettofittings)

Gasket, nozzle body
Nut, nozzle body stud
Seal, nozzle body dust
Retainer, nozzle body (with Ref. Nos. 16 and 19)
Gasket, nozzle body spacer
Seal, dust nozzle body retainer
Spacer, nozzle body (optional)
Spacer, nozzle body (optional)
Washer, injection pipe brace
Clip, injection pipe

Cap screw, hex head 5/16" x 3/4" N.C.
Lock washer 5/16"

Nut, fuel filter outlet pipe
Injection pump breather tube clip
Injection pump breather tube felt
Nut, injection pump air cleaner tube
Pipe elbow, injection pump air cleaner
Pipe, fuel filter outlet with nuts (Ref. No. 23)
Pipe, fuel filter inlet with nuts (Ref. No. 32) (optional)
Fuel filter inlet pipe with nuts (Ref. No. 32) (optional)
Nut, fuel filter inlet pipe
Connector, pipe (optional)
Connector, pipe with nut (Ref. No. 32) (optional)
Elbow, fuel return tube (pump end)
Fuel return tube nut (optional) (pump end)
Nut, fuel return tube (optional) (pump end)

(Continued)

No.
Req'd. SerialNumber

351 512 M.G.

-------



ALWAYS GIVE MODEL AND SERIAL NUMBER

I H C INJECTION PUMP, NOZZLES, PIPES, ETC.
( U.ed on Serial No•• I thru 2099)

1
1
1
2
2
1
1
1
1
1

u
I. H. C.
Part No. Serial NumberNo.

Req'd.----~---------,_----------------------------------------------------~----~------------
Ref.
No. DESCRIPTION

37 22507D Connector, auxiliary fuel filter inlet pipe (water trap end) 1
38 22510D Elbow, auxiliary fuel filter outlet pipe (pump end) 1
39 63045DAX Pipe, auxiliary fuel filter outlet with nuts and nipples 1
40 2517541Ul Auxiliary fuel filter inlet pipe with nuts and nipples 1
41 {6328OD Lower filter pipe clamp 1

63281D Upper filter pipe clamp 1
Cap screw, hex head 5/16" x -3/4"N.F. 2

U103320 Lock washer 5/16" 2
42 l6445D Fuel filter pipe clamp felt 1
43 46250D Lock, injection pump gear timing indicator 3
44 259549R9l Indicator service package, injection pump gear timing

(replaces 46584DX) 1
45 504l2DA Gear, injection pump 54 teeth 1

181365 Cap screw, hex head 3/8" x 1-1/8" N.F. 3
46 62939D Gasket, fuel injection pump 1
47 59676D Nut, camshaft gear 1
48 62943D Hub, injection pump gear 1

50
51
52
53
54

64643D
9454D
64576D
64578D
64577D
9453'D
2506l0R2
2506l7Rl
25l050Rl
42830555

(Continued)

u

PRINTED IN U.S.A.

INJECTION PUMP AIR CLEANER

(For engines equipped with I.H.C. fuel injection pump)

Cleaner, air injection pump (Incl. Ref. Nos. 50 thru 54)
Cap, body injection pump air cleaner
Gasket, body injection pump air cleaner
Retainer, filter element injection pump air cleaner
Element, filter injection pump air cleaner
Air cleaner body, injection pump
Injection pipe sleeve
Injection pipe nut (nozzle end)
Injection pipe nut (pump end)
Tube, injection pump breather (Adams part number)

352



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

353



ALWAYS GIVE MODEL AND SERIAL NUMBER

IHC INJECTION PUMP, NOZZLES, PIPES, ETC.
(Uled on S.,ial NOI. 2100 and aft" )

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

TO Injection Pump

I Air Cleaner
66
-,

8--~
7-J II
8---'"
9----
10---...(1

12---......;.
13-----"
13A_.-!ill

14--a
16--~
18--~

17--~

18--~

55
\

INJECTION PUMP AIR CLEANER
(For Power Units equipped with IHC Fuel Injection Pump)

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

354

t[~~,

u

u



ALWAYS GIVE MODEL AND SERIAL NUMBER

I H C INJECTION PUMP, NOZZLES, PIPES, ETC.
(Used on Serial Nos. 2100 and aft.r )

1
2
3
4

'II.H. C.
Part No. DESCRIPTION No.

Req'd. Serial Number
Ref.
No.

f
5314DA129
5314DAI02

5314DI02

5
6
7
8
9
9A
9B

10
11
12
13
13A
14
14A

16849R91
179851
179843
103321
251045R12
251046R12
251047Rl2
251048Rl2
103025
103320
251049R92
250607R21
32493D
250608Rl
37148D
37146DA
37147D
37150D
37152DB
250604R3
37148D
31121DA
251043R11
251079R94

Pump, fuel injection (IHC) (1600 RPM) ("A" pump)
Pump, fuel injection (IHC) (1400 RPM) ("A" pump )

Pump, fuel injection (IHC) (order 65314DAI02)

Cap screw, with lock washer, hex head 3/8" x 2-1/2" N.C.
Cap screw, hex head 3/8" x 3" N.C.
Cap screw, hex head 3/8" x 1-1/2" N.C.
Lock washer 3/8"

Injection pipe (No. 1
Injection pipe (No. 2
Inj ection pipe (No.3
Injection pipe (No. 4

Hex nut 5/16" N.F.
Lock washer 5/16"

Pipe set, injection (Incl. Ref. No.s. 1 thru 4)
Nozzle fitting (Incl. Ref. No.8)
Valve, nozzle bleeder
Dust seal, nozzle fitting
Gasket, nozzle valve
Spring, no zzle
Nut, nozzle valve
Spacer, nozzle valve
Val VB and spring, nozzle
Injector plate, nozzle body
Gasket, injector plate (replaces 250605Rl)
Stud nut, nozzle body
Nozzle body (Incl. Ref. No~. 8 and 15)
Injection nozzle assembly (Incl. Ref. Nos. 6 thru 13 and 14 also
includes one each nozzle screen assembly 264037R91 and retaining
ring 264038Rl)

Dust seal, nozzle bod;\'
Gasket, pre-combustion chamber
Pre-combustion chamber
Washer, injection pipe brace
Clip, injection pipe

cap screw, hex head 5/16" x 3/4"
Lock washer 5/16"

Indicator with dampener, fuel pressure (Used on IHC engines
Ser. No. UDFM 28623 and after) (replaces 260390R92)

Nut, fuel fil ter outlet pipe
Clamp, injection pipe

Cap screw, hex head 1/4" X 1" N.F •
Hex nut 1/4" N.F.
Lock washer 1/4"

Pipe with 2 nuts, 37165D, fuel filter outlet (Used on IHC engines
UDFM 27068 and after)

Pipe with 2 nuts, Ref. No. 20, fuel filter outlet (Used on IRC
engines UDFM 20001 thru 27067)

Connector, fuel filter outlet pipe (filter end)

cylinder)
cylinder)
cylinder)
cylinder)

(Continued)

1
1

1

2
1
1
2
1
1
1
1
1
1
1
4
4
4
8
4
8
4
4
4
4
8
4

4
4
8
4
1
1
1
1

1
1
1
2
2
2

1

1
1

7300 t
5961 7299
also 5910, 5919
2100 5960
except 5910 and
5919.

15
16
17
18
19

251044Rl
251042114
251041R2
27927DA
63035D
179816
103320
263791R91

37165D
259637Rl
181315
103024
103319

{

63049DAX

251216R11

22507D

19A

20
20A

26

26A

PRINTED IN U.S.A.

t All later models 355 512 M.G.



ALWAYS GtVE MODEL AND SERIAL NUMBER

I HC INJECTION .PUMP, NOZZLES, PIPES, ETC.
(Used on Serial Na •• 2100 and after) u

Ref.
No.

DESCRIPTION

27

(Continued)

I. H. C.
Part No.

30
31
32

34

{

63047DAX

251217Rll

5631TM
37165D
22507D

[63045DAX

)251166Rll

251754Rll

~

6584D

59549R91
6584DX
6250D

50412DA
62939DB
59676D
62943D
250617Rl
250610R2
251050R2

{

266612R91
260834R92

260833Rl
260759R2
354057R2
260760Rl
260758Rl
9454D
64576D
64578D
64577D
9453D
64643D

{
722831
429908

Pipe with 2 nuts, 37165D, fuel filter inlet (Used on IHC engines
UDFM 27068 and after)

Pipe with 2 nuts, Ref. No. 20, fuel filter inlet (Used on IHC
engines UDFM 20001 thru 27067)

Elbow, fuel return tube
Nut, fuel return tube
Connector, auxiliary fuel filter inlet pipe
Pipe with 2 nuts, 37165D, auxiliary fuel filter outlet (Used on
IHC engine UDFM 27068 and after)

Pipe with 2 nuts, 37165D, fuel filter outlet, auxiliary (Used on
IHC engine UDFM 20001 thru 27067)

Pipe, auxiliary fuel filter inlet (Used on IHC engine UDFM 27068
and after)

Indicator, injection pump gear timing
Machine screw 3/8" x 1-1/8" N.F.

Indt-cato r service package, injection pump gear timing
Indicator with 3 locks 46250D, injection pump gear timing
Indicator lock, injection pump gear timing
Gear, 54 teeth injection pump
Gasket, injection pump
Nut, camshaft gear
Hub, injection pump gear
Nut, injection pipe (nozzle end)
Sleeve, injection pipe
Nut, injection pipe (pump end)
Fuel tube service package
Scavenging check valve assembly (Incl. Ref. No. 46 thru 50)
(replaced by 266612R91)

Fitting, scavenging check valve
Spring, scavenging check valve
Valwe , scavenging check
Gasket, scavenging check valve
Body, scavenging check valve
Gap, air cleaner body
Gasket, air cleaner body
Retainer, filter element
Element, injection pump air cleaner
Body, injection pump air cleaner
Air cleaner, injection pump (Incl. Ref. Nos. 50A thru 54)
Tube, injection pump air cleaner breather (Adams part no.)
Tube, injection pump air cleaner breather (Adams part no.)

35

37

38
39
40
41
42
43
44

45

46
47
48
49
50
50A
51
52
53
54
55
56

No.
Req'd.

1

1
1
2
1

1

1

1
1
3
1
1
3
1
1
1
1
1
1
1
x

1
1
1
1
1
1
1
2
2
1
1
1
1

Serial Number

5829

2100
2100

7300
2100

t

5828
5828

t
7299

u
PRINTED IN U.S.A.

t All later models
x As required

356



ALWAYS GIVE MODEL AND SERIAL NUMBER

ALWAYS USE

GENUINE

PARTS

357



ALWAYS GIVE MODEL AND SERIAL NUMBER

WATER TRAP
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

(TOFM 3096 to 16343)

1

...18

-------10

A·J8082

DO NOT ORDER PARTS BY REFERENCE NUMBERS

1J-----

...18
"...

ALWAYS GIVE PART NUMBER AND DESCRIPTION

358

(TOFM 16344 up)

I"""--------~--

v

o



ALWAYS GIVE MODEL AND SERIAL NUMBER

Serial Nos. of Machines
Ref. I.H. C. DESCRIPTION No. Parts Are Used On Replaced
No. Part No. Used From To

By

WATER TRAP

1 B221D Water trap bracket (TDFM 501 to 16343) 1
4 51527DB Bracket gasket 1

12 9257DX Water trap top with plug 25175BR91
13 60871DA Water trap vent screw 1

g4805D Water trap top expansion plug 3/B"
(Steel) 1

14 20345D Water trap top expansion plug 3/B"
(Brass) (TDFM 3096 to 16343) 1

15 60B72D Water trap screen (TDFM 3096 to 16343) 1
16 60B76D Water trap bowl gasket (TDFM 3096 to

16343) 1
17 60B77D Water trap glass bow] 1
lB 60B7BDX Water trap bail 1
19 60870D Water trap assembly (Incl. Ref. Nos.

12 thru lB) 251760R91
20 251749Rl Water trap bracket (TDFM 16344 up) 1

179B39 Hex head cap screw 3/B"xl" N.C. 2
103321 Lock washer 3/BII 2

21 251347Rll Water trap drain screw with handle
(TDFH 16344 up) 1

L51380R91 Water trap top (Incl. Ref. No. 14)
22 (TDFM 16344 up) 1

25175BR91 Water trap top (TDFM 3096 to 16343) 1
23 25134BR91 Water trap screen (TDFM 16344 up) 1
24 251352Rl Water trap bowl gasket (TDFM 16344 up) 1
25 251760R91 Water trap assembly (Incl. Ref. Nos.

20 and 26) (TDFM 3096 to 16343 1
26 251355R91 Water trap assemblv (Incl. Ref. Nos. 13,

14,17,lB and 21 thru 24)(TDFM 16344 up) 1

359 512 MG



ALWAYS GIVE MODEL AND SERIAL NUMBER

GASOLINE TANK, GASOLINE STRAINER AND CONNECTIONS
(Used on Serial No.. 2100 thru 6152, Except 6144 and 6147)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

I
I
I
I
I
I;

f:t
U

ALWAYS GIVE PART NUMBER AND DESCRIPTION

u

r .~~
~ \

/ \
7 // ~ '10

/ .....
8/ ~ ..................11

-----12

----13

/14........

DO NOT ORDER PARTS BY REFERENCE NUMBERS

...----------~--~-
360



ALWAYS GIVE MODEL AND SERIAL NUMBER

GASOLINE TANK, GASOLINE STRAINER AND CONNECTIONS
(Used on Serial Nos. 2100 thru 6152, except 6144 and 6147)

.
Ref. I. H. C. DESCRIPTION No. SerialNumberNo. Part No. Req'd.

1 40756D Gasoline tank cap (Incl. Ref. No.2) (replaces 40567D) 1
2 40752D Gasoline tank cap gasket (replaces 40725D) 1
3 251253R93 Gasoline tank (Incl. Ref. No.1) 1

181113 cap screw, hex head 3/8" x 1-1/4" N.C. 1
179882 Cap screw, hex head 1/211 x 1-1/811 N.C. 1
103321 Lock washer 3/811 1
103323 Lock washer 1/211 1

4 29899D Coupling nut 2
5 252454Rll Gasoline tube (Incl. Ref. No. 4 (replaces 251164Rll) 1
5A 29538D Gasoline tube clip 1
5B 251112Rl Gasoline tube clip felt 1
6 51066DCX Gasoline strainer (Incl. Ref. Nos. 7 thru 14) 1
7 29899D Coupling nut 1
8 259402R91 Strainer body (replaces 54486D) 1
9 175640 Bail 1

10 259403R91 Stem (replaces 52855D) 1
11 355888Rl Strainer gasket (replaces 13193D) 1
12 13194D Strainer screen 1
13 51344v Strainer bowl (glass) 1
14 17565DA Nut and cap 1

PRINTED IN U.S,A. 361 512 M.G.



ALWAYS GIVE MODEL AND SERIAL NUMBER

GASOLINE TANK, GASOLINE STRAINER AND CONNECTIONS
(Uled on Serial HOI. 1 thru 2099, 6153 and After, Allo 6144 and 6147)

UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESpONDING PARTS SHOWN WITH NUMBERS

~~-~1
~'--2

_-3

------------

- 4 5

/JP~~
10/ / ~ '13

/ ~''''''// "14
/ ~

11/ n-......-15
, I
III i ---16
r~ __-17

12 -----l:;J--

6 7
\
\
\
\
\

I
I
I

6

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

362

u

v

u



I

ALWAYS GIVE MODEL AND SERIAL NUMBER

GASOLINE TANK, GASOLINE STRAINER AND CONNECTIONS
(Us.d on Serial Nos. lthru 2099, 6153and after, also 6144 and 6147)

Ref. I. H. C. DESCRIPTION No. SerialNumber
No. Part No. Req'd.

1 23995DA Gasoline tank filler cap (Incl. Ref. No. 2) 1
2 23977DA Gasoline tank filler cap gasket 1
3 41574nCXA Gasoline tank (Incl. Ref. No.1) 1

181108 Cap screw, hex head 3/8" x 3/4" N.C. 4
103321 Lock washer 3/8" 4

{66360D Gasoline tube clip 1 6153 7299 als
4 6144 and 6147.

66360D Gasoline tube clip 1 1 2099

t6445D

Gasoline tube clip felt 1 6153 7299 als
5 6144 and 6147.

6445D Gasoline tube clip felt 1 1 2099

~22611 Gas line (Adams part number) 1 7300 t
6 OOl4DAY Gasoline tube assembly (Incl. Ref. Nos. 4 and 7) 1 6153 7299 als

6144 and 6147.
0014DAY Gasoline tube assembly (Incl. Ref. Nos. 4 and 7) 1 1 2099

{29899D Gasoline tube coupling nut 2 6153 7299 als
7 6144 and 6147.

29899D Gasoline tube coupling nut 2 1 2099
9 51066DCX Gasoline strainer (Incl. Ref. No. 10 thru 17) 1

10 29899D Coupling nut 1
11 259402R91 strainer body (replaces 54486D) 1
12 175640 Bail 1
13 259403R91 Stem (replaces 52855D) 1
14 355888Rl Strainer gasket (replaces 13193D) 1
15 131940 Strainer screen 1
16 51344v strainer bowl (glass) 1
17 17565DA Nut and cap

•

.

o

o

o

o

PRINTED IN U.S.A. 512 M.G.363



,
,

I

e·

.:



USES£! ~ e

gOt WL1jt(e::£ £e::£ VO£ 605 e:: £0£ 0£6we:: 1:££ xo£L59 £6 5517e::
gOt 051717e::£ £e::£ 80 e::605e:: £0£ 006e::0e:: 1jt(£ XQa6L17g 66'£6 17517e::
gOt 0171717e::£ £c;£ xvm605e:: 170£ a6gwe:: 17e::£ afIl17g Ll e::517e::
5e::£ ooL£e::£ 60£ 000605G 5c::£ xva£117g 65 0517G
£0£ v0617£G£ 5G£ w9g05G gOt w917L9l 65£ O1Ge::9 £9'65 61717G
9i:£ O1££G£ n£ i:I80£g05G gOt 06£5g1 gOt vxvat7909 £'9'65 g1717G
11£ 061£G£ £1£ 00e::g05e:: 1717£ aLL£gl Lo£ a£90g 50G 6£17G
£2£ 0060£G£ 11£ Hae::g05e:: LO£ aG90g 5g'6L G017G
9G£ i:IaaGgGe::£ £G£ a9L05e:: (9£'19£ va595Ll LO£ XW1909 5g'6L 1017e::
6££ vxaG£oe::£ £G£ w£905G £9('19£ a1795Ll 5(£ xa5$og
£e::£ a6GL 1£ £e::£ 8a£170$e:: $$('1$£ 16i:1617g91 (G£ XCI6e::og £LG
£17£ a9£91£ £17£'1££ VH9£0$e:: £9( £O( la£Gog '£$e::'617G 176(G
51£ VOg$171£ 'G5£'15£ a$171791 61£ xa01GOg lL 6L£e::
SSt VU1G11£ 00£ aLLon 11£ O6009 170£ xvaoL£e::
15£ O1Gn£ Lo( aa$96trG 11£ xagoog LOl £Le::G
£0£ aae::g6O£ Lo£ rrtr9617G LOl GLGe::
£0£ 8a17Ggo£ Lo£ .aG96tre:: $e::( aL6g£1 611 6nCl
5G£ aL6£0£ Lo£ O196trG 61£ ae::17g£l 5££ aa5669 £$1 9nG

£0£ a1176trG 61( O117g£1 00£ WG669 £$1 59Ge::
Lo( aL16tre:: 61£ a6£g£1 66G a0669 £$1 179e::G

1717£ xaG066e:: Lo( a91617G 617£'L17t a6GL£l 66G aagg69 LOl 09Ge::
£9£'19£ 06696G (G£ aL$917e:: 617£' LfIt agGL(l 00£ 8aLg69 1(': 517Ge::

$51 ag6g6G 6$£ a$ogtrG 617£'L17£ aLGL£l 66G aa9g69 £e:: 1jt(e::G
19£'15£ ag£$6e:: 117£ a£0917e:: £'9£'19£ atr61£1 £0£ xa$969 £G £17GG

£G£ mL£6G £££ va£L1jt(e:: $££ li:1L9$e::1 £0£ afI969 Ll 117e::e::
£G£ aL6LgG £0£ aLlotrG £0£ aL$911 £0£ xa£969 £G 9£Ge::

IG£'61£ mgLge:: £9£ W566£~ (l£'n£ , m9601 91£ a$£69 1G $(Ge::
$1£ X8aLtLgG (9( vaLL6(G Lo£ 015601 117£ xa£gL9 Ll G(GG
51£ s:atL 19G LLG a9go(e:: n£ 05L901 6(( xva£g179 LG 1(Ge::

17G( agGgGe:: 91( a61£01 otf£ IVaGg179 $171 LOGe::
G$£' 617( a015e::G LLe:: afI9001 IG £OGG

$$£'1$£ wLG6LG 9$£ 69 £LIG
00£ a£17gLG $$£'25£ aL05Ge:: 617£'L17£ .1Gg66 n£ a0965 6g GLIG
£0£ ag179LG 00£'66G o£g£e::G 66e:: a£165 6g OLIG
£££ ag19LG 170£ 06£91e:: 51£ VXWa£g96 1$£ W.1$£95 L01 l£1G
1717£ oe::$17Le:: 117£ aa60171e:: 1$£ ag096 9$£ £1G 901G
117£ an£Lc: 017£ afI6£lG 9$£'G5£ afI5176 1$£'$61 W.L1£95 Le::l LOIG
66e:: aLoUG n£ aGL£n 9$£'G$£ a£5176 £17£ XU150$ 6g 050G

$6G'062 a0651Lc: LLG ae::9£1G 6e::£ xaa91jt(6 Lo£ Qgw5 lL e::l0e::
Lo£ 01171LG 6££ VXaO$£le:: 017£' 6££ xa11176 LO£ aaLGo$ lL 110G
Lo£ xouomzz 017£ ae::tr£1e:: £17£ xa06£6 gOt i:Iaa$w5 691
Lo£ aa6e::1Lc: 017£ a117£1e:: 617£ a£1£6 60£ i:IVGf7w$ '£91'lLl $OOG

017£ xa171£1e:: 65£ xaL5G6 £e::£ agg617 le:: 1700G
£0£ a65e::1e:: £1£ wa6w6 £2£ a61gtr

51£ a9169e:: $51 a6060e:: £1£ wage::06 91£ va17$e::17 6g oL61
51£ a$16n 551 O1060G £1£ RaLG06 91£ a£$e::17 $9'6L 6961
£17£ ag1765e:: 551 XW66goG £1£ xwvan06 51£ ae::e::G17 Ll 9e::61
61£ ae::5£5 e:: 6e::£'170£ a9g50G $01 wvagL6g £££ .117G61
9(':£ o£G£$e:: 170£ a5g$CJe:: n£ s:a656g £££ H$017£ Lol £161
5e::£ xaa01715e:: 6$£ a5tr£0e:: $6e::'06e:: aLlgg £0£ U$n£ £51 L061
$e::£ ae::£l$e:: £0£ xa90£0e:: $6e::'06e:: a91gg 6£1
$e::£ m£15e:: £0£ ororoz 56e::'06e:: a$lgg '$£1'$11 (e::9l
$e::£ aO£l$e:: 170£ mo£oe:: 5tn wa90gg gOt 1.£$9e:: 661
£e::£ aa9605e:: £0£ aoo£oG n£ xwaag6Lg le:: 09$e:: '$g'6L OG91
£e::£ a560$e:: £0£ a66Goe:: 6e::£ xvaL19g £0£ x vaL $5 e::
5e::£ Qf760$e:: £0£ a96e::0e:: £,£ i:Iae::19g £6 L517e:: lL lLg

·ONalllld ·ON111ld ·ONalllld ·ONl.llld ·ONall1ld ·ON l.l1ld ·ONall1ld ·ON l.llld ·ONall8d ·ON l.l1ld

~"'.' si,:>":"Y_



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

32448D 308 39757DC 324 46584D 356 49419D 339 5080lD 344
32454D 324 3976lD 324 46584Dx 352,356 49420DX 339 S0802D 34332466DX 307 39762DB 324 46591DB 347,349 49423D 339 S0803D 343
32467DX 307 39810D 324 46606DX 319 49424D 339 S0807D 344
32468nx 307 47408D 339 494S1D 277 S0826D 324
32479D 309 47413DXC 339 49464DA 283 S0827D 324
32482DE 308 40752D 361 47413I1YC 339 49593D 340 S0829DB 324
32485D 308 40756D 361 47417DX 339 49952D 32S
32486DAX 323 41S74DCXA 363 47424D 339
32493D 351,355 41934DB 155 47425Dx 340 SlOO1D 277
32568D 335 42158D 299 47425DY 340 50126DA 299 51002D 277
32569DB 303 42215D 331 47427D 340 50129DA 299 SlO66DCX 361,363
32574D 343 42219DD 31S 47428D 340 50135D 299 S1203DA 326
32575D 343 42578D 343 47428DA 340 50136D 299 S1205D 319,321
32576DX 344 42610D 299 47432D 340 50137D 299 S1223D 311,313
32577D 343 42611D 299 47433DX 340 50138DX 299 S1234DA 33332581DXB 344 42694DA 31S 47438DA 341 50139D 300 S1344v 361,36332582D 343 42695DB 315 47439DAX 340 50140DA 300 SlS1SDA 311
32585DA 343 42717D 324 47442D 340 50273DB 303 SlS16DA 311
32586D 344 42733DB 323 47449DAY 339 S0283DAR 326 SlS27DB 3S932587D 344 42739DA 308,335 47452D 339 50357D 32S Sl6660 33932588D 344 42746D 308 474S3D 339 S0360DB 333 S1667D 339
32604D 343 42747DB 308 474S4D 340 50375DA 311,313 S11040 34332606DA 343 42748DA 308 47461D 341 50376D 311 S11140 33332685DX 307 42749D 309 47462D 341 50377DX 311 S18240D 319
32713DB 333 42750D 308 47468D 341 50404DD 319 S2033D 299
32942 315 42765DA 351 47470D 341 50408D 324 S2176DC 329

42766DA 351 47473D 341 S0410DA 308,316 S2S14D 33S
42767D 351 47474D 341 32S S2S1SDA 335

35691DA 344 42772D 331 47475DA 341 5041lD 323 S2S19D 33536092D 331 42791DA 311,313 47526D 209...211 50412DA 352,3S6 S2S20DB 33536796DA 316 47530D 20j4i11 S0478DC 324 S2605D 325
47822D 50486DC 32S 52613DA 351

37146DA 3S5 43002D 351 48138D 326 50529D 283,287 52621DX 329
37147D 355 43026DB 315 48339D 341 50664D 308 52622D 351
371480 351,35S 43113D 324 48340DA 341 S0665DAX 307 52623D 329
37150D 351,355 48341D 341 50665Dx 307 52624D 329
37152D 351,355 45001D 333 48342IlA. 341 50668D 308 526260 329
37165D 351,355 4~003D 333 48343 339 50669DB 307 52791Rl 343

356 1..5110D 343 48472D 339 50670DX 307
37291D 333,339 4S148D 343 48512D 321 50672D 308
37323DX 349,351 45149D 343 48716H 335 50673D 308 53083D 335

45579DA 341 48918D 283 50674D 308 53262D 333
45982Dx 303 50675Dc 309 53380DA 326

38026DM 351 459930 303 50677D 308,335 53386DX 331
38026DMX 351 46053D 311 49026D 326 50618D 308 53387DX 331
38609DA 339 46054DD 311 49091DX 341 50682D 331 53388DX 331
38763H 307 46059D 343 4909lDY 341 50683D 331 53401D 316
39397D 335 46129D 325 49091DZ 341 50683DX 331 53410DX 329
393980 335 46208D 309 49092D 341 50688D 335 5341lD 329
39401DB 325 46209D 309 49093DX 341 50687D 335 53413D 308
39422D 324 46211D 309 49094DC 339 50689D 335 53414DX 329
39423D 324 46212D 307 49125D 339 50697D 335 53416D 329
39677D 347,349 46213D 307 49416DX 339 50698D 335 53417D 329
39756D 324 46250D 326,352 49417D 339 50705D 335 53458DEx 343

356 49418D 339 50790D 303 53459DA 343

, .
365



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

53612DA 315 58458D 307 64576D 352,356 103027 308 114604 335
53643D 324 58676D 209,211 64577D 352,356 103028 307 114606 324
53644DA 324 58835D 343 64578D 352,356 103030 323,325 114616 341
53670D 277 58837D 343 64643D 352,356 103319 303,335 114777 343
53672DX 335 58840DAX 343 64932D 344 355 115781 326
53673DX 335 58843DX 343 64964D 349 103320 303,304, 117916 303
53836D 344 58859DX 343 308,323, 117977 326
53837DX 344 5924lDA 344 324,326, 117994 315,316
53840D 344 59480D 326 65314D6 351 329,335,

59481DB 326 65314Dlo 355 343,351,
59482D 326 65314DA6 351 352,355, 120100 343

54086D 329 59483D 326 6S3l4DA._lO 355 103321 299,300, 120217 343
5415BD 308 59484D 326 65314DA12C 355 303,307, 120622 340,344
54267D 283 59485D 326 65325D 333 308,311, 121744 344
54694D 331 59676D 352,356 65337D 333 323,324, 121832 339
54692DA 331 59913DM 313 65342D 333 325,329, 121841 339,340,
54695DA 331 65349D 333 333,351, 344
54697D 331 65365D 333 355,359, 126095 303
54708D 331 60014DAY 363 361,363
547091.) 331 60094 340 103322 347,349 130024 303
54710D 331 60870D 359 66360D 363 103323 299,303, 131093 339
54964D 335 60871DA 359 304,311, 131183 333
55015D 339 60872D 359 67117D 283 319,325, 131406 324
55261D 304 60876D 359 67227D 309 326,341, 131992 341
55303DAX 326 60877D 359 67324DMX 351 361 131997 339
55354DA 329 60878DX 359 67396DA 326 103325 323,325 132100 333
55358D 304 60947D 343 68251D 308 103341 299 132124 340
55780DD 333 6120BD 351 68252D 311 103385 329 132203 344
5585SD 339 61209D 351 68270DA 349 103387 311 132646 343
55870DD 299 6133BD 343 68662DAMX 316 103495 329 132760 339
55872D 299 61808D 308 103865 324 133482 340
55918DAX 283,287 103866 347 133495 340
55922D 283 69398D 341 103867 319,321 137130 329
55999D 283 62493D 333 103869 311

62556Rl 319 103874 321
62866D 326 84319H 333 103875 321 142246 303

56000DX 283 62939D 352,356 103883 347 142341 335
56066DA 340 62943D 352,356 91406HA 299,300, 103884 347
56107D 335 62945DA 349 303 103904 277 152073 79,85
56291D 351 62946DA 349 93914H 308 104037 329 152148 59,64
56500D 283 6294BD 349 104065 326 152149 59;64
56537DX 343 63035D 351,355 104067 303 152313 61
56538DX 343 63040D 351 100763 333 104942 324,315, 152332 67,69
56542DX 343 63041DX 351 101390 335 325 152333 67,69
56679D 344 63042DX 351 102393 329 105453 321 152349 79,85
57293D 331 63043DX 351 102718 316 106495 340 152356 23,79,85
57307DA 326 63044Dx 351 102833 329 106496 341 152357 23,80,86
573140 341 63045DAX 352,356 102845 329 106497 335,340, 152375 89,149
57736D 287 63047DAX 351,356 103024 308,335, 343
57736DX 287 63049DAX 351,355 355 106749 333,341
57783D 316 63280D 352 103025 308,329, 107762 329 172321 326
57916DA 105,315 63281D 352 335,343, 108641 324 172460 326
57926DX 340 641590 290,295 351,355 109353 303 172531 307
58099DA 290,295 64520DA 349 103026 307,308, 110504 335 172545 319,335
~8101D 290,295 64521D 349 311,324, 113111 304 172558 326,347
58103D 290,295 64536DA 343 325 114498 333 172580 323

366



,
NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

172593 325 190256 319 251167Rl 335 257631R92 311 261352Rl 105
173196 303 251189Rl 347 257867R91 319 261614R11 321
173464 341 218437 307,329 251209Rll 347 258025Rl 351 261620R11 321
179795 335 218438 329 251216R11 355 258178R91 333 26162lR11 321
179812 323 218445 321 251217Rll 356 258417R2 319 261624Rl 321
179814 325 251220R92 283,287 258477R91 316 261626R2 321
1791U6 351,355 220065 335 251?26Rl 283 258478R91 315 261630Rl 321
179817 324 220066 323 251227Rl 283 258479R91 315 261805R91 277
179818 303 220068 335 251253R93 361 258480R91 315 261830R11 321
179819 303 250097Rl 343 251347R11 359 258489R91 316 261833Rll 321

250100Rl 343 251348R91 359 258490R91 315 261835Rl 321
179835 300,323 250333Rl 349 251352Rl 359 258492R91 315 261836Rl 321
179837 299,311 250334Rl 349 251355R91 359 258499R91 316 261967Rl 351
179838 299,323 250335Rl 347,349 251380R91 359 258511R91 326

324,326 250336Rl 347,349 251484Rl 303 258634R91 159
179839 299,323 250337Rl 3474349 251553Rl 3334339 258836R92 315 262146R94 321

325,359 250350R9 3 7 251555Rl 3 1 258852R91 351 262454R91 333
179840 299,324 250450Rl 308 251650R11 343 262583Rl 315
179841 299,300 25045l.Rl 308 251652R91 343 262618R11 324

303,311 250535Rl 308 251749Rl 359 259402R91 361,363 262619R11 325
179842 323,324 250575R2 307 251754R11 352,356 259403R91 361,363 262620Rl 325

325,329 250604R3 355 251758R91 359 259479R92 347,349 262621Rl 316
333 250607R2 355 251760R91 359 259482R91 347,349 262622Rl 333

179843 325,333 250608Rl 355 252342R91 283,287 259498R91 347,349 262882Rl 303
351,355 250610R2 352,356 252343R91 283,287 259545Rl2 325 262883R2 303

179846 333 250617Rl 352,356 252345R91 283,287 259546Rl 325 262965R12 315
179847 307,311 250677lU 270 252454R11 361 259547Rl2 325 263050Rl 323
179849 329 250914Rl 325 252540Rl 335 259549R91 352,356 263051Rl 325
179850 323 250950R9 316 252686Rl 300 259632R91 349 263110Rll 315
179851 311,351 251039R3 326 252690R2 300 259637Rl 355 263124Rll 315

355 251041R2 355 254226R2 309 259699R91 347 263152R91 315
179860 349 251042RL. 355 254285R92 316 263156R91 316
179862 347 251043Rll 355 254i329Rl 307 263159R91 315
179881 324 251044Rl 355 254903Rl2 335 263162R91 315
179882 361 251045RL: 355 254924Rll 315 260002R2 323 263167R91 315
179883 303,326 251046RL: 355 254925R91 315 26000lRl 32) 263170R91 316
179885 300,325 251047RL 355 26023 R2 321 263173R91 315
179887 299 251048Rl" 355 260717R2 311 263176R91 315
179889 319,325 251049R9, 355 260758Rl 356 263347R2 300
179892 303,304 251050Rl 352,356 255036Rl 324 260759R2 356 263348R2 300
179894 303,304 251054R9, 315 255047R3 299 260760Rl 356 263349R2 299
179897 319 251062R6 308 255063R91 283,287 260767Rll .311J313 263350R11 300
179929 323 251064Rl 308 255096R31 311,313 260833Rl 356 263351R2 300

251074Rl 309 255684Rl 319 260834R92 356 263538R2 315
251078Rl 308 255984R94 326 260946Rl 308 263771R1 311

181108 324,363 251079R9L 355 256065R2 326 260947R91 307 263791R91 355
351 251103Rl 309 256271Rl 335 260976R91 307 264058Rl 311,313

181113 323,324 251112Rl 361 256351R91 304 261121R91 323 264530R91 308
361 251122R2 307 256636R91 299 261156Rl 308 265127R94 321

181315 355 251123R2 307 256644R91 300 261161R91 326 265128R11 321
181336 325 251124R2 307 256833Rl 324 261203Rl 333 265129R3 321
181360 323 251126Rl 307 261206Rll 3JJ 265130Rl 321
181365 352 251126R2 307 261285Rl 326 265132R91 324
181370 299 251150R9 335 257291R91 315 261341R91 309 265137R91 311
186283 323 251166Rl 356 257294R91 315 261351R92 105 265141R11 326

367



NUMERICAL INDEX

-"

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

265142R91 311
265147R91 313

350797 67,69 401561 13 402173 79 402439 13265J.18R91 319
350798 67,69 401570 161 402186 18 402463 85265302R92 313
350799 67,69 401571 163 402188 17 402464 85265542Rl1 321
350801 67,69 401572 163 402189 17 402465 17

265543Rl 321
350808 23,79, 401576 171 402190 18 402466 79265544Rl 321 85 401577 171 402194 23 402467 79266612R91 356 350820 59,63 401578 ~61,167 402196 17 402468 85267700Rl 321

267808R11 321 350823 59 401580 171 402201 23 402469 107
350833 ~7,59,63 401584 167 402202 24 402471 89267810Rl 321
350859 71 401586 167 402223 197,203 402473 153

330283 71,75 350860 1233,237, 402226 19 402479 199
330329 59 1241,245, 402281 59 402480 199
330359 60 1249,253, 401608 171 402288 163 402481 71
330450 85 1259,263, 401610 171 402289 163 402482 71
350460 60 269 401611 171 402295 135 402527 89
350462 59 350893 67 401644 171 402297 153 402528 89
350476 90 352080R9 333 401645 171 402298 153 402529 89,93
350483 79,85,89 352352R1 343 401646 171 402533 281

93 352560R1 333 401655 115 402563 13
350484 79,85 353171R9 339 401656 115 402306 13 402564 13
350496 71 354057R2 356 402307 13 402590 23
350504 23,80,86 354981R9< 340 402320 119 402591 23

199,205 355888R1 361,363 401713 157 402321 119 402595 79,85
350505 89,93, 357870R9 299,300 401714 153,157 402322 107 402598 24

103 401761 107 402327 197,203 402599 199
350506 89,93, 402347 14 402651 71

103 402362 153 402656 197,203
350527 89,93 400656 197 401811 153,157 402363 149 402664 276
350533 71 400744 199 401833 149 402365 13 402671 17
350534 71,199 400817 233,237, 401843 233,237, 402367 13 402677 71

205 241,245 241,245, 402368 14 402787 79,85
350539 75 400826 233,237, 249,253, 402369 13 4Q2788 79,85
350541 149 241,249, 259,269, 402372 13 402796 13
350582 27,31,37 253,259, 279 402383 83 402798 135

269 401848 283 402384 83 402829 17
400836 233,237, 401860 331 402387 59 402830 17

350613 19,27,31 241,249, 401863 83 402388 59 402831 23
37,71,75 253,259, 401864 83 402389 13 402832 119

79 267,273, 401870 153,157 402391 83 402833 147
350614 13 274 401871 153 402393 13 402834 149
350648 61 401033 263 402394 13 402845 149
350771 79,85,86 401047 75,79,85 402395 13 402846 149

199,205 199,205 401936 195 402396 149 402937 135
350773 13.19,27 401068 115 401947 283 402397 85 402938 135

31,37"71 401075 233,237, 401952 107 402939 135
75,79,85 241,245, 401994 153 402945 127
107,149 249,253, 402403 163 402957 107
153,199, 259,269 402413 163 402960 13
205,225, 401355 167 402030 213 402420 13 402961 13

229 401362 161 402038 281 402423 163 402964 149
350754 71 401380 71 402051 274 402424 135 402965 149
350769 281 401533 21 402052 274 402430 131 402973 200
350774 60 401539 115 402068 289 402433 149 402974 135
350778 80,86,89 401541 115 402069 289 402434 233,237 402988 217

93,213 401555 27,3)" 402088 209 241,245 402989 217,221
350796 67,69 37 402160 89,93 249,253 402992 217,221

401560 13 402166 199,205 259.263 402996 175

368



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

403014 283 403290 59 1103886 157 404202 143 422913 89
403015 289 403296 59,63 404207 61 422936 197
403016 289 403906 107 404208 61,64
403023 75 403915 14 404209 67,69
403025 75 403335 195 403916 14 404210 64,67 423018 143
403029 175 403336 195 403921 23 404233 21 423027 80,86
403030 175 403342 2l 403922 27 404245 193 423037 200

403032 175 403346 49 403923 183 404246 189 423041 200

403033 199 403347 93,101 403924 183 404247 189 423108 200

403034 179 403353 51 403925 183 404248 189 423114 200

403035 179 403354 51 403926 183 404249 189 423138 115

403036 179 403355 49,55, 403933 175 404251 189,193 423139 115

403037 157 321 403934 149 404252 189,193 423149 39,43,195

403039 179 403356 31 403935 175 404254 181 423152 195

403041 181 403357 31 403938 p5,135, 404269 139 423155 319

403043 181 403359 51 139 404278 69 423163 17

403044 181 403361 336 403945 ~9,63 404282 287

403045 175 403946 94 404285 139,143

403046 181 403949 75 404288 143 423220 19

403047 181 403402 93,99 403950 75 404289 175 423237 163,179

403048 175 403414 183,189 403956 63 423252 115

403050 183 403415 157 403960 63 404306 59,63 423253 115

403051 181 403416 157 403964 63 hoLJ07 93 423254 115

403053 183 403417 157 403966 63 404308 99 423256 115

403055 183 403418 157 403968 63 404309 103 423257 115

403056 183 403424 21 403973 55 404315 229 423292 60,63

403057 183 403436 59,63 403974 55 404321 229

403058 183 403437 60,63 403989 225,229 404323 147

403072 195 403438 157 403995 229 404328 195 423301 115

403077 183 403456 17 -404331 229 423302 115

403078 183 403457 17 404332 229 423303 115

403111 27,47 403486 211 404004 203 404333 229 423304 115

403117 79,85 404054 181 404334 229 423308 195

403118 80,86, 404056 225 404335 13 423329 195

199 403597 80,86, 404057 225 404336 229 423336 115,233,237

403158 213 99,205 404058 225 404347 139 241,245,249

403163 269 403598 19,75 404059 225 404547 139 253,259,263
404061 225 404548 14 269
404063 225 404592 60,63 423394 173

403200 75 403693 93,99 404065 139 404593 59,63
403201 75 404066 139 404731 206 423432 195

403202 75 403740 175 404071 225 404735 139 423435 173

403203 75 403743 23 404099 281 404759 336 423436 173

403204 75 403745 157 404760 336 423437 173

403205 75 403748 199,205 404113 157 404775 17 423475 153,159

403206 75 403783 176 404120 103 404778 233,237 423476 153,159

403212 205 403786 157 404123 103 241,249 423487 197

403213 205 403787 157 404128 119 253,259
403214 205 403788 157 404132 107 267
403215 205 403796 200,205 404149 107 422715 213 423502 233,237,241

403218 153,157 403825 200,205 404151 181 422716 139 245,249,253

40)243 179 403828 127 404152 287 422821 17 259,263,267

403267 171 403836 173 404159 175 422830 17 423504 233,237,245

403269 183,189 403852 221 404160 175 422839 21 249,253,259,

403271 59,63 403875 95 404161 175 422860 213 263

403272 59,63 403876 289 404167 175 422864 21 423505 233,237,241,

403274 59 403883 183,189 404197 157 422881 107 245,249,253

422909 121 259,263,267

422910 121

369



........

NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

423508 233,237, 424311 31 424896 195,234, 425544 27 425964 51,311,313
241,249, 424312 31 237,241, 425577 28,31 425970 167
253,259 424313 28,31 245,249, 425578 28,31, 425971 167

267 424316 31 254,263 45 425988 163
423575 245,263 424338 281 425989 167
423751 213 424339 281 425990 163
423758 213 424341 21 424904 49,55 425617 336 425997 167
423761 281 424345 259 425633 153
423762 281 424348 233,237, 425017 179 425636 89
423764 281 245,249, 425023 281 425637 89 426013 163,176
423765 281 253,263, 425044 71,75 425638 89 426032 172
423766 281 273 425058 21 425640 89 426033 172
423767 281 424349 233,237, 425059 21 425641 90 426067 179

245,249, 425073 107 425643 80,86,90 426115 153
253,263, 425074 107 ~3,101 426153 111

423843 23,127 273 425645 90 426166 281
423852 153,157, 424350 245,263 425668 17 426183 281

195,233, 424354 233,237, 425107 89 425669 90,93,99 426193 14
235,237, 241,249, 425111 91 101 426194 115
239,241, 253,259, 425113 89,93 425698 90,93,99
242,245, 269 425115 89,93, 101
247,259, 213,217, 425699 90,93, 426200 90,93,
267 221 101 105,133

423857 281 424426 249,254, 425116 89,93, 426204 111,195
423858 281 259,263 103 426205 111
423859 281 424429 153,159 425132 234,237, 425708 90 426207 116
423866 281 245 425709 90 426233 27

425189 ;1.05.113 426234 27
424512 281 425192 195 426238 116

423908 274,275 424523 21 425197 143 425824 90,93, 426247 234,238,241
423911 172 424530 107 425198 143 103 245,250,254
423920 167,183, 424562 17 425835 172 259,263,267

189,235, 424563 17 425854 90 426261 281
239,242, 424592 27 425200 331 425873 14 426267 27
247 424593 43 425201 209,331, 425880 127 426272 27,31,45

423931 80,86 424598 27 344 425881 127 426274 27
423932 200 424599 27 425204 211 425883 90,93 426278 27
423986 281 425205 344 425887 161,167 426281 27,43
424004 133 425296 167 425888 60,63 426282 27,43
424059 281 425304 161 425889 60,63 426283 27,43
424063 115,211 424614 1121,127 425316 71 425894 161 426297 153
424188 171 424629 213 425333 281 426300 153
424203 281 424655 21 425339 71 426307 1234,238,241
424223 19 424656 107 425349 149 425907 161,167 1250,254,259
424229 195 424657 107 425350 115 425909 163 426349 157
424243 55,115, 424664 21 425353 115 425912 331,344 426379 281

211,233, 424784 171 425358 71,75 425930 28 426382 281
237,241, 424786 171 425382 76 425936 172 426383 281
245,249, 425401 172 425937 172 426387 281
253,259, 425402 171 425941 283,287 426388 281
263,273, 424814 89,93, 425403 171 425944 172

344 103 425421 171 425946 171
424292 80,86 424857 179 425436 1172,185 425947 172 426401 153,157

424868 234,237, 425441 234,238, 425957 172 426460 111
245,249, 250,254, 425958 171 426463 III

424307 27 254,259, 273 425959 172 426464 III
424308 29,121 263,267, 425541 89 425963 319 426469 14

273

370



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

426470 14 426739 234,238, 427140 163,179 427626 213,217 428060 60,63
426471 157 242,250 427167 168 221 428061 60,63
426499 153,157 254,260 427187 289 427627 213 428062 60,63

267 427188 289 427628 213 428063 60,63
426740 234,238 427224 131 427629 213 428064 60,63

426500 149 242,250 427229 331,344 427630 213 428065 60,63
426596 234,241, 254,260 427230 235 427631 213 428066 60,63

246,250, 270 427234 105,133 427632 213 h28067 27,31,37
259,263, 426742 153,157 427242 246,264 427643 145 428073 17

269 426748 154 427250 154 427667 154,157 428090 17
426508 153 426752 91J149 427251 209,211 427675 274 428092 17
426513 127 426763 234,238 427258 158,250 427676 274 428093 17
426515 127,129 246 254,260 427679 274 428094 17
426516 12=7 426764 242 264,270 427683 269 428095 18
426517 127 426789 234,238, 427262 107 427687 336 428096 18
426520 127,129 242,246 427268 133 427689 336 428098 18
426521 127 426790 234,238, 427269 133 427718 133 428099 18,135,
426523 127,129 246,250 427284 23 427738 234,238 139
426524 121 254,264, 427287 181 250,254 428100 18
426525 121 273 427783 209 428101 23
426526 121 426791 234,238 427784 209 428102 23
426537 163 ?46,250 427785 209 428103 23
426539 163 254,264, 427312 51 427786 209 428104 18
426545 311 273 427397 246,264 427787 209 428107 18
426546 55 426792 149 269 427790 209 428109 21
426558 153 426793 149 427498 168,176 427791 209 428116 27
426585 115 426812 75 427793 90,93, 428125 23

426834 179 99 428127 24
426616 153,157 426856 234,238 427807 213 428128 23
426618 234,238 242,246 427542 279 427833 234,238, 428131 23

242,246, 250,254 427551 149 246,250 428132 23,28,47
250,254, 260,264 427570 161 54,264, 428133 23
259,264, 426866 246,264 427576 209,344 273 428135 183,189

269 426867 246,264 427578 49,55, 427845 90,93, 428141 23
426656 153,157 426877 344 195 99 428142 183,189
426698 127 426881 14 427581 80 427846 90,93,9S 428151 60,63
426699 127 426884 289 427593 90,93, 427903 246,264 428158 29

426885 289 99 427904 246,264 428160 21
426886 283 427594 90,93, 427905 234,238, 428161 21

426715 195 426898 103,283 99 250,254 428162 21
426734 234,242 427598 90,93 427906 235,238 428163 21

246,250 250,254 428164 2l
259,264, 426931 344 427910 281 428166 21

269 426932 331 427601 90 427911 281 428173 23
426735 234,238 426935 195 427602 90,93, 427955 90,94, 42817~ 23

242,246, 426938 331 99 103 428181 24
250,254 426947 83 427603 90,93, 427956 71,75 428182 27,31,47
259,264 426949 281 99,105, 427966 154 428183 18

270 426963 234,241 133 427990 80 428184 235,238,
426136 234,242 426972 154,157 427604 90,93, 242,246

250,259 428173 154,157 99 428188 235,238,
269 427014 14 427605 90,93, 428002 80 246,250,

426737 234,242 427030 15~,157 99 428011 195 254,264
250,260 427046 300 427617 213 428013 235,239 428198 21

269 427047 300 427624 213 242 428199 23
426738 235,238 427060 195 427625 213,217 428050 17 428200 27,31,47

242 221 428201 19

37]

--

\



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

428276 161,168 428497 119 428762 86 429040 75,80, 429736 235,238,

176 428498 108 428770 27 86,200 242,251,

42828a 246,264 428499 108,276 428771 90,94 205 254,260,

428289 235,238 428775 149 429041 200 270

251,254 428776 149 429042 200 429746 195

428293 21 428522 281 428777 13ir.149 429043 200,205 429768 14

428525 281 428781 429772 154,159

428526 200 428782 200 429773 15L,159

428303 235,238 428527 200 428783 150 429199 281 429774 135

246,251 428528 200 428785 154,235 429775 135

254,260 428529 119 238,242 429783 108

264,267 428574 107 246 429300 71 429784 23,80,86

273 428575 107 428786 14 429320 107,119 429789 135

428305 352 428576 107 428789 185 429327 319 429790 135

428307 195 428578 107 428790 185 429451 83,203 429791 24

428308 14 428579 107 428792 164 429461 197 429792 127

428309 195 428580 107 428793 185 429462 197 429831 135

428310 183,189 428581 107 428794 247,264 429464 197 429832 135

428311 246,264 428588 14 428798 164 429835 135

428331 116 428589 14 428799 164 429836 135

428332 28,31 .428590 108 428803 172,185 429510 60 429845 80,86,200

45 428594 107 428804 184,190 429536 90 429848 n6

428333 59 428595 107 428806 86,205 429542 172 429849 135

428334 183,189 428604 107 428813 135,164 429544 135 429851 27,31,37

428336 133,139 428605 107 ti28815 184,190 429546 119 429858 80,86

428349 60,63 428620 81 428824 904150, 429557 213 429859 105,133

428350 60,63 428621 27,31, 5 ,158 429558 213 429862 276

428370 116 37 428823 235,238, 429559 213 429870 217,221

428371 116,135 428625 14 242,251 429560 213 429871 217,221

139 428638 1~l58 254,260 429561 213 429877 116

428372 116 428666 428831 154 429567 197,203 429880 217

428374 135 428673 86 428838 173 429578 197,203 429882 217,221

428377 18 428681 59 428841 19,139 429581 281 429883 217

428380 154 428689 71,75, 150 429884 217

428384 154 80,86 428844 300 429886 217,221

428387 154,158 428699 18,60, 428857 23,55,71 429600 147 429887 217,221

428402 149 63 75,80,86 429610 71 429888 217

428403 149 90,94,99 429614 276 429889 217

428438 184,189 103,107 429615 276 429892 217,221

428443 300 205 429616 276 429893 217

428452 184,189 428709 164 428859 184,190 429648 21 429897 176

428458 184,189 428711 251,254 428861 195 429668 225,229 429899 176

428459 184,190 264,273 428867 172,184 429676 200

428467 119 428721 164,179 428870 184,190 429678 200

428468 184,190 428726 86 429683 135

428470 119 428730 13 429684 135 429904 283

428472 119 428731 14 428921 184,190 429685 135 429908 356

428481 119 428732 80 428941 119 429686 135 429915 14

428482 119 428734 14 428946 200,205 429916 18

428484 119 428737 107 428949 150 429937 217

428487 119 428741 80 428955 27 429702 344 429938 90.,94

428488 119 428742 80 428957 119 429710 23,80, 429947 75

428489 119 428748 154 428958 116 86 429949 75

428490 119 428758 164 428963 86,200, 429714 14 429950 75

428495 108 428759 127 205 429716 213 429951 176,251,

428496 119 428760 164 429723 60 254,260
264,267

372



l'
NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

429954 75 471731 116 471900 127 472011 122 472172 133
429955 75 471751 111 471901 127 472012 122 472173 133
429956 75 471752 III 471902 127 472013 122 472174 133
429962 75 471762 111 471903 127 472014 122 472175 133
429963 75,80, 471763 III 471908 127 472015 122 472176 133

86,200 471764 III 471911 128 472016 122 472177 133
205 471765 III 471912 128 472017 122 472178 133

429965 76 471766 111 471915 128 472019 122 472180 133
429966 76 471767 III 471928 128 472020 122 472181 105,133
429967 76 471768 111 471929 1.28 472021 122 472182 128
429968 76 471769 III 471930 123 472022 122 472185 124
429969 76 471770 111 471932 129 472023 122,128 472196 91,94
429972 76 471771 111 471933 128 472024 122 472197 90,94,105
429973 119 471772 III 471937 121,128 472025 122 472199 90,94,105
429976 76 471774 111 471938 128 472026 122
429979 76 471775 111 471940 133 472027 122
429981 76 471776 111 471941 128 472028 128
429987 176 471777 111 471943 128 472029 123 472200 90,94
429988 176 471778 III 471944 128 472039 128 472201 90,94,105
429989 176 471779 III 471945 128 472040 128 472202 90,94,105
429995 176 471780 111 471946 128 472041 127 472203 90,94,105
429999 175 471781 III 471951 128 472042 122 472204 91

471782 111 471964 121 472060 131 472205 91,94,105
471783 111 471965 121 472069 124 472206 91

436652 339 471784 III 471966 121 472071 133,139 472207 91
436692 340 471785 III 471967 121 472072 ll2 472208 91,94

471786 112 471968 121 472082 128 472209 91,94,105
471787 112 471969 121 472089 172,184 472220 91,94

445084 321 471789 150 471970 121 190 472222 133
471790 150 471971 121 472090 172,184 472295 123
471794 112 471972 121 190

471158 139 471795 112 471973 121 472091 172,184
471700 III 471974 121 190 472303 123471701 111 471975 121 472092 173,184 472304 123
471707 111 471976 121 190 472305 123
471708 III 471831 121 471977 122 472306 123
471709 111 471832 121 471978 122 472307 123471710 III 471845 121 471979 122 472150 122 472308 123471711 111 471847 121 471980 122 472151 128 472316 128471712 III 471848 121 471984 122 472152 123 472650 123471713 55,111 471849 121 471985 122 472153 133 472651 123471714 III 471850 121 471986 122 472154 128 472652 123471715 111 471856 154 471987 121,122 472155 129 472664 131471716 116 471872 121 471988 122 472156 129 472665 131471717 116 471882 .121 471991 122 472157 129 472667 131471718 116 471883 121 471997 122 472158 128 472668 131471719 116 471885 121 471998 122 472159 129 472669 131471720 116 471886 121 472160 128 472670 131471721 116 471892 127 472161 128 472671 131471722 116 471893 127 472162 128 472673 131471723 116 471894 127 472000 122 472164 133 472674 131471724 116 471895 127 472001 122 472165 133 472675 131471725 116 471896 127 472002 122 472166 128 472676 131471726 116 471897 127 472006 123 472167 133 472678 131471727 116 471898 127 472007 122 472168 105,133 472695 284,287471728 116 471899 127 472008 122 472169 133 472696 284,287471729 116 472009 122 472170 133 472697 284,287471730 116 472010 122 472171 133 472698 28

472699 123

373 -__ . -r,._,

,



,.
r' -

NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

473651 221,225,229472700 123 472823 129 472887 33 473011 218 473652 221,225,229472720 91,94 472824 129 472888 33 473012 218 473653 221,225,229472722 131 472825 129 472889 33 473013 218 473654 221,225,229472723 124 472826 129 472892 33 473016 218 473655 221,225,229472724 124 472832 129 472893 33 473017 218 473656 221,225,229472725 124 472833 129 472894 53 473018 218 473657 221,225,229472726 28,123 472838 31 472895 53 473019 218 473658 221,225,229472729 28 472839 31 472896 53 473020 218 473659 221,225,229472730 28 472840 31 472897 53 473021 218 473660 221,225,229472731 28 472841 31 472898 53 473022 218 473661 221,225,229472732 28 472842 33 472899 53 473023 218 473662 221,225,229472733 27,31, 472843 31 473024 218 473663 221,225,22945,47 472844 31 473025 218 473664 221472734 28 472845 31 472900 53 473026 218 473665 221,225,229472735 28 472846 31 472901 53 473027 218 473666 221,225,229472737 27 472847 31 472902 53 473028 218 473667 221,225,229472738 27 472848 31 472903 53 473029 218 473668 221,225,230472739 27 472849 31 472904 53 473030 218 473669 219,221,225,472742 123 472850 31 472905 53 473031 218,221 230472753 131 472851 31 472906 53 225,229 473670 221,225,230472754 131 472852 31 472907 53 473032 218,221 473671 221,226,230
472755 131 472853 32 472908 53 225,229 473672 222,226,230472756 112 472854 32,39, 472911 53 473033 218 473673 222,226,230472760 123 43,45 472912 53 473034 218 473674 222,226,230
472761 123 472855 27,32, 472913 53 473035 218 473675 222,226,230
472762 123 41 472914 53 473036 218 473676 222,226,230
472763 123 472856 32 472915 53 473037 218 473677 222,226,230
472764 123 472857 32 472916 53 473038 218 473678 222,226,230
472765 123 472858 32 472917 53 473039 218 473679 222,226,230
472766 123 472859 32 472918 124 473040 218 473680 222,226,230
472767 123 472860 32 472919 124 473041 218 473681 222
472768 123 472861 32 472920 124 473042 218 473682 222,226,230
472769 123 472862 32 472941 91,94, 473043 218 473683 222,226,230
472771 123 472863 32 105 473044 218 473684 222,226,230
472772 124 472864 32 472986 33 473045 219 473685 222,226,230
472773 124 472865 32 472987 33 473046 219 473686 222,226,230
472774 124 472866 32 472988 33 473047 219 473687 218,222,226
472775 124 472867 32,47 472989 33 473050 124 230
472777 124 472868 32 472990 112 473051 124 473688 222,226,230
472788 124 472869 32 472991 ll2 473052 124,129 473689 129
472791 131 472870 32 472992 195 473054 124 473690 121,129
472792 131 472871 32 472995 217 473055 221,225 473691 33
472793 131 472872 32 472996 218 229 473692 33
472794 131 472873 32 472997 218 473057 28,43 473693 33
472795 131 472874 32 472998 218 473058 28,43 473694 129
472196 124 472875 32 473059 28,43 473695 235,238,247
472797 124 472876 32 473110 131 251,254,264,

472877 33 473000 218 413115 131 273
472878 32 473001 218 413118 131

472800 129 472879 33 473002 218 413121 131
472802 129 472880 32 473003 218 473362 33 473711 173
472803 124 472881 32 473004 218 413638 33 473714 173
472804 115 472882 32 473005 218 413639 33 473715 184,190
472815 284,287 472883 32 473006 218 473640 33 473716 184,190
472820 129 472884 32 473007 218 413641 33 473717 173
472821 129 472886 32 473010 218 473646 274 473718 173

473647 274
473648 274,275
473650 221,225

229

374



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

43
474245 143

522224 91,94,99473719 184,190 474075 214 474137 474248 143
473722 184,190 474076 214 474138 43 474250 143 522551 24

473767 143 474077 214 474139 43 474251 143 522578 2)..
474078 214 474140 39,43 474252 143
474079 214 474l4l 39,43 474253 143 551334 24,56,71,

473819 28 474080 214 474142 45 474254 143 76,80,86,
474081 214 474143 43 474255 143 91,94,99,
474082 214 474144 45 474257 124 103,108,119

474010 222,226 474083 214 474146 39 474258 124 200,205
230 474084 214 474147 43 474261 143 551453 71,76

474012 53 474085 214 474148 43 474266 39
474023 28 474086 214 474149 41 474267 31
474024 28 474087 214 474150 39,41 474270 55 621059 133,139
474025 28 474088 214 474151 41 474272 32 621125 115
474026 28 474089 214 474152 39 474273 39 621135 135
474027 28 474090 214 474153 41 474283 55
474028 28 474091 214 474154 41 474284 55 622108 119,136
474029 28 474096 129 474155 41 474285 55 622319 136
474030 28 474097 128 474156 41 474286 55
474031 28 474098 129 474157 41 474287 55 661313 71
474032 28 474099 128 474].58 41 474288 55 661314 72
474036 105 474159 41 474289 55 661658 19,28,33,
474041 91.94, 474160 39 474290 128 37,72,76,

105 474101 105 474161 39 474291 129 80,200,205
474042 213 474104 105 474162 39 474292 128 661731 79,85,91,
474043 213 474105 55 474163 41 474294 129 94
474044 213 474106 55 474164 39 474295 128 661819 80,86,199
474045 213 474107 55 474165 39 474296 129 661876 235,238,247
474046 213 474108 55 474166 39 474298 129 661920 108
474047 213 474109 55 474167 39 661970 94
474048 213 474110 55 474168 39 474314 121
474049 213 474111 55 474169 39 474315 121 662152 300
474050 213 474112 55 474170 39 474316 131 662232 17
474051 213 474113 55 474171 43 474317 131 662260 107
474052 213 474114 55 474172 39 474318 131 662281 149
474053 213 47h1l5 55 474173 41 474319 131
474054 213 474116 55 474174 39 474321 131
474055 213 474117 55 474175 39 662455 93,101
474056 213 474118 55 474176 43 474414 281 662456 94
474057 213 474119 55 474177 39 474415 281 662458 51
474058 213 474120 55 474178 41 474416 281 662459 51
474059 213 474121 55 474179 43,45 474430 39 662460 158
474060 213 474122 56 474180 43 474431 39 662462 173,184
474061 213 474123 56 474181 39 474432 39 662464 211
474062 214 474124 43 474182 39 474433 39 662494 51
474063 214 474125 45 474183 45 474434 39 662495 51
474064 214 474126 39 474184 45 662497 105,133
474065 214 474127 41 474185 275 474507 143 662499 150
474066 214 474128 41 474186 226,230 474508 143
474067 214 474129 41 474187 226,230 474520 131 662500 103
474068 214 474130 41 474188 43 474524 143 662505 56
474069 214 474131 41 474542 143 662528 226,230
474070 214 474132 39 474543 143 662531 226
474071 214 474133 45 474205 39 474544 143 662536 139
474072 214 474134 45 474206 39,43, 474545 143 662538 139
474073 214 474135 41 45 662539 145
474074 214 474136 41 474243 143 522206 200 662543 145

474244 143 522212 158,211 662546 145
522213 211
522214 211

t
375

\



t ,

\

NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

662559 193 720406 18 720569 49 720719 251,255 721172 49
662572 145 720414 14 720570 51 265,273 721173 49,56
662573 145 720415 14 720571 33 720722 176,}81 721174 49

720421 60 720574 49 190,251 721184 239,255
720423 61 720583 34 255,265 721185 239,255

671729 80,85 720426 61 720585 34,47 273
671730 79,85 720427 61 720586 34 720727 200
672451 76 720430 235,239 720589 51 720730 251,255 721209 129
672527 226,230 242,251 720590 51 265,273 721227 219

672543 145 255,260 720591 49 720756 251,255 721266 49,56
672559 193 720438 33 720592 56,49 260,265 721300 159

720457 21 720593 49 267 721320 61
720462 115,195 720594 34,39, 720757 251,255 721357 239,243,

681888 24 720463 158 56 265,273 247,251,
682559 193 720468 51 720759 251,255 255,260,

720477 158 260,265 265
691000 47 720483 158 720600 49,56 267 721362 95
691888 24 720485 158 720601 49,56 720760 251,255 721376 173,185

720486 158 720602 49,56 260,265 721377 173,185
720490 33,39, 720603 49 267 721378 173

720218 205 41 720604 49,56 720765 153,159 721388 95,101
720227 205 720491 33,39, 720606 49 720768 34 721389 206
720232 205 41 720616 95,99 720772 80,86 721397 95,101
720233 205 720492 33,39, 720628 51 720799 222,226
720234 206 56 720630 158 230
720236 206 720493 33,39, 720631 158
720241 18 56 720632 158 721439 95,101
720242 18 720494 49,56 720633 158 721445 21

720250 206 720497 51 720634 158 720802 56 721446 21

720251 206 720498 51 720635 158 720826 1251,255 721466 143

720257 311,313 720504 235 720636 158 1265,267 721473 159,267
720287 108 720516 95 720637 158 720828 211 721476 95
720296 235,239 720517 99,95 720647 69 720829 211 721482 185

242,247, 720518 95,101 720648 69 720830 211 721485 49,56
251,254, 720519 95,99 720649 61 720831 211,279 721486 49,56,
260,264, 720520 95,101 720655 64 344 287
270 720521 95,101 720656 64 720832 211 721487 49,56

720297 203 720522 95,103 720659 158 720834 211 721488 49,56
720524 95,99 720660 169,267 720838 211 721489 49,56

720310 19 720525 95,99 720664 173,184 720859 95 721494 159

720313 173 720526 95,101 720665 173,184
720323 28 720528 95,101 720668 80 721063 56
720357 116 720529 95,101 720669 86 721121 287 721522 176,181,

720358 122,139 720530 95,101 720670 19 721124 143 260

720367 131 720531 95,101 720673 49 721126 159 721526 251,255,

720381 235,239, 720532 95,101 720678 49 721150 193 260,265,

242,247, 720537 95,101 720679 173,.185 721159 34 267

2)1,255, 720538 195,101 720690 235,239 721160 34 721535 159
260,264, 720539 95,101 243,247 721161 34 721536 159
270 720540 95,101 251,255 721163 49 721537 159

720382 235,242, 720541 95,101 260,265 721164 51
239,247 720542 95,101 720692 95,101 721165 239,255
251,255, 720552 95,101 269 721606 159
260,264, 720563 51 721166 239,255 721607 159

270 720564 33,39, 720713 251,255, 721167 239,255 721608 159

720388 60,63 41 260,265 721168 239,255 721609 195

720394 60,63 720567 51,56 720718 251,255, 269 721611 159
265,273 721171 49 721612 195

376



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

721613 195 721867 103 721989 56 722418 145 722736 270
721619 159 721868 103 721990 57 722419 63,145 722738 195721630 235,239 721869 105,133 721993 57 722420 145 722747 11+3

243,247 7218n 105,133 721995 57 722422 145 722750 143
251,255 721872 103 721996 57 722424 227,230 722755 143
260,265, 721873 176 721997 57 722425 145 722757 143

270 721874 103 721998 57 722430 145 722761 275
721633 179 721875 103 721999 . 57 722432 47 722772 273
721675 80,86,91 721876 103 722433 47 722773 273
721697 18 721878 176 722434 47 722774 273

721879 176 722435 41 722775 273
721880 105 722000 57 722436 41 722776 273721704 14 721881 105,133 722001 289 722437 56 722777 275721706 222 721882 103 722002 290 722438 56 722778 275721707 222 721883 56,103 722003 290 722439 119 722780 143721710 222 721884 103 722005 51 722441 145 722783 287

721711 222 721885 103 722006 57 722445 24 722784 270
721714 222 721886 56,103 722007 289 722447 139 722791 176,181,
721715 222 721887 103 722009 289 722448 140 190
721716 222 721888 56,103 722010 289 722481 108,276 722793 21
721717 222 721890 103 722033 57' 722482 108 722794 21721718 76 721895 105 722036 203 722499 140
721763 14 721898 103 722037 203
721772 67,69 722261 57
721773 61,64 722311 226,230 722500 195 722809 193721774 61 722312 230 722516 295 722811 193721775 64,67 721900 176 722315 226 722515 295 722812 181,190721780 61,64,67- 721901 176 722318 226,230 722522 287 722813 190,19369 721902 176 722319 230 722530 143 722814 190,193721784 96,101 721904 116,136 722321 203 722533 287 722815 193721785 108 139 722322 226,230 722543 293 722816 181,190721786 173 721914 195 722324 281 722545 140 722817 193721795 24 721917 99 722325 231 722549 57 722819 193721918 105,133 722326 230 722550 195 722820 193721920 103 722327 226,230 722575 293 722823 193721801 24 721921 103 722332 226,230 722576 293 722824 193721814 222 721922 103 722334 226 722825 193721815 185,190 721924 76 722349 226 722831 356721816 185 721929 59 722356 226 722841 24721817 185,190 721944 69 722358 226 722612 293 722846 140721818 185,190 721949 69 722359 226 722616 287 722848 34,47721819 284 721956 64 722360 227 722617 363 722875 287721821 176 721957 64 722362 139 722647 276 722878 159721823 28 721963 64 722371 139 722649 287721824 28 721964 64 722386 139 722667 14 722924 105721825 28 721969 64 722391 143 722670 56 722935 179721826 28 721970 64 722392 143 722671 273 722945 239~255,269721844 185 721971 64 722394 139 722672 273 722946 239,255,269721845 185 721975 56 722395 139,143 722683 158 722969 60,63721846 185 721976 56 722396 '139 722691 159 722972 57721847 185 721983 56 722397 139 722973 279721848 185 721984 56 722974 279721849 99 721985 56 722706 270 722975 279721851 99 721986 56 722414 145 722726 140 722979 279721854 61 721987 56 722415 145 722734 159 722993 193721859 99 721988 56 722417 145 722735 270 722995 14

-



-I,

NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page,No.

723014 231
723016 231 DP623 154,159 G3792 304 4Pl51 28,34,37 4P2474 136,140,
723025 158 DP730 61 G6579 1/ 319 72,80,86 155,159
723027 270 DP973 72 G9210 290,295 91,96, 4P2475 136,140
723038 231 DP979 154,159 ~05,133, 155,159
723039 230 DP993 72 201,206 4P2478 235,239,
723040 231 DPI021 281 4P233 281 243,247
723041 231 DP1186 61 JP361 197 4p405 28,34, 251,256
723046 159 DP1233 200 JP444 61 37 260,265
723047 231 DP1282 76,80, 4p455 164 267
723063 279 86,200, 4p567 8,19,24 4P2479 247,265
723078 176 206 28,34,37 4P2480 247,265
723251 57 DP1330 80,86, KP501 281 47,64,72 4P2516 2'7
723252 57 200 KP731 80,86, 76,81,83 4P2536 72
723282 115 DP1333 200 200 05,108 4P2562 209
723299 176 DP1376 206 KP804 21 jl36,140 4P2565 115,209,
723338 23,80,86 DP1413 61 KP805 119 jl59,197 235,239,
723421 49 DP1415 200,206 201,203, 247,251,
723448 119 DP1605 75,79, 206 256,265,
723457 344 85,199 4p568 14,18,83 273
723462 176 205 P215 281 91,96, 4P2569 155,159
723465 57 DP1644 281 PP472 154 ~O5,119 4P2578 155,159
723851 336 DP1645 281 PP882 214,219, 133,140
723869 95,101 DP1648 143,200 222 150,203
723870 143 DP1658 24,47, PP1146 124,133 4P604 136,140
723883 145 83,203 4P695 18 51\.395 19,29,34,
723888 199,206 DP1659 83,197, 4P859 81 37,72,75,
723924 234,238 203 Q391 329 4P860 201 76,81,86,

241,250 DP1807 143 Q1537 329 4P929 18 201,206
254,259 DP1808 19 4P1239 108 5A396 72,80,86

267 DP1922 80,86, 4P1461 21 199
723970 18 91,96 4P1462 21 5p552 281
723972 18 DP1923 ~9,76,80 ST20)A 303 4Pl569 133 5P671 103

86,200, ST307 341 4P1570 103 5P840 133
75'2352 51 206 ST600 340 4P1578 2)..,76,81 5P1258 108
771727 79 DP1985 154,159 ST601 340 86,91,96 5P1259 108

DP1986 154,159 ST602 340 101,140 5P1409 91,96
M813 80,86, 201,206 5P1410 91,96

200,206 4P1612 91,96,99 5P1416 24,91,96
AA747 59 101 5P1421 91,150
AA869 200,206 E4212 341 IP450 72 4P1672 91 5P1422 91
AB813 76,80 E4216 339 2P782 72 4P1684 91 5P1423 150

E4226 340 2f'783 72 4P1734 154 5P1424 91,150 .
BP6525 61,64 E4294 341 4P1735 155 5P1429 29,96,
BP6535 61,64 E4295 339 4P1736 155 101,155
BP7525 61 E4A305 341 3P328 129 4P1767 91,96, 5P1456 91
BP7535 61 E4A324 340 103 5P1465 86
BP8525 61 E4A372 341 4P2134 155,159 5P1558 91,150
BP8535 61 EPIS0 69 4-88 61,64 4P2165 219,222 5P1559 150

EP257 72,76, 4P2251 155,159 5P1575 ~4,72,81,
CP128 235,239 80,86, 4A158 201,206 4P2259 116,136 ~6,91,96,

243,247 214 4A449 19,72, 4P2271 155,159 P9,201,206
265 EP551 154,159 76 4P2400 27,45 5P1576 136

CPl44 154 4P2401 27,34, 5P1585 129,34,47
CP149 309 G3754 316 4P150 129 45 5P1708 ~1,86,201

4P2403 29 206
DA588 83,203 5P1838 136
DA590 197,203 5P2025 211
DP443 281
DP621 19,28, 8P465 61

34,37,
72,76,
80,86,
200,206

,~
, "

",.

378

h....:iI __



l'~'~

~

.,
'.

"

'"

:(-

l'
\
1



ALWAYS GIVE MODEL AND SERIAL NUMBER

MAIN FRAME
UNNUMBERED PARTS IN THE ILLUSTRATIONS ARE THE SAME AS CORRESPONDING PARTS SHOWN WITH NUMBERS

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

1

12


